View thousands of Crane Specifications on FreeCraneSpecs.com

Genie

A TEREX BRAND

Parts Manual

Serial Number Range

G T H = 644 GTH-644 from GTHO606A-8418

to GTHO610A-14000

G T H - 8 42 GTH-644 from GTHO606B-6271

to GTH0610B-14000
G T H _ 8 4 4 GTH-842 from GTH0806A-8418
to GTHO810A-14000

GTH-842 from GTH0806B-6958

to GTH0810B-14000

GTH-844 from GTHO806A-8418
to GTHO810A-14000

GTH-844 from GTHO0806B-6956
to GTH0810B-14000

Part No. 97486
Rev B16
January 2015



View thousands of Crane Specifications on FreeCraneSpecs.com

I January 2015

Technical Publications

Genie has endeavored to deliver the highest degree of
accuracy possible. However, continuous improvement
of our products is a Genie policy. Therefore, product
specifications are subject to change without notice.

Readers are encouraged to notify Genie of errors and
send in suggestions for improvement. All
communications will be carefully considered for future
printings of this and all other manuals.

Contact Us:

Internet: www.genielift.com
E-mail: awp.techpub @terex.com

Copyright © 2011 by Terex Corporation

97486 Rev B October 2011
First Edition, Second Printing

Genie is a registered trademark of Terex South Dakota, Inc.
in the USA and many other countries. “GTH” is a trademark
of Terex South Dakota, Inc.

'::' Printed on recycled paper

ATEREX BRAND

2 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 |

How to Read Your Serial Number

Genie
ATEREX BRAND

Terex South Dakota, inc.
18340 NE 76th Street
Redmond, WA 98052 USA

MODEL: GTH-636

SERIAL NUMBER: GTH0606A-1234—4 ‘GTHO6‘ ‘11‘ ‘A ‘ _‘1 4256‘

ATTACHMENT: 48" WIDE FORK FRAME %@‘ @qu@
|\D/|2+\|Eu FACTURE  10/12/10 number
YT
TOTAL TRUCK WEIGHT: 21,398 Ibs / 9,706 kg Model
MAX. LIFT CAPACITY: year
6000 Ibs
LIFT CAPACITY (LBS) Facility code
AT MAX LIFT HEIGHT: 4000 Ibs
OUTRIGGERS UP: N
OUTIGGERS DOWN: Position 29
THIS FORKLIFT TRUCK COMPLIES WITH:
ASME B56.6-2002 SAFETY STD FOR
ROUGH TERRAIN FORKLIFT TRUCK
COUNTRY OF MANUFACTURE:
Genie
A TEREX BRAND
Model No. BX-1004
Serial No. GTHO611-14256
Serial label ] Yr. of Mfg. 10/12/10
(located inside chassis Serial number 2000
upright at cab side of machine) stamped on chassis Cap. (Ibs)
/ Max. Wt. (Ibs) 92950
. 79N : C.G. (in) 54.43
Max. Hyd. Press. (psi)
Capacity of truck and attachment combination may
be less than the capacity shown here.
Coneult truck load capacity plate.
Complies with ASME B56.6-2002

Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 3




View thousands of Crane Specifications on FreeCraneSpecs.com

I January 2015
| Table of Contents
311.1 Transmission Output Shaft Assembly, T12000........... 52
This manual is updated frequently. If you have a 312.1 Transmission Control Assembly, T12000................... 54
printed manual, you can keep it up to date by . .
downloading new figures from the Genie website at 313.1 Transmission Modulation Valve Assembly, T12000.....56
Www_genie“ftlcom_ For the most up-to-date parts 314.1 Transmission Drive Plate Assembly, T12000............. 58

information, visit the Parts Lookup System on the
Genie website at www.genielift.com.

How to Read Your Serial NUmber...........ccccoevviiiiieiiiieeee 3
Parts StOCKING LiSt........ueeiieiiiiiieee e 7
HOW t0 Order PartS.........ccccveiieieiiiieiiieeesiee e e 8
Service Parts Fax Order FOrm.........cccooiiiiiiiiiiiee e 9

Electronic Version

Click on any page number to view the figure.

0100 Decals
101.1 Decals, View 1

102.1 Decals, View 2

0200 Drive Chassis Components

201.1 Power Train Assembly, JD-4045 Tier Il..............c....... 14
202.1 Drive Shaft Assembly, Front & Rear............ccccoeueee. 16
203.1 Fuel Tank ASSEMDBIY.......ccoiiiiiieeiiiiiiiee e 18
204.1 Battery Box Assembly...........cooeeiiiiiiiiiiiiiieeee 20
205.1 General Assembly, View L........cccoccvveveeiiiiiiiieeeseinnn, 22
206.1 General Assembly, VIEW 2........ccoociieiiiiiiiiiieaeeeee 24

207.1 Engine Enclosure Assembly, JD-4045 Tier Il (to serial
number GTH0607B-6513, GTH0807B-7649 and
GTHOBO7TA-10364).....ccuieiuiiiiienieeiiiesieeeieesieeeiee e aeeesaees 28

207.2 Engine Enclosure Assembly, Perkins 1104C (from serial
number GTHO0607B-6514, GTH0807B-7650 and

0400 Front and Rear Axle Components
401.1 Axle Gear Box and Covers, Front and Rear Axle......60

402.1 Differential Assembly, Front AXle.........cccccociiienniine 62
403.1 Axle Differential Assembly, Rear Axle...........c.c.ccccee 64
404.1 Axle Steering Assembly, Front and Rear Axle........... 66
405.1 Trunnion Mount Assembly, Front and Rear................ 68
406.1 Service Brakes and Parking Brakes, Front Axle........ 70
407.1 Disc Brake Assembly, Rear AXIe.........cccccecvveveeninnnns 72
408.1 Steering Arm Assembly, Front and Rear................... 74

409.1 Steering Cylinder Assembly, Front and Rear Axle.....76

0500 Engine Components

501.1 Engine and pump Assembly, JD-4045..............c........ 78
502.1 Starter Relay, Sender Assembly, JD-4045................. 80
503.1 Engine Assembly, Deutz BF42012, View 1................ 82
504.1 Engine Assembly, Deutz BF42012, View 2................ 84
505.1 Engine Assembly, Deutz BF42012, View 3................ 86
506.1 Engine Components, Deutz BF42012, View 4........... 88
507.1 Engine Components, Perkins 1104C Tier 2 and Tier 3,
VIBW L.ttt 90
508.1 Engine Assembly, Perkins 1104C, Tier 2 and Tier 3,

VIBW 2.ttt ettt et et e e e e e e e e e s e e s e e e e e e e e e aaaaeas 92
509.1 Engine Assembly, Perkins 1104C, Tier 2 and Tier 3,

VIBW Bttt 94

510.1 Exhaust Assembly, JD-4045 and Deutz BF4M2012...96
511.1 Exhaust Assembly, Perkins 1104C
512.1 Air Cleaner Assembly, All Models.............cccceeeennine

GTHOBOTA-L0365).......eoeveoeeeeeeeeeeeeseeeeseseseessseeeseesseseseseseee 30 0600 Cab Components

601.1 Operators Compartment Assembly, View 1............. 102
0300 Transmission Components 602.1 Operators Compartment Assembly, View 2............. 106
301.1 Transmission Converter Housing Assembly, 603.1 Operators Compartment Assembly, View 3............. 108
TL2000. .. i ceeeeiee ittt 32 604.1 FOOt Brake ASSEMDIY........v....ooroeeeeeeeeoeeeeeeeeseeeeee 110
302.1 Transmission Case and Plate Assembly, T12000......34 605.1 Accelerator Assembly with Pedal End..................... 112
303.1 Transmission Torque Converter Assembly, T12000....36 606.1 Instrument Panel Assembly (before serial number
304.1 Transmission Gear Assembly, T12000....................... 38 GTHOBO08A-12690........ccreirrirerrerersirieseseiersesesenseseneens 114
305.1 Transmission Pump Drive Assembly, T12000............ 40 606.1 Instrument Panel Assembly (before serial number
306.1 Transmission Charging Pump Assembly, T12000......42 GTHOB08A-12690.........oeeiiiiiiiiiiiee e 116
307.1 Transmission Reverse Idler Assembly, T12000.......... 44  606.2 Instrument Panel Assembly (from serial number
308.1 Transmission Forward and Reverse Shaft Assembly, GTHOB08A-12690).....ccuueereerireeriierieenireaieeseeesieeseeenieenns 118
TL2000. ..t 46  606.2 Instrument Panel Assembly (from serial number
309.1 Transmission Third Shaft Assembly, T12000............. 48 GTHOBO8A-12690)......c.0eeereerurieiienieenire e iee e 120
310.1 Transmission First and Second Shaft Assembly, 607.1 4-Way Controller Assembly...........ccccecveeriiiiinninnns 122
TL2000. . i cieeiiie ettt 50

Genie

4 GTH-644, GTH-842, GTH-844

ATEREX BRAN

Part No. 97486



January 2015

View thousands of Crane Specifications on FreeCraneSpecs.com

0700 Boom Components
701.1 Boom Assembly, View 1

702.1 Boom Assembly, View 2
703.1 Boom Assembly, View 3
704.1 Boom Assembly, VIEW 4.........c.ccooviviieeeiiiiiieee e 130
705.1 Boom Assembly, View 5
706.1 Boom Assembly, View 6
707.1 Boom Assembly, View 7
708.1 Boom Assembly, View 8
709.1 Boom Assembly, View 9
710.1 Boom Assembly, View 10

0800 Hydraulic Hoses and Fittings
801.1 Circuit,Pump, Oil RESErVoir..........ccccveeeeviiiiieeeeeiins 144

802.1 Circuit, Lift-Tilt, GTH-844
803.1 Circuit, Lift-Tilt, GTH-842
804.1 Circuit, Lift-Tilt, GTH-644
805.1 Circuit, Boom...........ccc......
806.1 Circuit, Boom, GTH-842........ccoovviiieiiieieiieeeeees
807.1 Circuit, 4 Way Controller.............cccovvveeeeeiiiieeeeeeiins
808.1 Circuit, StEeriNG........uueeeeeaiiiieeeee e eriiee e e e
809.1 Circuit, SWay.........ccvveeeens

810.1 Circuit, Rear Lock-Up
811.1 Circuit, Parking Brake, GTH-844, GTH-842............. 164
812.1 Circuit, Parking Brake, GTH-644
813.1 Circuit, Pressure CheckS.........ccccvvernieeiiiiieeinieenns

814.1 Circuit, Brake - Differential Lock, GTH-844,
[ 7 170

815.1 Circuit, Brake, GTH-644..........coooiiiiiiiiiiiee e 172
816.1 Circuit, Oil Cooler, JD-4045, Tier l......c.cocvvveervennnnnns 174
817.1 Circuit, Oil Cooler, Perkins, 1104C..........cccceevveeennns 176
818.1 Circuit, Fuel, JD-4045, Tier H......cccceeivereiieeeiieeens 178
819.1 Circuit, Fuel, Perkins 1104C........ccccovcvverireeeinineennns 180

0900 Hydraulic Components
901.1 Lift Cylinder, GTH-844........cccveeiiciiiiee e

Table of Contents (continued) |

913.1 Selector Valve, Steering

914.1 Return Filter Assembly.........cccccooiiiiieiieiiiiiinee e,
915.1 Control Block Assembly

916.1 Main Valve AsSeEMbBIY.........ccovviveeiiiiiiieee e
917.1 Hydraulic Pump Assembly, View 1.........c.ccccceeennne 216
918.1 Hydraulic Pump Assembly, View 2...........cccccveeeennne 218
919.1 Electric Valve, 4 -Way........ccccceeeernnne

920.1 Electric Valve Assembly, 4 -Way

921.1 Valve, Boom Activated Rear-LocK.............ccceeevevunnnnn. 224
922.1 Valve, Parking Brake and Differential Lock.............. 226
923.1 Rear Lockup Manifold............ccceeiiiiiieiiiiiiiieeee 228

1000 Accessories

1001. 1 Fully Enclosed Cab Assembly, View 1.................. 230
1002. 1 Fully Enclosed Cab Assembly, View 2.................. 232
1003. 1 Fully Enclosed Cab Assembly, View 3.................. 234
1004. 1 Fully Enclosed Cab Assembly, View 4.................. 236
1005. 1 Fully Enclosed Cab Assembly, View 5.................. 238
1006. 1 Fork Frame Rotate Assembly

1007. 1 Rotate Cylinder Assembly...........ccccooviiiieiieiiiinnen.
1008. 1 Dual Pilot Check Valve.............cccocoeriiiiiiiiicinns
1009. 1 Circuit, Fork Rotate...........coevveivveiiiiiiiieeeeieee e,
1010. 1 Circuit, Auxillary Hydraulics, 3 -7 GPM................. 248
1011. 1 Road and Work Light Accessory

1012. 1 Road Light Harnesses. ........ccccvvveveeeiiiveeree e
1013. 1 Work Light Harnesses. .........cooccveeeeeeiiiiienee e,

1014. 1 HVAC Components
1015. 1 HVAC UNit.eiiiiiiiieiiieeeiee e

1016. 1 Condenser Assembly, HVAC...........ccccovvveeeiiinnnen.
1017. 1 Fender ASSEMDIY.......cooviiiiiiiiiiie e
Indices

Part Number INdeX..........coveiiiiiiiiiei e 264
Part Description INAEX.........oocuviiiiiiiiiiieee e 270

Cross References

Fittings Cross Reference.........ccccovviiiieiiiiiiiieiieeeeeee 278

902.1 Lift Cylinder, GTH-644 and GTH-842...

903.1 Tilt CyliNder......ccceiiiiiiiee e

904.1 Boom Cylinder, GTH-644 and GTH-844.................. 188

905.1 Boom Cylinder, GTH-842...........cccoovveiiiiiiiieeeeiiins 190

906.1 Sway-rear Lock up Cylinder..........cccceeeiiniiieeeeennins 192

907.1 Motion Valve, Base Tilt Cylinder............ccccceevvieennns 194

908.1 Motion Valve, Head Tilt Cylinder.............ccccceeeennnnee 196

909.1 Motion Valve, Boom Cylinder...........cccccoovviveeeeennnne 198

910.1 Motion Valve, Base Lift Cylinder............ccccceeeeennnnne 200

911.1 Dual Pilot Check Valve...........c.cccoccuiieeeiiiiiiieee e 202

912.1 Orbital ASSembly..........ccooiiiiiiiiiiiieeeee e 204

Genie

Part No. 97486

ATEREX BRAN

GTH-644, GTH-842, GTH-844 5



View thousands of Crane Specifications on FreeCraneSpecs.com

I January 2015

| Notes

ATEREX BRAND

6 GTH-644, GTH-842, GTH-844 Part No. 97486




January 2015

View thousands of Crane Specifications on FreeCraneSpecs.com

Required Parts

The following parts are required to perform
maintenance procedures as outlined in the Genie
GTH-636, GTH-644, GTH-842, GTH-844,
GTH-1048, and GTH-1056 Service Manual.

JD-4045 Tier |l Models:

Description Part No.
Plug and Cap Kit (for ORFS fittings)...........cccce.... 49613
Air Cleaner Assembly............cccciiiiiiiiin 7-109-16
Return Filter ......vooiiii 117044
Element - Hydraulic Return Filter........................ 117043
Primary Filter.........ocooooiiiiiii e 7-109-04
Safety Filter.....cccooiviiiii 7-109-14
Transmission Oil Filter..........cooooiiiiiiinas 7-126-349
Engine Qil Filter, JD4045T ........cccoooiiiiiiininn, 7-183-184
Engine Fuel Filter, JD4045T........cccccooiiiniiinnn 7-183-45
Maintenance Manual, Dana Axle..............c.c.ooooo.... 97488
Maintenance Manual, Dana Transmission ............ 97489
Operator's Manual, Deutz 2012.........ccccccivvvivin, 97490
Workshop Manual, Deutz 2012 .........ccccooiiiiienn 97491
Operator's Manual, JD4045T ........c.ccocoviiiiiinnnnn 97492
Workshop Manual, JD4045T ..o 97493

Ganie

Part No. 97486

Parts Stocking List

Recommended Parts
Description

Genie Blue Paint, 1 Gallon ...........ccoooooviiiiii 32150
Genie Blue Paint, 12 Ounce Aerosol....................... 1484
Genie Gray Paint, 1 Gallon.................coooeiviiine 32151
Genie Gray Paint, 12 Ounce Aerosol...........coouee. 1268

Manuals
Genie Industries offers the following support
documents for these models:

Title Part No.

Genie GTH-644, GTH-842 and GTH-844

Operator's Manual, 2nd Edition

(GTH-642, from serial number GTHO606A-8418)
(GTH-642, from serial number GTH0606B-6271)
(GTH-842, from serial number GTHO806A-8418)
(GTH-842, from serial number GTHO806B-6958)
(GTH-844, from serial number GTHO806A-8418)
(GTH-844, from serial number GTHO806B-6956)

Part Number ........cccoiiiiiiii 114100

Genie GTH-644, GTH-842, GTH-844, GTH-1048

and GTH-1056 Service Manual, 1st Edition

(GTH-642, from serial number GTHO606A-8418)
(GTH-642, from serial number GTHO0606B-6271)
(GTH-842, from serial number GTHO806A-8418)
(GTH-842, from serial number GTHO806B-6958)
(GTH-844, from serial number GTHO806A-8418)
(GTH-844, from serial number GTHO806B-6956)
(GTH-1048 and GTH-1056, from serial number
GTH1006A-8418 to GTH1007A-11442) ................ 97487

Genie GTH-1048 and GTH-1056 Service Manual,

2nd Edition (from serial number GTH1007A-11697
and from GTH1007B-7101) .....ccoooviiiiiiieiee 123701

AEM Safety Manual..........ccccoceeiiiiiiiiiii e 108382

Part No.

GTH-644, GTH-842, GTH-844



View thousands of Crane Specifications on FreeCraneSpecs.com

I January 2015

| How To Order Parts

How To Order Parts

Please be prepared with the following information North America
when ordering replacement parts for your Terex Telephone (425) 556-6551

or Genie product: )
Toll Free (877) 367-5606 in U.S.A. and Canada

M Machine model number Fax (425) 556-8659

M Machine serial humber Toll Free Fax (888) 274-6192

B Part number

Part description and quantity Europe

Purchase order number Parts Telephone (31) (165) 519 313

© "Shipto" address Parts Fax (31) (165) 511 148

M Desired method of shipment Australia

B Name and telephone number of the Parts Telephone (61) (7) 3456 4444
authorized distributor in your area Parts Fax (61) (7) 3456 4466

Use the Service Parts Fax Order Form onthe South A .

next page and fax your crder to our Parts ou merica

Departmert. Parts Telephone (55) (11) 4082 5600
) Parts Fax (55) (11) 4082 5630

If you don't know the name of your authorized

distributor, or if your area is not currently serviced

by an authorized distributor, please call Terex or

Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

ATEREX BRAND

8 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 |

Fax Order Form |

Service Parts Fax Order Form

TE RE)( Fax Lo: (425) 556-8859 or Toll Frae. 885-274-5192
CORPORATION International: +1-425-556-8659
Please fill out completely
Date Account Number
Your Name Your Fax Number

Your Phone Number

Bill To Ship To
Purchase Order Number Ship Via
Model(s) Serial No.(s)

Optional Equipment

Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted
below:

O Ship complete order only - No back orders
O Ship all available parts and contact customer on disposition of back-ordered parts
O Other (please specify)

nie.

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 9




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0100 Decals

January 2015
‘ 101.1 Decals, View 1
4-1105-14
Shading indicates ) ) ) ) 114059 114087
decal hidden from 4-1105-12 4-1105-13 or 114058 or 114086
view, i.e. under covers 4-1105-1 4-1880-1 or 114057 or 114062

2-1303
3-1257-1
T 82366
2-1302 4-1401-3
—
114083
2-1294
114118
2-1294
1-1287 117589 2-1204 114118 2-1294
114059
108591 4-1401-8 or 114057 2-1304 4-1401-2
2-1293 I C
114087 == /\//”
or 114086 I
or 114062 !

2-1303— |

L=
@ .

114118—__ |
2-1204

2-1294

2-1293 114083 114118 2-1294 2-1298
2-1294 2-1294
Genie

10 GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0100 Decals |
101.1 Decals, View 1
Item Part No. Description Qty. |Item Part No. Description Qty.
-- 97494 DECAL KIT,SAF/INST,644/842/844 24 108591 DECAL, DANGER, STARTING
includes items 2-4 and 10-24 FLUID ..ottt 1
1A 114087 DECAL,COSMETIC,GTH 644
SMALL....oooiiiiiiiiiiiriirr e 2
1B 114086 DECAL,COSMETIC,GTH 842
SMALL....ooviieeieeeeee e, 2
1C 114062 DECAL,COSMETIC,GTH844
SMALL...cooiiieeieeee e 2
2 4-1401-2 DECAL, DIESEL FUEL.................... 1
3  4-1401-3 DECAL, HYD OIL LEVEL................ 1
4 4-1401-8 DECAL, TRANSMISSION OIL......... 1
5 4-1105-11 DECAL, A, WHITE.......cccvvvvvreirnennnn. 1
6 4-1105-12 DECAL, B, WHITE..........cccceeeieeeennn 1
7 4-1105-13 DECAL, C,WHITE.......ccccoeeiivireeennn 1
8 4-1105-14 DECAL, D, WHITE.......cccvvveveienennnn. 1
9A 114059 DECAL,COSMETIC,GENIE
GTH-644......oeeeiiieeeeeeeeciie e 2
9B 114058 DECAL,COSMETIC,GENIE
GTH-842....cooiieiiieeeeciee e 2
9C 114057 DECAL,COSMETIC,GENIE
GTH-844.......coi i 2
10 3-1257-1 DECAL, HYDRAULIC OIL ONLY!.....1
11 2-1293 DECAL, BURN HAZARD................. 2
12 2-1294 DECAL, CRUSH HAZARD,
PINCH..oovviiiiiiiiiiiins 9
13 114118 DECAL,WARN,OVERTURNING
HAZ. .o 4
14 2-1298 DECAL, OVERHEAD CRUSH
HAZARD.......cooviiiieie e, 1
15 2-1302 DECAL, NOT A MAN LIFT.............. 2
16  2-1303 DECAL, EXPLOSION HAZARD,
FLU i 2
17  2-1304 DECAL, EXPLOSION, BURN HAZ,
AC 1
18 117589 DECAL,FLT
GUIDE,PRKNS,JD,DEUTZ.............. 1
19 4-1880-1 DECAL, BOOM ANGLE.................. 1
20 82366 DECAL,CHEVRON RANDO HD.....1
21 1-1287 DECAL, DAILY CHECK LIST........... 1
22 114083 DECAL,COSMETIC,GENIE
(SR ) TS 2
23 117254 DECAL,DANGER,NO STARTING
FLUID .ot 1
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 11



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0100 Decals January 2015

‘ 102.1 Decals, View 2

Shading indicates 114073 or 2.1300
decal hidden from 114072 or 271
view, i.e. under covers 2-1347 114071 2-1299

2-1302

1-1684

4-1401-10

2-1292
2-1296
2-1291
2-1290
2-1295

2-1301

2-1284 or
2-1346

2-1345

ATEREX BRAND

12 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0100 Decals |

102.1 Decals, View 2

Iltem Part No. Description Qty.
1A 114073 DECAL,LOAD CHART,GTH-644.....1
1B 114072 DECAL,LOAD CHART,GTH-842.....1
1C 114071 DECAL,LOAD CHART,GTH-844

2 2-1345 DECAL, STEERING SELECTOR.....1
3A  2-1346 DECAL, 4WAY CONTROLLER....... 1
3B 2-1284 DECAL,DUAL CONTROLLER......... 1

4  4-1401-10 DECAL, TRANSMISSION

CONTROL....eeiieiiieeeiie e 1
5 4-1105-19 DECAL, REAR AXLE
STABILIZER......cceiiiiiiieei 1
6 2-1290 DECAL, FALLING OBJECT
HAZARD......cove i 1
7 2-1291 DECAL, ALWAYS USE SEAT
BELT ..o 1
8 2-1292 DECAL, READ OPERATORS
MANUAL.....ctiieniiienieee e 1
9 2-1295 DECAL, OVERTURNING
HAZARD......coiiiiieeee e 1
10 2-1296 DECAL, OVERTURNING
HAZARD......ooiiiiieeeee e 1
11 2-1299 DECAL, CRUSH HAZARD, PARK
BR...eiii 1
12 2-1300 DECAL, CRUSH HAZARD, NO
RIDE. ... it 1
13 2-1301 DECAL, ELECTRICAL HAZARD.....1
14 2-1302 DECAL, NOT A MAN LIFT.............. 2
15 2-1352-1 DECAL,DASH GANG SWITCHES...1
16  2-1347 DECAL, SWAY .....ooviiiieiieeeiiee e 1
17  2-1353-1 DECAL,PB,WARNING LT &
PUMP ..ot 1
18 1-1684 DECAL, AXLE DIFFERENTIAL
LO i 1
19 117259 DECAL,GLOW PLUG TIME............ 1
20 117260 DECAL,GLOW PLUGS.................... 1
21 108590 DECAL, INTAKE AIR HEATER........ 1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 13




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0200 Drive Chassis Components January 2015

‘ 201.1 Power Train Assembly, JD-4045 Tier Il

26)25) 9 é)

24 18

ATEREX BRAND

14 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0200 Drive Chassis Components |
201.1 Power Train Assembly, JD-4045 Tier Il
Item Part No. Description Qty. |Item Part No. Description Qty.
-- Ref. ENGINE AND PUMP ASSEMBLY 31 53909 SCREW,HHC,5/8-11 X 4.0 GRS......4
(refer to 301.1) 32 7-326-02  1SO MOUNTS...omvvveeeoeieeeerissneenee 4
1 6-5306-14 SCREW,3/8NF 1 3/4.....cccccevvcuvvennnnn 8
2 6021 WASHER,LOCK,.375......cccccuvvrnnns 16
3 6-8510-40 CAPSCREW / HEX HEAD............ 11
4 6-9111-10 LOCKWASHER,10MM.................. 11
5A  3-1360-1 TRANSMISSION MOUNT / LH....... 1
(exhaust side, John Deere and Deutz)
5B  3-1360-2 TRANSMISSION MOUNT / RH
(cab side, John Deere and Deutz)
6 6-8112-35 SCREW,12MM X 1.75X35MM......... 5
7 49409 WASHER,LOCK,M12..........ouvvveeeeens 5
8 77051 NUT,NYLOCK,3/4-10,GRD.8......... 24
9 108674 SCREW,HHC,3/4-10X9.0,GRS......24
10 108491 WELDMENT,SWAY CYL MOUNT....4
11  5-2041-22 PIN,ONE THRU HOLE.................... 4
12 13918 SCREW,HHC,3/8-16 X
1.75,GRD.8.....civiiieiiiieeceee 4
13 45226 ROD END,.375 X 3.69.....cccccevevernnn. 4
14 6097 WASHER,FLAT,USS,3/8",Y
15 4828 NUT,NYLOCK,3/8-16
16 108489 PLATE,BASE SWAY MOUNT.......... 4
17  6-5212-48 SCREW,3/4-10XG6.........ceeeevivrreneannne 8
18 108654 AXLE ASSEMBLY,FRONT............... 1
19 7-229-896 BOLT/3/8 UNF-2AX3/4 LG.............. 8
20 6097 WASHER,FLAT,USS,3/8"Y
21 123577 STRAP KIT,DRIVESHAFT,1480......2
required for installation of the
driveshafts
22 Ref. DRIVE SHAFT, FRONT
(refer to 202.1) needs two quantity of
123577 strap kit (item 21)
23 Ref. DRIVE SHAFT, REAR
(refer to 202.1) needs two quantity of
123577 strap kit (item 21)
24 108498 AXLE ASSEMBLY,REAR................. 1
25 34550 WASHER,LOCK,.75 PLTD............ 24
26  6-6201-06 NUTHEX,3/8-16
27 123559 SCREW,HHC,3/8-16X1.25GR8
28  6-6201-10 NUTHEX,5/8NC......ccccvviveeeeiiinennn. 4
29 6-6211-10 WASHER,LOCK,.625 PLTD............ 4
30 6-6212-10 WASHER,FLAT,.625,
HARDENED........coiiiiiiieeeiieee 4
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 15



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0200 Drive Chassis Components January 2015

‘ 202.1 Drive Shaft Assembly, Front & Rear

ATEREX BRAND

16 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

0200 Drive Chassis Components

Iltem Part No.

-- 108496

- 123577

- 7-229-888

1 7-229-897

7-229-898
7-229-899
7-229-900
7-229-901
7-229-902

o oA WDN

202.1 Drive Shaft Assembly, Front & Rear

Description Qty.
DRIVESHAFT,FRONT, TH644/8XX
includes items 1-6, needs 2 quantity
of 123577 to attach
STRAP KIT,DRIVESHAFT,1480
required for installation of driveshafts
DRIVE SHAFT ASSY, REAR
(SHORT)
includes items 1-6, needs 2 quantity
of 123577 to attach
CROSS AND BEARING.................. 1
fasteners included
SLIP YOKE.....ccccoiiiiiiiiieiiieeiiieee 1
SHP StUD.ceeiie 1
WELD YOKE.......ccooiieiiieeeiiee e 1
CROSS AND BEARING.................. 1
SEAL/DUST CAP....cccoveeviveeiieene 1
Genie

ATEREX BRAND

Part No. 97486

GTH-644, GTH-842, GTH-844

17



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0200 Drive Chassis Components January 2015

‘ 203.1 Fuel Tank Assembly

oh

"o 0.7 00

FAR SIDE FAR SIDE
FAR SIDE ONLY FARSIDE  ONLY
ONLY ONLY
Genie

ATEREX BRAND

18 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0200 Drive Chassis Components |

203.1 Fuel Tank Assembly

Iltem Part No. Description Qty.

1 123114 TANK,FUEL,30GAL........cccvvevrernns 1

- 123596 SERVICE KIT,FUEL TANK,8K OLD
w/ HARDWARE

- 7-121-02 FITTING, 90, 3/8 HOSE
123147 FILLER CAP, FUEL, BREATHER.....1

123151 FUEL SENDER.......ccccccoeiiiiiiiien, 1
49819 SCREW,PHILLIPS,PHM,10-32 X
D 11
5 19934 WASHER,3/8
HARD.STEEL-FLAT,USS................. 2
4828 NUT,NYLOCK,3/8-16.........c.ccvrrere.. 2
3-1390 MOUNTING STRAP,FUEL TANK.....2

7-121-01 BUSHING, RUBBER
John Deere models

- 7-121-07 BUSHING,RUBBER,LARGE
Perkins and Deutz models

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 19




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0200 Drive Chassis Components January 2015

‘ 204.1 Battery Box Assembly

ATEREX BRAND

20 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0200 Drive Chassis Components |

204.1 Battery Box Assembly

Iltem Part No. Description Qty.
1 123149 FORMING,BATTERY
HOLDDOWN.......ooviiiiieeiiieeeeeee e 1
123150 HOOK, BATTERY HOLD DOWN.....2
3 30143 BATTERY,12V,1000 CCA GRP
Bl 1
(replaced 123193)
4  6-7801-132B BATTERY CABLE (RED)................. 1
5 6-7802-88B BATTERY CABLE (BLK)............c..... 1
6 6-5208-08 SCREW,HHC,1/2-13X1.00,GRS......1
7 6033 WASHER,LOCK,0.5".......ccccvreirennne 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 21



=
o
=
0
O
()
(@R
n
()
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
(D)
(@R
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>

oy
=

January 2015

I 0200 Drive Chassis Components

Part No. 97486

en
GTH-644, GTH-842, GTH-844

A=
2

DD
@9

‘ 205.1 General Assembly, View 1

(19Xeoreneares
(&0
000
@

22



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0200 Drive Chassis Components |

205.1 General Assembly, View 1

Iltem Part No. Description Qty.
1 141922 WLDM'T,CHASSIS,STC 11l ISO

(direct replacement for 117053 which
replaced 108460)

6-5204-06 SCREW,HHC,1/4-20X.75,GR8......20
6-6212-04 WASHER,FLAT,.250,

HARDENED.......cooiiieiiiiieeeen 28
4 56912 SPRING
CLIP,1/4-20,.025-.15X.5......ccc0ene 28
5 108478 PLATE,TOWER COVER,REAR....... 1
6 6-5204-08 SCREW,HHC,1/4-20X1,GRS......... 12
7 108477 PLATE,TOWER COVER,SIDE........ 2
8 6-5212-48 SCREW,3/4-10X6........cccevvvvvennrnne. 6
9 74323 WASHER,FLAT,.812X2X.14
HARDEN......ccoiiiiiee e 6
10 77051 NUT,NYLOCK,3/4-10,GRD.8........... 6
11  5-2070 COUNTERWEIGHT,CAST.............. 5
12 108576 FORMING,HOSE GUIDE................ 2
13 Ref. SWAY CYLINDER

(refer to 906.1)
14 117923 PIN,1.50 DIA X 5.13,NOTCHED......4
15 108479 PLATE, FRONT CHASSIS

16  6-5208-30 SCREW,HHC,1/2-13X3.75,GR8......2
17 5-2041-31 PIN,2.00DIA X 7.63,0ONE HOLE......2

18 6198 NUT,NYLOCK,1/2-13......ccoveeereernnrenn 2
19 13918 SCREW,HHC,3/8-16 X
1.75,GRD.8....ccoveiiiiii, 4
20 45226 ROD END,.375 X 3.69......ccccccevvvunnenn 8
21 5-2041-11 PIN,1.50 DIA X 7.95 LG,1 HOLE.....4
22 19934 WASHER,3/8
HARD.STEEL-FLAT,USS............... 10
23  6-6205-06 NUT,NYLOCK,3/8-16......ccccceeeeeeeennen 8
24 123142 MIRROR,8 1/2,CONVEX........cc....... 1
25 77692 SCREW,HHC,3/8-16 X 1 GRD 8.....1
26 19934 WASHER,3/8
HARD.STEEL-FLAT,USS................. 1
27 7713 NUT,LP NYLOCK,3/8-16................. 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 23



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0200 Drive Chassis Components January 2015

‘ 206.1 General Assembly, View 2

0000000
(12039 ()

0000,

(18XeX19X20)
0000

ATEREX BRAND

24 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0200 Drive Chassis Components |
206.1 General Assembly, View 2
Item Part No. Description Qty. |Item Part No. Description Qty.
1 Ref. CYLINDER, REAR LOCK - 4-1526 FORK FRAME, 60" NONROT PIN 844
(refer to 906.1) (from SNs THO606A-8418 &
2 Ref. PIN, HEAD SWAY CYLINDER THO606B-6271 (644 MODELS)
(refer to 205.1) THO806A-8454 & THO806B-6958 (842
MODELS) THO806A-8454 &
3 Ref. PIN, BASE SWAY CYLINDER THO606B-6956 (842 MODELS),
(refer to 205.1) specifiy Genie Gray) (before these
4 13918 SCREW,HHC,3/8-16 X serial numbers, specify Basalt Gray)
175,GRD8 ...................................... 8 _— 4_1527 FORK FRAME' 72" NONROT PlN 844
5 19934 WASHER,3/8 (from SNs THO606A-8418 &
HARD.STEEL-FLAT,USS............... 10 THO606B-6271 (644 MODELS)
THO806A-8454 & THO806B-6958 (842
6 4828 NUT,NYLOCK,3/8-16.........ccrveeer..... 9 MODELS) THO806A 8454 &
7 45226 ROD END,.375 X 3.69......ccccvvvvunnnnn. 8 THO606B-6956 (842 MODELS),
8 117926 PIN,2.50 DIA X 39.38,2 HOLE........ 1 specifiy Genie Gray) (before these
9 6-2524-10 COLLAR.oovvveeeeeeeoeeeeeeeeeeeeeeee 2 serial numbers, specify Basalt Gray)
24  5-2041-21 PIN,2.00 DIA X 8.13,0NE HOLE.....1
10 22786 SCREW,HHC,1/2-13 X 5.5.............. 2 5-20 200 /8 3,0 ©
25 6-5208-30 SCREW,HHC,1/2-13X3.75,GR8......5
11 6198 NUT,NYLOCK,1/2-13......coevrverrnern. 6 o6 f o
Ref. PIN, FORK TINE
12 5-2131 PLATE,ANGLE INDICATOR............ 1 (refer to 1006.1)
13 47094 SCREW,HHC,5/16-18 X .50............ 1 o7 Ref. COLLAR. FORK TINE PIN
14 5397 WASHER,FLAT,USS,5/16" Y ........... 1 (refer to 1006.1)
15 Ref. CAB 28 13854 SCREW,HHC,1/2-13 X 4.5,GRD 8...1
(refer to 601.1, 602.1, and 603.1) 29A 108827  WELDMENT,FORK TINE 48"
16 Ref. BOOM CYLINDER (replaced 3-1393-10)
(refer to 904.1, GTH-644 and 298 108828  WELDMENT,FORK TINE,60"
GTH-844 or 905.1, GTH-842) ’ ’
17 Ref LIET CYLINDER 29C 108829 WELDMENT,FORK TINE, 72"
) replaced 3-1391-72
(refer to 901.1, GTH-844 or 902.1, (rep )
GTH-644 and GTH-842) 30 Re;- PIN, EOOGRK FRAME
18 5-2041-25 PIN,1.50 DIA X 5.38,0NE HOLE.....1 (refer to 1006.1)
31A 7-166-19  TIRE,CHLORIDE,RIGHT,1400X24
19 5224 SCREW,HHC,3/8-16 X 2................. 1 (exhaust side)
20 104328 NUT,HEX,1/2-13 GRD 8.................. 2 193032 TIRE, 14.00 X 24 G3000 10K,12PR
21 141950 PIN,2.00DIAX13.13, TAPPED,NIT.....1 (replaced 123570)
22 Ref. TILT CYLINDER - 130312 WHEEL,9.5MM RIMSHELL
(refer t0 903.1) .~ 7-229-830 WHEEL NUT
23 41525 FORKFRAME, 48"NONROTPIN844 | 315 716620  TIRE,CHLORIDE,LEFT,1400X24
(from SNs THO606A-8418 & (cab side)
TH0606B-6271 (644 MODELS)
THO806A-8454 & THO806B-6958 (842 -- 123232 TIRE,14.00 X 24 G3000 10K,12PR
MODELS) THO806A-8454 & (replaced 123570)
THO606B-6956 (842 MODELS), - 130312 WHEEL,9.5MM RIMSHELL
specifiy Genie Gray) (before these B 590
serial numbers, specify Basalt Gray) 7-229-830  WHEEL NUT
31C  7-166-18  TIRE,CHLORIDE,LEFT,1300X24
(exhaust side)
- 130312 WHEEL,9.5MM RIMSHELL
-~ 7-166-06  TIRE, 13.00 X 24 G3000
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

25



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0200 Drive Chassis Components January 2015
206.1 General Assembly, View 2
(continued)
Item Part No. Description Qty. | ltem Part No. Description Qty.
.~ 7-229-830 WHEEL NUT 34A  7-128-15  TIRE,ROCKLUG,FOAM,RH,1400
31D 7-166-17  TIRE,CHLORIDE,RIGHT,1300X24 (exhaust side)
(cab side) ~ 130312  WHEEL,9.5MM RIMSHELL
~ 130312  WHEEL,9.5MM RIMSHELL ~  7-12802  TIRE,TITAN E-3/L3-3 1400X24
.~ 7-166-06  TIRE, 13.00 X 24 G3000 .~ 7-229-830 WHEEL NUT
~  7-229-830 WHEEL NUT 34B  7-128-16  TIRE,ROCKLUG,FOAM,LH,1400
32A  7-128-11  TIRE,ROCKLUG,CHLORIDE,RH,1400 (cab side)
(exhaust side) ~ 130312  WHEEL,9.5MM RIMSHELL
.~ 130312  WHEEL,9.5MM RIMSHELL 712802  TIRE,TITAN E-3/L3-3 1400X24
~ 712802  TIRE,TITAN E-3/L3-3 1400X24 ~  7-229-830 WHEEL NUT
~  7-229-830 WHEEL NUT 34C 226606  TIRE,ROCKLUG,FOAM,1300X24
32B  7-128-12  TIRE,ROCKLUG,CHLORIDE,LH,1400* (both sides)
(cab side) ~ 130312  WHEEL,9.5MM RIMSHELL
~ 130312  WHEEL,9.5MM RIMSHELL ~ 712801  TIRE,TITAN E-3/L3-3 1300X24
~  7-12802  TIRE,TITAN E-3/L3-3 1400X24 ~  7-229-830 WHEEL NUT
. 7-229-830 WHEEL NUT 35 108097 AR
32C 229015 TIRE ASSY,ROCK,CAL CHL,13 X 24 TIRES,13X24+COUNTERWEIGHT
(both sides) ~ 130312  WHEEL,9.5MM RIMSHELL
~ 130312  WHEEL,9.5MM RIMSHELL ~  7-166-07  TIRE,AIR,RIGHT,1300X24
712801  TIRE,TITAN E-3/L3-3 1300X24 .~ 7-166-08  TIREAIR,LEFT,1300X24
~  7-229-830 WHEEL NUT ~  7-229-830 WHEEL NUT
33A  7-166-25  TIRE,FOAM,RIGHT,1400X24** 36  6-5220-20 SCREW,HHC,1 1/4-7X2.5,GR8.......4
(exhaust side) 37  6-6211-20 WASHER,LOCK,1 1/ ..ovveeerror. 4
.~ 123232 TIRE,14.00 X 24 G3000 10K,12PR 38 Ref. PIN, BASE CYLINDER
(replaced 123570) (refer to 205.1)
- 180312 WHEEL.9.5MM RIMSHELL 39 104328  NUTHEX,1/2-13 GRD 8.....cc...oenee 2
- 7-229-830 WHEEL NUT 40 6033 WASHER,LOCK,0.5"...coorrrve. 2
33B  7-166-26  TIRE,FOAM,LEFT,1400X24%**
(cab side)
~ 123232 TIRE,14.00 X 24 G3000 10K,12PR
(replaced 123570)
~ 130312  WHEEL,9.5MM RIMSHELL
.~ 7-229-830 WHEEL NUT
33C  7-166-24  TIRE,FOAM,LEFT,1300X24%*
(exhaust side)
~ 130312  WHEEL,9.5MM RIMSHELL
. 7-166-06  TIRE, 13.00 X 24 G3000
~  7-229-830 WHEEL NUT
33D 7-166-23  TIRE,FOAM,RIGHT,1300X24%*
(cab side)
~ 130312  WHEEL,9.5MM RIMSHELL
~  7-166-06  TIRE, 13.00 X 24 G3000
.~ 7-229-830 WHEEL NUT
Genie

26

TER

EX BRAND

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0200 Drive Chassis Components |

206.1 General Assembly, View 2
(continued)

This Page Intentionally Left Blank

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 27




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0200 Drive Chassis Components January 2015

‘ 207.1 Engine Enclosure Assembly, JD-4045 Tier Il (to serial number GTH0607B-6513,
GTH0807B-7649 and GTH0807A-10364)

ATEREX BRAND

28 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

0200 Drive Chassis Components

207.1 Engine Enclosure Assembly, JD-4045 Tier Il (to serial number GTH0607B-6513,

Iltem

10
11
12
13A
13B

14
15

16
17
18
19
20
21
22
23
24
25

Part No.

130485
6-5204-06
6-6212-04

56912

77692
19934

108581
7-173-11
8914
6889
108483
108480
117150
117151

123145
117152

29868
123559
108494
46716
7-195-01
5-2001-9
5-2001-8
5-2067-12
6091
123556

Description Qty.

KIT,MID ENGINE COVER............... 1
SCREW,HHC,1/4-20X.75,GR8......45
WASHER,FLAT,.250,

HARDENED.......ccooiiiieiiiieeen 47
SPRING
CLIP,1/4-20,.025-.15X.5......ccc0enne 29
SCREW,HHC,3/8-16 X 1 GRD 8.....6
WASHER,3/8
HARD.STEEL-FLAT,USS................. 9
SPRING CLIP3/8-16 LG ZINC........ 6
LOOP CLAMP,COATED, #44........... 2
SCREW,HHC,1/4-20 X .625............ 2
NUT,LP NYLOCK,1/4-20................. 2

PLATE,RADIATOR FILL COVER.....1
FORMING,ENGINE COVER,TOP....1
PLATE,EXHAUSE SIDE ENGINE....1
PLATE,SIDE ENG.NON

EXHAUST ..o, 1
HINGE,CONTROLS DOOR............ 2
FORMING,ENG COVER

SUPPORT ..ot 1
SPRING CLIP3/8-16.........cccceuvennne. 3

SCREW,HHC,3/8-16X1.25GRS8....... 3
PLATE,ENGINE ACCESS DOOR....2

BUMPER, SNAP-IN........cccccocviene 14
LATCH, COMPRESSION, SMALL...3
COVER,ENGINE ACCESS............. 1
COVER,BATTERY ACCESS........... 1
COVER,FRONT ENGINE................ 1
NUT,NYLOCK,1/4-20
HINGE,ACCESS COVER................ 1
G

Part No. 97486

TEREX BRAND

GTHO0807B-7649 and GTH0807A-10364)

GTH-644, GTH-842, GTH-844

29



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0200 Drive Chassis Components January 2015

‘ 207.2 Engine Enclosure Assembly, Perkins 1104C (from serial number GTH0607B-6514,
GTH0807B-7650 and GTH0807A-10365)

ATEREX BRAND

30 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0200 Drive Chassis Components |

207.2 Engine Enclosure Assembly, Perkins 1104C (from serial number GTH0607B-6514,
GTHO0807B-7650 and GTH0807A-10365)

Item Part No. Description Qty. |Item Part No. Description Qty.
130485 KIT,MID ENGINE COVER............... 1 25 6091 NUT,NYLOCK,1/4-20........cccccc........ 16
6-5204-06 SCREW,HHC,1/4-20X.75,GRS8......45 26 123556 HINGE,ACCESS COVER................ 1
6-6212-04 WASHER,FLAT,.250,

HARDENED........ccccvvviiiiieeeeeeees 47

4 56912 SPRING
CLIP,1/4-20,.025-.15X.5................ 29
5 77692 SCREW,HHC,3/8-16 X 1 GRD 8.....6
6 6097 WASHER,FLAT,USS,3/8",Y............. 6
7 108581 SPRING CLIP,3/8-16 LG ZINC........ 6
8 7-173-11 LOOP CLAMP,COATED, #44........... 2
9 8914 SCREW,HHC,1/4-20 X .625............ 2
10 6889 NUT,LP NYLOCK,1/4-20................. 2
11 117513 PLATE,RADIATOR FILL COVER.....1
12 117149 COVER,TOP ENGINE.............ccee. 1

13A 117150 PLATE,EXHAUSE SIDE ENGINE....1
(to SN GTHO608A-12668 and
GTHO808A-12664)

13B 130883 PLATE,ENG COVER,EXHAUST SIDE
(from SN GTHO608A-12669 and
GTHO0808A-12665)

14A 117151 PLATE,SIDE ENG.NON
EXHAUST ..o 1
(to SN GTHO608A-12668 and
GTHO808A-12664)

14B 130884 PLATE,ENG COV,NON-EXHAUST
SIDE
(from SN GTHO608A-12669 and
GTHO808A-12665)

15 117539 HINGE,BAT COV & ENG

ENCLOSURE..........cooviviiiiiiii 2
16 117152 FORMING,ENG COVER

SUPPORT ..ot 1
17 29868 SPRING CLIR3/8-16........cceeevvvenne 3

18 123559 SCREW,HHC,3/8-16X1.25GRS8....... 3

19A 108494 PLATE,ENGINE ACCESS DOCR....1
(to SN GTHO608A-12668 and
GTHO808A-12664)

19B 130885 PLATE,ENGINE COVER,DOOR
(from SN GTHO608A-12669 and
GTHO808A-12665)

20 46716 BUMPER, SNAP-IN..........ccvevvennenn 14

21 7-195-01 LATCH, COMPRESSION, SMALL...4

22 5-2001-9 COVER,ENGINE ACCESS............. 1

23 5-2001-8 COVER,BATTERY ACCESS........... 1

24 5-2067-12 COVER,FRONT ENGINE................ 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 31



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

301.1 Transmission Converter Housing Assembly, T12000

\

D
Name'weabaal o2

)
o

1
0
0}

¥
t
3 Sy
.
,

.
“
P

ATEREX BRAND

GTH-644, GTH-842, GTH-844 Part No. 97486

32



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

301.1 Transmission Converter Housing Assembly, T12000

Iltem Part No. Description Qty.
7-126-684  SEAL KIT,CHARGE PUMP............. 1
7-126-92 PLUG. ..ot 4

(includes item 3)

3 7-126-386 O-RING......ccceiviieiiieieeniceee e 4
7-126-92 PLUG. ...ttt 1
7-126-385 PLUG......ccciiiiiiiiiceeee e 1

(includes item 6)

6  7-126-386 O-RING.......ccceevviiiiiiiienieeieesie e 1

7 7-126-04 PIPE PLUG........ccoievieeiieeeieee 1

8  7-126-388  BOLT....cccciiiiiiiieniieeeene e 6

9 7-126-389  BOLT...cceoiiiiiiiiiieeniieeiee e 3

10 Ref. SCREW........ccooevieiiieiiieiee 1
(no longer available)
11 7-126-391 LOCKWASHER.......cccooiiiiiiiiennins 10
12 7-126-389  BOLT...ccccoiiiiiiiiiiiiieeiee e 13
13 7-126-391 LOCKWASHER........ccoiiiviiiienns 13
14  7-126-355 HOUSING GASKET.......covvvcvierinrnns 1
15 Ref. WASHER
(not used on this model)
16 7-126-688 PLUG......cccoiiiiiieiieiiee e 1
17 Ref. WASHER

(not used on this model)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 33




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

‘ 302.1 Transmission Case and Plate Assembly, T12000

ATEREX BRAND

34 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

302.1 Transmission Case and Plate Assembly, T12000

Iltem Part No. Description Qty.
-- 226454 SENDER/SWITHC,TRANS OIL
TEMP...ooiiee e 1
- 226456 SENDER,TEMP TRANSMISSION...1
7-126-394 TRANSMISSION CASE.................. 1
7-126-05 BREATHER / AlR.....coeevieeeiieeenee 1
3  7-126-395 PLUG W/ O-RING.......c.eeevvieeiiieens 2
(includes item 4)
4 7-126-358 O-RING / PLUG........ccccevvieiiinienn 2
5 7-126-33 PLUG,MAGNETIC DRAIN............... 1
7 7-126-357 GASKET / PLATE TO TRANS......... 1
8 7-126-359 SEAL / OIL SUPPLY TUBE............. 1
11  7-126-399 TRANSMISSION,SPRING,SEAT.....1
12 7-126-400 SNAP RING.....ccccooiieieiieerieee e 1
13 7-126-401 POPPET...ccooiiee e 1
14 7-126-402 SPRING.....cccoeiiiieiiieeeeiee e 1
15  7-126-403 WASHER.....ccoiiiiiiie e, 1
16  7-126-92 PLUG.....ci oo 1
17 7-126-385 PLUG......ccccieiieeeeeeeee e 3
(includes item 18)
18  7-126-386  O-RING......ccooviiiiriieeeieeeieee e 3
21  7-126-391 LOCKWASHER......c...ccccveeiieeennnnn. 9
22  7-126-392 TUBE & SCREEN ASSEMBLY........ 1
23 7-126-265 PIPE PLUG.......cccceoviieiiiiiee e 1
24 7-126-92 PLUG.....co i 1
25 7-126-04 PIPE PLUG.......cccei i 1
27  7-126-270 ASSY,DIPSTICK.....ccoveiiieiiiieeen. 1
28  7-126-671 DIPSTICK...ccoeeiiiieeiee e 1
29 7-126-404 PLUG,SPEED SENSOR PORT....... 2
30 7-126-356 O-RING,SPEED SENSOR.............. 2
31 7-126-405 SCREW,SPEED SENSOR.............. 2
32 7-126-388  BOLT...ccccoiiiiieeeiiee e 1
33 7-126-407 WASHER......cccoiiiiiee 1
34 7-126-409 WASHER........cooiiieeiee e 1
35  7-126-410 NUT .o 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 35



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

303.1 Transmission Torque Converter Assembly, T12000

- e e e o n o e o b

[P
-~ ~ AR '

- . . > .
. e ety

. A

13 '

- Pe v
.f‘

ATEREX BRAND

36 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

303.1 Transmission Torque Converter Assembly, T12000

Iltem Part No. Description Qty.

1 7-126-411 STATOR SUPPORT
2 7-126-412 BUSHING.....cccccciiiiiiiiiiiieeee, 1
3 7-126-413 BEARING / NEEDLE.........cccccc........ 1
4 7-126-414  RING....ootiiiiie e, 1
5 7-126-415 EXPANDER....ccooooiviiiiiiiiiii, 1
6 7-126-416 SNAP RING........ooeeiiriiiiciieieeeeees 2
7 7-126-360 OIL SEAL / CONV.HOUSING.......... 1
8 7-126-518 CONVERTER....cccccccvviiiiiiiiiiiiinnn, 1
9  7-126-234  PLUG......ccoiicieiee e, 1
10 7-126-233  O-RING.....ooiiicieieeeeeeeeeeciee e 1
11 7-126-277 RETAINING RING...........ceeeviviiinnn 1
12 7-126-417 GEAR. .o, 1
13 7-126-418 SNAP RING....cccooviiiiiiiiiiiiiiieeeeees 2
14 7-126-419 THRUST WASHER...............eeoeenn. 1
15 7-126-420 BEARING.....oovviiiiiieieeeeeeeee, 1
16 7-126-421 RING-OIL DISTRIBUTOR............... 1

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 37



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

304.1 Transmission Gear Assembly, T12000

ATEREX BRAND

38 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

304.1 Transmission Gear Assembly, T12000

Iltem Part No. Description Qty.
1 7-126-422 REV CLUTCH GEAR & BEARING
ASSY
(includes items 2-3)
7-126-423 BEARING......ccceiiiiieeiieeieeeien 2
7-126-424  SPACER......cccoeiiiiieeieeee 1

7-126-425 ASSY,GEAR & BEARING
(includes items 5-6)

7-126-423 BEARING.......cccoeiiiiiiiie, 2
7-126-424 SPACER.......ccoiiiiiic e 1

7-126-428 GEAR WITH BEARING
(includes item 8)

7-126-429 BEARING......ccoiiiiiiieeeeieeeee 2
Ref. BEARING
(no longer available)
10 7-126-423 BEARING......ccoooiiiiiiiieee 2

11 7-126-432 2ND GEAR CLUTCH/BEARING ASSY
(includes item 12)

12 7-126-423 BEARING.....ccociiiiiiieniceeeeee 2

13 Ref. THIRD DRIVEN GEAR............. 1
(no longer available)

14 Ref. OUTPUT SHAFT........cccevrnee. 1
(no longer available)

15 7-126-431 REVERSE IDLER GEAR................. 1

16 Ref. FIRST DRIVEN GEAR............. 1

(no longer available)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 39




View thousands of Crane Specifications on FreeCraneSpecs.com

oy
| — |

fd

I 0300 Transmission Components January 2015

‘ 305.1 Transmission Pump Drive Assembly, T12000

GTH-644, GTH-842, GTH-844 Part No. 97486

40



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

305.1 Transmission Pump Drive Assembly, T12000

Iltem Part No. Description Qty.
1 7-126-434 PUMP DRIVE IDLER GEAR........... 1
2  7-126-435 BEARING....cccccvvvviiiiiiiiiie, 1
3 7-126-436 GEAR...cccoiiiiiiiieie e, 1
4 7-126-437 WASHER.....ccooiiiiiiii 2
5 7-126-438 PUMP DRIVESHAFT & PIN

ASSMBLY
(includes item 6)
7-126-439 ROLL PIN....ovviiiiiiieiiiiiei e 1
7-126-440 BEARING,BALL......cccvvvvviviciiieeeeens 1
7-126-441 BEARING.........oooo i 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 41



oy
| — |

View thousands of Crane Specifications on FreeCraneSpecs.com

fd

I 0300 Transmission Components January 2015

‘ 306.1 Transmission Charging Pump Assembly, T12000

ATEREX BRAND

42 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

306.1 Transmission Charging Pump Assembly, T12000

Iltem Part No. Description Qty.
1 7-126-350 CHARGE PUMP ASSY.......cceenunen. 1
2 7-126-349 TRANSMISSION OIL FILTER......... 1
3 7-126-442 REGULATOR VALVE SLEEVE........ 1
4 7-126-443  PISTON...ccooiiiiiierieeee e 1
5 7-126-444 SPRING......cccoovviiiiiiniieii e 1
6 7-126-445 NEEDLE ROLLER..........c.cccovvvnennnn 1
7 7-126-446 CHECK VALVE........ccocevivieniinieenn 1

(includes items 7-11)
8 Ref. BALL CHECK VALVE
ASSEMBLY ....oooiiiriiiiciiiecee 1
(no longer available)
9  7-126-448 SPRING......ccceeviiiiieieeee e 1
10 Ref. CHECK VALVE PIN.................. 1
(no longer available)
11 7-126-361 O-RING.....cceiciiiiiiiiienii e 1
12 7-126-362 GASKET / ADAPTER to PLATE......2
13 7-126-450 SCREW....cccooiiiiiiiiiiieciieeeee 4
14  7-126-451 MOUNTING STUDS.........cccecvvennnrne 1
15 Ref. LOCK WASHER...........cccccen... 5
(no longer available)
16  7-126-453 MOUNTING STUD......cccooveiireernnnnne 1
17  7-126-391 LOCKWASHER........ccciiiiiiiein 1
18 Ref. NUT ..o 1
(no longer available)
19 7-126-410 NUT oo 1
20 7-126-522 PUMP DRIVE ADAPTOR................ 1
21  7-126-455 ADAPTER / PUMP......ccccooviiiennnnne 1
22 7-126-521  PLATE....cccoiiiiiiiieeeee e 1
23 7-126-520 O-RING.....ccciiviiriiiiieeieec e 1
24 7-126-519 SCREW,PUMP MTG.PERMANENT
COVER.....ooiiiiitiieeee e 2
25 7-126-215 LOCKWASHER,PUMP COVER
SCREW ...t 2
26  7-126-456 VALVE / REGULATOR............cuuue.. 1
(includes items 3-6)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 43




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

307.1 Transmission Reverse ldler Assembly, T12000

ATEREX BRAND

44 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

307.1 Transmission Reverse ldler Assembly, T12000

Iltem Part No. Description Qty.
1 7-126-457 IDLER SHAFT.....cccoiiiiiiiiieneeeen 1
2 7-126-458 SNAP RING......c.ccccvviiiiirienicnre 1
3 7-126-459 BEARING.....cccccoiiiiiiiiniieniceee e 1
4  7-126-460 THRUST WASHER.........c.cocvvienn 1
5 7-126-461 END PLATE.....cccooiiiiiiiiienienree 1
6 Ref. CAP SCREW..........cccoovveninnnen, 1

(no longer available)
7 Ref. WASHER........cooiiiiiiiieecn 1
(no longer available)
7-126-464  PIN...oooiiiiiiiiiiieeeee e 1
7-126-431 REVERSE IDLER GEAR................. 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 45



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

‘ 308.1 Transmission Forward and Reverse Shaft Assembly, T12000

ATEREX BRAND

46 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

308.1 Transmission Forward and Reverse Shaft Assembly, T12000

Iltem Part No. Description Qty.
1 7-126-465 TURBINE SHAFT DRUM & PLUG
ASSY o 1
7-126-466 OIL DISTRIBUTOR SLEEVE........... 1
Ref. RETAINER SCREW................. 1
(no longer available)
7-126-468 PISTON RING.......ccceeviieeriineeeenn 3

7-126-469 PISTON & SEAL ASSEMBLY.......... 2
(includes items 6-7)

6 7-126-470 SEAL..iiii e 2
7 7-126-471 SEAL..cooiis 2
8  7-126-472 PLATE.....ccccoiiiiiiiie 2
9  7-126-473 SNAP RING........ccoiiiiiiiiiiinciie 2
10 7-126-474 WEARRING.........oooviiii 2
11 7-126-475 DISC SPRING ASSEMBLY............. 2
12 7-126-476 RETAINER.......ccccoiiiiiiieeee 2
13 7-126-477 RETAINER........cccciiiiiie 2

14  7-229-648 INTERMEDIATE BRAKE DISC.....12
(6 forward, 6 reverse)

15 7-229-649 BRAKE DISC......ccccovvevvieeeiieeene 12
(6 forward, 6 reverse)

16  7-126-480 BEARING......ccccoiiiiiieriieeieee e 4

17 7-126-481 WASHER.....ccooiiiieee, 8

18 Ref. REAR TURBINE SHAFT
BEARING........ccoviiiieeeeiee e 1
(no longer available)

19 Ref. Clutch Gear Bearing
(refer to 304.1)

20 Ref. Clutch Gear Bearing Spacer
(refer to 304.1)

21 Ref. Reverse Clutch Gear
(refer to 304.1)

22 Ref. Forward Clutch Gear

(refer to 304.1)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 a7




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

‘ 309.1 Transmission Third Shaft Assembly, T12000

ATEREX BRAND

48 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

309.1 Transmission Third Shaft Assembly, T12000

Iltem Part No. Description Qty.

1 7-126-483 3RD SHAFT-DRUM & PLUG

ASSY i 1

2 7-126-484 ROLLER BEARING...........cccernene 1

3 7-126-485 BEARING......ccccoiiiiiiiiieniceieeeen 1

4 7-126-486 WASHER........ccoiiiiiiiiiciee 1

5 7-126-487 SLEEVE......ccccoiiiiiiiiiiiieice 1

6 Ref. SCrew......ccoovvviviiiiiiiceec 1

(no longer available)
7  7-126-468 PISTON RING.......cccociirrieiiinieene 2
7-126-489  PISTON....cccoviiiiirieniciee e 1
(includes 9-10)

9 7-126-470 SEAL..ooiiiiiiiiiiiiesieeee e 1
10 7-126-471 SEAL.cciiiiiiiiiicceeee e 1
11 7-229-648 INTERMEDIATE BRAKE DISC....... 5
12 7-229-649 BRAKE DISC......ccoviinieiiiiiiieeniene 5
13 7-126-472  PLATE.....coiiiieiiie e 1
14 7-126-473  SNAP RING........cccoviiriiiiiciieeie 1
15  7-126-474 WEAR RING.......cccoooiiiiiiiiiiieene 1
16  7-126-475 DISC SPRING ASSEMBLY............. 1

(includes 5 washers)
17 7-126-476 RETAINER........cooiiiiiiiiiiceceee 1
18 Ref. Snap RiNG.......cccoovvviveeninienne, 1
(no longer available)
19  7-126-490 BEARING.....cccociiiiiiiicnieeeene 2
20 7-126-491 WASHER......ccci i 4
21 Ref. Snap RiNg.......ccccovvvieeeniniene, 3
(no longer available)
22 Ref. Third Clutch Bearing................. 2
(no longer available)
23 Ref. Third Gear
(refer to 304.1)
24 Ref. First Gear Drive
(refer to 304.1)
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 49



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

‘ 310.1 Transmission First and Second Shaft Assembly, T12000

ATEREX BRAND

50 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

310.1 Transmission First and Second Shaft Assembly, T12000

Iltem Part No. Description Qty.
1 7-126-493 1ST&2ND
SHAFT,DRUM,PLUG&SEAT........... 1
2 7-126-494 ROLLER BEARING.......ccccccvviviennnnn. 1
3 7-126-485 BEARING....cccovvvieiiiiiiiiii, 1
4 7-126-468 PISTON RING......ccvviiiiieeeeeieeeeene 2
5 7-126-495 A CLU PISTON.......cvvviiiviiiiiiienennnnn. 2
(includes items 6 and 7)
6  7-126-470 SEAL..iiiis 2
7 7-126-471 SEAL..occiiiiiiiiiieeeeeeee e 2
8  7-126-472 PLATE......ooiiiiiiiiireievetecea e 1
9  7-126-473 SNAP RING.......cccvviiiiiiiiiiiieieceeeeen 1
10  7-126-474 WEAR RING........ooovviiiiiiiiie e 1
11  7-126-475 DISC SPRING ASSEMBLY............. 1
(includes 5 washers)
12 7-126-496 DISC SPRING ASSY.......cooevieiinne 1
(includes 7 washers)
13 7-126-476 RETAINER.....ccccooiiiiiiiiiiciieeeeees 2
14 7-126-477 RETAINER.....ccccociiiiiiiie 2
15 7-126-480 BEARING.......ccoooiiiiiiiiieieee 4
16 7-126-481 WASHER........iiiiiiieiee 8
17 7-126-497 SNAP RING.....ccvvvviiiiiiiiiiiii, 2
18  7-126-498 SLEEVE......ccooiiiiiiiiiiiiiiii, 1
19 Ref. SLEAVE RETAINING
SCREW. ..., 1

(no longer available)

20 7-229-648 INTERMEDIATE BRAKE DISC.....10
(outer, first)

21 7-229-649 BRAKE DISC......coovviviirrieeiiieeee 10
(inner, first)

22 7-229-648 INTERMEDIATE BRAKE DISC
(outer, second

23 7-229-649 BRAKE DISC.....cceoviieeiiiieeiieee 5
(inner, second)
24 Ref. Clutch Gear Bearing
(refer to 304.1)
25 Ref. First Clutch Gear
(refer to 304.1)
26 Ref. Second Clutch Gear
(refer to 304.1)
27 Ref. Third Driven Gear

(refer to 304.1)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 51




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

311.1 Transmission Output Shaft Assembly, T12000

ATEREX BRAND

52 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

311.1 Transmission Output Shaft Assembly, T12000

Iltem Part No. Description Qty.
1 7-126-500 SHAFT /OUTPUT......ccceeeeviiiiien. 1
2 7-126-307 BEARING,BALL.......cccvvvvvvvieiiienennnn, 2
3 7-126-368 SLEEVE/OIL SEAL........cceeevunnee. 2
4 7-126-366 O-RING /OIL SEAL......ccccvvvviririnnns 2
5 7-126-772 OIL SEAL / OUTPUT SHAFT.......... 2
6 7-126-365 SNAP RING/OUTPUT FLANGE.....4
7 7-126-369 FLANGE RETAINING RING............ 2
8 7-126-364 OUTPUT FLANGE........ccccccvvvrvrnnnnn. 1

(includes item 9)
9 7-126-363 FLANGE PLUG........cccvviviieieieiennnn. 1
10 Ref. OUTPUT FLANGE GEAR........ 1

(no longer available)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 53




January 2015

o
m ..r.!...;.....“....;”_‘_.:. 1.;...-..1.&.? 1_1..1_-
..... L | " = m o=
- EATLLY

i

SR ==
by ot ¢ .“..”_“...__.._. L v

‘ 312.1 Transmission Control Assembly, T12000

I 0300 Transmission Components

=
o
=
0
O
()
(@R
n
Q
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
(D)
(@R
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>
(i)

Part No. 97486

GTH-644, GTH-842, GTH-844

54



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

312.1 Transmission Control Assembly, T12000

Iltem Part No. Description Qty.

1 7-126-768 SOLENOID ASSY/DROP IN........... 4
(includes items 2-5)

- 227493 HARNESS, TRANSMISSION

2 7-126-773 O-RING,21.5 X 1.5 MM,VITON....... 4
(part of item 1)

3 7-126-774 O-RING,15.1 X 1.60 MM,VITON.....4
(part of item 1)

4  7-126-775 O-RING,14.1 X 1.60 MM,VITON.....4
(part of item 1)

5 7-126-776 O-RING,12.1 X 1.60 MM,VITON.....4
(part of item 1)

6 7-126-777 PLUG-SOLENOID BORE
(includes items 7-9)

7 7-126-778 90RING 18.0 X 2.20MM, VITON...... 1
(part of item 6)

8 7-126-774 O-RING,15.1 X 1.60 MM,VITON.....1
(part of item 6)

9 7-126-776 O-RING,12.1 X 1.60 MM,VITON.....1
(part of item 6)

10 7-126-779 CLAMP - SOLENOIDS........c.cocevnn.. 6
11 7-126-780 SCREW M4X10 (FOR
T-126-T67)eeeeeeeieeeeeieeiee e 12
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 55



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

313.1 Transmission Modulation Valve Assembly, T12000

N e mme o w4 e N e e S o e o e e = e e

5
.7t
T
Fal
PR
N
P
P
-\ .
T
FIAN
.
. I‘l
.o
. .
. '
N .
~ .
|~ $
~ S
. ™ -
RIS
“,." -
SN
[ e
~
'
'
. .
Ty ~.
. ) U
H [N
» '
[ v ~ v
. . -
Lz ~
\ .
.- . .
Ve [
s ] 1l
SUDIELE o
R ot v
A Y
S > t
M ot . .
ot
ot . -
K
S
20
Genie

ATEREX BRAND

56 GTH-644, GTH-842, GTH-844 Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

313.1 Transmission Modulation Valve Assembly, T12000

Iltem Part No. Description Qty.

1 Ref. Modulation Valve Housing........ 1
(no longer available)

2 7-126-371 O-RING / MODULATOR

HOUSING......ccoiiiiiiicniieeee 1

3 7-126-63 PIN,ACCUMULATOR STOP............ 1

4 7-126-64 SPRING,ACCUMULATOR,INNER...1

5 7-126-506 SPRING,MIDDLE..........c..cccerevrennen. 1

6 7-126-507 SPRING,OUTER.......cccocveviirieannnn. 1

7 Ref. Accumulator Spool................... 1
(no longer available)

8 7-126-512 SPRING / RETAINER........ccevnennne 1

Ref. Spring Spacer..........ccccccvvennnee. 1
(no longer available)

10 Ref. Modulation Valve Spring........... 1
(no longer available)

11 Ref. Regulator Spool...............c........ 1
(no longer available)

12 Ref. Modulation Valve Sleeve.......... 1
(no longer available)

13 7-126-372 O-RING/SLEEVE.......c.cccovvieennne 1

14 Ref. Lower Pin.......ccccviiiiienienne. 1
(no longer available)

15 Ref. Upper Pin......ccooviiieeiee 1

(no longer available)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 57




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0300 Transmission Components January 2015

‘ 314.1 Transmission Drive Plate Assembly, T12000

ATEREX BRAND

58 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0300 Transmission Components |

314.1 Transmission Drive Plate Assembly, T12000

Iltem Part No. Description Qty.
-~ 7-126-383 DRIVE PLATE ASSY KIT......cceennnee 1
(includes items 1-5)

1 Ref. Drive Plate Assembly
(not sold separately)
2 Ref. Drive Plate
(not sold separately)
3 7-126-60 RING ...t 1
4 Ref. SCREW.......cooiviiiiiiieeeicc 6
(not sold separately)
5 7-126-54 LOCKWASHER........ccccceciveeireee 6

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 59




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

‘ 401.1 Axle Gear Box and Covers, Front and Rear Axle

ATEREX BRAND

60 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |

401.1 Axle Gear Box and Covers, Front and Rear Axle

Iltem Part No. Description Qty.
7-229-520  O-RING.....cootiiiiiieeeeeeeeeeeiie e 3
7-229-521 INTERMEDIATE COVER................. 1

3A  7-229-939 AXLE HOUSING........cccociiiiiriiiiiines 1
(front)
4 7-229-926 PLUG.....cccccoiiiiiiee e 1
== 7-229-601 CIRCLIP..ccccciiitiiiiiiieiieeeieieceeee e 1
5 7-229-524  VENT....oooiiiicieeee e 1
(vent)
7-229-525 SEAL WASHER........cccvviiiiiieen 2
7-229-526  PLUG......ccooiiiiiieiiceee e 1
(includes seal washer)
8 7-229-580 MAGNETIC PLUG.......ccvvvvvreienennnn. 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 61



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

402.1 Differential Assembly, Front Axle

37

ATEREX BRAND

62 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |
402.1 Differential Assembly, Front Axle
Item Part No. Description Qty. |Item Part No. Description Qty.
7-229-528  O-RING......cooeiiiiiiiiiiies 1 25  7-229-717 SHEET.....oi e 1
7-229-530 SHIM/0.15mm 26 7-229-718 SELECTOR......ccociiiiiiniciieicien 1
(quantity and thickness vary, refer to 27  7-229-719 O-RING 1
oarts listed below) | 27 7229719 ORING.
28  7-229-720  PISTON. ..ottt 1
- 7-229-531 SHIM/0.20mm
29 7-229-721  SPRING......cceiieiiiiciee e 1
- 7-229-532  SHIM/0.40mm
30  7-229-722  PLUG.....cccciiiiiiiieieeeeeeeeeeeee e 1
- 7-229-533 SHIM/0.50mm
31  7-229-723 CIRCLIP.c.itiiiiiiiiieieieee 1
- 7-229-548 SHIM/0.20mm
32 7-229-724 SELECTOR FORK......cccoovvveiiiinnnn. 1
- 7-229-557 SHIM/0.30mm
33 7-229-725  NUT . 1
- 7-229-558 SHIM/0.15mm
34  7-229-726  O-RING......cciiiiiiieeeeeeeeeeeee e 1
- 7-229-559  SHIM/0.10mm
35 7-229-727 SEAL WASHER.........occiivieiiiine. 1
3  7-229-940 BEVEL GEAR SET.....ovviiivieieieienenn. 1
36 7-229-944 SECURITY SWITCH......oovvvvevevenennn. 1
4  7-229-535 TAPER ROLLER BEARING............. 2
37 7-229-729  BOOT.....cii i 1
5 7-229-536 RING NUT ..ot 2
38 7-229-927 DIFFERENTIAL SIDE GEAR.......... 1
6  7-229-537 CYLINDER BOLT......tvtiiiiiieieieieeennn. 4
39  7-229-730 RING.....ooiiiiiieeeee e 1
7 7-229-538 CYLINDER BOLT....cccoviiiieieeiiiinnn. 2
40 7-229-731 DETENT BALL.......oooiiiiiiiiieee 6
8  7-229-691 BOLT ..o 12
41 7-229-732  KEY .o 1
9 7-229-540 FRICTION WASHER........cccccceveeeen. 2
42 7-229-733  CIRCLIP ... 1
10 7-229-541 DIFFERENTIAL SIDE GEAR.......... 1
43  7-229-945 DIFFERENTIAL ASSY.....cccoviiiinnns 1
11 Ref..oiernnn. E—— 4 (includes items 9-15, 24 and 38)
(no longer available)
12 7-229-543 CIRCLIP ..o 4
13  7-229-544  FRICTION WASHER...........ccvveee.. 4
14 Ref 4
(no longer available)
15 7-229-716 DIFFERENTIAL CARRIER.............. 1
16  7-229-547 TAPERED ROLLER BEARING........ 2
17  7-229-548 SHIM /0.20mm
(quantity and thickness vary, refer to
parts listed below)
- 7-229-557 SHIM/0.30mm
- 7-229-558 SHIM/0.15mm
- 7-229-559 SHIM/0.10mm
18  7-229-549 SPACER.......oiiiiiiiiee 1
19 7-229-550 RING NUT..iiiiiiiiiiiiiiiiiieeeeeeeeeee 1
20  7-229-551  SEAL..ii s 1
21 Ref.
(not used on this model)
22 7-229-943  FLANGE.....cccooviiiiieiiiiiiieee, 1
23  7-229-554  PINNION NUT /M20 X 1.5
THREAD.......coo i 1
24 7-229-555 CIRCLIP...outiiiiiiiiiiiiiiiee 4
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 63



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

‘ 403.1 Axle Differential Assembly, Rear Axle

ATEREX BRAND

64 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |

403.1 Axle Differential Assembly, Rear Axle

Item Part No. Description Qty. |Item Part No. Description Qty.
7-229-528 O-RING.......ooviiiiiieeeeeieeciiee e 1 23 7-229-554  PINNION NUT/M20 X 1.5
7_229_530 SHlM / 0.15mm THREAD .......................................... 1

(quantities and thickness vary, refer 24 7-229-555 CIRCLIP......cccoiiieieciieee e 4
to items listed below) 25 7-229-556 DIFFERENTIAL
- 7-229-531 SHIM/0.20mm (includes items 9-15 and 24)

- 7-229-532 SHIM /0.40mm
- 7-229-533 SHIM/0.50mm
- 7-229-548 SHIM/0.20mm
- 7-229-557 SHIM/0.30mm
- 7-229-558 SHIM/0.15mm
- 7-229-559  SHIM/0.10mm
3 7-229-994 BEVEL GEAR AND PINION

ASSEMBLY ....oooiiiiiiiiiieiiieeeeee 1
4  7-229-535 TAPER ROLLER BEARING............. 2
5 7-229-536 RING NUT..ccccooiiiiiiiiieniieee e 2
6  7-229-537 CYLINDER BOLT......ccceovieriierienn 4
7  7-229-538 CYLINDER BOLT.....cccccocvveviiirrene 2
8  7-229-691 BOLT...cceoiiiiiieiiieiieeniee e 12
9 7-229-540 FRICTION WASHER.........cccevvenne. 2
10 7-229-541 DIFFERENTIAL SIDE GEAR.......... 1
11 Ref. Pin....i 4
(no longer available)
12 7-229-543  CIRCLIP....ccooiiiiiiiieiec e 4
13 7-229-544  FRICTION WASHER..........ccovenuirne 4
14 Ref. Differential Pinion.................... 4
(no longer available)
15 7-229-546 DIFFERENTIAL CARRIER.............. 1
16 7-229-922 BEARING ASSY....ccoccoiiiiiiiiiienins 2

(replaced 7-229-922)

17  7-229-548 SHIM /0.20mm
(quantities and thickness vary, refer
to items listed below)

- 7-229-557 SHIM/0.30mm
- 7-229-558 SHIM/0.15mm
- 7-229-559 SHIM/0.10mm

18  7-229-549  SPACER.....cccccoiiiiiiiiiiciece 1
19  7-229-550 RING NUT ..ot 1
20  7-229-551  SEAL.cccciiiiiiiee e 1
21 Ref.
(not used on this model)
22 7-229-943  FLANGE.....ccccoi it 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 65



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

‘ 404.1 Axle Steering Assembly, Front and Rear Axle

WITH BUSH SOLUTION

27 RIGHT
22 LEFT

ATEREX BRAND

66 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |
404.1 Axle Steering Assembly, Front and Rear Axle
Item Part No. Description Qty. |Item Part No. Description Qty.
7-229-623  NUT oo 2 33 7-229-587 RING GEAR......coocovievresrsesrsrnn, 2
7-229-624  SCREW.....ooovoeeeeersrerneeseenenion. 2 - 7-229-956 RING GEAR SUPPORT ASSY........2
3A  7-229-946  AXLE CASE......oooveoooooreroeoereeeeene. 2 (front) (includes items 33, 34 and 44)
(front) 34 7-229-588 RING GEAR SUPPORT.................. 2
3B 7-229-677 AXLE CASE 35  7-229-589  CIRCLIP.....occovovveveeeeeeeeseenenns 8
(rear) 36 7-229-590 PLANET GEAR.....o.cccccoioriomrmrirreenee 8
4 7-229-947 BOLT ---------------------------------------------- 32 37 7_229_591 BEARING ........................................ 8
6 7-229-562 REDUCTION BUSHING................. 2 38 7-229-592  WHEEL NUT..ooooeooooeeeseseree. 20
7 7-229-563  SEAL..ooioioireeeeeeeeeeeeeeeeenens 2 40  7-229-681 BOLT / COUNTERSUNK. 4
8 7-229-564 BALL BEARING ------------------------------- 2 41A 7_229_952 PLANET GEAR CARR'ER ASSY ..... 2
9 7-229-565 CIRCLIP....ociiiiiiiiiieee e 2 (front) (includes items 35-37 and 41)
10 7-229-566  O-RING.......ocooveeveeerersesrsesrennons 2 - 7-229-931 PLANET GEAR CARRIER.............. 2
11 7-229-567 UNIVERSAL JOINT......oovvrrcrrinnan, 2 | 41B 7-229-683 PLANET GEAR CARRIER ASSY
12 7-229-568 THRUST BUSHING........oovvvvveerr. 2 g:)"’“) (includes items 35-37, 41 and
13 7-229-569 OUTER RACE.......cccoovvmrsiirrrnnn, 2
(replaced 7-229-948) -~ 7-229-931 PLANET GEAR CARRIER.............. 2
14 7-229-691  BOLT.ooveoooooeeeoeeeereoreeeseeseesseeeeen 20 42 7-229-595  STUD...coonimniisininisssiinins 16
(replaced 7-229-539) 43 7-229-596  NUT ..ot 16
15 7-229-570  COVER......cooiooeieeeereeeesreersrseenn. 2 44 7-229-597  CIRCLIP....ooovoiveeeeeeeeeseeeeeenen, 2
16 7-229-571  PLUG....ociiiviesreeeeereeeeeeersneenn. 4 45 7-229-823  BOLT...occocoivoooieeeeeeeeosesrseeneseeeninnen 4
17 7-229-572 GREASE FITTING.....c..coovveerrrirnnn, 2 - 7-229-956 RING GEAR SUPPORT ASSY........2
18 7-229-573  PIVOT PIN.ovoooooeeosoeeeoeeeeeeeeee 2 (front) (includes items 33, 34 and 44)
(includes item 17) 46 7-229-599  NUT..ooiiiiiioireeeeeeeeeseeseeseensns 4
19 7-229-574 PIVOT PIN 49  7-229-600 LOCKING PLATE.......c.cccvvrrrrrrnnen. 2
(includes items 17, 20 and 21) 50  7-229-601 CIRCLIP...oovveeooosoeeoeeseesseeeeereee 2
20 7-229-575 SEAL ----------------------------------------------- 2 57 7_229_602 SHlM / 0.15mm
21 7-229-576  ARTICULATION......ccoviiiiiieeiiie. 2 (quantity and thickness vary, refer to
22 7-229-678 STEERING CASE / LH....ooovvvooeo...... 1 items listed below
(right front and left rear) (includes item - 7-229-603 SHIM/0.20MM
12) ~  7-229-604 SHIM/0.50mm
24 7-229-578  SEAL.coioiiooreeeeeeeeenieeeererseenan, 2
25  7-229-580 MAGNETIC PLUG.......cccsvvvrrrrnnn, 2
(replaced 7-229-527)
26 7-229-526  PLUG.......ccooovoseerreeeereseenenrsnanes 4
27 7-229-679 STEERING CASE / RH......ccceo........ 1
(left front and right rear) (includes item
12)
28 7-229-582  SEAL..oooioieieeieeeeeeeeeeeneen. 2
(replaced 7-229-951)
29  7-229-583 BEARING.......ccocooveiverieseieerennons 4
30 7-229-692 WHEEL STUD.....occoovvevrerirennnn. 20
31  7-229-680 WHEEL HUB.......ocooovvivirseirnnn, 2
32 7-229-586  O-RING.....cocooosvereerrersesrsesnsnnnns 2
Genie

Part No. 97486

GTH-644, GTH-842, GTH-844

67



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

‘ 405.1 Trunnion Mount Assembly, Front and Rear

-G  Fore

\“Bushing cut position

3 Fore

ATEREX BRAND

68 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |

405.1 Trunnion Mount Assembly, Front and Rear

Iltem Part No. Description Qty.

1 7-229-620 REDUCTION BUSHING.................. 4

2 7-229-621 THRUST BUSHING..........ccceevvienne 2

3 7-229-622 SUPPORT....ccccciie v 2

4  7-229-572 GREASE FITTING......ccccveeveeeennn 2

5  7-229-571  PLUG.....ccciiiiiieie e 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 69




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

406.1 Service Brakes and Parking Brakes, Front Axle

ONLY WITHOUT
POSITION 46 J 27

RIGHT 1

ATEREX BRAND

70 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |

406.1 Service Brakes and Parking Brakes, Front Axle

Item Part No. Description Qty. |Item Part No. Description Qty.
7-229-957  LEVER / RHevvoooooeooeooeoeooeoeeooeoeo. 1 36 7-229-982 REDUCTION BUSHING................ 1
7-229-615 BLEEDING BOLT...ooovvoooveeevrennn. 2 37 7-229-983  SUPPORT...oooooveeooveeeoeeeseeoseeeosonn, 1

(optional) 38 7-229-984  CIRCLIP...omvvooooooooeooeooeeeooeoeee 1
3 7-229-571  PLUG ..o 2 39 7-229-985  NUT oo, 1
(optional)
40  7-229-986 WHEEL CYLINDER.......oo.ovveeorveen... 1
4 7-229-958 BOLT / CYLINDER......ooooreeosrr., 6
- 1255248  SCREW,CAP,16X20X79.5MM,3STEP
5 7-229-959  O-RING....ooeooveeooreeooreeooreeosseeeseeessnnns 2
41  7-229-987 BUSHING / REDUCTION................ 1
6 7-229-960 BUSHING/REDUCTION.................. 2
42 7-229-988  CIRCLIP....ovvoooeeeoeeeoeeeeeeeeeeeeeeeeoo, 1
7 7-229-961 BOLT / GRUB....ovveoovooooeeoereeosoreonn, 2
43 7-229-989  SPACER.......oooooooooeeoooeeeoeeeeeeennns 1
8 7-229-962  NUT oo, 2
44 7-229-990 PISTON ASSY / RHeoveoooveooeeoro. 1
9 7-229-963  O-RING...veoooooeeeoeeeeoeeeeeeeoeeeeeee 2 (includes items 15, 17, 18, 2. 23, 24
10 7-229-964  LEVER .. oo, 1 and 26)
11 7-229-965 WASHER . .....oooooveooeeooeeeoeeeseeosnnn, 2 45  7-229-991  PISTON ASSY LH..oovoooveeooreeorre. 1
12 7-229-966 BOLT / COUNTERSUNK................ 2 (includes items 15-18 and 18-24)
13 7229614 INTERMEDIATE BRAKE DISC.....8 46 7-229-803  O-RING.....oooeoooeeoooeeeeoeeeeeseeeeeree, 2
14 7-229-606 ADJUSTING BOLT...oooveoovrirrenn, 6
15 7-229-607  SPRING..ooeeooveeeooeeeeoeeeeoeeeeeeer 6
(replaced 7-229-967)
16 7-229-991  PISTON ASSY LHe.voooveooeoeooeeonn, 1
(replaced 7-229-968)
17 7-229-610 BACK-UP RING......ooooooveooreeerrrnnn, 2
(optional)
18 7-229-611 O-RING..oveooeeeooeeeeeeoeeeeeeeeeeee 2
19 7-229-969 DOWEL...ovoooveoooeeooeeeeoeeeeoeeeser, 2
20 7229970  LEVER/LH..ovooooeoooeeoeoeoeoeeeoeeosonn, 1
21 7-229-609  SPRING......oveoooeeeooeeeesoeeeeseeeeenonns 6
22 7229971  PUSHER.....o.oooeeooeeeoeoeeoeoeeeoereor, 4
23 7-229-612 BACK-UP RING.......coooveosrrerrrreerrrnnn. 2
(optional)
24 7-229-613  O-RING..... oo, 2
25  7-229-605 BRAKE DISC...oovoooveeoeeooereeerern. 6
26 7-229-972  PISTON / RH.eoveoooveoeoeeeeeeeeeeeeesee, 1
27 7-229-973  LEVER .o, 1
28 7-229-974  CIRCLIPoooooooeooeooeoeooeeeooeeoeonn, 1
29 7-229-975 GREASE FITTING...o...ooveeoovreonnn. 2
30 7-229-976  WASHER........comooeeooooeeooeeeesoeeee 2
31 7-229-977 SNAP RING.....ooooooeoooeeoooreoerern, 1
32 7-229-978 REDUCTION BUSHING.................. 1
33 7229979 SPRING .oeooeeoooeoooeoooeeoeoeeeoeeoo 1
34 7-229-980 BRAKE CAM....ooooveeoooeooereooeresn, 1
35  7-229-981 DETENT BALL.oovoooveeooreeoooresonnnn, 4
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 71



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

‘ 407.1 Disc Brake Assembly, Rear Axle

13

ATEREX BRAND

72 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |

407.1 Disc Brake Assembly, Rear Axle

Iltem Part No. Description Qty.
7-229-605 BRAKE DISC.....ccccvviivieieiiiierieeeee 6
7-229-606  ADJUSTING BOLT.....ccocvvvvieieennee, 6
7-229-607  SPRING......ccooiiieieeiieeee e 6

(replaced 7-229-967)
4 7-229-617 PISTON ASSY..ccoiviiiiiiiiieiienieee 2
(replaced 7-229-608)
5 7-229-609 SPRING......ccoceviiiiiiiiieiic e 6
6 7-229-610 BACK-UP RING.......cccceevvieiiirienn 2
7 7-229-611 O-RING......ccoeiriieiiiieenieeiee e 2
8 7-229-612 BACK-UP RING........cocevvieiiirrene 2
9 7-229-613  O-RING......ccceiriiiiiiiieenie e 2
10 7-229-614 INTERMEDIATE BRAKE DISC....... 8
11 7-229-615 BLEEDING BOLT.....cceccvviieriieniine 2
12 7-229-571  PLUG.....cooiiiieiteeeeee e 2
13 7-229-969 DOWEL.....ccoiiiiiiiiiiieenieeieeneee e 2
(optional)
14 7-229-617 PISTON ASSY...cooiiiieriieiieiieenins 2

(includes items 3, 4 and 6-9)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 73




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

‘ 408.1 Steering Arm Assembly, Front and Rear

RIGHT

ATEREX BRAND

74 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |

408.1 Steering Arm Assembly, Front and Rear

Iltem Part No. Description Qty.

1 7-229-618 CYLINDER BOLT

4 Ref. CYLINDER
(refer to 409.1)

5 7-229-669 ARTICULATED TIE ROD
(articulated tie rod, RH and LH)(part
needs to be verified)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 75




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0400 Front and Rear Axle Components January 2015

‘ 409.1 Steering Cylinder Assembly, Front and Rear Axle

4
(ool L L L TTTT T T 77772 2R

7

ATEREX BRAND

76 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0400 Front and Rear Axle Components |

409.1 Steering Cylinder Assembly, Front and Rear Axle

Iltem Part No. Description Qty.
-- 7-229-619 CYLINDER....cccoiiiiiiiiiiiiiieeeeeee 1
--  7-900-88 SEAL KIT / CYLINDER..............c.... 2

(includes items 1-8)
1 Ref. SNAP RING.......cccvvvvvveeveeeeee. 1
2 Ref. STOP RING......cccvvvveveeveveeeee. 2
3 Ref. WIPER........cccoceieieiieiee e, 2
4 Ref. SEAL.....ccccoviviiiiiveeeeeeeeeeeee 2
5 Ref. BACK-UP RING.......ccccceeeennn.n. 2
6 Ref. WEAR RING........ccccvveveeeiiiinn, 1
7 Ref. PISTON RING.......c.ccccvvveveeeneen. 2
8 Ref. PISTON SEAL......covvvvveveveeennn. 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 77




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0500 Engine Components January 2015

‘ 501.1 Engine and pump Assembly, JD-4045

16117118

ATEREX BRAND

78 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |
501.1 Engine and pump Assembly, JD-4045
Item Part No. Description Qty. |Item Part No. Description Qty.
1A 115328 FUEL FILTER,PRIMARY,JD-4045....1 18 6033 WASHER,LOCK,0.5" ....oveveeeeeeeenn. 4
1A 7-183-224 ENGINE ASSY,JD-4045TF270........1 19 15086 WASHER,FLAT,.375 X 1.5 X .125....3
(tier 2) (to SN GTHOB08A-12354) 20 4-1685 FAN GUARD, 18" .....o oo 1
- 108528 ENGINE&PUMP ASSY,DEUTZ-2012 21 6-5205-08 SCREW,HHC,5/16-18X1......o......... 4
- 130913 HARNESS,ENGINE, TIER 1l 99HP 22 6886 WASHER,LOCK,.313....c0evevereeen. 4
(ECM to Engine)
23 19934 WASHER,3/8
- 7-183-184  OIL FILTER/ENGINE HARD.STEEL-FLAT,USS.......coo....... 4
1B 130815 ENG PKG ASSY,JD 24 7-183-96  SPACER,FAN,2" W/ENGINE.......Ref.
TIERS,644-8XX..ooovooeeeeeseeeeeeers 1
(from SN GTHO808A-12355) 25 7-126-517 GASKET,PUMPDRIVE.........ccceeeenn.. 1
- 130816 HARNESS, TIER 3 ADAPTER 26A  7-183-200 FAN BELT....oiveiiiiiieeeeeee, 1
1C 7-126-767 TRANSMISSION 26B 130914 FAN BELT,99 HP,W/AC COMP
ASSEMBLY/DEUTSCH 27 130943 ALTERNATOR,95 AMPJD............... 1
2 229053 PUMP ASSEMBLY,SAUER 8K........1
(replaced 7-345-113) (7-345-113
replaced 7-112-05) (referto 717.1 and
718.1 for parts list of pump 7-112-05)
- 234953 KIT, SAUER PUMP, 8K
KIT INCLUDES PUMP AND
ADAPTER HARNESS 234927
- 7-112-63  SEAL KIT / PUMP OVERHAUL
3A 108527 WELDMENT,ENG/RAD
MOUNT,ID4045.......oooeeeerrrrrrnn, 1
(front)
3B 108579 WELDMENT,ENG/RAD
MOUNT,DEUTZ
(rear)
4 7-183-146 RADIATOR w/ SHROUD................. 1
- 123932 COOLANT RECOVERY BOTTLE,
GTH oo, 1
- 234850 RADIATOR CAP
5 7-158-72  RADIATOR HOSE,UPPER.............. 1
6 7-158-73  RADIATOR HOSE,LOWER............. 1
7 4-2065 UPPER RADIATOR MOUNT........... 1
8 7-190-04  MOUNTRUBBER,CENTER,BONDED.3
9 6-6252-07 CLAMPRADIATOR HOSE............... 2
10 6-6252-09 CLAMPRADIATOR HOSE............... 2
11  6-8112-35 SCREW,12MM X 1.75X35MM......... 6
12 49409 WASHER,LOCK,M12.......oeveoeeea. 6
13  6-5206-16 SCREW,HHC,3/8-16X2.0,GRS........3
14 4828 NUT,NYLOCK,3/8-16.......ovrvrrerrer.. 3
15 7-183-38  FAN,BLOWER,18-INCHES......... Ref.
16  6-5208-20 SCREW,HHC,1/2-13X2 1/2............. 4
17  6-6212-08 WASHER,FLAT,USS,1/2")Y............. 4
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 79



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0500 Engine Components January 2015

‘ 502.1 Starter Relay, Sender Assembly, JD-4045

ATEREX BRAND

80 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

502.1 Starter Relay, Sender Assembly, JD-4045

Iltem Part No. Description Qty.
1 7-169-12 SENDER, TRANSMISSION OIL
TEMP...ooiiee e 1
2 102058 SENSOR,COOLANT TEMP............ 1
(single wire)
3 7-319-21 STARTER RELAY......ccoviviiveiiieens 1
- 117681 DIODE/HARNESS.........cccceevvieenen. 1
4 1-1024 MOUNT / STARTER RELAY............ 1
5 6-6406-04 REDUCER BUSHING..................... 1
6 6-8514-25 CAPSCREW / HEX HEAD.............. 1
7 37505 WASHER,LOCK,M14.......ccceevunennne 1
8 6-5204-04 SCREW,HHC,1/4-20X.5,GRS8.......... 2
9 6356 WASHER,LOCK,.25........cccceveiiiennne 2
10 6-6212-04 WASHER,FLAT,.250,
HARDENED........ccooiiiiiiiiiiicce 2
11 1-1094 GROUND WIRE.......ccccoveiiireiiiieene 1
12 7-169-11 SENDER,TRANSMISSION OIL
PRESS....oo e 1
(2 prong connector)
13 6-6422-01  FITTING...oooiiiiiiieiieee e 1
14 6-6422-01  FITTING....ccoeeeiiie e 1
15 7-169-09 SENDER, ENGINE OIL
PRESSURE.......cccoiiiieiiieeeiee e 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 81



=
o
=
0
O
()
(@R
n
Q
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
(D)
(@R
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>
(i)

January 2015

I 0500 Engine Components

‘ 503.1 Engine Assembly, Deutz BF42012, View 1

N\ X

et B

&y 4 AL k=N

<) § T

g e WA =572\ / -

B = 7 = A\W; ) -~

97 e J :ﬁ‘«v@/ % S
AN g o

MANGRN\Vi TGS NY S\ @\ II/, .
21NN {8 o2 |\ & & \

7 \ = SEE ) )
ff L= AN A -
I % Y 9 ©
i \ 5

Part No. 97486

GTH-644, GTH-842, GTH-844

82



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |
503.1 Engine Assembly, Deutz BF42012, View 1
Item Part No. Description Qty. |Item Part No. Description Qty.
-- 108744 MANUAL PACK,DEUTZ,TH 29  7-202-05 ENGINE FUEL PRE-FILTER........... 1
-- 108745 MANUAL,DEUTZ BF42012 PARTS 30 130010 FUEL SUPPLY LINE,1/2
108746 MANUAL, DEUTZ BF42012 INCH...ooeiiiiiieee, 84-inches
OPERATOR 31 130000 RELAY MOUNT
—  7-202-01 ENGINE,DEUTZ,99HP,BF4M2012 BRACKET,DEUTZ......ccovvvvveenannnn. 1
1 130002 SCREW,FLANGE HEAD,10-24....... 2 32 130001 STARTER RELAY,12V,DEUTZ........ 1
2 73613 WASHER,STAR,#10,PLTD
3 130004 SCREW,HHCS,M8 X 20MM
4 130005 STAR WASHER,M8
5 130003 COOLANT TEMP SENSOR............ 1
6 75391 STARTER, DEUTZ F4L913
7 130006 HOSE CLAMPSAE #4..........cccuve.. 2
8 130007 FUEL SUPPLY LINE,3/8 INCH
9 108542 INJECTOR / FUEL........ccceeviiiannnn. 4
10 123595 FAN/ENGINE/DEUTZ BF4M 2012...1
11 108549 BELT / V-RIBBED.........cccceeeernnnnen. 1
12 108556 ALTERNATOR......cooiiiis 1
13 130009 LOOM,3/4 INCH...........cue.... 9-inches
14 130010 FUEL SUPPLY LINE,1/2
INCH ..ot 36-inches
15 130011 HOSE CLAMP, SAE #6......c........... 4
16 130012 HOSE BARB ELBOW, 1/2 X 3/8......2
17 108543 FILTER / FUEL / SPIN-ON.............. 1
-- 58566 FILTER HEAD (29560)
plastic
18 108540 CAP / FILLER......cvtiiiiieiieeeieee 1
19 130018 BUSHING.......ooiiiiiiiii, 2
20 130019 REMOTE FUEL FILTER MOUNT
PLATE...co e 1
21 108541 FILTER / ENGINE OIL / SPIN-ON....1
22 108532 DIPSTICK,DEUTZ-BF4M2012........ 1
23 - SHUT OFF SOLENOID................... 1
Component no longer available
24 130015 BANJO BOLT,FUEL SUPPLY LINE
-- 214425 BANJO
Used with P/N 130015
-- 214426 SEAL RING
Used with P/N 130015
25 94434 SCREW,HHC,3/8-16X1.25 GD307A
26 6021 WASHER,LOCK,.375
27 6097 WASHER,FLAT,USS,3/8"Y
28 27826 SCREW,HHC,M8 X 55MM,GRD.8.8
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

83



=
o
=
0
O
()
(@R
n
Q
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
c
2
©
=
=
(&)
(D)
Q.
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>
(i)

January 2015

I 0500 Engine Components

‘ 504.1 Engine Assembly, Deutz BF42012, View 2

®

Part No. 97486

GTH-644, GTH-842, GTH-844

84



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

504.1 Engine Assembly, Deutz BF42012, View 2

Iltem Part No. Description Qty.
1 6-7045-44 HOSE,12X10-90X22
2 130004 SCREW,HHCS,M8 X 20MM
3 130021 HOSE, 5/8"......ccoiiiiveeeee 80-inches
4 130022 TIE WRAPR8.5 X 0.13,BLACK
5 130021 HOSE, 5/8".......ccooeeeiiieens 62-inches
6 6-6453-15 FITTING,120RX12JIC,90................ 2
7 130024 FITTING,3/4 NPT X 5/8 BARB........ 2
8 130023 CLAMP,9/16 TO 1-1/14.................... 4
9 130025 FITTING,3/4 MALE TO 3/4
FEMALE.........cooieieeee e, 2
-- 130026 PIPE SEALANT,LOCKTITE #567.....2
10 130027 HEAVY WIRE TIE,1/4 X 18.............. 2
11 7-900-52 KIT / HYDRAULIC PUMP................ 1

12 6-7006-37 HOSE,12X12X18.5"
13 3-1360-1 TRANSMISSION MOUNT / LH....... 1
14 6-8112-35 SCREW,12MM X 1.75X35MM

15 49409 WASHER,LOCK,M12

16  6-6450-20 FITTING,100RX10JIC,STRAIGHT..1
17  7-126-517 GASKET,PUMPDRIVE.................... 1
18 7-112-05 PUMP ASSEMBLY (SAUER)........... 1
19 6-5208-20 SCREW,HHC,1/2-13X2 1/2

20 6033 WASHER,LOCK,0.5"

21 6-6212-08 WASHER,FLAT,USS,1/2"Y
22 3-1360-2 TRANSMISSION MOUNT / RH....... 1

23 6-8510-40 CAPSCREW / HEX HEAD............ 11
24 6-9111-10 LOCKWASHER,10MM.................. 11
25 6-5306-14 SCREW,3/8NF 1 3/4
26 6021 WASHER,LOCK,.375
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 85



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0500 Engine Components January 2015

‘ 505.1 Engine Assembly, Deutz BF42012, View 3

Genie
86 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

505.1 Engine Assembly, Deutz BF42012, View 3

Iltem Part No. Description Qty.

-- coolant bottle attaches to turntable
cover, not the radiator

1 130033 COOLER MOUNTING

ASSEMBLY ..oooiiiiiiiiieiiie e 1

2 130034 CLAMPWORM........ccovveeivie e 4

3 130035 HOSE, 3/8".......oeeieeeiieene 15-inches

4 130036 HOSE,5/16"........ccccvvevieene 36-inches

5 130022 TIE WRAPR8.5 X 0.13,BLACK........ 16

6 123932 COOLANT RECOVERY
BOTTLE,GTH...cccviiieeeeiee e 1
(from serial number
GTHO808A-11783)

-- 130037 EXPANSION TANK ASSEMBLY......1
(before serial number
GTHO0808A-11783) coolant bottle
attaches to turntable cover, not
radiator

7 130038 RECOVERY TANK SIGHT
GLASS,1/2" ..o 1

130039 HOSE,RUBBER,7/8"....... 13.5-inches
130354 RADIATOR / DEUTZ ENGINE......... 1
10 130040 SCREW,HHCS,5/16-18 X 7/8.......... 4

11 130029 WASHER,5/16,NARROW................ 4

12 130030 FRONT MOUNT TRAY....cccoeevvvvnnnenn 1

13 130031 REAR MOUNT,EXHAUST SIDE...... 1

14 130032 REAR MOUNT,CAB SIDE............... 1

15 108548 THERMOSTAT ..., 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 87



=
o
=
0
O
()
(@R
n
Q
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
(D)
(@R
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>

oy
=

January 2015

‘ 506.1 Engine Components, Deutz BF42012, View 4

I 0500 Engine Components

Part No. 97486

GTH-644, GTH-842, GTH-844

88



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

506.1 Engine Components, Deutz BF42012, View 4

Iltem Part No. Description Qty.
1 130043 SPEED CABLE SWIVEL................. 1
2 21496 NUT,HEX,1/4-28........cccoovveeeeeirinnnn.. 4
3 130042 SPEED LEVER EXTENSION.......... 1
4 56123 SCREW,HHC,M6 X 10MM.............. 2
5 94195 SCREW,HHC,3/8-16 X .75,GR 8.....2
6 6021 WASHER,LOCK,.375....cccccccevvvveeene 2
7 130046 THROTTLE CABLE BRACKET....... 1
8 130048 CONTROL CABLE BRACKET

SHIM. ..o 1

9 130045 SPEED CONTROL CABLE

CLAMP ..., 1
10 29752 SCREW,HHC,10-24 X .75............... 1
11 5365 NUT,NYLOCK,10-24.......ccccvvvvrrrenn.. 2
12 130028 ELBOW,1/8" NPT BRASS............... 1
13 130016 TRANS.OIL PRESSURE

SENDER......oiiiiiieeeeieiiee e 1
14 130017 TRANS.TEMP SENDER................. 1
15 130041 SPEED CONTROL

CABLE,DEUTZ.......coveeeieieeeeeen 1

(96 inches)

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 89



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0500 Engine Components January 2015

‘ 507.1 Engine Components, Perkins 1104C Tier 2 and Tier 3, View 1

® @

ATEREX BRAND

90 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |
507.1 Engine Components, Perkins 1104C Tier 2 and Tier 3, View 1
Item Part No. Description Qty. |Item Part No. Description Qty.
~ 117473 ENG/TRAN PKG,PERK,TII,644/8XX 10 226464 HOSE,LOWER RADIATOR
(to SN GTHO811-14668) 11 T113263  RADIATOR PERKINS,8K & 6K
-~ 226435 ENG ASSY,PERKINS 1104D-44T T3 MACH. oo 1
226574 ENG,ASSY,PERK,1104C-44T,T2,6/8 ISOLATOR,RADIATOR,LOWER
(to SN GTH0811-14668) MOUNT e eeeeeeeesesreenne 2
-~ 226612 ENG ASSY,PERK,T2,6/8K,REMAN -~ 123092 VIBRATION
(to SN GTHO0811-14668) ISOLATOR,RADIATOR,UPPER
_— 7_126_767 TRANSMISSION MOUNT ------------------------------------------- 2
ASSEMBLY/DEUTSCH -~ 123932 COOLANT RECOVERY
- T110331  ENG/TRANS PKG,PERKINS T3 6/8K BOTTLE,GTH
(from SN GTHO0811-14669) from SN GTH0808A-.11783 (coolant
bottle attaches to radiator)
1 123327 AIR PIPE,INTAKE,PERKINS.......... 1
-~ 130037 EXPANSION TANK ASSEMBLY
- 123328 HOSE CLAMP,PERKINS ENGINE before SN GTHO808A-11783 (coolant
~ 123329 ADAPTER HOSE,INTAKE,PERKINS bottle attaches to turntable cover
- 123331 GASKET,INTAKE PIPE - 14392 NUT,LP NYLOCK,10-32....cc.ccuv....... 4
2 226639 TUBE,HIPRESS #1CYL,PERK T3 - 226438 BRKT,RADIATOR MOUNT
6/8.. ................................................... 1 — 226440 BRKT,TOP RAD SUPPORT
(cylinder 1)
~ 226441 BRKT,SIDE RAD SUPPORT
~ 226640 TUBE,HIPRESS #2CYL,PERK T3 6/8 (L shaped)
(cylinder 2)
- 226442 BRKT,SIDE RAD SUPPORT
-~ 226641 TUBE,HIPRESS #3CYL,PERK T3 6/8 (U shaped)
(cylinder 3)
- 236304 FAN GUARD
- 226642 TUBE,HIPRESS #4CYL,PERK T3 6/8
(cylinder 4) -~ 236305 FAN SHROUD
3 102638  ADAPTER-FUEL FILTER, PERK - 49816 SCREW,PHILLIPS,PHM,10-32 X
(T 4
L10A.c. oo 1
4 102639 FILTER,FUEL, PERKINS 1104C....1 ~ 6021 WASHER,LOCK,.375.......oovvvver. 4
123085 GASKET / OIL FILTER HEAD -~ 7713 NUT,LP NYLOCK,3/8-16................. 4
5 123084 HEAD / OIL FILTER 13 226460 HOSE,UPPER RADIATOR
123085 GASKET / OIL FILTER HEAD 14 226624 SHEAVE,FAN,PERK T3 6/8K.......... 1
~  T114340  FASTENER,HOUSING,OIL FILTER - 102598 BELT,V, PERKINS 1104C-44
102632 FILTER,OIL,PERKINS 1104C-44.....1 - 123331 FAN DRIVE HOUSING
102643 PUMP, WATER PERKINS ~ 62428 BELT,V, PERKINS 1004-42 (SB)
L0 oY 1 15 102635 CAPOIL FILLER,PERKINS
102644 GASKET-PUMP WATE,PERK LL04C oo 1
1104C-44
8 75331 PULLEY,CRANKSHAFT,PERKINS
100 1
-~ 75332 SCREW,CRANKSHFT,PERKIN
1004-42
9 123105 FAN / PERKINS ENGINE................. 1
-~ 75326 NUT,FAN BLADE,PERKINS 1004-42
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 91



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0500 Engine Components January 2015

‘ 508.1 Engine Assembly, Perkins 1104C, Tier 2 and Tier 3, View 2

O

ME

AN
|

1

¥

® 6

ATEREX BRAND

92 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

508.1 Engine Assembly, Perkins 1104C, Tier 2 and Tier 3, View 2

Iltem Part No. Description Qty.

1 226625 SPACER,FAN,PERK T3 6/8K.......... 1
- 226626 STUD,FAN MTG M8X1.25X90 PK 6/8

123199 FUSE,20 AMP.......cociiiiiiiiiieiiiinene. 1
7-319-21 STARTER RELAY .....cooiiiiiiiiiiis 1
4 123337 LIFT PUMP RELAY.........cccccvinnnnn. 1
- 75343 WASHER,OIL
DRAIN,PERKIN1004-42
5 226451 ENGINE HARNESS ASSY.............. 1
- 226436 BRKT,ENG HARNESS MOUNT
123338 COLD START RELAY.......cccoeviiiiene 1
123082 DIPSTICK. ..o 1
123339 COLD START CIRCUIT
BREAKER.......ccccciiiiiiiiiiie 1
9 226453 SENDER/SWITCH,ENGINE OIL
TEMP ..o 1
10 123079 SWITCH / WATER TEMP................. 1

11 7-169-10 SENDER / ENG. WATER TEMP.......1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 93




January 2015
O

=
o
=
0
O
()
(@R
n
Q
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
(D)
(@R
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>

I 0500 Engine Components
‘ 509.1 Engine Assembly, Perkins 1104C, Tier 2 and Tier 3, View 3

oy
=

Part No. 97486

GTH-644, GTH-842, GTH-844

94



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

509.1 Engine Assembly, Perkins 1104C, Tier 2 and Tier 3, View 3

Iltem Part No. Description Qty.

1 123098 RELAY / GLOW PLUG.............c...... 1
- 117260 DECAL,GLOW PLUGS

- 123089 PLUG / GLOW

2 130339 THERMOSTAT&GASKETS;PERKINS. 1
- 226620 SEAL, THERMOSTAT HSG,PERK

6/8K
- 75321 SCREW,THERMSTAT.PERKINS1004-42
3 226615 ASSY,VALVE COVER,PERK T3
B/8K i 1
-- 102600 SEAL-VALVE COVER PERKINS
1104C
- 226616 BOLT,VLV COVER,6MM,PERK T3
6/8

4 226617 MANIFOLD,EXH,PERK T3 6/8K......1
-- 102630 SEAL- EXHAUST MANIFOLD

PERK-44

- 226618 BOLT,EXH MAN M10X1.5X45,PER
T3

5 102645 PULLEY,ALTERNATOR, PERK
1104C... 1

6 226628 ALTERNATOR,PERK T3 6/8K......... 1
- T114411 SCREW,ALTERNATOR MOUNTING
123086 ELBOW / EXHAUST .......coeeviinieee 1

Ref. Turbo Charger
(Please consult certified Perkins
service technician)

9 226627 STARTER,ENG,PERK T3 6/8K....... 1

- T114409 STUDS,STARTER,
10MMX1.5MMX65MM

- T114410 NUT,STARTER,FLANGED,10MMX1.5MM
10 102641 OIL PAN,PERKINS 1104C-44......... 1
- 102642 GASKET - OIL PAN, PERKIN 1104C

11 75342 PLUG,ENGINE OIL,PERKIN
1004-42....ccooiieiieeee e 1
- 75343 WASHER,OIL

DRAIN,PERKIN1004-42
12 123363 FLYWHEEL HOUSING,PERKINS

13 123080 RING GEAR / FLYWHEEL............... 1
14 123362 FLYWHEEL,PERKINS ENGINE......1
- 226614 BOLT,FLYWHEEL,PERK T3 6/8K

- T114334 WASHER,FLYWHEEL,PERKINS
127HP

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 95




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0500 Engine Components January 2015

‘ 510.1 Exhaust Assembly, JD-4045 and Deutz BF4M2012

ATEREX BRAND

96 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

510.1 Exhaust Assembly, JD-4045 and Deutz BF4M2012

Iltem Part No. Description Qty.
-- 108529 EXHAUST ASSY,DEUTZ-2012
(tier 2) (to SN GTH0808-12354)
- 4-2377 EXHAUST FLANGE
-- 130857 EXHAUST ASSY,JD TIERS, 644-8XX
(from SN GTH0808-12355)
1 7-282-05 MUFFLER.......cooiiiiiiiee e 1
2A  5-2005 PIPE / EXHAUST ....cccviiiiieeiiieeee 1
(John Deere, tier 2) (to SN
GTHO0808-12354)
2B 130810 EXHAUST PIPE,JD TIER3,644-8XX
(from SN GTH0808-12355)
2C 4-2371 EXHAUST PIPE, DEUTZ ENGINE
(Deutz 2012)
3  3-1349 TAILPIPE. ... 1
7-183-98 CLAMP [/ V-STYLE........ccoveenenn. Ref.
(with engine)
2-1166 EXHAUST BRACKET, 3 1/2............ 1
123190 CLAMP BRACKET, EXHAUST, 3.....1
1-1173 FLEX JOINT, EXHAUST MOUNT.....2
- 1-1176 GASKET,EXHAUST
6-5204-08 SCREW,HHC,1/4-20X1,GR8........... 8
6-6212-04 WASHER,FLAT,.250,
HARDENED......cccccoiveiiieeeeiee e 8
10 6091 NUT,NYLOCK,1/4-20........cccceuveenen. 8
11 7-319-14 CLAMPMUFFLER,3 1/4"................. 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 97



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0500 Engine Components January 2015

‘ 511.1 Exhaust Assembly, Perkins 1104C

ATEREX BRAND

98 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

511.1 Exhaust Assembly, Perkins 1104C

Iltem Part No. Description Qty.

- 117586 EXHAUST ASEMBLY,PERKINS......1
123190 CLAMP BRACKET, EXHAUST, 3.....1

1-1173 FLEX JOINT, EXHAUST MOUNT.....2
- 1-1176 GASKET,EXHAUST ... 1
6-5204-08 SCREW,HHC,1/4-20X1,GRS8........... 8
6-6212-04 WASHER,FLAT,.250,
HARDENED.......cccoiiiiiiiiiieeeee 8
5 6091 NUT,NYLOCK,1/4-20........cccccvrernnen. 8
6 3-1349 TAILPIPE.........oois 1
7 7-319-14 CLAMPMUFFLER,3 1/4"................. 1
8 7-282-05 MUFFLER. ... 1
9 2-1166 EXHAUST BRACKET, 3 1/2............ 1
10 117046 EXHAUST FLANGE,PERKINS
ENG.....coi 1
- 4828 NUT,NYLOCK,3/8-16......c.ccecvveenen. 2
- 6019 SCREW,HHC,3/8-16 X 1.25 GRD
£ 2
- 6021 WASHER,LOCK,.375.......cccccvunenne 2

11 117048 EXHAUST PIPE,PERKINS ENG.....1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 99




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0500 Engine Components January 2015

‘ 512.1 Air Cleaner Assembly, All Models

J . J J
/ R.H. >

ATEREX BRAND

100 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0500 Engine Components |

512.1 Air Cleaner Assembly, All Models

Iltem Part No. Description Qty.
1 123161 HOSE CLAMP......ccooiiieiieeeeeee 4

2A 108612 CONNECTOR,RUBBER,AIR
INTAKE ...t 2

(John Deere)

2B 7-109-17 COUPLING W/PORT,AIR INTAKE
(Deutz, Perkins)

3A  5-2006 PIPE, AIR INLET......cccooviiiieniienneen 1
(John Deere) (tier 2, to SN
GTH0808-12354))

3B 130811 INTAKE PIPE,JD TIER3, 644-8XX
(from SN GTHO0808-12355)
3C  4-2370 AIR INTAKE TUBE

(Deutz 2012)

3D 117050 AIR INTAKE PIPE
(Perkins 1104C)

4  7-109-02 RAIN CAP W/CLAMP........c.cccourrue.. 1
5 7-109-03 MOUNTING BAND, SMALL BASE...1
6A  7-109-16 AIR CLEANER ASSEMBLY............. 1

(John Deere)
6B 108530 AIRCLEANER ASSY,DEUTZ-2012
6C 117587 AIR CLEANER ASSY,PERKINS

7-109-14 SAFETY ELEMENT............ee. Ref.
7-109-04 FILTER ELEMENT / PRIMARY.....Ref.
6-6205-05 NUT,NYLOCK,5/16-18,GRS8............ 2

10 57201 WASHER,FLAT, 313,
HARDENED........ccooiii 2

11  6-5205-10 SCREW,HHC,5/16-18X1.25,GR8.....2

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 101




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 601.1 Operators Compartment Assembly, View 1

ATEREX BRAND

102 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |
601.1 Operators Compartment Assembly, View 1
Item Part No. Description Qty. |Item Part No. Description Qty.
- 4-2360 HARNESS, DASH 10 123561 LEV-O-GAGE INDICATOR.............. 1
- 4-2361 HARNESS, MAIN POWER 11 Ref. STEERING UNIT 250CC
~  4-2363 HARNESS, REAR LOCKUP TEFLON
(refer to 912.1)
A 123841 SERVICE KIT,LD CHRT HOLDER,644
GTHG44 from SN GTHOB09A-13605 12 123136 STEERING WHEEL, 362MM........... 1
& from SN GTH0606B-6271; Includes 13 7-147-41  HORN BUTTON KIT**._......co...... 1
items 54,77, 79-86 _ 7-369-01 HORN
- 123800 ASSY,LOAD CHART 14 7-147-04  NUT/STEERING WHEEL.......... Ref.
HOLDER,644/8XX
GTH644 from SN GTHO609A-13605 15 218100 COLUMN, STEERING, 225MM.......1
& from SN GTH0606B-6271; Includes includes item 14; replaced 123564
items 54, 77, 79-84 & 86 16 7-125-05  SHIFTER ASSEMBLY***................. 1
B 123842 SERVICE KIT,LD CHRT HOLDER,842 - T109235  KIT, CLAMP (7-125-05)
GTH842 from SN GTHO809A-13605
& from SN GTHOB068-6958; Includes 17 130345 SERVICE KIT,FLEX STERP,STCIII.....1
items 54, 77, 79-86 18 123663 SCREW,HHC,1/2-13X1.25,GRS8......2
-- 123800 ASSY,LOAD CHART 19 6033 WASHER,LOCK,0.5"
HOLDERf,644/8XX 20 123573 MIRROR, INTERIOR
GTH842 from SN GTHO809A-13605
& from SN GTHOB06B-6958: Includes 22 123196 SWITCH, IGNITION.....cveeverenen.
items 54, 77, 79-84 & 86 -~ 58322 KEY,SET(2) ING/7-146-01,123196
C 123843 SERVICE KIT,LD CHRT HOLDER,844 26 130294 GLASS / REAR....oi oo, 1
GTH844 from SN GTHO809A-13605 27 130295 GLASS/RH SIDE / SAF-T-CAB II....1
& from SN GTH0806B-6958; Includes
items 54. 77. 79-86 31  7-132-147 DASH PANEL,STClll...ccovvvrveeereinnn.. 1
-~ 123800 ASSY LOAD CHART - 19506 HOUR METER,10-80 VOLTS***......1
HOLDER,644/8XX - 7-164-01  SWITCH,3TERM,3POS,ROCKE
GTH844 from SN GTHO809A-13605 heater
& from SN GTH0806B-6958; Includes e
items 54, 77, 79-84 & 86 7-164-02 ﬁg\’xt'STCH’L'GHTS
T AEser HARNESS, TRANSMISSION - 7-164-10  SWITCHW/ AMBER LAMP
(glow plug)
2A 123137 SEAT ASSY, STD...ooooisssisssissssssnee 1 42 123133 FUSE BLOCK ooooooooooooooeroeoooeo 1
2B 123574 g;QEASSY’ FULL-SUSPENSION 43 123198 FUSE, 5 AMP, ATC....ocovveeeeenn, 3
3 6886 WASHER,LOCK. 313 4 44 123199 FUSE, 20 AMP, ATC.....covoveevereenn. 1
4 6038 NUT HEX.5/16-18. GRE.ooooeoo. 4 45 123688 FUSE, 10 AMP, ATC....ocovoveeeeeennn. 2
5 108670 SEATBELT 3'WIDE,REQ'D IN 46 123134 RELAY, HIGH CAPACITY.........c....... 1
CATH. oo 1 47 123135 CIRCUIT BREAKER, 40 AMP......... 1
5A  7-337-01 SEATBELT 2.5" WIDE - 123677 CIRCUIT BREAKER BOOT............. 1
STANDARD.....coiieiviieeeeecev e, 1 54  6-6212-04 WASHER,FLAT,.250,
5B 108670 SEATBELT,3"WIDE,REQ'D IN CA, TH HARDENED......cocveeeeeeeeeseen, 36
123840 SCREW,HHC,5/16-18X.75,GR8,Y...2 63 123567 PANEL PLUG........ccvviiiiiieieieiecee 1
57201 WASHER,FLAT, 313, &from SN GTHO6068
HARDENED .o 2 64 123138 SWITCH, AUXILIARY ....oevvviineiinnns 1
6886 WASHER,LOCK,.313...ceeeeeeveennnn.. 2 65 7-144-10 HOLE PLUG, 1 3/16......ccovvvvvennnnn.. 1
6038 NUT,HEX,5/16-18,GRS......cccveuo....... 2 70 123572 HOLE PLUG, 3 IN....ccoovveiieneieie, 7
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

103



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015
601.1 Operators Compartment Assembly, View 1
(continued)
Item Part No. Description Qty. | ltem Part No. Description Qty.
76 123562 SWITCH, DIFFERENTIAL 85A 130690 CARD,LOAD RNG,644 PIN ON
[ o) S Ref L= T 1
(GTH-842, GTH-844) GTH644 from SN GTHO609A-13605
77 6-5204-04 SCREW,HHC,1/4-20X.5,GRS.......... 6 & from SN GTHO606B-6271 (Pin on
(GTH-842, GTH-844) truss boom only)
77 6-5204-10 SCREW,1/4-20 X 1.25,GRS............ 6 | 854 130691  CARD,LOAD RNG,644 QA BKT.....1
(GTH-842, GTH-844) GTH644 from SN GTHOGOQA-13605
& from SN GTH0606B-6271 (Quick
78 6356 WASHER,LOCK,.25........oooovrerre... 2 attach bucket only)
(GTH-842, GTH-844)
85A 130692 CARD,LOAD RNG,644 QA TB........1
79 123839 LANYARD ASSY,RETAINING GTHB44 from SN GTHOB09A-13605
WASHER ......................................... 1 & from SN GTH0606B_6271 (QUle
80 6889 NUT,LP NYLOCK,1/4-20................. 4 attach truss boom only)
GTH844 from SN GTHO809A-13605 85A 130693 CARD,LOAD RNG,644 CAT
& from SN GTH0806B-6958 (Standard PN )= 2 1
fork only) GTH644 from SN GTHOB609A-13605
83 123291 PLATE,LOADCHART FRAME......... 1 & from SN GTH0606B-6271 (Cat
GTH644 from SN GTHO609A-13605 attachment adapter only)
& from SN GTH0606B-6271 85A T107982  CARD,LOAD RNG,644 QA&ROT.....1
83 130480 HDPE,LOAD CHART HOLDER GTH644 from SN GTHOB609A-14250
GTH844 from SN GTHO809A-13605 & from SN GTH0606B-6271 (Quick
& from SN GTH0806B-6958 (Standard attach rotate carriage only)
fork only) 858 130694 CARD,LOAD RNG,842 STD FKS.....1
84 123291 PLATE,LOADCHART FRAME......... 2 GTH842 from SN GTHO809A-13605
GTH844 from SN GTHO809A-13605 & from SN GTH0806B-6958 (Standard
& from SN GTH0806B-6958 (Standard fork only)
fork only) 858 130695 CARD,LOAD RNG,842 SWG
84 130480 HDPE,LOAD CHART HOLDER.......1 CARR oo 1
GTH644 from SN GTHO609A-13605 GTH842 from SN GTHO809A-13605
& from SN GTHO606B-6271 & from SN GTH0806B-6958 (Swing
85A 123425  FORMING,LOAD CHART HOLDER Carriage only)
BACK ..t 1 85B 130696 CARD,LOAD RNG,842 PIN ON
GTH644 from SN GTHO609A-13605 21 P 1
& from SN GTHO606B-6271 GTH842 from SN GTHO809A-13605
85A 130687  CARD,LOAD RNG,644 STD FKS....1 f)‘ufé‘k’g: fr']\l' ?TH08°6B'6958 (Pinon
GTH644 from SN GTHO609A-13605 y
& from SN GTH0606B-6271 (Standard 85B 130697 CARD,LOAD RNG,842 PIN ON
fork only) TBoei 1
GTH842 from SN GTHO809A-13605
85A 130688 gﬁ';%LOAD RNG 644 SWG 1 & from SN GTH0806B-6958 (Pin on
GTH644 from SN GTHOB609A-13605 truss only)
& from SN GTHO606B-6271 (Swing 858 130698 CARD,LOAD RNG,842 QA BKT......1
Carriage only) GTHB842 from SN GTHO809A-13605
85A 130689  CARD,LOAD RNG,644 PIN ON & from SN GTHO0806B-6958 (Quick
Y 1 attach bucket only)
GTH644 from SN GTHOB609A-13605 858 130699 CARD,LOAD RNG,842 QA TB........1
& from SN GTHO0606B-6271 (Pin on GTH842 from SN GTHO809A-13605
bucket only) & from SN GTH0806B-6958 (Quick
attach truss only)
Genie

ATEREX BRAND

104

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |

601.1 Operators Compartment Assembly, View 1
(continued)

Iltem Part No. Description Qty.
85B 130700 CARD,LOAD RNG,842 CAT

GTH842 from SN GTHO809A-13605
& from SN GTH0806B-6958 (Cat
attachment adapter only)

85C 130701 CARD,LOAD RNG,844 STD FKS.....1
GTHB844 from SN GTHO0809A-13605
& from SN GTH0806B-6958 (Standard
fork only)

85C 130702 CARD,LOAD RNG,844 SWG

GTH844 from SN GTH0809A-13605
& from SN GTH0806B-6958 (Swing
Carriage only)

85C 130703 CARD,LOAD RNG,844 PIN ON

GTH844 from SN GTHO809A-13605
& from SN GTH0806B-6958 (Pin on
bucket only)

85C 130704 CARD,LOAD RNG,844 PIN ON

GTHB844 from SN GTHO0809A-13605
& from SN GTH0806B-6958 (Pin on
truss only)

85C 130705 CARD,LOAD RNG,844 QA BKT......1
GTH844 from SN GTH0809A-13605
& from SN GTH0806B-6958 (Quick
attach bucket only)

85C 130706 CARD,LOAD RNG,844 QA TB........ 1
GTH844 from SN GTHO809A-13605
& from SN GTH0806B-6958 (Quick
attach truss only)

85C 130707 CARD,LOAD RNG,844 CAT

GTH844 from SN GTH0809A-13605
& from SN GTH0806B-6958 (Cat
attachment adapter only)

85C 141946 CARD,LOAD RNG,844 QA&ROT.....1
GTH844 from SN GTHO809A-14250
& from SN GTH0806B-6958 (Quick
attach rotate carriage only)

86 123425 FORMING,LOAD CHART HOLDER

GTH842 from SN GTHO809A-13605
& from SN GTHO806B-6958

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 105




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 602.1 Operators Compartment Assembly, View 2

ATEREX BRAND

106 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |
602.1 Operators Compartment Assembly, View 2
Item Part No. Description Qty. |Item Part No. Description Qty.
21 94195 SCREW,HHC,3/8-16 X .75,GR 8.....6 70 123572 HOLE PLUG, 3 IN....oiiiiiiieieieieeeeee. 7
23 108717 SCREW,BHHS,1/4-20X5/8,BLK......2 79  7-144-09 HOLE PLUG,1 1/8 DIA............c....... 1
24 108585 SCREW,BHHS,3/8-16X.75,GR5.....18 80 7-144-08 HOLE PLUG, 5/16 DIA.................... 2
25 6097 WASHER,FLAT,USS,3/8",Y........... 18
31 7-132-147 DASH PANEL,STCII......c.cceeevrinnene. 1
32 7-132-148 PLATE, JOYSTICK MOUNT............ 1
33 7-132-149 PLATE, STEERING SELECTOR
MOUNT ..ot 1
34 7-132-150 PLATE, SEAT MOUNT........ccouvrneee. 1
35 7-132-151 COVER, SIDE CONSOLE............... 1
36 7-132-152 PANEL, FUSE BLOCK.......c..ccc...... 1
37 7-132-153 PANEL, STEERING ORBITAL
ACCESS.....ci ittt 1
38 7-132-154 PLATE, PEDAL MOUNTING........... 1
39 7-132-155 CONSOLE, FRONT......ovviiveieieieeennn. 1
40 7-132-156 SEAT BASE.......cooioiiiiiiiieies 1
41 Ref. SIDE
CONSOLE,PLASTIC,STCIII....... Ref.
(no longer available, refer to item 43,
below)
42  7-132-159 Hinged Arm Rest, Black Plastic...Ref.
43  7-132-166 SIDE CONSOLE ASSEMBLY.......... 1
includes items 41 and 42
44 108675 HEATER LOUVER,STL,12GA......... 1
45  7-132-108 SEAT MOUNT RISER..........cvvvveeee 1
51 6-5204-06 SCREW,HHC,1/4-20X.75,GRS8......26
52  6-5204-04 SCREW,HHC,1/4-20X.5,GRS8.......... 3
53 6356 WASHER,LOCK,.25.........cccvvvinnnns 27
54  6-6212-04 WASHER,FLAT,.250,
HARDENED............cooiiiiiiinns 34
56 77692 SCREW,HHC,3/8-16 X 1 GRD 8.....4
57 19934 WASHER,3/8
HARD.STEEL-FLAT,USS............... 10
58 7-194-82 BOLT,1/4-20 TRI-WING KNOB........ 1
59 6-5205-08 SCREW,HHC,5/16-18X1................. 4
60 57201 WASHER,FLAT, 313,
HARDENED......cccccociiiiiiiiiiiii, 8
61 6-6205-05 NUT,NYLOCK,5/16-18,GRS............ 4
62 6021 WASHER,LOCK,.375.......uuviiieeenens 6
66  7-144-03 HOLE PLUG, 3/4DIA.....cccceevnnn. 2
67  7-144-08 HOLE PLUG, 5/16 DIA.................... 4
68  7-144-01 HOLE PLUG, 7/16 DIA................... 2
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 107



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 603.1 Operators Compartment Assembly, View 3

@ USE BLUE
LOCK TIGHT
(

WINDOW CLAMF
INSTALL
8X SCALE

TYPICAL REAR GLASS
TOP EDGE BOLTING PATTERN
5X SCALE

WINDOW CLAMP INSTALL
ALTERNATE VIEW

MIRROR INSTALL
5X SCALE

TYPICAL REAR GLASS

TOP EDGE BOLTING PATTERN
5X SCALE
TYPICAL REAR GLASS
BOTTOM EDGE BOLTING FATTERN
5X SCALE

ATEREX BRAND

108 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |

603.1 Operators Compartment Assembly, View 3

Iltem Part No. Description Qty.

- 138029 R.H. PANEL / SAF-T-CAB llI
1A 141788 CANOPY ASSY,ISO

MOUNTED,STCI....cccoviiviiiiernene 1
1B 108570 CAB, OPEN WITH PLEXIGLASS
(option)
20 123573 MIRROR, INTERIOR.........c.cccvennee. 1
26 130294 GLASS / REAR......oocieiiiiiiee 1
27 130295 GLASS/RH SIDE / SAF-T-CAB II....1
28 7-132-145 CLIP/ GLASS RETAINER............... 2
(does not include rubber bumper, item
50)
29 7-132-146 WINDOW / RUBBER MOUNTING /
PE. .o 172
30 7-132-146 WINDOW / RUBBER MOUNTING /
PE . 136"
46  7-132-247 SPACER / GLASS.......ccccvvivieiiennen, 7
47  7-132-246 RUBBER SEAL WASHER............... 7

48 7-132-84 WASHER,STC PLASTIC COVER....7
49  7-132-74 COVER,STC PLASTIC BOLT.......... 7
50 7-132-164 RUBBER BUMPER / STICK ON.....4
52  6-5204-04 SCREW,HHC,1/4-20X.5,GR8.......... 3
54  6-6212-04 WASHER,FLAT,.250,

HARDENED......cccoviiiiiiiieeeie, 34
55 6-5204-10 SCREW,1/4-20 X 1.25,GRS............ 3
69 7-144-07 HOLE PLUG, 3/8 DIA......cccceeveennnn 1
71 6-5204-12 SCREW,HHC,1/4-20 X1.50,GRS.....2
72 7-132-244 STUD / 1/4-20 / PLATED................. 2
73 7-132-245 NUT / NYLOCK JAM.....coovveeeiiinnnnns 2
74 6-6201-04 NUTHEX,1/4-20......ccooeiviiiiiieiiinnnnns 2
75 6091 NUT,NYLOCK,1/4-20........ccc.vvvvuun.... 2

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 109



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 604.1 Foot Brake Assembly

ATEREX BRAND

110 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |

604.1 Foot Brake Assembly

Iltem Part No. Description Qty.
1 117694 BRAKE PEDAL,FLOOR
MOUNT ..ot Ref
6-5204-06 SCREW,HHC,1/4-20X.75,GRS........ 4
6356 WASHER,LOCK,.25........ccccvveiinenne 4
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 111




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 605.1 Accelerator Assembly with Pedal End

ATEREX BRAND

112 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |

605.1 Accelerator Assembly with Pedal End

Iltem Part No. Description Qty.
7-194-20 SPRING......ooiieeiiiee e 1
7-183-240 ACCELERATOR CABLE /

SAF-T-CAB.....ceeiitiririieiiee e 1
3 3-1213 MOUNT / ACCELERATOR
CABLE.......c oo 1
4  7-194-07 U-BOLT W/ NUTS....ccoeeieeeee e 1
5 6-8108-55 HEX HEAD CAPSCREW................ 1
6 6-9111-08 8MM LOCKWASHER............ccvuen.ne. 1
7 6-9101-08 8MM X 1.25 HEX NUT.......ccccveennne 1
8 21130 CLEVIS YOKE-1/4-28,PLTD
W/PIN oot 1
9 7-194-18 S-HOOK....ccie et 1
10 1-1017 MOUNT / RETURN SPRING........... 1
11  6-6208-04 JAM NUT, 1/4-28......cccovvvvivrrnnnnn Ref.
12 6-8514-25 CAPSCREW / HEX HEAD.......... Ref.
13 37505 WASHER,LOCK,M14.................. Ref.
14A  7-120-11 ACCELERATOR PEDAL.................. 1
(Tier 2)
14B 130859 THROTTLE PEDAL,FLOOR
MNT,W-C
(Tier 3)
-- 123651 HARNESS, THROTTLE PEDAL
(Tier 3)
15 6-5204-06 SCREW,HHC,1/4-20X.75,GRS........ 3
16 6356 WASHER,LOCK,.25.......cccccvveiienne 3
17 21130 CLEVIS YOKE-1/4-28,PLTD
W/PIN oot 1
18 6-6208-04 JAM NUT, 1/4-28......cccvvvvivirnnnnn Ref.
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 113



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 606.1 Instrument Panel Assembly (before serial number GTHO608A-12690

ATEREX BRAND

114 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |

606.1 Instrument Panel Assembly (before serial number GTHO608A-12690

Iltem Part No. Description Qty.
1 7-132-147 DASH PANEL,STCIIl.......ccccuu..... Ref.
2 6-5204-04 SCREW,HHC,1/4-20X.5,GRS.......... 6
3 6356 WASHER,LOCK,.25......c.cccovveieenne. 6
4 7-169-01 FUEL GAUGE.........ccooviviieeieee 1
5 7-169-02 GAUGE, ENG OIL PRESSURE......1
6 7-169-03 GAUGE, TRANSMISSION OIL

TEMP...ooiiiee e 1
7 7-169-04 GAUGE,ENGINE WATER TEMP.....1
7-169-05 VOLTMETER GAUGE..................... 1
7-169-06 GAUGE, TRANSMISSION OIL
PRESS. ... 1
10 123203 WARNING LIGHT......cccoovieiireiin. 1
11 7-319-03 SWITCH,PUSHBUTTON................. 1
12 123196 SWITCH, IGNITION........ccceerunenne Ref.
13 7-144-02 HOLE PLUG, 5/8 DIA.......cccccuvvennee. 1
14 49818 SCREW,PHILLIPS,PHM,10-32 X
238 4
15 6146 WASHER,FLAT,MS,#10,Y ............... 4
16 7-144-11 HOLE PLUG, 1 3/8......ccccvveeirrenee 1
17 123200 SWITCH, PARKING BRAKE........... 1
18 123567 PANEL PLUG........ccociiieiiienieeen 7
19 123568 END BEZEL.....cccceviiiiieiiieeeiieeee 2
20 123569 CENTER BEZEL....ccccccevvuiveiiieenne 4
21 Ref. DECAL,DASH GANG
SWITCHES......ciiiiiiiiiieeiieeee, Ref.
(refer to 102.1)
22 Ref. DECAL,PB,WARNING LT &
PUMP ... Ref
(refer to 102.1)
23 7-194-40 GROMMET......ooiiiiiiiieiiiieeee 1
24 7-132-214 PLASTIC STEER COLUMN COVER
LH e Ref
25 7-132-215 PLASTIC STEER COLUMN COVER
RH. .o Ref
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 115



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 606.1 Instrument Panel Assembly (before serial number GTHO808A-12690

ATEREX BRAND

116 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |

606.1 Instrument Panel Assembly (before serial number GTHO808A-12690

Iltem Part No. Description Qty.
1 7-132-147 DASH PANEL,STCIIl.......ccccuu..... Ref.
GTHO808A-12355 refer to 606.2
- 7-181-06 CONTROL PANEL HEAT ONLY
2 6-5204-04 SCREW,HHC,1/4-20X.5,GRS.......... 6
3 6356 WASHER,LOCK,.25........ccccvveiiiennne 6
4 7-169-01 FUEL GAUGE.........cccociiiiiiiiicce 1
5 7-169-02 GAUGE, ENG OIL PRESSURE......1
6 7-169-03 GAUGE, TRANSMISSION OIL
TEMP...ooiieee e 1
7 7-169-04 GAUGE,ENGINE WATER TEMP.....1
7-169-05 VOLTMETER GAUGE..................... 1
7-169-06 GAUGE, TRANSMISSION OIL
PRESS....o it 1
10 123203 WARNING LIGHT......cccoiiiiiieiinen, 1
11 7-319-03 SWITCH,PUSHBUTTON................. 1
12 123196 SWITCH, IGNITION.................... Ref.
13 7-144-02 HOLE PLUG, 5/8 DIA.......cccccuveenne 1
14 49818 SCREW,PHILLIPS,PHM,10-32 X
B8 4
15 6146 WASHER,FLAT,MS,#10,Y............... 4
16  7-144-11 HOLE PLUG, 1 3/8......ccccvveiiriennn 1
17 123200 SWITCH, PARKING BRAKE........... 1
18 123567 PANEL PLUG.......ccoovieiiiieeiieeee 7
19 123568 END BEZEL.....ccccvviiiiiiiiieeiiiecee 2
20 123569 CENTER BEZEL....cccccovveviviveiiieene 4
21 Ref. DECAL,DASH GANG
SWITCHES.......coooeeieeeiee Ref.
(refer to 102.1)
22 Ref. DECAL,PB,WARNING LT &
PUMP ... Ref
(refer to 102.1)
23 7-194-40 GROMMET.....coiiiiieeiie e 1
24 7-132-214 PLASTIC STEER COLUMN COVER
LH e Ref
25 7-132-215 PLASTIC STEER COLUMN COVER
RH. Ref
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 117



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 606.2 Instrument Panel Assembly (from serial number GTHO608A-12690)

nefeneeLly
o6 @ééﬂ.é@éé@ ég éﬂ\\

ATEREX BRAND

118 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |

606.2 Instrument Panel Assembly (from serial number GTHO608A-12690)

Iltem Part No. Description Qty.
1 130814 DASH PANEL,STCIII.........c......... Ref.
GTHO608A-1295 & 96 refer to 606.1
2 6-5204-04 SCREW,HHC,1/4-20X.5,GRS.......... 6
3 6356 WASHER,LOCK,.25........ccccvveiinenne 6
4 7-169-01 FUEL GAUGE.........cccooviviveiieee 1
5 7-169-02 GAUGE, ENG OIL PRESSURE......1
6 7-169-03 GAUGE, TRANSMISSION OIL
TEMP...ooiiiee et 1
7 7-169-04 GAUGE,ENGINE WATER TEMP.....1
7-169-05 VOLTMETER GAUGE..................... 1
7-169-06 GAUGE, TRANSMISSION OIL
PRESS....co i 1
10 123203 WARNING LIGHT.......ccccvieiireiinn 1
11 7-319-03 SWITCH,PUSHBUTTON................. 1
12 123196 SWITCH, IGNITION............c...... Ref.
13 7-144-02 HOLE PLUG, 5/8 DIA.......ccccuvennee. 1
14 49818 SCREW,PHILLIPS,PHM,10-32 X
238 4
15 6146 WASHER,FLAT,MS,#10,Y .............. 4
16  7-144-11 HOLE PLUG, 1 3/8......ccccvvveeirrenee. 1
17 123200 SWITCH, PARKING BRAKE........... 1
-- 130870 SINGLE BEZEL......cccocvveviereiiieene 1
18 123567 PANEL PLUG.......ccoovieiiiieeiieeee 8
19 123568 END BEZEL.....ccccvviiiiiiiiieeiiiecee 2
20 123569 CENTER BEZEL....cccccovveviviveiiieene 4
21 DECAL,DASH GANG
SWITCHES.......coooeeieeeiee Ref.
(refer to 102.1)
22 DECAL,PB,WARNING LT &
PUMP ... Ref
(refer to 102.1)
23 7-194-40 GROMMET.....coiiiiieeiie e 1
24 7-132-214 PLASTIC STEER COLUMN COVER
LH e Ref
25 7-132-215 PLASTIC STEER COLUMN COVER
RH. Ref
26 130813 COVER, CONTROL PANEL............ 1
-- 15513 NUTHEX,10-32...cccccvvieiiieeeiieeenee. 2
-- 49816 SCREW,PHILLIPS,PHM,10-32 X
4 T ORI 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 119



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0600 Cab Components January 2015

‘ 606.2 Instrument Panel Assembly (from serial number GTHO808A-12690)

nefeneeLly
o6 @ééﬂ.é@éé@ ég éﬂ\\

ATEREX BRAND

120 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |
606.2 Instrument Panel Assembly (from serial number GTHO808A-12690)
Item Part No. Description Qty. |Item Part No. Description Qty.
1 130814 DASH PANEL,STCIIl................... Ref. 27  7-181-06 CONTROL PANEL HEAT ONLY
2 6-5204-04 SCREW,HHC,1/4-20X.5,GRS8.......... 6
3 6356 WASHER,LOCK,.25........ccoeiiiinns 6
4 7-169-01 FUEL GAUGE.......ccooooivevvieeiin, 1
5 7-169-02 GAUGE, ENG OIL PRESSURE...... 1
6 7-169-03 GAUGE, TRANSMISSION OIL
TEMP...ooieie e 1
7 7-169-04 GAUGE,ENGINE WATER TEMP.....1
7-169-05 VOLTMETER GAUGE...........cccvvuueee 1
7-169-06 GAUGE, TRANSMISSION OIL
PRESS. ..., 1
10 123203 WARNING LIGHT......cciiiviieiiiieeeee 1
11 7-319-03 SWITCH,PUSHBUTTON..........cccc.. 1
12 123196 SWITCH, IGNITION.................... Ref.
13 7-144-02 HOLE PLUG, 5/8 DIA.......cccceevee..... 1
14 49818 SCREW,PHILLIPS,PHM,10-32 X
238 4
15 6146 WASHER,FLAT,MS,#10,Y......cuvveeees 4
16 7-144-11 HOLE PLUG, 1 3/8......ccvvvvvvveveeennnn. 1
17 123200 SWITCH, PARKING BRAKE........... 1
-- 130870 SINGLE BEZEL........cccccciiiiiiiiiinnns 1
18 123567 PANEL PLUG.......ccooviiiiiiiiiiiin, 8
19 123568 END BEZEL.......oooiiviiiiiiiiiiin, 2
20 123569 CENTER BEZEL.......ccccciiiiiiiiiinns 4
21 DECAL,DASH GANG
SWITCHES....cooonivrierieireienenn. Ref.
(refer to 102.1)
22 DECAL,PB,WARNING LT &
PUMP.....ooii, Ref
(refer to 102.1)
23 7-194-40 GROMMET ...t 1
24  7-132-214 PLASTIC STEER COLUMN COVER
LH. Ref
25 7-132-215 PLASTIC STEER COLUMN COVER
RH. . Ref
26 130813 COVER, CONTROL PANEL............ 1
-- 123273 DISPLAY,ENGINE DIAGNOSTIC.....1
-- 130816 HARNESS, TIER 3 ADAPTER........ 1
(goes between engine harness and
diagnostic display)
-- 15513 NUT,HEX,10-32.....cceeiiiieirreeeieiinnnn, 2
-- 49816 SCREW,PHILLIPS,PHM,10-32 X
TS 2
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 121




=
o
=
0
O
()
(@R
n
()
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
()
(@R
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>

oy
=

January 2015

I 0600 Cab Components

‘ 607.1 4-Way Controller Assembly

Part No. 97486

GTH-644, GTH-842, GTH-844

122



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0600 Cab Components |

607.1 4-Way Controller Assembly

Item Part No. Description Qty. |Item Part No. Description Qty.
-~ 7-200-139 CONTROLLER, 4 WAY 19 7-200-155 MOUNTING PLATE (FOR
_— 7_200_163 HANDLE ASSY / STEEL 7_200-139) .................................. Ref.

STEEL replacement handle assy includes items 12-18
(does not include item 6; order 20 7-200-09 SEALING CAP
separately) 21  7-200-07  SWITCH, 4-WAY CONTROLLER
1 7-200-15 HANDLE ASSEMBLY..........c........ Ref.
PLASTIC handle assy, includes items
2-6 and 18 (does not include p/n
7-200-18; order separately)
- 7-200-17 WIRE ... 1
switch wire harness, not shown
-  7-200-18 ZIPTIE. ..o 2
for switch wire harness, not shown
2 238363 SERV KIT, CONTROL, HANDLE
SWITCH..ooiiieeeece e 1
Includes 7-200-07, 7-200-09, lock ring
and collar
3 7-200-14 HANDLE GRIP......cccoovieiieeeeeene 1
Plastic, sold as package of 2 pcs.
4  7-200-05 BOOT ...t 1
- 49363 NUT,NYLOCK,M4X.70........cccuur.n... 2
not shown
- 7-200-11 SCREW,M3-0.5X4......ccccoiiinaiiinans 2
not shown
- 7-200-12 SCREW,SHC,M4-0.7X10................ 2
not shown
- 7-200-140 LEVER....ccciiiiieiee e 1
inside joystick handle, not shown
- 7-200-19 CLAMPING RING.......cceeveieiiieene 1
not shown
7A  7-200-128 SPRING PIN KIT..ccoiiiiiiiiiieiiiiene 4
7B 7-200-129 SPRING PIN KIT (FOR 7-200-81)
7-200-158 SPRING PACK /FOR -139.............. 4
7-200-159 RETURN SPRING / FOR -139........ 4
10 7-200-160 Flat Seal.....ccccccccveviieeesiieenieeeieennn 1
11 7-200-161  PlUg.ccoieiiieeiieeeiee e 1
12 Ref. Mounting Plate...........ccccccen... 1
13 7-200-157  SCIEW....eveiiieeeiiieesieeeaiineeenneeaesneeeens 2
14 Ref. Swivel Plate.........ccccvvvvvevennnnnn. 1
15 7-200-156  SCrEW.....ccovieeeiiieeireeeeiireeeeineeesieeens 4
16 Ref. Retaining RiNG..........ccccceeviveee. 1
(not available seperately)
17 Ref. Threaded Cap.........ccccevvvvernee. 1
(not available seperately)
18 7-200-16 NUT e, 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 123



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components January 2015

701.1 Boom Assembly, View 1

VIEW OF EXTENSION CHAIN, ROLLER VIEW OF REAR WEAR PADS, CHAIN AND
— AND DUAL CHAIN ANCHOR ADJUSTER HOSE ROLLERS MOUNTED TO MIDDLE BOOM
SEE FIGURE 7021 SEE FIGURE 704.1
VIEW OF RETRACTION CHAIN AND VIEW OF REAR WEAR PADS AND CHAIN
— BULKHEAD BRACKETS MOUNTED ANCHORS MOUNTED TO SMALL BOOM
TO TOP OF LARGE BOOM SEE FIGURE 705.1
SEE FIGURE 7031

VIEW OF BOOM PIVOT PIN
& LIFT CYLINDER TOP SHAFT

@@ SEE FIGURE 710.1

VIEW OF FRONT WEAR PADS VIEW OF BOOM CYLINDER BASE END|
SUPPORTING MIDDLE BOOM AND MOUNTING AND HEAD SUPPORT,
TWIN HOSE CLAMPS BULKHEAD BRACKETS, AUXILARY
SEE FIGURE 7081 HARDLINE BRACKETS AND CLAMPS
SEE FIGURE 707.1

VIEW OF FRONT WEAR PADS

SUPPORTING SMALL BOOM AND VIEW OF EXTENSION AND RETRACTION
EXTENSION CGHAIN ROLLERS CHAINS, CHAINS ANCHORS, HOSE AND
SEE FIGURE 709.1 CHAIN ROLLERS AND REAR WEAR PADS

FOR SMALL AND MIDDLE BOOM
SEE FIGURE 706.1

VIEW OF BOOM PIVOT PIN
& LIFT CYLINDER TOP SHAFT
SEE FIGURE 7101

nie.

ATEREX BRAND

124 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

701.1 Boom Assembly, View 1

Iltem Part No. Description Qty.

1 235393 ASSY,SMALL BOOM W/BRGS....... 1
(must specify color, gray or Genie
Blue) (replaced weldment 5-2009 for
service parts)

2A 226876 ASSY,MID BOOM,BLUE,644.......... 1
2A 226878 ASSY,MID BOOM,BLUE,842.......... 1
2A 226880 ASSY,MID BOOM,BLUE,844.......... 1
2B 226877 ASSY,MID BOOM,GREY,644.......... 1
2B 226879 ASSY,MID BOOM,GREY,842.......... 1
2B 226881 ASSY,MID BOOM,GREY,844.......... 1

3A 226222 LARGE BOOM ASSY GTH-644......1
(must specify color, gray or Genie
Blue)

3B 226218 LARGE BOOM ASSY,GTH842........ 1
3C 226223 LARGE BOOM ASSY,GTH-844....... 1

4 Ref. CYLINDER ASSY,BOOM
THBAA. ..o 1
(refer to 904.1)
5 Ref. CYLINDER,TILT,
GTHBXX,GTHB44...........eevvviviiiiinnns 1
(refer to 903.1)
5-2032 COVER,REAR.......ccciiiiiriiiiiiieeeee 1
5-2033 COVER,FRONT.......coteiiiiiiiiiieeiis 1
38 5397 WASHER,FLAT,USS,5/16",Y............ 1
46 94643 ZERK,GREASE,5/16-24,STRAIT.....1
50 5-2048-1 PIN,TILT CYL.ooiiiiiieeeieieecee 1
52 8915 SCREW,HHC,1/4-20 X 1.25............ 6
53 6091 NUT,NYLOCK,1/4-20........ccccevruurnen. 6
56 6638 WASHER,FLAT,USS,1/4"Y.............. 8
62 6198 NUT,NYLOCK,1/2-13........cceeennee. 5
73 47094 SCREW,HHC,5/16-18 X .50............ 1
79 47279 SCREW,HHC,1/2-13 X 3.75............ 1

81 5-2046-4 BEARING,3.00IDX3.500DX2.00L....4
94 123188 BEARING,2.00IDX2.500DX1.50L....2
95 5-2131 PLATE,ANGLE INDICATOR............ 1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 125




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components January 2015

‘ 702.1 Boom Assembly, View 2

ATEREX BRAND

126 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

702.1 Boom Assembly, View 2

Iltem Part No. Description Qty.

1 Ref. WELDMENT,SMALL BOOM.....1
(refer to 701.1)

2 Ref. ASSY,MID BOOM..........c.ccn.... 1
(refer to 701.1)

3 Ref. LARGE BOOM ASSEMBLY.....1
(refer to 701.1)

123185 PLATE,CHAIN PIVOT.....ccceevvrrnee. 2

123184 PIN,2 RING GROOVE..................... 3

10 44662 SNAP RING,EXTERNAL,1.00

DIA e 6

11 123186 ANCHOR,EXTEND CHAIN............. 2

12 130386 PIN,CHAIN ANCHOR,2.625X.313...6

13 6-6243-06 COTTERPIN,3/32X3/4LG.............. 12

14 123187 SHEAVE,CHAIN.......ccoviiiieeieeene 2

14 130535 CHAIN SHEAVE ASSY,POLYGON
(includes 123187 and 141309)

- 123187 SHEAVE,CHAIN.........oooiiieins 2
15 141309 BEARING,1.5 X 20X 25............... 2
15 5-2046-1 BEARING,1.50IDX2.060DX2.56L....2
17 5-2134 SHIM,2X7X.06......cceveeeiiiiieeeeiens 2
18  5-2129 SPACER,7X3X.50.....ccccoiiiiiiiiiinns 8
19 5-2135 SPACER,7X2X.375....ccccciiiiiiiiiens 2
21 5-2100-6 WEARPAD, 7X3X.75....ccccciiireenens 14
24 5-2133-6 WEARPAD, 7X2X. 75 2

28 T106381 FLGHC,1/2-13X15,GR5,ZN,LOC...24
30 5-2041-18 PIN,1.5DIAX15.5LG,1 CROSS

HOLE. ... e 1
31 36603 WASHER,FLAT,1.56 X 3.5 X .061....4
32 6605 SCREW,HHC,3/8-16 X 3.5,GR5...... 1
33 4828 NUT,NYLOCK,3/8-16........ceevrvvnnrenn 4
35 5-2040-257 CHAIN,BL-666 LEAF,257 LINKS.....2
39 5-2030 ROD END,CHAIN TENSIONER...... 1
49 13775 WASHER,FLAT,1.063 X 2 X .134.....1
54 123169 SPRING, COMPRESSION.............. 1
60 5-2137 NUT,NYLOCK,1-14.......covvvvvvrennnnnn. 1

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 127



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components January 2015

‘ 703.1 Boom Assembly, View 3

\ N '
2 GO X GO G XD GXE) GRE) & oo g | | [ ] ——

2 (1203)

ATEREX BRAND

128 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

703.1 Boom Assembly, View 3

Iltem Part No. Description Qty.
2 Ref. ASSY,MID BOOM........c........... 1
(refer to 701.1)
3 Ref. LARGE BOOM ASSEMBLY.....1
(refer to 701.1)
12 130386 PIN,CHAIN ANCHOR,2.625X.313...6
13 6-6243-06 COTTERPIN,3/32X3/4LG.............. 12
16 123168 CHAIN ANCHOR, BOLT ON........... 1
26 T106382 FLGHCS,3/8-16X1.25.GR5,ZN,LOC.26
34  5-2040-243 CHAIN,BL-666 LEAF,243 LINKS.....1
36 123548 SCREW,HHC,3/4-16X1.5,GRS........ 2
37 34550 WASHER,LOCK,.75 PLTD.............. 2
84  5-2095 FORMING,BULKHEAD BRKT......... 2
85 29868 SPRING CLIP3/8-16........cceevvurenne 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 129



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components January 2015

‘ 704.1 Boom Assembly, View 4




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

704.1 Boom Assembly, View 4

Iltem Part No. Description Qty.

2 Ref. ASSY,MID BOOM..................... 1
(refer to 701.1)

3 Ref. LARGE BOOM ASSEMBLY.....1
(refer to 701.1)

18 5-2129 SPACER,7X3X.50...c.cccceeiiireiiieenns 8

21 5-2100-6 WEARPAD,7X3X.75....cceevieeeainennn 14

22 5-2101-4 WEARPAD,5X3X.50......cccoviieiiinanne 8

25 5-2099-7 BOLT,FLANGE,3/8-16X.875,LT.....24
28 T106381 FLGHC,1/2-13X15,GR5,ZN,LOC...24
29 123162 FLGHCS,1/2-13X1.75,GR8,BLK,PH.18

33 4828 NUT,NYLOCK,3/8-16.........c.ccuenene.. 4
40 4-1074-8B ROLLER ASSEMBLY.......ccccccoeenns 1
41  5-2046-3 BEARING,2.00IDX2.560DX1.25L....2
42 18730 WASHER,FLAT,2.01 X 3.5 X .06.....2
43  5-2041-2 PIN,2.00DIAX7.50 LG,1 HOLE........ 1
44  5-2038 SHEAVE,OPTION,HOSE............ Ref.
45 21604 SCREW,HHC,3/8-16 X 3.25............ 1
46 108713 SCREW,HHC,3/4-10X7,GR5,Y........ 1
47 77051 NUT,NYLOCK,3/4-10,GRD.S........... 1

48 123277 TUBE,HOSE GUARD SLEEVE....... 1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 131




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components January 2015

‘ 705.1 Boom Assembly, View 5

ey
Z
g& S (
\ /:
i

ATEREX BRAND

132 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

705.1 Boom Assembly, View 5

Iltem Part No. Description Qty.
1 Ref. WELDMENT,SMALL BOOM.....1
(refer to 701.1)
2 Ref. ASSY,MID BOOM..................... 1
(refer to 701.1)
3 Ref. LARGE BOOM ASSEMBLY.....1
(refer to 701.1)
12 130386 PIN,CHAIN ANCHOR,2.625X.313...6
13  6-6243-06 COTTERPIN,3/32X3/4LG.............. 12
20 5-2138 SPACER,7X3X.375...cccciiiviviiiiinnens 2
21 5-2100-6 WEARPAD, 7X3X.75..ccccieiiieieeaens 14
22 5-2101-4 WEARPAD,5X3X.50......ccccceiurinininns 8
25  5-2099-7 BOLT,FLANGE,3/8-16X.875,LT.....24
27 T106383 FLGHCS,1/2-13X1,GR5,ZN,LOC.....6
29 123162 FLGHCS,1/2-13X1.75,GR8,BLK,PH.18
47  5-2041-19  PIN,.75X6.75. ..o 2
48 123174 ANCHOR,CHAIN.......cccoeiiiiieiieeiennn, 3
51 45748 ROD END,.250 X 2.75 LG............... 2
52 8915 SCREW,HHC,1/4-20 X 1.25............ 6
53 6091 NUT,NYLOCK,1/4-20......cccccvvveee..... 6
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 133



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components January 2015

‘ 706.1 Boom Assembly, View 6

ATEREX BRAND

134 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

706.1 Boom Assembly, View 6

Iltem Part No. Description Qty.
1 Ref. WELDMENT,SMALL BOOM.....1
(refer to 701.1)

2 Ref. ASSY,MID BOOM..........c.ccn.... 1
(refer to 701.1)

3 Ref. LARGE BOOM ASSEMBLY.....1
(refer to 701.1)

6 5-2032 COVER,REAR.......cocoiievieeeee 1
12 130386 PIN,CHAIN ANCHOR,2.625X.313...6
13 6-6243-06 COTTERPIN,3/32X3/4LG.............. 12
18 5-2129 SPACER,7X3X.50...ccccccvieiiereiiieene 8
20 5-2138 SPACER,7X3X.375....ccciiiiieeiiieenns 2
21 5-2100-6 WEARPAD,7X3X.75....cccccveiveeiinnnnn 14
22 5-2101-4 WEARPAD,5X3X.50......ccccccveiiinnne 8

25 5-2099-7 BOLT,FLANGE,3/8-16X.875,LT.....24
27 T106383 FLGHCS,1/2-13X1,GR5,ZN,LOC.....6
33 4828 NUT,NYLOCK,3/8-16........ccccvvrennen. 4
34  5-2040-243 CHAIN,BL-666 LEAFR243 LINKS.....1
35 5-2040-257 CHAIN,BL-666 LEAFR257 LINKS.....2

40 4-1074-8B ROLLER ASSEMBLY.......cccccceees 1
41  5-2046-3 BEARING,2.00IDX2.560DX1.25L....2
42 18730 WASHER,FLAT,2.01 X 3.5 X .06.....2
43  5-2041-2 PIN,2.00DIAX7.50 LG,1 HOLE........ 1
44  5-2038 SHEAVE,OPTION,HOSE............ Ref.
45 21604 SCREW,HHC,3/8-16 X 3.25............ 1
47  5-2041-19  PIN,.75X6.75.....ccccceviiiiiiiiii 2
48 123174 ANCHOR,CHAIN........ccocvvriiiniirennne 3
51 45748 ROD END,.250 X 2.75 LG............... 2
52 8915 SCREW,HHC,1/4-20 X 1.25............ 6
53 6091 NUT,NYLOCK,1/4-20.........c.ccvrere.. 6
55 6090 SCREW,HHC,1/4-20 X .75.............. 4
56 6638 WASHER,FLAT,USS,1/4"Y.............. 8
57 56912 SPRING CLIP,1/4-20,.025-.15X.5.....4

66 7-273-32 CLAMP HALVES, TWIN,7/8"TUBE...3
67 123177 CLAMP CVR PLATE, TWIN,GRP

I T 3

81 5-2046-4 BEARING,3.00IDX3.500DX2.00L....4

86 50793 SCREW,HHC,5/16-18 X 2............... 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 135



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components January 2015

‘ 707.1 Boom Assembly, View 7

ATEREX BRAND

136 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

707.1 Boom Assembly, View 7

Iltem Part No. Description Qty.
1 Ref. WELDMENT,SMALL BOOM.....1

(refer to 701.1)
2 Ref. ASSY,MID BOOM..........c.ccn.... 1

(refer to 701.1)
3 Ref. LARGE BOOM ASSY............... 1

(refer to 701.1)

4 Ref. CYLINDER,BOOM

EXT,GTH844,644.......ccccvveveenne. 1

(refer to 904.1)
26 T106382 FLGHCS,3/8-16X1.25.GR5,ZN,LOC.26
33 4828 NUT,NYLOCK,3/8-16.........c.ceernnne.. 4
58 5-2041-1 PIN,1.50DIAX5.75LG,1 HOLE......... 1
59 5-2039 EXT.CYL.RETAINER..........ccecvvrennnn 1
61 22788 SCREW,HHC,1/2-13 X 1.75............ 2
62 6198 NUT,NYLOCK,1/2-13........ceeeverennee. 5
63 7-277-01 TRIM,BLACK,1/2".....ccoiiiiiiienn. 12
64 45226 ROD END,.375 X 3.69.......cccceeernee. 1
65 5224 SCREW,HHC,3/8-16 X 2................. 1
84 5-2095 FORMING,BULKHEAD BRKT......... 2
85 29868 SPRING CLIP,3/8-16........cccevuvennne. 2
87 5-2096 FORMING,HARDLINE BRKT.....Ref.
88 5-2136 FORMING,HARDLINE BRKT.....Ref.
89 123192 CLAMP HALVES, TWIN,5/8"TUBE...6
90 123176 PLATE, TOP....ooiiiiieieeveeeeee e 6
91 13000 SCREW,HHC,5/16-18 X 1.25.......... 5
92 14723 SCREW,HHC,5/16-18 X 1.75.......... 1
93 36456 SPRING CLIP, 5/16-18..........cc.c..... 1

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 137



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components

January 2015

‘ 708.1 Boom Assembly, View 8

. ®

|

i ITT

P ST
Y

/ )
i

/

/

—
[
- ] M oo el M

% =

| @000

f
O
Genie
138 GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

708.1 Boom Assembly, View 8

Iltem Part No. Description Qty.

1 Ref. WELDMENT,SMALL BOOM.....1
(refer to 701.1)

2 Ref. ASSY,MID BOOM..................... 1
(refer to 701.1)

3 Ref. LARGE BOOM ASSEMBLY.....1
(refer to 701.1)

18 5-2129 SPACER,7X3X.50....c.cccvviiiiiiieeeenns 8

21  5-2100-6 WEARPAD,7X3X.75..ccccciviririnnnns 14

23 5-2132-6 WEARPAD, 7X3X.75...ccciiiiiiiiininns 8

26 T106382 FLGHCS,3/8-16X1.25.GR5,ZN,LOC.26

28 T106381 FLGHC,1/2-13X15,GR5,ZN,LOC...24

29 123162 FLGHCS,1/2-13X1.75,GR8,BLK,PH.18

33 4828 NUT,NYLOCK,3/8-16......cccccvvveenn.... 4

66 7-273-32 CLAMP HALVES, TWIN,7/8"TUBE...3

67 123177 CLAMP CVR PLATE, TWIN,GRP

B 3

68 14033 SCREW,HHC,3/8-16 X 2.75............ 1

69 6097 WASHER,FLAT,USS,3/8",Y............. 1

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 139



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0700 Boom Components January 2015

‘ 709.1 Boom Assembly, View 9

e
(®

(&)

®

J
F
\

®

T
1
m
=]
f/:4
A W
ey
® / 4 ®¥

s

ATEREX BRAND

140 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

709.1 Boom Assembly, View 9

Iltem Part No. Description Qty.

1 Ref. WELDMENT,SMALL BOOM.....1
(refer to 701.1)

2 Ref. ASSY,MID BOOM..........c.ccn.... 1

(refer to 701.1)

14 130535 CHAIN SHEAVE ASSY,POLYGON
(includes 123187 and 141309)

- 123187 SHEAVE,CHAIN...........ocos 2
15 141309 BEARING,1.5X 2.0 X 2.5................ 2
17  5-2134 SHIM,2X7X.06......covvveeiiiiiiiieeeins 2
19  5-2135 SPACER,7X2X.375...cccciiiiiiiiiiis 2
21 5-2100-6 WEARPAD, 7X3X.75....ccccvviiiiinenn, 14
23 5-2132-6 WEARPAD, 7X3X.75. it 8
24 5-2133-6 WEARPAD, 7X2X.75...ccccciiiiiiieiins 2

26 T106382 FLGHCS,3/8-16X1.25.GR5,ZN,LOC.26
28 T106381 FLGHC,1/2-13X15,GR5,ZN,LOC...24
29 123162 FLGHCS,1/2-13X1.75,GR8,BLK,PH.18
30 5-2041-18 PIN,1.5DIAX15.5LG,1 CROSS

HOLE.....io e, 1

31 36603 WASHER,FLAT,1.56 X 3.5 X .061....4

32 6605 SCREW,HHC,3/8-16 X 3.5,GR5...... 1

33 4828 NUT,NYLOCK,3/8-16.........c0vvvveenn... 4

70 6-6206-24 NUT,NYLOCK, 1 1/2...ceveveeeeiinnnnnn. 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 141



I 0700 Boom Components

View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

‘ 710.1 Boom Assembly, View 10

g)

|

3

ATEREX BRAND

142

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0700 Boom Components |

710.1 Boom Assembly, View 10

Iltem Part No. Description Qty.
3 Ref. LARGE BOOM ASSEMBLY.....1
(refer to 701.1)
62 6198 NUT,NYLOCK,1/2-13.........ccccvvunnen. 5
70  6-6206-24 NUTNYLOCK, 1 1/2......cceevveeinee. 2
71 6-2524-10 COLLAR....ooiiiiiiee e 2
72 22786 SCREW,HHC,1/2-13 X 5.5.............. 2
74  5-2042-1 PIN,TWO CROSS DRILLED
HOLE......iiiiiiiiieeeeeeeee, 1
75 5-2044 PIN,THREADED END..................... 1
76 108667 WELDMENT,SWITCH ACTIVATOR
e PR PTSRPPPPPNY 1
-- 7-101-04 SWITCH,SNAP ACTION
77 6-6275-04 SCREW,SET,3/8-16X.75................. 3
78 6-6600-14 THRUST WASHER,
5.00X3.00X.250.....cccviuvieiiiieeniiieens 2
80 1-1306 STEEL WASHER.........ccccciiiiiiiinnns 1
81 5-2046-4 BEARING,3.00IDX3.500DX2.00L....4
82 38509 SCREW,HHC,3/4-10 X 6......cccuvevnnee 1
83 10258 NUT,NYLOCK,3/4-10........coeevrrurrnenn. 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 143



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 801.1 Circuit,Pump, Oil Reservoir

SEE 4-WAY
CONTROLLER

SEE 4-WAY
CONTROLLER
CIRCUIT

DS LK
[ )
000

ATEREX BRAND

144 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
801.1 Circuit,Pump, Oil Reservoir
Item Part No. Description Qty. |Item Part No. Description Qty.
1A Ref. PUMP ASSEMBLY,55CC 21 77692 SCREW,HHC,3/8-16 X 1 GRD 8.....4
REXROTH 22 31376 MANIFOLD oo 1
(was 7-345-113, refer to 1B)
(7-345-113 replaced 7-112-05) 23 231164 GASKET, INSPECTION COVER
—  7.112-63  SEAL KIT / PUMP OVERHAUL 24 7-272-13  CLAMPT-HOSE,2 1/8 IN NOM........1
(seal kit for 7-112-05) 25  61100-2400 HOSE ASSY......cccooeireviererirerennnns 1
- 7-126-517 GASKET,PUMPDRIVE 26 123148 BREATHER,FILLER,3 PSI.............. 1
(for 7-345-113) includes cap, casting under cap and
- 7-345-172 GASKET,COMPENSATOR gasket
(for 7-345-113) 27 49816 SCREW,PHILLIPS,PHM,10-32 X
- 7-345-173 SEAL KIT / PUMP OVERHAUL 4 T PR 6
(for 7-345-113) 28 231163 PLATE, INSPECTION COVER
- 7-345-48 SEAL KIT (replaced 7-145-01)
(for 7-345-113) 29 6-5606-04 SOCKET HEAD CAPSCREW
1B 229053 PUMP ASSEMBLY,SAUER 8K 30 7-161-01  SIGHT GAUGE......cooiviieeeeeierann 1
g?gjﬁigfs adirect replacement 31 231152  PLATE, PROT CHECK, 4 HOLE
(replaced 2-1266-2)
= 7-112-63  SEALKIT/PUMP OVERHAUL 32 6520406 SCREW,HHC,1/4-20X.75,GR8.......2
2 ('Tgé\r/ﬁ)"\;fé_'i;RECT'ONAL 33 6-6201-04 NUT,HEX,1/4-20.......cocoivirererennnn. 2
3 123131 WELDMENT.OIL RES, 644/8XX......1 34 6356 WASHER,LOCK,.25........cocovmrennn.. 2
(can replace 108839 but must include 35 7-364-22  FITTING/24 OR X 24 JIC O STR.....1
hose PN 123326, spring clips and 36 6-6457-10 FITTING,16 OR HEX HEAD
hardware) (from SN GTHO808A-11892 =TI LT 1
and from GTHO60BA-11999) 37 6-6457-06  FITTING..ooovvrooroorrosrroseeeeeessererere 1
4 117044 RETURN FILTER ASSEMBLY 38 29868 SPRING CLIP,3/8-16.........ccccvuer.n.. 4
> 117567 GAUGE,RETURN FILTER 39 6-6450-12 FITTING,08 OR X 08 JIC STR........1
6 123153 SPLIT FLANGE KIT, 2 IN................ 1 40 7-19102  HOSE.24X32-STSFXI1L"......... X
7 720966 i?];:'ﬂgg item 6 41  6-7004-256 HOSE,08X08X128LG...................... 1
8 54177 SCREW.HHC,1/2-13 X 1.5 GRD 8 42  6-7156-234 HOSE,12X16-90X117LG................. 1
6033 WASHER LOCK.0.5" 43  6-7025-36  HOSE,10X10-90X18"..........c...co....... 1
10 123565  O-RING FLANGE.......cccoooserororir.... 2 44 6-7088-43  HOSE,10X10-90X21.50%................ 1
11 123576 O-RING..oooooiiiiiooiosoroorososeoeoeessseeee 1 45 6-6455-05  FITTING,06 OR X 06 JIC RN-TEE
12 123559 SCREW HHC,3/8-16X1.25GRS.....4 46  6-6453-25 FITTING,20 OR X 16 JIC 90........... 1
13 6021 WASHER,LOCK,.375.........cocco...... 12 47 6-6453-04 FITTING,06 OR X 04 JIC 90
14 19934 WASHER 3/8 48  6-6450-15 FITTING,08 OR X 10 JIC STR........1
HARD.STEEL-FLAT,USS................. 8 49  6-6436-01 FITTING,20 OR X 20 NPT, STR......1
15 77692 SCREW,HHC,3/8-16 X 1 GRD 8.....4 50 94195 SCREW,HHC,3/8-16 X .75,GR 8.....4
16  7-126-517 GASKET,PUMP,DRIVE 51 7-118-03  O-RING
17 6-6453-10 FITTING,10 OR X 08 JIC 90........... 1 52 117043 ELEMENT,RETURN FILTER**
18  6-6450-17 FITTING,12 OR X 10 JIC STR........1 53 108476 HARNESS,COLD
19  6-6450-27 FITTING,16 OR X 16 JIC STR.......1 START.SAUER, TH...oovvvvcnnverinmnsesnee. 1
20  6-6452-08 FITTING.12 OR X 12 JIC 45......... 1 54  7-269-43  SHRINK TUBING,1/4 ID.................. 4
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 145



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

802.1 Circuit, Lift-Tilt, GTH-844

W LIFT CYLINDERS

MAIN VALVE ASSEMBLY

Ganie

146 GTH-644, GTH-842, GTH-844 Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
802.1 Circuit, Lift-Tilt, GTH-844
Item Part No. Description Qty. |Item Part No. Description Qty.
1 6-6453-04 FITTING,06 OR X 04 JIC 90........... 8 40  6-6481-07 FITTING,10 JIC, SW-RUN-TEE.......2
2 7-234-02  VALVEMOTION 41  6-6450-17 FITTING,12 OR X 10 JIC STR........2
3  6-5606-14 SCREW,SHC,3/8-16 X 1.75............ 4 42 6-6452-17 FITTING,12 OR X 10 JIC 45........... 2
4  6-6214-06 WASHER,LOCK,HICOLLAR,.375...4 43  6-5205-16 SCREW,HHC,5/16-18 X
5 108561 TUBE ASSY.STDINNER.TH.......... 1 2.00,GR8..cccvveeerrereereereeerer 2
6 108562 TUBE ASSY,STD’OUTER,TH .......... l 44 6-7005-188 HOSE,10X10X94LG ------------------------ 1
7 108558  TUBE ASSY,STRAIGHTTH.......... 2 45 52140 SWIVEL NUT
ELBOW,-10,90DEG, .........c...rrvveeen.. 2
8 Ref. CYLINDER, TILT
(refer o 903.1) 46 123177 SC):LAMP CVR PLATE, TWIN,GRP .
9 6-7022-60 HOSE,04X04-90X30LG.................. N
47 7-273-32  CLAMP HALVES,TWIN,7/8"TUBE...4
10  6-7003-40 HOSE,06X06X20LG........................ 1
48 14723 SCREW,HHC,5/16-18 X 1.75.......... 1
11 7-23401  VALVE,MOTION
49 36456 SPRING CLIP, 5/16-18.................... 1
12 6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 4
50  6-7002-100 HOSE,04X04X50LG............o.rvevne.... 1
13 6-6214-06 WASHER,LOCK,HICOLLAR,.375...4
51 13000 SCREW,HHC,5/16-18 X 1.25........15
14  6-6453-09 FITTING,08 OR X 08 JIC 90........... 1
52 7-234-54  VALVE, MOTION
15 6-6452-04 FITTING,08 OR X 08 JIC 45........... 1
53 6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 8
16 6-7002-26 HOSE,AXAX13".........oorrvveeerrreennne. 1
54 6-6214-06 WASHER,LOCK,HICOLLAR,.375...8
17 123670 FITTING,06 OR X 06 JIC 90........... 2
55 5-2139 UNION,-10..c.eveooeeeeee e 4
18  6-7014-768 HOSE,10X8X384LG............cc.......... 2
56 Ref. CYLINDER,LIFT TH844
19  6-7014-768 HOSE,10X8X384LG (refer to 901.1)
20 123192 CLAMP HALVES, TWIN,5/8"TUBE...6 57  6-7002-17 HOSE,04X04X8 1/2LG........occern...... 1
21 123176 PLATE, TOP ..................................... 6 58 6_6457_05 FITTING’O6 OR,HEX HEAD
22 14033 SCREW,HHC,3/8-16 X 2.75............ 1 T 3
23 4828 NUT,NYLOCK,3/8-16........rreeerrrern.... 1 59  6-7005-200 HOSE,10X10X100LG.......cccoovrrrmr.n. 1
24 6097 WASHER,FLAT,USS,3/8"Y............. 1 60  6-7005-180 HOSE,10X10X90LG.........ccoovrrrmnr... 1
25 50793 SCREW,HHC,5/16-18 X 2.............. 1 61 6-6457-03 FITTING,04 OR OR HEX HEAD PLUG
26 6-6476-07 #10,45DEG BULKHEAD................. 2 62 6-7005-172 HOSE,10X10X86LG..........cccvvrrnnnen. 1
27  6-6480-07 FITTING,10 JIC,SW-BR-TEE......... 2 63 108576 FORMING,HOSE GUIDE................ 2
28  6-6485-03 FITTING,10 OR X 10 JIC, SWIV.....1 64 6-5204-06 SCREW,HHC,1/4-20X.75,GR8........4
29  7-23450  VALVE 65 6-6212-04 WASHER,FLAT,.250,
30 6-6450-05 CONNECTOR 070120-4-6 HARDENED.........oovveorrrrreserreonnn. 4
31 6702230 HOSE,AX4-00X15" 66 56912 SPRING CLIP,1/4-20,.025-.15X.5.....4
32 6-6453-12 EITTING.10 OR X 10 JIC 90.......... 1 67 6-7005-120 HOSE,10X10X60LG..........oco..ee...... 2
33 6-6450-15 FITTING,08 OR X 10 JIC STR......3 | °° 123838  COILPROTECTIVEPLASTIC.....12
34 6-6453-11 FITTING,08 OR X 10 JIC 90........... 1
35 7-234-04  VALVE,DUAL CHECK
36 6-7025-36 HOSE,10X10-90X18"...................... 1
37 6-7005-32 HOSE,10X10X16"..........cccovrrrrrmmree.. 1
38  6-7025-36 HOSE,10X10-90X18"...................... 1
39 6-6452-06 FITTING,10 OR X 10 JIC 45........... 4
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

147



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 803.1 Circuit, Lift-Tilt, GTH-842

’—“\,—“—

MAIN VALVE ASSEMBLY

Genie
148 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
803.1 Circuit, Lift-Tilt, GTH-842
Item Part No. Description Qty. |Item Part No. Description Qty.
1 6-6453-04 FITTING,06 OR X 04 JIC 90........... 8 41 6-6450-17 FITTING,12 OR X 10 JIC STR.......2
2 7-234-02  VALVE,MOTION 42 6-6452-17 FITTING,12 OR X 10 JIC 45........... 2
3  6-5606-14 SCREW,SHC,3/8-16 X 1.75............ 4 43  6-5205-16 SCREW,HHC,5/16-18 X
4 6621406 WASHER,LOCK.HICOLLAR,.375..4 2.00,GR8....eveeeeeeeereeeeereereereeeons 2
5 108561 TUBE ASSYSTD.INNER TH.......... 1 44  6-7005-188 HOSE,10X10X94LG.........ccvverven... 1
6 108562 TUBE ASSY,STD,OUTER,TH.......... 1 45 52140 SWIVEL NUT
ELBOW,-10,90DEG, ........coovverrenn... 2
7 108558 TUBE ASSY,STRAIGHT,TH............ 2
46 123177 CLAMP CVR PLATE, TWIN,GRP
8 Ref. CYLINDER, TILT < T 4
(refer to 903.1)
47 7-273-32  CLAMP HALVES,TWIN,7/8"TUBE...4
9 6-7022-60 HOSE,04X04-90X30LG................... 1
48 14723 SCREW,HHC,5/16-18 X 1.75.......... 1
10  6-7003-40 HOSE,06X06X20LG.........ovvverrenn. 1
49 36456 SPRING CLIP, 5/16-18.......cccvvuen.. 1
11  7-234-01  VALVE,MOTION
50 6-7002-100 HOSE,04X04X50LG.......ooervereen.. 1
12  6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 4
51 13000 SCREW,HHC,5/16-18 X 1.25.......... 5
13 6-6214-06 WASHER,LOCK,HI COLLAR,.375...4
52  7-234-54  VALVE, MOTION
14  6-6453-09 FITTING,08 OR X 08 JIC 90.......... 1
53  6-5606-22 SCREW,SHC,3/8-16 X 2.75........... 8
15  6-6452-04 FITTING,08 OR X 08 JIC 45........... 1
54  6-6214-06 WASHER,LOCK,HI COLLAR,.375...8
16 6-7002-26 HOSE,4XAX13"....ovvoveeeeerrererrrenes 1
55  5-2139 UNION,-10. e 4
17 123670 FITTING,06 OR X 06 JIC 90.......... 2
56 Ref. CYLINDER,LIFT TH842
18  6-7014-768 HOSE,10X8X384LG........cocovuvvuern. 2 (refer to 902.1)
20 123192  CLAMPHALVES,TWIN,5/8"TUBE...6 57  6-7002-17 HOSE,04X04X8 1/2LG.......cconn. 1
21 123176 PLATE, TOP....ootiieeeieeeeeeeee 6 58 6-6457-05 FITTING,06 OR,HEX HEAD
22 14033 SCREW,HHC,3/8-16 X 2.75............ 1 =TI U TS 3
23 4828 NUT,NYLOCK,3/8-16......veooororrnn, 1 59  6-7005-200 HOSE,10X10X100LG.........c.co........ 1
24 6097 WASHER FLAT.USS,3/8".Y o..ovvo.... 1 60 6-7005-180 HOSE,10X10X90LG.......coocrvvervene... 1
25 50793 SCREW,HHC,5/16-18 X 2............... 1 61 6-6457-03  FITTING,04 OR OR HEX HEAD PLUG
26 6-6476-07 #10,45DEG BULKHEAD............. 2 62  6-7005-172 HOSE,10X10X86LG.......coccrvverrvenn... 1
27  6-6480-07 FITTING,10 JIC,SW-BR-TEE.......... 2 63 108576 FORMING,HOSE GUIDE................ 2
28  6-6485-03 FITTING,10 OR X 10 JIC, SWIV.....1 64 6-5204-06 SCREW,HHC,1/4-20X.75,GR8........4
29  7-23450  VALVE 65 6-6212-04 WASHER,FLAT,.250,
30 6.6450.05 CONNECTOR.070120-4-6 HARDENED......coooovoveeeeeeeeresee, 4
31 6.7022-30  HOSE,AX4-90X15" 66 56912 SPRING CLIP1/4-20,.025-.15X.5.....4
32 6.6453-12 FITTING.10 OR X 10 JIC 90........ 1 67 6-7005-120 HOSE,10X10X60LG..........cocerruer.n.. 2
33  6-6450-15 FITTING,08 OR X 10 JIC STR.....2 | ©°8 123838  COILPROTECTIVEPLASTIC.....12
34  6-6453-11 FITTING,08 OR X 10 JIC 90........... 2
35 7-234-04  VALVE,DUAL CHECK
36 6-7025-36 HOSE,10X10-90X18"........covvriveruene. 1
37  6-7005-32 HOSE,10X10X16"......corivverrrrnnn, 1
38  6-7025-36  HOSE,10X10-90X18".........cccocevv...... 1
39  6-6452-06 FITTING,10 OR X 10 JIC 45.......... 4
40 6-6481-07 FITTING,10 JIC, SW-RUN-TEE.......2
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

149



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 804.1 Circuit, Lift-Tilt, GTH-644

[

MAIN VALVE ASSEMBLY

Genie
150 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
804.1 Circuit, Lift-Tilt, GTH-644
Item Part No. Description Qty. |Item Part No. Description Qty.
1 6-6453-04 FITTING,06 OR X 04 JIC 90........... 8 41 6-6450-17 FITTING,12 OR X 10 JIC STR.......2
2 7-234-02  VALVE,MOTION 42 6-6452-17 FITTING,12 OR X 10 JIC 45........... 2
3  6-5606-14 SCREW,SHC,3/8-16 X 1.75............ 4 43  6-5205-16 SCREW,HHC,5/16-18 X
4 6621406 WASHER,LOCK.HICOLLAR,.375..4 2.00,GR8....eveeeeeeeereeeeereereereeeons 2
5 108561 TUBE ASSYSTD.INNER TH.......... 1 44  6-7005-188 HOSE,10X10X94LG.........ccvverven... 1
6 108562 TUBE ASSY,STD,OUTER,TH.......... 1 45 52140 SWIVEL NUT
ELBOW,-10,90DEG, ........coovverrenn... 2
7 108558 TUBE ASSY,STRAIGHT,TH............ 2
46 123177 CLAMP CVR PLATE, TWIN,GRP
8 Ref. CYLINDER, TILT < T 4
(refer to 903.1)
47 7-273-32  CLAMP HALVES,TWIN,7/8"TUBE...4
9 6-7022-60 HOSE,04X04-90X30LG................... 1
48 14723 SCREW,HHC,5/16-18 X 1.75.......... 1
10  6-7003-40 HOSE,06X06X20LG.........ovvverrenn. 1
49 36456 SPRING CLIP, 5/16-18.......cccvvuen.. 1
11  7-234-01  VALVE,MOTION
50 6-7002-100 HOSE,04X04X50LG.......ooervereen.. 1
12 6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 4
51 13000 SCREW,HHC,5/16-18 X 1.25
13 6-6214-06 WASHER,LOCK,HI COLLAR,.375...4
52  7-234-54  VALVE, MOTION
14  6-6453-09 FITTING,08 OR X 08 JIC 90.......... 1
53  6-5606-22 SCREW,SHC,3/8-16 X 2.75........... 8
15 6-6452-04 FITTING,08 OR X 08 JIC 45........... 1
54  6-6214-06 WASHER,LOCK,HI COLLAR,.375...8
16 6-7002-26 HOSE,4XAX13"....ovvoveeeeerrererrrenes 1
55  5-2139 UNION,-10. e 4
17 123670 FITTING,06 OR X 06 JIC 90.......... 2
56 Ref. CYLINDER,LIFT
18  6-7014-768 HOSE,10X8X384LG.....cocvvvevrrerenn. 1 (refer to 902.1)
20 123192  CLAMPHALVES,TWIN,5/8"TUBE...6 57  6-7002-17 HOSE,04X04X8 1/2LG.......cconn. 1
21 123176 PLATE, TOP....ootiieeeieeeeeeeee 6 58 6-6457-05 FITTING,06 OR,HEX HEAD
22 14033 SCREW,HHC,3/8-16 X 2.75............ 1 =TI U TS 3
23 4828 NUT,NYLOCK,3/8-16......veooororrnn, 1 59  6-7005-200 HOSE,10X10X100LG.........c.co........ 1
24 6097 WASHER FLAT.USS,3/8".Y o..ovvo.... 1 60 6-7005-180 HOSE,10X10X90LG.......coocrvvervene... 1
25 50793 SCREW,HHC,5/16-18 X 2............... 1 61 6-6457-03  FITTING,04 OR OR HEX HEAD PLUG
26 6-6476-07 #10,45DEG BULKHEAD............. 2 62  6-7005-172 HOSE,10X10X86LG.......coccrvverrvenn... 1
27  6-6480-07 FITTING,10 JIC,SW-BR-TEE......... 2 63 108576 FORMING,HOSE GUIDE................ 2
28  6-6485-03 FITTING,10 OR X 10 JIC, SWIV.....1 64 6-5204-06 SCREW,HHC,1/4-20X.75,GRS........4
29  7-23450  VALVE 65 6-6212-04 WASHER,FLAT,.250,
30 6.6450.05 CONNECTOR.070120-4-6 HARDENED......coooovoveeeeeeeeresee, 4
31 6.7022-30 HOSE,4X4-90X15" 66 56912 SPRING CLIP1/4-20,.025-.15X.5.....4
32 6.6453-12 FITTING.10 OR X 10 JIC 90........ 1 67 6-7005-120 HOSE,10X10X60LG...........ccove........ 2
33  6-6450-15 FITTING,08 OR X 10 JIC STR.....2 | ©°8 123838  COILPROTECTIVEPLASTIC.....12
34 6-6453-11 FITTING,08 OR X 10 JIC 90........... 2
35 7-234-04  VALVE,DUAL CHECK
36 6-7025-36  HOSE,10X10-90X18".........covvermr.... 1
37  6-7005-32 HOSE,10XL10X16" ... oveereererrrerrernes 1
38  6-7025-36  HOSE,10X10-90X18".........cccocevv...... 1
39 6-6452-06 FITTING,10 OR X 10 JIC 45.......... 4
40 6-6481-07 FITTING,10 JIC, SW-RUN-TEE.......2
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

151



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 805.1 Circuit, Boom

XXX

KX

KX

A

-+ EXTENTION CYLINDER

&) i ] 3
L ® @O0

MAIN VALVE ASSEMBLY

ATEREX BRAND

152 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
805.1 Circuit, Boom
Item Part No. Description Qty.
1 Ref. CYLINDER ASSY,BOOM TH844
(refer to 904.1)
2 7-234-03  VALVE,MOTION
3  6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 8
4  6-6214-06 WASHER,LOCK,HICOLLAR,.375...8
5 6-6453-03 FITTING,04 OR X 04 JIC 90........... 2
6 6-6453-12 FITTING,10 OR X 10 JIC 90........... 2
7 6-6457-03 FITTING,04 OR OR HEX HEAD
PLUG oo 2
8 6-6450-05 CONNECTOR,070120-4-6.............. 2
6-7022-30  HOSE,4X4-90X15"........cooovvrrcrrnnen. 2
10  6-6457-05 FITTING,06 OR,HEX HEAD
PLUG ..o 4
11  6-7005-184 HOSE,10X10X92LG.......ccocoorrvrmierne. 1
12 6-7005-158 HOSE,10X10X79LG.......cccoorrvernvenn. 1
13 7-273-32  CLAMP HALVES, TWIN,7/8"TUBE...1
14 123177 CLAMP CVR PLATE,TWIN,GRP
B 1
15 50793 SCREW,HHC,5/16-18 X 2............... 1
16 123838 COIL,PROTECTIVE,PLASTIC......12
17  6-6453-13 FITTING,12 OR X 10 JIC 90........... 2
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

153



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 806.1 Circuit, Boom, GTH-842

’

EXTENTION CYLINDER

T : —1

DAV

iV

DAVaS

X

ViViS
e

(72

MAIN VALVE ASSEMBLY

ATEREX BRAND

154 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |

806.1 Circuit, Boom, GTH-842

Iltem Part No. Description Qty.

1 Ref. CYLINDER,BOOM
(refer to 905.1)

2 7-234-03 VALVE,MOTION
3 6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 8
4  6-6214-06 WASHER,LOCK,HICOLLAR,.375...8
5 6-6453-03 FITTING,04 OR X 04 JIC 90........... 2
6 6-6453-12 FITTING,10 OR X 10 JIC 90........... 2
7 6-6457-03 FITTING,04 OR OR HEX HEAD
PLUG. ..., 2
8 6-6450-05 CONNECTOR,070120-4-6.............. 2
6-7022-30 HOSE,4X4-90X15".......cccoivvviiiinenne 2
10 6-6457-05 FITTING,06 OR,HEX HEAD
PLUG. ..., 4
11  6-7005-204 HOSE,10X10X102"LG........cccverurennn. 1
12 6-7005-184 HOSE,10X10X92LG.........cccuvveurennne 1

13 7-273-32 CLAMP HALVES, TWIN,7/8"TUBE...1
14 123177 CLAMP CVR PLATE, TWIN,GRP

G T 1

15 14723 SCREW,HHC,5/16-18 X 1.75.......... 1

16 123838 COIL,PROTECTIVE,PLASTIC...... 12

17 6-6453-13 FITTING,12 OR X 10 JIC 90........... 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 155



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 807.1 Circuit, 4 Way Controller

(5 PLACES)

—TO"T" PORT
ON FOOT BRAKE
VALVE

LIFT UP
BOOM IN

PARKING BRAKE @/

_TO FRONT AXLE
PARKING BRAKE
CIRCUIT

PORT #3

TANK PORT #1

ATEREX BRAND

156 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
807.1 Circuit, 4 Way Controller
Iltem Part No. Description Qty.
1 Ref. CONTROLLER, 4 WAY........ Ref.
refer to figure 607.1
2 6-5204-06 SCREW,HHC,1/4-20X.75,GRS........ 4
3 6-6212-04 WASHER,FLAT,.250,
HARDENED.........ccooceiiiiiiieiieeie 4
4 6356 WASHER,LOCK,.25........cccvenueennne. 4
5 6-6201-04 NUTHEX,1/4-20......cccccevviiiriennnnnne. 4
6 7-367-09 VALVE,ELECTRIC 4WAY............ Ref.
7 6-5204-14 SCREW,HHC,1/4-20X1.75,GR8......4
8 6356 WASHER,LOCK,.25.........cccveireenane. 4
9 6-6212-04 WASHER,FLAT,.250,
HARDENED.........ccooiniiiiieiieeniee 4
10 7-244-27 Ref. DIN CONNECTOR............... Ref.
(7-244-27 is no longer available from
supplier, however, some Genie
inventory may still be in stock)
11 6-7022-34 HOSE, 4X4-90X17".....cccivvvviieinnnns 1
12 6-7002-204 HOSE,04X04X102LG........ccccuveuenne 1
13  6-7023-62 HOSE,06X06-90X31LG.........ceeruevne 1
14  6-7002-244 HOSE,04X04X122LG.......cccccvvrinene 2
15 6-7002-17 HOSE,04X04X8 1/2LG.......ccoverunenne 1
16  6-7002-26 HOSE,4X4X13"....ccoiiiiiiiieiieenieen 1
17  6-7002-276 HOSE,04X04X138LG.........cccvvriuerne 2
18 6-7002-34 HOSE,AXAXL17"...ooiiiiiiiiiieiieeieen 1
19 6-7022-60 HOSE,04X04-90X30LG........cceeruerne 1
20 6-7023-120 HOSE,06X06-90X60LG...........ccue..e 1
21 6-7003-212 HOSE,06X06X106LG...........cceneenee 1
22 6-7022-44 HOSE,4X4-90X22"....cccoevivieiverneenns 1
23 6-7022-28 HOSE,4X4-90X14".....cccviiiiiiinienns 1
24 6-7023-32 HOSE,6X6-90X16"........ccceevuveenee Ref.
25 6-6450-05 CONNECTOR,070120-4-6.............. 9
26 123671 FITTING, 060R X 06 JIC STR........ 1
27 6-6452-19 FITTING,06 OR X 04 JIC 45........... 2
28 6-6453-04 FITTING,06 OR X 04 JIC 90......... 10
29  6-6455-05 FITTING,06 OR X 06 JIC RN-TEE...2
30 6-6455-15 FITTING,06 OR X 04 JIC RN-TEE...1
31  6-6480-03 FITTING....cccteiieiiieriierieeniee e 1
32  6-6455-05 FITTING,06 OR X 06 JIC RN-TEE...1
33 123671 FITTING, 060R X 06 JIC STR.....Ref.
34 45415 ELBOW,070221-4-4.........cccovevvenee. 5
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

157



oy
| — |

fd

View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 808.1 Circuit, Steering

MANIFOLD
BLOCK

XX

O
\
.E

(XX

XXX

REAR FRONT
STEERINt STEERING
CYL. CYL.

ATEREX BRAND

158 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

0800 Hydraulic Hoses and Fittings

Iltem Part No.

1

2 77692

3 6021

4  7-359-02

5 123840

6 6886

7 6-7003-212

8 6-7024-388

9 6-7023-318
10  6-7004-352
11 6-7003-244
12 6-6453-09
13 123673
14  6-6450-12
15 6-6453-07
16  6-6452-04

Description Qty.

Ref. STEERING UNIT 250CC
TEFLON***
(refer to 912.1)

SCREW,HHC,3/8-16 X 1 GRD 8.....4

WASHER,LOCK,.375.......ccccceiinienne 4
VALVE,STEERING.................... Ref.
SCREW,HHC,5/16-18X.75,GR8,Y...4
WASHER,LOCK,.313........ccccceniee 4
HOSE,06X06X106LG...................... 3
HOSE,08X08-90X194LG................. 1
HOSE,06X06-90X159LG................. 1
HOSE,08X08X176LG...........cceuenee. 1
HOSE,06X06X122LG..........ccvvrneee. 1
FITTING,08 OR X 08 JIC 90........... 2

FITTING, 08 OR X 06 JIC STR....... 6
FITTING,08 OR X 08 JIC STR........ 1

FITTING,08 OR X 06 JIC 90........... 4
FITTING,08 OR X 08 JIC 45........... 1

Part No. 97486

TER

EX BRAND

808.1 Circuit, Steering

GTH-644, GTH-842, GTH-844

159



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 809.1 Circuit, Sway

L.H. SWAY R.H. SWAY
CYLINDER CYLINDER

1

XXX XA KR A KKK

=

C o . ©c2 ©rca
@B © ©c1 ©Olcs

OZOXOXQXQXQXQXQX“
A

KKK

XK

ATEREX BRAND

160 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
809.1 Circuit, Sway
Item Part No. Description Qty. |Item Part No. Description Qty.
7-234-04 VALVE,DUAL CHECK................. Ref. 35 6-6450-15 FITTING,08 OR X 10 JIC STR.....Ref.
2 6-5205-16 SCREW,HHC,5/16-18 X 36 5-2079 FORMING,HOSE HOLDER............ 2
2.00,GR8.....cceviiiiiiiieeiie i 4 37 64154 BOLT CARRIAGE,3/8-16
3 7-173-05 THREADED SPRING CLIP, 5/16.....4 X1.00,G5..cciiiiiie e 2
4  6-6453-04 FITTING,06 OR X 04 JIC 90........... 2 38 6-5204-14 SCREW,HHC,1/4-20X1.75,GRS...... 1
5 6-6452-19 FITTING,06 OR X 04 JIC 45........... 2
6 6-6454-06 FITTING,08 OR X 08 JIC BR-TEE...2
7 6-6450-06 FITTING, 08 OR X 04 JIC STR....... 4
8 6-6453-09 FITTING,08 OR X 08 JIC 90........... 2
9 Ref. CYLINDER, SWAY (DEUTZ
CHASSIS)
refer to 906.1
10 6-7002-74 HOSE,04X04X37LG....ccccvvvuiiieeaaanns 4
10 7-244-27 Ref. DIN CONNECTOR............... Ref.
(7-244-27 is no longer available from
supplier, however, some Genie
inventory may still be in stock)
11 6-7004-44 HOSE,08X08X22LG.........cceveeeenneee 2
12 6-7033-336 HOSE,06X08-90X168LG................. 2
13 110129 CONNECTOR,ORIF,6-6,.062.......... 2
14 16073 CLAMP,0.63,#10 X 1/4,RUB
CUSH..ccoiiiiiiie e, 1
15 6-7003-40 HOSE,06X06X20LG.......ccvvveiieeeennnns 2
16 123671 FITTING, 060R X 06 JIC STR........ 3
17 Ref. SWAY VALVE
refer to 920.1
18 7-234-94 CONTROL BLOCK.........ceevvreneen Ref.
19 6-5204-12 SCREW,HHC,1/4-20 X1.50,GRS.....1
20 6356 WASHER,LOCK,.25........ccceiinines 2
21  6-5205-20 SCREW,HHC,5/16-18X2.50,GRS.....3
22 6886 WASHER,LOCK,.313........ccc0evueennne. 3
23 7-273-27 CLAMP HALVES, TWIN,3/8"PIPE.....2
24 123176 PLATE, TOP...ovtiiiieeeeeeieeeein 2
25 7-173-07 BOLT,CARRIAGE,3/8-16X2.25........ 2
26 4828 NUT,NYLOCK,3/8-16........cccceruenen.. 4
28  6-6201-04 NUTHEX,1/4-20....cccvvvveieiiiiiiiaaaaann, 2
29 6-7023-62 HOSE,06X06-90X31LG.........cerueene 1
30 6-6455-05 FITTING,06 OR X 06 JIC RN-TEE...2
31 3-1376 MANIFOLD.......ccoviiiiiiiiiiiieee s Ref.
32 6-7003-90 HOSE,BX6X45".....ccceiiiieiiienieeninens 1
33 6-6453-07 FITTING,08 OR X 06 JIC 90........... 1
34 6-7025-36 HOSE,10X10-90X18".................. Ref.
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 161



View thousands of Crane Specifications on FreeCraneSpecs.com

0800 Hydraulic Hoses and Fittings

January 2015

810.1 Circuit, Rear Lock-Up

R.H.

BOOM ACTIVATED
REAR LOCK VALVE

XX

X AT

S

IR IR F AT I FT TR

P vavivivi

OO

REAR LOCK-UP
CYLINDER

%I
5
5

75

SO

S

L

2>

Lol

SO

XX XKS

&
=X

FROM _ o
BRAKES &

Q\\ TANK PORT #£3

FROM ——=
PARKING
BRAKE
VALVE

nie.

162

ATEREX BRAND

L.H. REAR LOCK-UP
CYLINDER

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |

810.1 Circuit, Rear Lock-Up

Iltem Part No. Description Qty.
7-234-94 CONTROL BLOCK........cccvernnuee. Ref.
7-168-02 REAR LOCK UP BLOCK

ASSEMBLY ...vvviiviiiiiiieeenieeee Ref.
3 7-304-07 CARTRIDGE / MODULAR
CONTROL.....oeeviieeeiire e Ref.
4  6-6450-05 CONNECTOR,070120-4-6.............. 2
5 6-6453-04 FITTING,06 OR X 04 JIC 90........... 6
6 7-367-13 VALVE,REAR LOCKUP.............. Ref.
7 6-6452-03 FITTING,060R X 06 JIC 45............ 1
8 6-7003-22 HOSE,BX6X11"......cccvvveiiieeeiieeenne 1
9 6886 WASHER,LOCK,.313.......cccc0eerurennne 2
10 Ref. CYLINDER, SWAY (DEUTZ
CHASSIS)..oooiiiiieeeeieeeee Ref.
refer to 706.1
11  6-7002-86 HOSE,04X04X43LG.......ccecvveerurennnn 1
12 6-7003-56 HOSE,6X6X28"......cccevvvvverireeerenenn 1
13 6-7002-62 HOSE,04X04X31LG.......cccccvvvernrenn. 1
14 6-7003-20 HOSE,6X6X10"........cevvvvierieeeaineen. 1
15 6-5205-22 SCREW,HHC,5/16-18X2.75,GR8.....2
16 123670 FITTING,06 OR X 06 JIC 90........... 5
17 123673 FITTING, 08 OR X 06 JIC STR....... 1
18 3-1376 MANIFOLD.....cccveeiiiieeiie e Ref.
19 6-5204-14 SCREW,HHC,1/4-20X1.75,GR8......2
20 6356 WASHER,LOCK,.25.......ccoccveeiinene 2
21 6-6212-04 WASHER,FLAT,.250,
HARDENED......ccccccoeveiiiieeeiie e 2
22 123671 FITTING, 060R X 06 JIC STR........ 3
23  6-7023-62 HOSE,06X06-90X31LG........c.cnuee. 1
24 6-7023-32 HOSE,6X6-90X16"........cceevvvvreennen. 1
25 6-7003-74 HOSE,BX6X37"...cciiieeiiieeeiieeeninennn 1
26  6-6455-05 FITTING,06 OR X 06 JIC
RN-TEE......cccoiiiriieiiee e Ref
27 6-6450-15 FITTING,08 OR X 10 JIC STR.....Ref.
28 6-7025-36 HOSE,10X10-90X18".........cccennue Ref.
29 6038 NUT,HEX,5/16-18,GRS8.................... 2
30 6-7002-100 HOSE,04X04X50LG.......ccceevcvvrennen. 1
31 6-7002-84 HOSE,04X04XA42LG......ccceeevverannnen. 1
32 7-273-37 CLAMP HALVES, TWIN,1/4"TUBE...2
33 123176 PLATE, TOP.....coieeeeee e 2
34 6-5205-10 SCREW,HHC,5/16-18X1.25,GRS8.....2

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 163




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

811.1 Circuit, Parking Brake, GTH-844, GTH-842

—=TO "T" PORT ON 4-WAY CONTROLLER
—=—TO "P" PORT ON 4-WAY CONTROLLER

TOPORT"C"* _ .. ...

ON CONTROL n
BLOCK

TO PORT "T3"_,
ON CONTROL
BLOCK

ATEREX BRAND

164 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |

811.1 Circuit, Parking Brake, GTH-844, GTH-842

Iltem Part No. Description Qty.
1 7-367-02 VALVE,DIFF.LOCK&PARKING

BRAKE.......cooiieiieeeiiee e Ref

5-2025 PLATE,VALVE BLOCK SHIM........... 1

7-244-27 Ref. DIN CONNECTOR................... 2

(7-244-27 is no longer available from
supplier, however, some Genie
inventory may still be in stock)

4  7-359-16 PRESSURE SWITCH,250NC***.....1
Parking Brake Pressure Switch,
activates brake light on dash. has
orange and red wire on it.

5 108672 FITTING,1/4GASX06JIC90............. 1
6 6-7003-144 HOSE,06X06X72"LG........c0evvvvirenne 1
7 6-7003-212 HOSE,06X06X106LG................. Ref.
8 6-7023-32 HOSE,6X6-90X16".........c0ceevuvnee Ref.
9 6-7002-204 HOSE,04X04X102LG............... Ref.
10 6-7023-62 HOSE,06X06-90X31LG.............. Ref.
11 6-7022-60 HOSE,04X04-90X30LG.............. Ref.

12 6-6455-05 FITTING,06 OR X 06 JIC RN-TEE...1
13  6-6455-15 FITTING,06 OR X 04 JIC

14  6-6435-03 FITTING,04 NPT X 06 JIC 90SW.....1
15 6-6402-02 FITTING,02 NPT X 04 NPT CPLG...1
16  6-6455-05 FITTING,06 OR X 06 JIC

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 165




oy
| — |

fd

View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 812.1 Circuit, Parking Brake, GTH-644

= TO "T" PORT ON 4-WAY CONTROLLER
@\ - TO "P" PORT ON 4-WAY CONTROLLER

TO PORT "C"
ON CONTROL =
BLOCK

TO PORT "T3"
ON CONTROL —=—
BLOCK

ATEREX BRAND

166 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
812.1 Circuit, Parking Brake, GTH-644
Iltem Part No. Description Qty.
1 7-367-02 VALVE,DIFF.LOCK&PARKING
BRAKE.......coiieeeeeee Ref
5-2025 PLATE,VALVE BLOCK SHIM........... 1
6-5204-18 SCREW,HHC,1/4-20X2.25,GRS8......2
6-6212-04 WASHER,FLAT,.250,
HARDENED......ccccccciviiiiiiiiii, 2
6356 WASHER,LOCK,.25.........cccvvvveeenns 2
6-6201-04 NUTHEX,1/4-20.......cccccvveeeeiininnnn.. 2
7-244-27 Ref. DIN CONNECTOR............... Ref.
(7-244-27 is no longer available from
supplier, however, some Genie
inventory may still be in stock)
8 7-359-16 PRESSURE SWITCH,250NC***.....1
Parking Brake Pressure Switch,
activates brake light on dash. has
orange and red wire on it.
9 7-371-04 FITTING, 14MM OR X 06
JIC,STR..coiiii s 1
10 6-7003-136 HOSE,06X06X68LG............ceeenneee 1
11  6-7003-212 HOSE,06X06X106LG................. Ref.
12 6-7023-32 HOSE,6X6-90X16"..........euvvvrrnnnne Ref.
13  6-7002-204 HOSE,04X04X102LG................. Ref.
14  6-7023-62 HOSE,06X06-90X31LG.............. Ref.
15 6-7022-60 HOSE,04X04-90X30LG.............. Ref.
16 6-6455-05 FITTING,06 OR X 06 JIC RN-TEE...1
17  6-6455-15 FITTING,06 OR X 04 JIC

RN-TEE.........cccoiiiiiiis Ref
18 6-6435-03 FITTING,04 NPT X 06 JIC 90SW.....1
19 6-6402-02 FITTING,02 NPT X 04 NPT CPLG...1
20 6-6455-05 FITTING,06 OR X 06 JIC

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

167



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

813.1 Circuit, Pressure Checks

SET SWAY SPEED

SET CONTROL PRESSURE (GP3)

PRESSURES
GAGE PORT| PSI SET STEERING PRESSURE (GP2)
GP1 3000
GP2 2250
GP3 500
GP4 1200

N

@

GP1—11 HFA ==

GP2— @1 [Ssmveeeveveveeees
O

3

GP4—

2
GP3—13
4

ATEREX BRAND

168 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |

813.1 Circuit, Pressure Checks

Iltem Part No. Description Qty.
6-6450-05 CONNECTOR,070120-4-6.............. 1
6-6452-19  FITTING,06 OR X 04 JIC 45........... 3
7-256-27 VALVE,MALE PRESSURE

CHECK ... 2

4 7-302-01 VALVE,PRESSURE
CHECK,MALE..........coeviircee 2

5 6-7022-30 HOSE,4X4-90X15".....civviiiviiiiinnannnn, 1

6 6-7002-34 HOSE, AXAX1T7"...ccoiiiieevieeceennn, 3

7 7-234-94 CONTROL BLOCK........cceevvrenneen Ref.

8 7-234-50 VALVE......oii, Ref.

9 6-6457-05 FITTING,06 OR,HEX HEAD
PLUG....coo oo, 2

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 169



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 814.1 Circuit, Brake - Differential Lock, GTH-844, GTH-842

SEE 4-WAY CONTROLLER CIRCUIT

= CONTROL BLOCK
ASSEMBLY

TO REAR
LOCK-UP BLOCK

ATEREX BRAND

170 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
814.1 Circuit, Brake - Differential Lock, GTH-844, GTH-842
Item Part No. Description Qty. |Item Part No. Description Qty.
1 117694 BRAKE PEDAL,FLOOR 33  6-6440-02 FITTING, 02 NPT COUPLING......... 1
MOUNT .o Ref 34 6-6450-03 FITTING,04 OR X 04 JIC STR........1
2 6-5204-06 SCREW,HHC,1/4-20X.75,GR8....Ref. 35 6-6450-36 FITTING,03 OR X 04 JIC STR........1
3 6356 WASHER,LOCK,.25.......ocveinns Ref. 36 6-6495-07 FITTING,06 X 04 JIC REDUCER.....1
4 7-110-02  ACCUMULATOR,BRAKE............ Ref. 37  6-6482-05 FITTING, 06 JIC, UNION TEE........ 1
5 6-5205-08 SCREW,HHC,5/16-18X1.......ccooccove. 2 38  6-6482-03 FITTING, 04 JIC, TEE.. oo, 1
6 57201 WASHER,FLAT, 313, 39  6-6455-05 FITTING,06 OR X 06 JIC RN-TEE...1
HARDENED........ooeooooooeeoeeeooro, 2
40 6-6481-03 FITTING, 04 JIC,SW-RN-TEE......... 1
7 7-367-02  VALVE,DIFFLOCK&PARKING
BRAKE ..o Ref 41  7-371-04  FITTING, 14MM OR X 06
IR 1 N 2
5-2025 PLATE,VALVE BLOCK SHIM.......... 1
42 7-110-03  MOUNTING BRACKET,
6-5204-30 SCREW,HHC,1/4-20X3.75,GR8......2 AGGUMULATOR.. 1
10 6-6212-04 WASHER,FLAT,.250, 43 7-173-05 THREADED SPRING CLIP, 5/16.....2
HARDENED. ... oo, 2
44  6-6450-06 FITTING, 08 OR X 04 JIC STR.......1
11 6356 WASHER,LOCK,.25......oveoorerren, 2
12 6-6201-04 NUT,HEX,1/4-20...om.ooooeeoorosroone. 2
13 7-244-27  Ref. DIN CONNECTOR........oo......... 2
(7-244-27 is no longer available from
supplier, however, some Genie
inventory may still be in stock)
14 7-359-17  PRESSURE SWITCH,350NC**.....1
low brake pressure switch, will have
light blue and black wire.
15 7-359-18  PRESSURE SWITCH,1000NC***....1
declutch pressure switch, will have two
black wires
16  6-7023-28 HOSE,06X06-90X14LG.................. 2
17 6-7003-130 HOSE,06X06X65LG.........verveenea... 1
18  6-7003-180 HOSE,06X06X90LG.........overeeeer.. 1
19 6-7022-100 HOSE,04X04-90X50.........oo.ovve.... 1
20 6-7003-100 HOSE,06X06X50LG.........ovoovveen.... 1
21 6-7002-210 HOSE,04X04X105LG........orvveen...... 1
22 6-7022-88 HOSE,04X04-90X44LG........oo......... 1
23 6-7022-60 HOSE,04X04-90X30LG.........oc........ 1
24  6-7022-172 HOSE,04X04-90X14LG.......ooo......... 1
25  6-7023-62 HOSE,06X06-90X31LG.............. Ref.
26 6-7002-100 HOSE,04X04X50LG........oveovveeen.. 1
27  6-6450-05 CONNECTOR,070120-4-6............ 3
28 6-6402-02 FITTING,02 NPT X 04 NPT CPLG...1
29  6-6486-01 FITTING,02 NPT M X 04 JIC STR...1
30 6-6435-03 FITTING,04 NPT X 06 JIC 90SW.....1
31 108666 FITTING,14MM X 06 JIC RN-TEE...3
32  6-6453-04 FITTING,06 OR X 04 JIC 90.......... 2
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 171



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings

January 2015

‘ 815.1 Circuit, Brake, GTH-644

& CONTROL BLOCK
0 ASSEMBLY

TO B-PORT REAR
LOCK-UP BLOCK

SEE REAR LOCK-UP
BLOCK CIRCUIT

ATEREX BRAND

172 GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |

815.1 Circuit, Brake, GTH-644

Iltem Part No. Description Qty.
1 117694 BRAKE PEDAL,FLOOR
MOUNT ..., Ref
2 6-5204-06 SCREW,HHC,1/4-20X.75,GRS........ 4
3 6356 WASHER,LOCK,.25......cccccevvieeeenes 4
4 7-110-02 ACCUMULATOR,BRAKE............. Ref.
5 6-5205-08 SCREW,HHC,5/16-18X1................. 2
6 57201 WASHER,FLAT, 313,
HARDENED........cccocoiiiiiiieeeievee, 2

7 7-359-17 PRESSURE SWITCH,350NC***.....1
low brake pressure switch, with have
light blue and black wire.

8 7-359-18 PRESSURE SWITCH,1000NC***,...1
declutch pressure switch, will have two

black wires.

9 6-7023-28 HOSE,06X06-90X14LG................... 2
10 6-7003-130 HOSE,06X06X65LG.........cecvveeeeenns 1
11  6-7003-174 HOSE,06X06X87LG..........ceeeeviennne 1
12 6-7022-100 HOSE,04X04-90X50.........cccccuvnrnnee 1
13  6-7003-100 HOSE,06X06X50LG.........cvucveereeennns 1
14  6-7002-210 HOSE,04X04X105LG..........ceevennee 1
15 6-7023-62 HOSE,06X06-90X31LG.............. Ref.
16 6-7002-100 HOSE,04X04X50LG.......cuuvuiiiereennns 1
17 6-6450-05 CONNECTOR,070120-4-6.............. 1

18 6-6402-02 FITTING,02 NPT X 04 NPT CPLG...1
19 6-6486-01 FITTING,02 NPT M X 04 JIC STR...1
20 6-6435-03 FITTING,04 NPT X 06 JIC 90SW.....1
21 6-6481-05 FITTING,06 JIC SW-RN-TEE.......... 3
22  6-6453-04 FITTING,06 OR X 04 JIC 90........... 1
23  6-6440-02 FITTING, 02 NPT COUPLING......... 1
24  6-6482-05 FITTING, 06 JIC, UNION TEE......... 1
25 6-6482-03 FITTING, 04 JIC, TEE..................... 1
26  6-6455-05 FITTING,06 OR X 06 JIC RN-TEE...1
27 6-6481-03 FITTING, 04 JIC,SW-RN-TEE......... 1
28 7-371-04 FITTING, 14MM OR X 06

JIC,STR...oos 4
29  7-110-03 MOUNTING BRACKET,
ACCUMULATOR......covveiiiiiiiieenns 1

30 7-173-05 THREADED SPRING CLIP, 5/16.....2
31 6-6450-06 FITTING, 08 OR X 04 JIC STR....... 1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 173




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 816.1 Circuit, Oil Cooler, JD-4045, Tier Il

COOLANT @)\

11

Gé 1617418

11

COOLANT

ATEREX BRAND

174 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
816.1 Circuit, Oil Cooler, JD-4045, Tier Il
Iltem Part No. Description Qty.
1 7-900-152 KIT, OIL COOLER......ccocsveveirrinane. 1
(Thermal Transfer, Model
EKS-518-201503)
2 6-7006-37 HOSE,12X12X18.5"......c.cocvvrrveans 1
3 6-9611-320 HOSE,HEATER,3/4X40................... 1
4  6-9611-464 HOSE,HEATER,3/4X58................... 1
5 6-7045-44 HOSE,12X10-90X22........c.ccocvvur.r. 1
6 6-6423-18 HOSE END,12-08 MALE PIPE........2
7 6-6252-04 CLAMPHOSE.......cocooiieireeeeern.. 4
8 6-6450-16 FITTING,10 ORX10 JIC STR.......... 1
9 6-6450-20 FITTING,100RX10JIC,STRAIGHT..1
10 6-6400-19 FITTING, AIR BREATHER,
(D] ={U 8 7 2
11  6-6453-15 FITTING,120RX12JIC,90................ 2
12 6-6437-04 FITTING,08NPT ST ELBOW,BLK....1
13  6-6413-03 FITTING,1/2 PIPE NIPPLE.............. 1
14  6-6459-01 FITTING,18MMX08 NPT,RED......... 1
15 6-6438-04 FITTING,08 NPT ELBOW,BLK........1
16  6-5605-06 SCREW,SHC,5/16-18X.75.............. 4
17 57201 WASHER,FLAT, 313,
HARDENED........cooviviieesererenen 4
18 7-173-05  THREADED SPRING CLIP, 5/16.....4

ATEREX BRAND

Part No. 97486

GTH-644, GTH-842, GTH-844

175



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 817.1 Circuit, Oil Cooler, Perkins, 1104C

COOLANT

oL
‘ @\ oIL 5
j T
l (8 T
TO COOLANT : ; : .
PUMP HOUSING n _ 5
o ] 10
i & (9 y
B 78 110 ! Gé 12Y13)(14
q
D D 3
| . ‘ COOLANT

ATEREX BRAND

176 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |
817.1 Circuit, Oil Cooler, Perkins, 1104C
Iltem Part No. Description Qty.
1 7-900-152 KIT, OIL COOLER.........ccceevieiiinnne 1
(replaced 7-236-08)
6-7006-37 HOSE,12X12X18.5".......ccccevvvrrenen. 1
B-9611-448 ...oeeeiiiee 1
(need part number) (was 6-9611-448)
4 B-9611-512 i 1
(need part number) (was 6-9611-512)
5 6-7045-44 HOSE,12X10-90X22.......ccccvvvrrrreen. 1
6 6-6423-18 HOSE END,12-08 MALE PIPE........ 1
7 6-6252-04 CLAMPHOSE.........ccovvviiiiiiiiiieeeeenn. 4
8 6-6450-16 FITTING,10 ORX10 JIC STR.......... 1
9 6-6450-20 FITTING,100RX10JIC,STRAIGHT..1
10 6-6400-19 FITTING, AIR BREATHER,
DEUTZ....ieeeeeeeeeee e 2
(barb 90°)
11 6-6453-15 FITTING,120RX12JIC,90................ 2
12 6-5605-06 SCREW,SHC,5/16-18X.75.............. 4
13 57201 WASHER,FLAT, 313,
HARDENED......cccccociiiiiiiiiii, 4
14  7-173-05 THREADED SPRING CLIP, 5/16.....4
15 6-6400-18 ..o 1

(barb 90°) (need part number) (was
6-6400-18)

ATEREX BRAND

Part No. 97486

GTH-644, GTH-842, GTH-844

177



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 818.1 Circuit, Fuel, JD-4045, Tier Il

TO ENGINE FUEL RETURN LINE

ATEREX BRAND

178 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |

818.1 Circuit, Fuel, JD-4045, Tier Il

Iltem Part No. Description Qty.
1  6-6423-08 FITTING.....cooviiiiciiieee e 1

2 6-6252-20 HOSE CLAMP.......cccocvvvvieniinnieenen 4

3 6-6423-07 FITTING...ocoviieiiieeeeeeeeeecie e 1

4 6-6422-01  FITTING...cccoiiiieeiieeeecceee e, 1

5  6-6424-05 FITTING......coooiiiiiiiiiiiiiieieiececeee e 1

7  6-9605-720 Hose-fuel, 3/8 X 90.....cc.ccccvvvevciieens 1

8A 7-121-02 FITTING, 90, 3/8 HOSE.................. 2

John Deere models

8B 7-121-09 FITTING,90DEG,3/8"ID
Deutz models

8C 7-121-08 FITTING,90DEG,1/2"ID
Deutz models

9 1-1034 TUBE / FUEL LINE.......c..cocovveinne. 1
10 123147 FILLER CAP, FUEL,

BREATHER.........ccociiiiiiie Ref.

11 123114 TANK,FUEL,30GAL.......ccccceernnnn Ref.

12A  7-121-01 BUSHING, RUBBER....................... 2

John Deere models

12B 7-121-07 BUSHING,RUBBER,LARGE
Deutz models

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 179




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0800 Hydraulic Hoses and Fittings January 2015

‘ 819.1 Circuit, Fuel, Perkins 1104C

TO ENGINE FUEL RETURN LINE

ATEREX BRAND

180 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0800 Hydraulic Hoses and Fittings |

819.1 Circuit, Fuel, Perkins 1104C

Iltem Part No. Description Qty.
6-6252-20 HOSE CLAMP.......cccoviviiiciiiieeeeees 4
Ref. Hose Assembly...............c........ 1
(need part number, was 6-9605-672,
3/8 x 84 inches)
3 Ref. Hose Assembly..........cccccovennee. 1
(need part number, was 6-9605-672,
3/8 x 84 inches)
4 7-121-02 FITTING, 90, 3/8 HOSE.................. 2
5 Ref. FILLER CAP, FUEL, BREATHER
(refer to 203.1)
6 Ref. TANK,FUEL,PLASTIC,30 GAL
(refer to 203.1)
7 7-121-01 BUSHING, RUBBER.........cc.ccc........ 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 181



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 901.1 Lift Cylinder, GTH-844

[ o

A T T

] lﬁﬁf*m %

ATEREX BRAND

182 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

901.1 Lift Cylinder, GTH-844

Iltem Part No. Description Qty.
- 7-900-117 SEAL KIT/LIFT CYLINDER
(includes items 5, 6 and 8-15)
- T110843 CYLINDER,BOOM LIFT, GTH844
1 Barrel Assembly.........ccccoveviniinnnne. 1
(no longer available from supplier)
2 Ref. Rod Assembly...........ccccoouneee. 1
(no longer available from supplier)
3 Ref. Head............cooeviiiiiiiic, 1
(no longer available from supplier)
4 Ref. PiSton.......cccocevviiiiiieeiiece 1
(no longer available from supplier)
5 228986 KIT,844 LIFT CYL SERV.................. 1
(t-seal no longer available, use kit)
7-316-409 WEAR RING / PISTON........cccvrnnnee. 2
7-316-410 O-RING, STUB SHAFT......ccccconee. 1
7-316-416  O-RING, HEAD........ccoeeveiirieieenneen 1
10 7-316-414 HEAD BACK-UP RING.........ccccuev.e 1
11 7-316-413 WEAR RING, HEAD.........cccceenunene 2
12 7-316-412 SEAL, HEAD ROD.........cccevcveennnne 1
13 7-316-415 WIPER SHAFT.....ccoceviiiiiiiieeie 1
14 Ref. O-1iNg....ccoveviiieiiieiee 1
(no longer available from supplier)
15 7-316-411 Buffer Seal.......ccccccoeviiiieiiiiniiiieeen 1
16  7-316-247  Self Tapping SCrew........c.ccceevvveennnn. 1
17 6-4524-32 BRONZE BUSHING..........cccoeenunene 1
18 6-4516-24 BRONZE BUSHING...........ccoeenunnne 1
19 Ref. Stroke Limiter...........cccceveennnee. 1
(no longer available from supplier)
20 7-316-150 LUBE FITTING......cccooveirrieerireeee 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 183



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 902.1 Lift Cylinder, GTH-644 and GTH-842

O f
Y ==

T YT
14

WV%

i
o ©

N

ATEREX BRAND

184 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

0900 Hydraulic Components

Iltem Part No.

- 7-900-21
-~ T111121
1

7-316-257
7-316-258
228986
6 7-316-234
7 7-316-205
8 7-316-80
9 7-316-81

10  7-316-82

11 7-316-383

12 7-316-30

13 7-316-36

14  7-316-245

15

16  7-316-247

17 6-4524-32

18  6-4516-24

19  7-316-260

20

Description Qty.

SEAL KIT / CYLINDER............... Ref.
includes items 5, 6 and 8 - 15

CYLINDER,BOOM LIFT,GTH644

Ref. Barrel Assembly............cc......... 1
(no longer available, use kit, 228986)
Rod Assembly........cccoooiiiiiiiininnnn. 1
Ref. Head............ccoevviiiiiiic, 1
(no longer available, use kit, 228986)
Piston........oeevieii 1
KIT,844 LIFT CYL SERV.................. 1
(t-seal no longer available, use kit)

WEAR RING.......ooviiiiiiiicnieee 2
NUT e 1
O-RING 1 9/16 ID X 3/32......cceenue.. 1
O-RING 4 1/8 ID X 3/16........ccuvenne.. 1
BACK-UP RING........cccoovrriieiennnee. 1
WEAR RING......coooiiiiiiiicnieee 2
ROD SEAL....cccciiiiieiiieiiiiieeeeenee 1
ROD WIPER / 3.00 ID.......ccccevennee. 1
O-RING.....cooiiiiiiiiieenee e 1
Ref. Buffer Seal.........ccccovvvveiinnnne. 1
(no longer available, use kit, 228986)
Self Tapping SCrew.........cocveeviiveenns 1
BRONZE BUSHING..........cccovennee. 1
BRONZE BUSHING..........ccccevrnnee. 1
Stroke Limiter........cccceveeiiiieneeennnns 1
Ref. LUBE FITTING.........cccoveveennnee. 2

(no longer available, use kit, 228986)

Part No. 97486

TEREX BRAND

902.1 Lift Cylinder, GTH-644 and GTH-842

GTH-644, GTH-842, GTH-844

185



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 903.1 Tilt Cylinder

p %80 0 g

NS L

ATEREX BRAND

186 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

903.1 Tilt Cylinder

Iltem Part No. Description Qty.

- 7-900-22 SEAL KIT / CYLINDER***........... Ref.
(includes items 5, 6 and 8-14)

- T110958 CYLINDER,TILT, GTH8XX,GTH644

1 Ref. Barrel Assembly............cc......... 1
(no longer available from supplier)

2 7-316-250 CYLINDER ROD /FOR 7-316-238

C 1

3 7-316-293  Head.......ccococeviiiiiiieie e 1
7-316-249  PiStON....ccciiiiiiiieiiieeee e 1

5 228987 TILT CYL SEAL KIT..oooiiiiiiiiiiiis 1

complete seal kit (includes piston seal
and wear ring which are only available
as part of this kit).

6 Ref. WEAR RING / 6.00 OD X

L.00. i 1

7-316-246  NUT ..o 1
7-316-236  O-RING, STUB SHAFT.........ceeee. 1
7-316-83 O-RING51/21ID X L/A4.....ccvvvveeenns 1

10 7-316-84 BACK-UP RING..........cceeveveeviiin. 1
11 7-316-49 WEAR RING / HEAD............cvvvvnees 2
12 7-316-29 ROD SEAL.....cccvvvvvviiiiiiiiieieieieaeeenn 1
13 7-316-35 ROD WIPER / 2.50 ID 7-209-34...... 1
14 7-316-294  O-TINQ..uuiiiiieeiiiiiiiee e 1
15 7-316-247  Self Tapping SCrew........c.ccoevvvveennnn. 1
16 6-4516-24 BRONZE BUSHING..........cccoeeeeeen 1
17  6-4516-24 BRONZE BUSHING..........cccoevveeennn 1
18 7-316-189 SPACER / CYLINDER.........ccvue...... 1
19 7-316-150 LUBE FITTING.......ccevvviiiiiiieeeeees 1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 187




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 904.1 Boom Cylinder, GTH-644 and GTH-844

A X

e

ATEREX BRAND

188 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

904.1 Boom Cylinder, GTH-644 and GTH-844

Iltem Part No. Description Qty.

- 7-900-23 SEAL KIT / CYLINDER***........... Ref.
(includes items 5, 6 and 8-15)

- T110960 CYLINDER,BOOM EXT,GTH844,644

1 Ref. Barrel Assembly............cc......... 1
(no longer available from supplier)
2 7-316-262 CYLINDER ROD 2.50 X 160".......... 1
3 7-316-289 HEAD / CYLINDER........c.ccoverrene 1
4 7-316-263  PISTON.....coiiiiiiiiiieiiiie e 1
5 7-316-53 T-SEAL / 4.00 OD.....ccc0evcvverrinneenn 1
6 7-316-232 WEAR RING........cocviiiiirrieicnie 2
7 7-316-74 SELF-LOCKING NUT 1.25-12
THD oot 1
8 7-316-87 O-RING 15/16 ID X 3/32......cceen... 1
7-316-85 O-RING 35/8 1D X 3/16........ccvenne.. 1
10 7-316-86 BACK-UP RING.......cccceerrieenirienne 1
11 7-316-49 WEAR RING / HEAD..........ccevueenn. 2
12 7-316-29 ROD SEAL....cccciiiiieiiieiieiieeeeeee 1
13 7-316-35 ROD WIPER / 2.50 ID 7-209-34......1
14  7-316-233 WEAR RING.......ceoiiiriieiieiieeiee 1
15  7-316-264 O-RING.....ccceociiiriiiiiienii e 1
16  7-316-247  Self Tapping SCrew........ccccecvveerneeen. 1
17 Ref. Stroke Limiter..........cccccocvvennnee. 1

(no longer available from supplier)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 189




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 905.1 Boom Cylinder, GTH-842

A1

~]

’
A

ATEREX BRAND

190 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

905.1 Boom Cylinder, GTH-842

Iltem Part No. Description Qty.
- 7-900-23 SEAL KIT / CYLINDER***.......... Ref.
(includesitems 5, 6 and 8 - 15 and 17)
1 7-316-288 Barrel Assembly........ccccceeevviinnnnenn. 1
3 7-316-289 HEAD / CYLINDER........c.ccovvrurenne 1
4 7-316-263 PISTON...ccoooiiiieiiieeeiee e 1
5 7-316-53 T-SEAL / 4.00 OD.....ccovvveerreieiinnnn 1
6 7-316-232 WEAR RING.......cooviriieriieieee 2
7 7-316-74 SELF-LOCKING NUT 1.25-12
I 1 T 1
8 7-316-87 O-RING 15/16 ID X 3/32.....ccccuvennee 1
7-316-85 O-RING 35/8 1D X 3/16......cccuunne. 1
10 7-316-86 BACK-UP RING.......cccceevrireiiieeenee 1
11 7-316-49 WEAR RING / HEAD..........cccccvunen. 1
12 7-316-29 ROD SEAL....cccoiiiiiiiiiieieeeeee 1
13 7-316-345 WIPER/DOUBLE LIP..................... 1
14 7-316-233 WEAR RING.......ccoiiieiiieeieceien 1
15  7-316-264 O-RING.....ccoiieiiiiiiienie e 1
16  7-316-247  Self Tapping SCrew........cccceeeuvveeennn. 1
17  7-316-370 Buffer Seal.......cccccovveviviiiiniiceiien, 1
18 7-316-265 Stroke Limiter........cccccooeveeviiiiinnnnn. 1

(not shown)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 191




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 906.1 Sway-rear Lock up Cylinder

(19 (8)

g@f\

ATEREX BRAND

192 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

0900 Hydraulic Components |

January 2015
Iltem Part No.
A 130809
- 130917
-~ 7-900-180
1A 7-182-35
1B 130921
2A  7-182-36
2B 130920
3A  7-182-08
38 130919
4A  7-182-09
4B 130922
5 7-182-37
6 7-182-38
7A  7-182-13
7B 130918
8

Description Qty.

CYLINDER,SWAY/REAR LOCK-UP***
(replaced 7-182-34) (must replace in
pairs on the same axle. Do not mix
7-182-34 and 130809 on the same
axle)

KIT,SEAL,SWAY CYL.,0.E.MFG.
for 130809 cylinder

SEAL KIT / FOR 7-182-01 SWAY C
for 7-182-34 cylinder; includes items
8-16

Ref. Piston O-riNg.........cccceeeeiiinnnen. 1
(part not sold separately, order seal
kit 7-900-180)

Tube Assembly........ccccceevviiiiineeinnnns 1
for 7-182-34 cylinder ( Part no longer
available)

ASSY, TUBE,SWAY CYL.,0.E.MFG.
for 130809 cylinder

ROD ASSEMBLY / CYLINDER........ 1
for 7-182-34 cylinder ( Part no longer
available)

ASSY,ROD,SWAY CYL.,0.E.MFG.
for 130809 cylinder

PiStON.....viiiiieeeie e 1
for 7-182-34 cylinder ( Part no longer
available)

PISTON,SWAY CYL.,0.E.MFG.
for 130809 cylinder

for 7-182-34 cylinder ( Part no longer
available)

GLAND,SWAY CYLINDER,O.E.MFG.
for 130809 cylinder

BUSHING/ROD END...........ccccuenne.. 1
for 7-182-34 cylinder ( Part no longer
available)

BUSHING/BASE END..................... 2
for 7-182-34 cylinder ( Part no longer
available)

LOCKNUL.....ccciiiiiieieeec 1
for 7-182-34 cylinder ( Part no longer
available)

NUT,LOCK,DIN 936,GR 8.8
for 130809 cylinder

Ref. WIPER,ROD........ccccvvvvveveeeeennnn. 1
(part not sold separately, order seal
kit 7-900-180)

Part No. 97486

rrrrrr

Iltem

9

10

11

12

14

15

16

RAND

906.1 Sway-rear Lock up Cylinder

Part No.

Description Qty.

Ref. Head O-riNg.........cccvveeeerriinnnen. 1
(part not sold separately, order seal
kit 7-900-180)

Ref. Head Back-up Ring.................. 1
(part not sold separately, order seal
kit 7-900-180)

Ref. Head O-ring.......ccccevvvveniineennnnn. 1
(part not sold separately, order seal
kit 7-900-180)

Ref. Piston Seal..........cccveeeeeiiinneen. 1
(part not sold separately, order seal
kit 7-900-180)

Ref. Rod Seal........cccoccevviieeniniennn, 1
(part not sold separately, order seal
kit 7-900-180)

Ref. Piston Wear Ring............c......... 1
(part not sold separately, order seal
kit 7-900-180)

Ref. Head Wear Ring........cc.cccouveee. 2
(part not sold separately, order seal
kit 7-900-180)

GTH-644, GTH-842, GTH-844

193



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 907.1 Motion Valve, Base Tilt Cylinder

ATEREX BRAND

194 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

907.1 Motion Valve, Base Tilt Cylinder

Iltem Part No. Description Qty.
1 7-234-02 VALVE,MOTION......ccovvriiiiiiiereenenns 1
2 7-234-16 CARTRIDGE / CHECK.........c.cccouu. 1
3  7-234-24 BODY..oiiiiieiiieeeeiiee e 1
4 7-209-61 O-RING.....ooiieieee e 1
5 7-234-31 SEAL KIT oo 1
6 6-5606-14 SCREW,SHC,3/8-16 X 1.75............ 4
7 6-6214-06 WASHER,LOCK,HICOLLAR,.375...4

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 195




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 908.1 Motion Valve, Head Tilt Cylinder

ATEREX BRAND

196 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

908.1 Motion Valve, Head Tilt Cylinder

Iltem Part No. Description Qty.
1 7-234-01 VALVE,MOTION......ccovvriiiiiiiereenenns 1
2 7-234-80 CARTRIDGE / CHECK.........c.cccouu. 1
3 7-234-19 CARTRIDGE / C-BALANCE***........ 1
4 7-234-25 BODY ..o 1
5 7-209-61 O-RING.......cooiiiiiiiiiiiiiees 1
6 7-234-29 SEAL KIT.ooviiiiiiiieeeeeeeeeieiei e 1
7 7-234-31 SEAL KIT oo 1
8 6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 4
9 6-6214-06 WASHER,LOCK,HICOLLAR,.375...4

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 197




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 909.1 Motion Valve, Boom Cylinder

ATEREX BRAND

198 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

909.1 Motion Valve, Boom Cylinder

Iltem Part No. Description Qty.
1 7-234-03 VALVE,MOTION......ccovvriiiiiiiereenenns 1
2 7-234-22 CARTRIDGE / C-BALANCE............ 1
3 7-234-03 VALVE,MOTION.......covvriiiiieeeeenenns 1
4 7-209-61 O-RING.....ooiieieee e 1
5 7-234-30 SEAL KIT oo 1
6 6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 4
7 6-6214-06 WASHER,LOCK,HICOLLAR,.375...4

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 199




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 910.1 Motion Valve, Base Lift Cylinder

ATEREX BRAND

200 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

910.1 Motion Valve, Base Lift Cylinder

Iltem Part No. Description Qty.
1 7-234-54 VALVE, MOTION.......cceevieeeeiriineennne 1
2 7-234-53 CARTRIDGE /

COUNTERBALANCE........cccvvvvvenes 1
3 7-234-03 VALVE,MOTION.......covvriiiieeeeeeaenns 1
4 7-209-61 O-RING.....ooiiiiee e 1
5 7-234-30 SEAL KIT oo 1
6 6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 4
7 6-6214-06 WASHER,LOCK,HICOLLAR,.375...4
8 7-234-60 O-RING / -021....ccvviiieiiiiiieiieennnen 1

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 201



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 911.1 Dual Pilot Check Valve

ATEREX BRAND

202 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

911.1 Dual Pilot Check Valve

Iltem Part No. Description Qty.
1 7-234-04 VALVE,DUAL CHECK............cceeeeeee 1
2 7-234-18 CARTRIDGE / PILOT CHECK......... 2
3 7-234-21 BODY..oiiiiieiiieeeeiiee e 1
4 7-234-29 SEAL KIT oo 2
5 6-5606-22 SCREW,SHC,3/8-16 X 2.75............ 2
6 6-6214-06 WASHER,LOCK,HICOLLAR,.375...2

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 203




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 912.1 Orbital Assembly

ATEREX BRAND

204 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

912.1 Orbital Assembly

Iltem Part No. Description Qty.
- 123261 STEERING UNIT 250CC TEFLON***
- 7-147-56 SEAL KIT / FOR -48 ORB.

(for 123261) includesitems 1, 4, 5, 15,
17, and 21
1 7-147-49 Dust Seal.........occovvieeeiiiiiiiiie e,
2 7-147-16 Retaining Ring
3 7-147-10 Front Cover........cccvviiiiiiiiiiin, 1
4 7-147-15
5 7-147-09
6 7-147-17
6 7-147-19
7 7-147-18
8 7-147-32
9 7-147-12
9 7-147-13
10
11 7-147-31
12 Ref. Control Spool..........ccccceeeiiinnen. 1
not available separately
13 7-147-52 HOUSING..coooiiiiiiiiee e 1
14  7-147-33
15 7-147-34
16  7-147-35
17  7-147-36
18  7-147-37
19 7-147-38
20 7-147-29
21  7-147-53
22 7-147-23
23 7-147-28
24 7-147-26 SPACET ... 1
25  7-147-27 End Cover.......ccooveviiiiiiiieecnn 1
26  7-147-25
27 7-147-24
28  7-147-54
29  7-147-55

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 205




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 913.1 Selector Valve, Steering

Genie
206 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

913.1 Selector Valve, Steering

Iltem Part No. Description Qty.
1 Ref. Shaft.......coociii 1
2 7-359-06 BACK-UP RING.......cccceerrieeiiriene 1
3 7-359-07 O-RING.......ooceee et 1
4 Ref. HousIiNg.........covviiiiiiiiieeiie, 1
5 Ref. Thrust Washer............cccccccon.e. 1
6 7-359-08 BEARING........ccoove e 1
7  7-359-09 ROTOR....oiiiiiieeeee e 1
8 7-359-10 BALL..cooiiiiiiiiieniie e 1
9 7-359-11 O-RING.......ooceee et 1

10 7-359-12 SPRING......coiiieiiiee e 1
11 Ref. Spacer Washer................c........ 1
12 Ref. Body SCrew........ccccocvvveviiveennnne. 4
13 Ref. BOAY......cooiiiiiieiiiiiiieeee 1
14  7-359-13 SPRING......coiiiiiiiieeriee e 4
15 7-359-14 PRESSURE SEAL.........ccovevivrenee. 4
16  7-359-07 O-RING......oiiiiieiieeete e 4
17  7-359-06 BACK-UP RING.......cccceerrieeiiniennn 8
18 Ref. Locating Pin..........ccocovevivvennen. 1
19 Ref. Rotor Roll Pin.........ccccceevinneee. 1
20 Ref. Nameplate...........cccvveveeeiinnnnn. 1
21 7-359-04 KNOB....oooiii e 1
22 7-359-03 5/8 LONG HANDLE..........ccceevvveenne 1
23 Ref. Set SCrew.......ccccvvvveeeiinicnnne, 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 207



=
o
=
0
O
()
(@R
n
Q
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
(D)
(@R
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>
(i)

January 2015

I 0900 Hydraulic Components

‘ 914.1 Return Filter Assembly

INCLUDES:
CAP
4 SCREWS
HEAD
BOWL
SPRING

Part No. 97486

GTH-644, GTH-842, GTH-844

208



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

914.1 Return Filter Assembly

Iltem Part No. Description Qty.
1 117044 RETURN FILTER ASSEMBLY.......... 1
- 117567 GAUGE,RETURN FILTER
2 7-118-05 CORE ASSY...ccooiieeeeiie e eiiee s 1
3 7-118-06 Upper Nipple.....cce, 1
4 7-118-07 By-pass Valve for 7-118-01.............. 1
5 117043 ELEMENT,RETURN FILTER***....... 1
6 7-118-03 O-RING.....oooiiieeiiee e 1
7 7-118-08 O-RING.....oiiiiiiiiiieeeee e 1
8 7-118-09 O-RING.......ooceee et 1

Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 209



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 915.1 Control Block Assembly

SET SWAY SPEED
SET CONTROLLER PRESSURE
SET STEERING PRESSURE

OSN

LLJ_U\ T1 ﬁ

17

G

" G4 G2 15

O
O

GS

C ST

ATEREX BRAND

210 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

915.1 Control Block Assembly

Iltem Part No. Description Qty.
-~ 7-234-94 CONTROL BLOCK
includes items 1-5
1 7-234-97 BOAY...uiiiiiiiiiee e, 1
2 7-234-28 CARTRIDGE / RELIEVING............. 1
3 7-234-13 CARTRIDGE / REDUCING............. 1
4  7-234-37 CARTRIDGE / NEEDLE.................. 1
5 7-234-80 CARTRIDGE / CHECK.........c.cccu. 1
Ganie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 211




View thousands of Crane Specifications on FreeCraneSpecs.com

0900 Hydraulic Components January 2015

916.1 Main Valve Assembly

i&P)] ARATKET T
A Y B

Far SEAL K T

e
1—n

Genie
212 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |
916.1 Main Valve Assembly
Item Part No. Description Qty. |Item Part No. Description Qty.
- 7-200-80 VALVE, DIRECTIONAL 22 Ref. O-RING.........cevoiieiieeeeee 6
Main Valve Assembly, Complete, to not available separately. refer to item
be replaced by 226570 39
7-200-117 Inlet Section with Spool................... 1 23 Ref. O-RING.......ccccceeviiiiieeeeicie, 6
226570  VALVE,DIRECTIONAL,F130........... 1 not available separately. refer to item
(was 7-200-118, no longer available, 39
must replace entire valve with 226570) 24 Ref. WASHER.......ccccovviiiiiieee, 6
3 Ref. SPACER......ooooooeeooeeeeeeeveeeeeeeee 6 hot available separately. refer to item
(was 7-200-50, no longer available, 39
must replace entire valve with 226570) 25 227784 ADJUSTING SCREW KIT............... 6
7-200-91  LiftiNG LUG.. . vveeroeeeeeeeseeeeeeseeee. 2 (kit, replaces 7-200-104)
7_200_44 TIE ROD .................. 26 Ref. CA.P--...---....--...----...----...----.: ----- 6
not available separately. refer to item
Ref. FLANGE NUT 39
(was 7-200-45, no longer available,
must replace entire valve with 226570) 27 Ref. NUT ..... 6
not available separately. refer to item
7-200-46 BRACKET......cooiiiieiiiieiiee e 2 39
Ref. PLUG........ccooeevveeeeieeneen, R 2 28 Ref. WASHER...oo 12
(was 7-200-39, no longer available, not available separately. refer to item
must replace entire valve with 226570) 39
9 7-200-37 O-RING......ccoieeiieeeee, 29 Ref. SCREW. oo 12
10 7-200-38 ADAPTOR not available separately. refer to item
(no longer available, must replace 39
entire valve with 226570, however, 30 7-200-64  PLUG...coocommmooieooeeeoseeesreesreenenn, 3
Genie may still have short-term
inventory available) 31  7-200-106  O-RING......ccceeeiiireeiee e 3
ll 7_200_93 BACK_UP RlNG ............................... l 32 7_200_66 SPRING ------------------------------------------- 3
12 7-200-94 33 7-200-107  POPPEL..ccieieiiiieiiee e 3
13 7-200-95 34  7-200-68 BACK-UP RING.......cccceevvireiiieeene 6
14 7-200-96 35 7-200-69 O-RING.....oiiiiiiiiiiieee e 6
15 Ref. Outlet Section with Spool........ 1 36 Ref. PLUG.........cccoeviieiee, S 6
(was 7-200-119, no longer available, (was 7-200-70, no longer gvallable,
must replace entire valve with 226570) must replace entire valve with 226570)
16  7-200-120 MAIN RELIEE ASSEMBLY.............. 1 37 Ref. SPO0L......cooiiiieiiiiiiic 3
17 7-200-52  O-RING.....oovveeereoreeeeeeeeeeeeeeeeeeseee 6 38  7-200-10B  SPRING KiT....oovnmnnvcnnrinnssssssns Ref.
18 Ref. O-RING 39 7-200-109 C_:AP ASS_EMBLY ......................... Ref.
(no longer available, must replace (includes items 19-29)
entire valve with 226570) 40 7-200-76 CHECK VALVE ASSEMBLY........ Ref.
19 Ref. SPring.......cccovveeeiiiiiiieee e, 6 41  7-200-77 Y-PLUG ASSEMBLY..........c........ Ref.
not available separately. refer to item 42 Ref. Bracket Kit........ccccocovverrveeene Ref.
39 includes items 4, 6 and 7; contact
20 Ref. Centering Spring Casing.......... 6 factory
not available separately. refer to item 43 7-200-111  KIT Ref
e T T
. . 44  7-200-78 PLUG ASSEMBLY / U-TYPE...... Ref.
21 Ref. Centering Spring........cccccocuveeee. 6
not available separately. refer to item
39
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

213



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015
916.1 Main Valve Assembly
(continued)
Iltem Part No. Description Qty.

45 Ref. O RING........ccooeviieiieiieec 1
(no longer available, must replace
entire valve with 226570, however,
Genie may still have short-term
inventory available)

46  7-200-113 BACK UP RING.......ccccevvririenieenneen 1

47  7-200-52 O-RING......cciiiiiiieieene e 1

48  7-200-114  KlT .ot Ref.

49  7-200-115  KlT .o Ref.

50 Ref. KIT / INTERSECTION
SEALS ..o Ref
(was 7-200-116, no longer available,
must replace entire valve with 226570)

51 7-200-121 Sealing Cap......ccccveeerrnurreeeeeiiiiaenn. 1

52  7-200-122 Sealing Wire.......ccccceeevvivveeeeeiiinnn. 1

53 7-200-123 Sealing Lead.........ccoccvvvrveeenineennnnn. 1

54  7-200-124 SEALING CAP KlT....ccccecvvrinernn Ref.

ATEREX BRAND

214 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

916.1 Main Valve Assembly
(continued)

This Page Intentionally Left Blank

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 215




oy
| — |

fd

View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 917.1 Hydraulic Pump Assembly, View 1

ATEREX BRAND

216 GTH-644, GTH-842, GTH-844 Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

917.1 Hydraulic Pump Assembly, View 1

Item Part No. Description Qty. |Item Part No. Description Qty.
- 7-112-63 SEAL KIT / PUMP OVERHAUL 61 7-112-60 Piston Assembly.........cc.cccoovveninnnne. 9
includes items 45, 48, 49, 51 and 63 (no longer available)
1 7-112-07 Front Bearing Kit..........ccccceeveeiiinnen. 1 62 7-112-61 Servo Piston Assembly.................... 1
(no longer available) 63 7-112-62  PIStON RING.orvrrrroveeerooeerereeeeeeereee 3
2 7-112-08 Swashplate Bearing Kit................... 1
(no longer available)
3  7-112-09 Bias Spring........ccccceeeeeniiieenenniiinnnn. 1
4 7-112-10 Swashplate Assembly...................... 1
(no longer available)
5 7-112-11 Retainer Shaft.........c.ccoocceeeerinnenn. 1
(no longer available)
6 7-112-12 Retaining RiNG.......cccovviieieenniiinnn. 1
(no longer available)
38 7-112-39 Spline Shaft, 14 Tooth..................... 1
(no longer available)
44 7-112-45 Retaining RiNG.........ccccvevvveeninienne. 1
45  7-112-46 LIP SEAL....cooiiiiiieiieeieeeieee 1
46  7-112-47 HOUSING...oooiiiiiiiiee e 1
(no longer available)
47  7-112-48 Plug Assembly.......ccccoceevrieeniniinne. 1
(no longer available)
48  7-112-49 O-TNG. ittt 1
(no longer available)
50 7-112-48 Plug Assembly..........ccoovviveeeiiinnnnn. 1
(no longer available)
51 7-112-49 O-TING. et 1
(no longer available)
52  7-112-51 Cylinder Block Kit.........cooocuvveeeenninns 1
(no longer available)
53 7-112-52 Cylinder BIOCK.........ccccvveeiiiiiiieeeis 1
(no longer available)
54  7-112-53 SPring Seat......cccooveeeviiiireee e 1
(no longer available)
55  7-112-54 SPING .o 1
(no longer available)
56  7-112-55 SPring Seat.....ccoovveeeiiiiiiiieee e 1
(no longer available)
57  7-112-56 Retaining RiNG.........ccccvevvveenineenne. 1
(no longer available)
58 7-112-57 Hold Down Pin........cccooviiieieniiinnnen. 3
(no longer available)
59 7-112-58 Slipper Retainer Guide.................... 1
(no longer available)
60 7-112-59 Slipper Retainer.........ccccooecveeeeennns 1
(no longer available)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 217




oy
| — |

View thousands of Crane Specifications on FreeCraneSpecs.com

fd

I 0900 Hydraulic Components January 2015

‘ 918.1 Hydraulic Pump Assembly, View 2

ATEREX BRAND

218 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

918.1 Hydraulic Pump Assembly, View 2

Item Part No. Description Qty. |Item Part No. Description Qty.
- 7-112-63 SEAL KIT / PUMP OVERHAUL 39 7-112-40 RADIAL END CAP......cccveviieiienneen 1
includes items 13, 15, 21, 22, 28 and 40 7-112-41 Screw 4
33-35 (no longer available)
7 711213 Valve Plate, CWeu...ooooviniiniiiisisnnnen 1 41 7-112-42  SIOted Pifl.covvvovveeeeeeeeoeecececreserr 1
(no longer available) (no longer available)
8 711214  Check Valve POPPEL..........cc.oocovvvve. 1 42 7-112-43  Lifting Bracket........ccoooovvvvverrrrrreeee 1
(no longer available) (no longer available)
9 711215 Spring.......... s 1 43 7-112444  SCI@W...ooooooooooeeoeoeeeeeeeeeeeeeeeeeeeeeesee, 1
(no longer available) (no longer available)
10 7-112-16  CONTROL KiT...ooconivimnisiniiinniess 1 49 7-112-50  ENd Cap S€al..ocoroeoerrrerrerrneneee 1
11 7-112-17 SCIEW..ceiiiiiiieee et 2 (no longer available)
(no longer available)
12 7-112-18 PLUG ASSEMBLY.....cocviivieieenneen 1
13 7-112-19 O-RING......ccoviiiiiiiiieeeen 1
14 7-112-18 PLUG ASSEMBLY......cocoveiiieiiennneen 1
15  7-112-19 O-RING.....ccoiiiiieiiiieesee e 1
16  7-112-20 REMOTE PC SPOOL........c.cccovrnnnee. 1
17 7-112-21 SPRING GUIDE, LEFT SIDE.......... 1
18  7-112-22 OUTER SPRING, LEFT SIDE......... 1
19 7-112-23 INNER SPRING, LEFT SIDE.......... 1
20 130351 PLUG-LS ADJUSTING.........ccceeneee. 1
21 7-112-25 O-RING......coiiiiieiiiiee e 1
22 7-112-26 BACK-UP RING........cccccovrrrieinnneen 2
(no longer available)
23 7-112-27 Control SPOOL........ccceevvviirieieiiieene 1
(no longer available)
24 7-112-28 Spring Guide, PC.........coooiieieeinns 1
(no longer available)
25 7-112-29 OUTER SPRING/PC.........cccecvruee. 1
26 7-112-30 INNER SPRING/PC........cccevvueennne 1
27 7-112-31 PLUG / PC / W/O-RING........ccc...... 1
28 7-112-32 O-RING......ccooiiiiiiiie e 1
29 7-112-33 SOLENOID VALVE ASSEMBLY......1
30 7-112-34 SCIEW...oeiiiiiieieiieee e 4
(no longer available)
31 7-112-35 Solenoid Valve Adapter.................... 1
32 7-112-18 PLUG ASSEMBLY......ccccveiiieieennneen 1
33  7-112-19 O-RING......coiiiiieiiiieese e 1
34 7-112-36 RING SEAL.....ccvviiviiiiiiiiiiieieieaeeeen 2
35 7-112-36 RING SEAL.....cooiiiiiiiiieiieeeeen 4
36 7-112-37 SCIEW...oeiiiiiieii e 4
(no longer available)
37 7-112-38 Rear Bearing Kit.......cccccoovveerineennne. 1

(no longer available)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 219




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 919.1 Electric Valve, 4 -Way

ATEREX BRAND

220 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

919.1 Electric Valve, 4 -Way

Iltem Part No. Description Qty.
- 7-367-09 VALVE,ELECTRIC 4WAY
includes items 1-2
7-367-05 COIL. ittt 1
7-367-10 CARTRIDGE......ccccceeveeviieeeie e 1
7-367-11 VALVE BODY......ccoiieeeiieeeiiee e 1
(manifold)
4 7-367-19 SEAL KIT it 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 221




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 920.1 Electric Valve Assembly, 4 -Way

I ASSEMBLY
ITEMS 2-7

ATEREX BRAND

222 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

920.1 Electric Valve Assembly, 4 -Way

Iltem Part No. Description Qty.
1 7-244-31 VALVE,ELECTRIC 4WAY........cc..... 1
(includes items 2-7)

2 Ref. COIL DIN CONNECTOR.......... 2
(no longer available)

3 Ref. SPOOL for 7-244-11 &
T-244-31 ..ot 1
(no longer available)

4 Ref. VALVE BLOCK for 7-244-11 &
S8 1
(no longer available)

5 Ref. CAP....cciiiiiieee 2
(no longer available)

6 Ref. BRACKET ASSEMBLY.............. 1
(no longer available)

7 Ref. TUBE / SPOOL ACTUATING....1

(no longer available)

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 223




View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 921.1 Valve, Boom Activated Rear-Lock

00
Q0
|
|
|
|
|

]
o

ATEREX BRAND

224 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

921.1 Valve, Boom Activated Rear-Lock

Iltem Part No. Description Qty.

1 7-367-05 COIL ittt 1

2 7-367-14 CARTRIDGE........ccoeoviiiiieeiiiece 1

3 7-367-04 BODY ...cciiieiee e 1

4 7-367-18 SEAL KlIT.oooiiiieeeee e Ref.
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 225



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 922.1 Valve, Parking Brake and Differential Lock

(B3
=3

|

|

|

|

|

|

D
o]

ATEREX BRAND

226 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

922.1 Valve, Parking Brake and Differential Lock

Iltem Part No. Description Qty.

1 7-367-05 COIL ittt 1

2 7-367-03 CARTRIDGE / DIFFLOCK.............. 1

3 7-367-04 BODY ...cciiieiee e 1

4 7-367-18 SEAL KlIT.oooiiiieeeee e Ref.
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 227



View thousands of Crane Specifications on FreeCraneSpecs.com

I 0900 Hydraulic Components January 2015

‘ 923.1 Rear Lockup Manifold

ATEREX BRAND

228 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 0900 Hydraulic Components |

923.1 Rear Lockup Manifold

Iltem Part No. Description Qty.

1 226404 VALVE PRESSURE REDUCING.....1
- 226406 SEAL KIT,DIR VALVE,3W2P

141650 ADAPTER,04 FORB X02 MP.......... 1
141654 6 FJIC SW X 6 MJIC RN X 4
ORBT ..ot 1
4 117659 SWITCH,PRESS,NO,50 PSI,04
OR i, 1
- 141653 KIT,.BRAKE LT PS-FIELD
REPLACE.......ccoeeeeieeeee 1
7-321-90 CARTRIDGE / SHUTTLE................ 1
7-168-02 REAR LOCK UP BLOCK
ASSEMBLY ...cocoiiiiiiiiiiiiin 1
7 7-304-07 CARTRIDGE / MODULAR
CONTROL..cooeiiiiieeeeeeee e, 2
8 7-321-89 CARTRIDGE /
REDUCING-RELIEVING................. 1
9 7-321-88 CARTRIDGE / PILOT CHECK......... 4
10 T113552 MANIFOLD,REAR LOCKUP........... 1

11 226403 VALVE,DIRECTIONAL,3W2P.......... 2
- 226407 SEAL KIT,PRESSURE REDUCING
12 226405 VALVE,PO CHECK..........cccviieeis 4

- 105695 SEAL KIT FOR 105628

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 229




View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1001.1 Fully Enclosed Cab Assembly, View 1

WINDOW CLAMP INSTALL

BOLTING PATTERN TOP WINDOW
THROUGH REAR OF GLASS

BOLTING PATTERN TOP WINDOW
THROUGH FRONT OF GLASS

CAB
TOP PLATE

il

USE BLUE
LOCKTIGHT
(3 PLACES)

TYPICAL FRONT GLASS BOLTING PATTERN
TOP SHOWN / BOTTOM TYR.

i
g
USE BLUE
LOCKTIGHT
(2 PLACES)

PANEL
" ouTsine

SURFACE

OUTSIDE

FAGE DOOR HOLD BACK LATCH INSTALL

NOTE;
ADJUST THE POSITION OF THE ASSEMBLY
[TO MATCH THE STUD IN THE UPPER DOOR
WHEN IT SWINGS AROUNT TO LATCH.

BOTTOM OF
GLASS SEAL

TYPICAL LEFT SIDE GLASS
VERTICAL BOLTING PATTERN

ATEREX BRAND

230 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |
1001.1 Fully Enclosed Cab Assembly, View 1
Item Part No. Description Qty. |Item Part No. Description Qty.
7-132-168 CANOPY ASSEMBLY....cccccovvvveeennn 1 -- 123221 RESERVOIR,1.5L WASHER........... 1
7-132-232 DOOR POST/STC lHl...uvvvveeinnee. 1 84 123222 BRACKET,WASHER
130297 GLASS / WINDSHIELD / RESERVOIR.......cuvvviiiiiiiiiiiiiiieieee, 1
SAF-T-CAB....ccoiiiiiiieeeeeeee 1
8 130296 GLASS / TOP SKYLIGHT /
SAF-T-C..orrrrciieee e 1
10 7-132-223 WINDOW / LH / UPPER REAR....... 1
11 7-132-235 PANEL,LH REAR LOWER,STCIII....1
13  7-132-193 Glass seal........ccceeeeeeiiiiieiiennnns 136"
15 7-132-193 Glass seal......cccccceeevvieeniiiiennnnenn, 124"
18 7-132-193 Glass seal........ccceveeeeiiiiieieeennns 166"
20 7-132-195 GASKET / DOOR HOLD-BACK...... 1
21 7-132-188 RING/DOOR HOLD BACK
MOUNT ..o 1
22 7-132-236 RING/DOOR HOLDBACK
MOUNT/INNER.......cooiiiiiiiiieee, 1
23 7-132-247 SPACER / GLASS......cccvvvvvveveeen. 14
24  7-132-145 CLIP / GLASS RETAINER............... 5
37 7-132-164 RUBBER BUMPER / STICK ON....10
39 7-132-84 WASHER,STC PLASTIC
COVER.....oo i, 30
40 7-132-74 COVER,STC PLASTIC BOLT........ 30
42  7-132-197 LATCH/DOOR HOLD BACK.......... 1
54 77692 SCREW,HHC,3/8-16 X 1 GRD 8.....2
55 19934 WASHER,3/8
HARD.STEEL-FLAT,USS................. 2
61 6-5204-12 SCREW,HHC,1/4-20 X1.50,GRS.....8
63 6-5205-12 SCREW,HHC,5/16-18X1.50,GRS.....2
64 6-5204-04 SCREW,HHC,1/4-20X.5,GRS.......... 6
65 6-5204-10 SCREW,1/4-20 X 1.25,GRS8............ 8
69 7-173-26 BOLT / #10-24 x 3/4 BUTTON
HEA. .. e, 3
70  6-6286-05 NUT / SELF LOCKING.........cccevuennne 3
71 6146 WASHER,FLAT,MS,#10,Y......coeveeees 3
72 6-6212-04 WASHER,FLAT,.250,
HARDENED.........oovviiiiiiiieeeeeeees 23
73 6091 NUT,NYLOCK,1/4-20........ccc.......... 10
75 6-5204-06 SCREW,HHC,1/4-20X.75,GRS8........ 2
81 7-132-246 RUBBER SEAL WASHER............. 14
83 123245 WASHER BOTTLE/BRACKET ASSY

Includes items 83-, 84, 123223 pump,
130203 nozzle, 51495 hose

ATEREX BRAND

Part No. 97486

GTH-644, GTH-842, GTH-844

231



View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1002.1 Fully Enclosed Cab Assembly, View 2

CAB TOP PLATE

USEBLUE
LOCKTIGHT
(2 PLACES)

TYPICAL REAR GLASS
TOP EDGE BOLTING PATTER

NOTE:

THIS PATTERN USES THE
5/16" DRILLED THROUHG
HOLES IN THE SIDE PLATE

BOLT HEAD INSIDE FOR
THE 3 REAR HOLES, OUTSIDE
FOR THE FRONT HOLE

REAR PLATE

CAB SIDE PLATE

TYPICAL REAR GLASS TYPICAL BOTTOM EDGE
BOTTOM EDGE BOLTING PATTER BOLTING PATTERN

ATEREX BRAND

232 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |
1002.1 Fully Enclosed Cab Assembly, View 2
Iltem Part No. Description Qty.
7 130294 GLASS / REAR......ccoiiriniineineineenns 1
12 7-132-178 SLIDER ASSY /RH SIDE /
SAF-Tr e 1
- 161801 SEAL,FELT,LWR RH
WIN,SAF-T-CAB.......ccovvrrrirrirnrnnns 1
14 7-132-193 Glass seal........cccceeeeeiiiiiiieennnns 136"
19 7-132-146 WINDOW / RUBBER MOUNTING /
2] =R 176
37 7-132-164 RUBBER BUMPER/STICK ON....10
39 7-132-84  WASHER,STC PLASTIC
COVER ..o 30
40 7-132-74  COVER,STC PLASTIC BOLT........30
61 6-5204-12 SCREW,HHC,1/4-20 X1.50,GRS.....8
64 6-5204-04 SCREW,HHC,1/4-20X.5,GRS.......... 6
65 6-5204-10 SCREW,1/4-20 X 1.25,GR8............ 8
72 6-6212-04 WASHER,FLAT,.250,
HARDENED......ooiuiirirrirreieieene. 23
73 6091 NUT,NYLOCK,1/4-20........ccccruumenee. 10
80 7-132-245 NUT / NYLOCK JAM......cocovvunrunrnnne 2
81 7-132-246 RUBBER SEAL WASHER............. 14
82  6-6201-04 NUTHEX,1/4-20....cccooiiniuniirrinnnne 2
Genie

Part No. 97486

TEREX BRAND

GTH-644, GTH-842, GTH-844

233



View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1003.1 Fully Enclosed Cab Assembly, View 3

e ® O @

NOTE: LOCKTIGHT
MODIFIED HANDLE 1 PLACE

@

&
= = f
@~

USE BLUE ey

-
LOCKTIGHT "+
(4 PLACE) "~
-
7

&

USE BLUE
LOCKTIGHT
(2 PLACE)
INCLUDED
WITHHANDLE

NOTE BEND
POSITION

)

[™~_ OUTSIDE
FACE OF
DOOR

SEAL RUBBER DETAIL

TOP AND BOTTOM
DOOR HING DETAIL

ATEREX BRAND

234 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |
1003.1 Fully Enclosed Cab Assembly, View 3
Iltem Part No. Description Qty.
5 7-132-205 DOOR ASSY.COMPLETE / LOWER/
S s 1
17  7-132-193 Glass seal........cccceevvvernen. 40-inches
31 7-132-237 HINGE LR DOOR/STCIII/ W ST
DR oot 2
33 7-132-190  HINGE PIN..ooiiiiiiinieieieecieenes 4
34 7-132-191 DOOR HINGE PIN E-CLIP.............. 4
35 7-132-192  PLASTIC BUSHING / DOOR
HINGE ..o 8
36 7-132-138 LATCH GASKET.....cccooooniniiene. Ref
38 7-132-85  SEAL WASHER.....ccccoiiviiinrien. 16
39 7-132-84  WASHER,STC PLASTIC
COVER ..ot 30
40 7-132-74  COVER,STC PLASTIC BOLT........30
43  7-132-198 HANDLE / INSIDE DOOR LATCH /
S s 1
44  7-132-136 DOOR LATCH / EXTERIOR............ 1
45  7-132-199 DOOR KEY / SAF-T-CAB Ill............ 2
47  7-132-201 BOLT / STRIKER....ccoivriinririiniinens 1
56 7-173-14  BOLT/8mm x 35mm / C-SUNK
ALL it 2
57  6-8508-30 CAPSCREW.......cccooviimiiiniiniieinnnns 2
58 6-5205-12 SCREW,HHC,5/16-18X1.50,GRS.....8
59  6-9105-08 SELF LOCKING NUT.....c.cooniurenne 2
60 7-173-28 8 MM FLAT WASHER........ccccocnrunne 4
64 6-5204-04 SCREW,HHC,1/4-20X.5,GRS.......... 6
68 6-8506-40 CAPSCREW 6MM X 1.00 X 40MM
LGttt 1
74 7-194-89  JAM
NUT,NYLOCK,5/16-18,PLATED......1
76 6038 NUT,HEX,5/16-18,GR8...........cccc...... 8
77  7-173-27  FLATWASHER 6MM ID X 12 MM
OD e 1
78  6-9101-06 6MM X 1.00 HEX NUT...cooovvvriurenne 1
Genie

Part No. 97486

GTH-644, GTH-842, GTH-844

235



View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1004.1 Fully Enclosed Cab Assembly, View 4

&

UPPER DOOR LATCH DETAL 2 = )
8. S

e
USE BLU @

LOCKTIGHT
(2 PLACES)

ALIGN HOLES IN GLASS

/ WITH FRAME HOLES

3 PER BOLT

NOTE;
UPPER DOOR HAS
STRAIGHT HINGES

@ USE BLUE
LOCKTIGHT
(2 PLACES)

GLUE GLASS TO DOOR FRAME,
BE SURE TO HOLD TWEEK INTO
FRAME DURING CURE.

OF GLASS

DOOR HOLD BACK STUD INSTALL

ATEREX BRAND

236 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1004.1 Fully Enclosed Cab Assembly, View 4

Iltem Part No. Description Qty.

- 7-132-204 UPPER DOOR ASSEMBLY

7-132-186 FRAME / UPPER DOOR................. 1
9 130298 GLASS / DOOR /TOP /
SAF-T-CAB....cooriiieieeee 1
32 7-132-238 HINGE........ooooi 2
33 7-132-190 HINGE PIN....coooiiiiiiiiiiieic, 4
34 7-132-191 DOOR HINGE PIN E-CLIP.............. 4
35 7-132-192 PLASTIC BUSHING / DOOR
HINGE.......oo o 8
38 7-132-85 SEAL WASHER..........ccciviiiinn, 16
39 7-132-84 WASHER,STC PLASTIC
COVER....oiiiiiieeeeee e 30

40  7-132-74 COVER,STC PLASTIC BOLT........ 30
41  7-132-197 LATCH/DOOR HOLD BACK.......... 1
46  7-132-200 DOOR LATCH / SPLIT DOOR......... 1
48 7-132-202 KNOB / SPLIT DOOR LATCH......... 1
58 6-5205-12 SCREW,HHC,5/16-18X1.50,GRS.....8
62  7-194-87 MACHINE SCREW / 10-32 x 3/8

LG 1
66 7-173-17 SCREW /M6 x 1.00 x 30mm LG./....2
67 49364 NUT,NYLOCK,M6X1.00.................. 2
72 6-6212-04 WASHER,FLAT,.250,
HARDENED......ccooiveiieeieeie, 23
76 6038 NUT,HEX,5/16-18,GRS............c0u..... 8
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 237



View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1005.1 Fully Enclosed Cab Assembly, View 5

GAB ARCH
STRUCTURE

ASSEMBLY

TOP VIEW
OF UPPER DOOR
ALONG DOOR POST

SEAL RUBBER AROUND
DOOR ZONE DETAIL

INSTALL ITEM 3 INTO "C" SHAPE
AND "H'GUTQUT IN DQOR PQST

STRIKER BOLT DETAIL

f
@ ‘
A

&

n:

9

INCLUDED WITH il
\ WIPERMOTOR
/@ e
/ /. N
. Sy
oy 1@
S Yy
SN
SRS
LT
o

@/

INCLUDED WITH
WIPERMOTOR

ATEREX BRAND

238 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |
1005.1 Fully Enclosed Cab Assembly, View 5
Iltem Part No. Description Qty.
--  7-132-207 KIT,FRONT WINDSHIELD WIPER
includes items 25-30
3  7-132-42 DOOR STRAP / 7 IN....cveveeeie. 1
16  7-132-193 Glass seal.......ccccceeeenneee. 196-inches
25 7-132-124 WIPER MOTOR/SAFTCAB 2 &
B 1
-- 226582 SHAFT,WIPER MOTOR PIVOT***
(THIS P/N IS FOR WIPER MOTOR
SHAFT AND RELATED HARDWARE
ONLY)
--  T115360 WIPER MOTOR WITHOUT SHAFT***
26 7-132-210 PANTOGRAPH WIPER BASE w/
GASKE.....c o 1
27 7-132-210 PANTOGRAPH WIPER BASE w/
GASKE ...ttt 1
(7-132-211 no longer available)
28 123225 ARM,STCIII,24"WET WIPER.......... 1
29 7-132-213 WIPER BLADE / 28 IN./ FLEX........ 1
30 7-194-86 BOLT 1/4-28 X 3/4..cueeeiieiieinannnen 2
49  7-347-02 FAN ASSEMBLY .....ccoooevviiiiiiin. 1
50 6-5603-06 CAP SCREW,SH,10-24 X 0.75....... 4
51 7-132-41 DOOR STRIKER.......covvvvvvieieiiiinnnnn. 1
52 6-9101-12 HEX NUT 12MM.......ccovvrriiiiiieeaennns 1
53 6-6212-08 WASHER,FLAT,USS,1/2")Y............. 2
83 Ref. UPPER DOOR ASSEMBLY
refer to 1004.1
84 Ref. DOOR ASSY / LOWER/

STAMPED ST
refer to 1003.1

Part No. 97486

TEREX BRAND

GTH-644, GTH-842, GTH-844

239



View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1006.1 Fork Frame Rotate Assembly

Genie
240 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |
1006.1 Fork Frame Rotate Assembly
Iltem Part No. Description Qty.
-~ 4-1118-16 ROTATE STOPS.....ccccoimiinrnrirrieen. 1
(not shown)
1A 4-1118 FORK FRAME,48" ROT PIN 844.....1
1B 4-1292 FORK FRAME, 60" ROT PIN 844
1C  4-1170 FORK FRAME, 72" ROT 844
4-1528 PIVOT FRAME, ROTATE 844.......... 1
123580 CYLINDER,ROTATE***.................... 1
4A  2-1067-10  PIN, FORK TINE 48"........cccovuunrunncn. 1
4B 2-1067-12  PIN,FORK TINE 60"
4C  2-1067-11  PIN,FORK TINE 72"
5-2041-32  PIN,2.00DIA X 19.88,0ONE HOLE.....1
5-2041-20  PIN,2.00 DIAX21.00,0NE
HOLE .. Ref
123581 PIN,ROTATE CYLINDER................. 1
1-1072 BOLT,HMB,2-12X5 7/8,GRS............ 1
1-1073 WASHER......cooiiiiiiiiesisneninnies 2
10 123445 T WASHER,4.00X2.00X.125........... 2
11 1-1074 COLLAR.....oooiirieieieisieeeeeieene Ref.
12 1-1071 BOLT,1 1/4-12X4 3/4......ccovvrerrennne. 1
13 6-6206-20 NUT,NYLOCK 1 1/4.....coooviriurienanes 1
14 7-280-02  NUT,LOCK ..o 1
15 6-5208-30 SCREW,HHC,1/2-13X3.75,GR8..Ref.
16 13854 SCREW,HHC,1/2-13 X
4.5,GRD.8.....oooiiiciiis Ref.
17 77692 SCREW,HHC,3/8-16 X 1 GRD 8.....1
18 6021 WASHER,LOCK,.375......cccocrirnrnn 1
19 28646 ZERK,GREASE,1/8 NPT................. 3
20 6033 WASHER,LOCK,0.5".......coevunen. Ref.
21 104328 NUTHEX,1/2-13 GRD 8.............. Ref.
Genie

Part No. 97486

TER

EX BRAND

GTH-644, GTH-842, GTH-844

241



View thousands of Crane Specifications on FreeCraneSpecs.com

| 1000 Accessories

January 2015

1007.1 Rotate Cylinder Assembly

) TR — g NN
///f///f 7 17 r)‘i&l\
Sl -

Saps %
et

Ty
e St
SIS
St s
e it N

ZATA
A
oy

+

ATEREX BRAND

242

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1007.1 Rotate Cylinder Assembly

Iltem Part No. Description Qty.
- 7-900-86 SEAL KIT,CYLINDER***............. Ref.
1 7-379-36 Wear RiNG.....ccocvevviiiieiee e 1
2 7-379-37 PSP Seal....ccccoccvvviieiiiiiieiieee, 1
3 7-379-22 Back-up RiNG.....cccccoiiiiiiiiii, 2
4  7-379-23 (O R 410 To OSSR SUUPRRTN 1
5 7-379-38 O-MNG et 1
6 7-379-39 Back-up RiNG.....cccccoeeiiiiiiiii 1
7 7-379-26 Wear RiNG.....ccccvevviiiiiie e 1
8 7-379-45 Loaded U-CUP.....c.ccovvveerrieeniiecee 1
9 7-379-28 RO WIPET...ciiiiiiiiiiie e 1

10 7-379-29 LOCKNUT ...ttt 1
11 7-379-40 PiStON.....cviiiiii e 1
12 7-379-41 Barrel Assembly........ccccoeeeeiiiinnnen. 1
13 7-379-42 Rod Assembly........c.ccooeivivieiiiinnnn. 1
14  7-379-33 SET SCREW.....cooiiiiiiiiiieiee 1
15  7-379-43 Thread Cap......ccccovvvieeeeeiiiieiee s 1
16  7-379-44 Thread Cap Head............ccccvvveeeennns 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 243



View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1008.1 Dual Pilot Check Valve

1 ASBEMBLY
ITEMS 2,3

ATEREX BRAND

244 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1008.1 Dual Pilot Check Valve

Iltem Part No. Description Qty.
1 7-234-35 VALVE,DUAL PILOT CHECK.......... 1
2 7-234-46 BODY ...ciiiiiieeeiieeieee e 1
3 7-234-18 CARTRIDGE / PILOT CHECK......... 2
4 123668 SCREW,SHC,5/16-18X2.50............ 2
5 123669 WASHER,HI-LOCK.........ccceverrerne 2
6 7-234-29 SEAL KT it 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 245




View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1009.1 Circuit, Fork Rotate

ooy

T0%¢

o'
%

KKK

=
XK

~7
X

f AR
KX

®

R

X}
7X

S @ @ @ S ‘ I_;I.gui o]
z s 0, 000:8"

GEE® OED Sl @

GEE® & 1@

@ L ®

P

LY

T2
CONTROL
VALVE

KX
7
&
K
o X
)
it |=J

O |8
O

e
I £

(63662

H

14)15)16

ROTATE
@@ SWITCH

75
g
i
oc

:

ATEREX BRAND

246 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1009.1 Circuit, Fork Rotate

Item Part No. Description Qty. |Item Part No. Description Qty.
1 123671 FITTING, 060R X 06 JIC STR.......2 38 21604 SCREW,HHC,3/8-16 X 3.25............ 1
2 6-7023-40 HOSE,06X06-90X20LG..........oveco.... 1 39 4828 NUT,NYLOCK,3/8-16.......vecoerrrerrnen. 2
3 6-6453-07 FITTING,08 OR X 06 JIC 90.......... 1 40 14033 SCREW,HHC,3/8-16 X 2.75............ 1
4 7-234-84  VALVE BODY...oooooocoomooreerrsrirennn, Ref. 41 6097 WASHER,FLAT,USS,3/8"Y............. 1
5 7-234-17  CARTRIDGE / NEEDLE............ Ref. 42 52142 #8 JIC TO ORFS ADAPTER............ 2
6 7-234-103 NEEDLE VALVE ASSY......ccooovvooo.... 1 43 75042 ELBOW,BULKHEAD UNION
7 6520530 SCREWHHC.5/16-18X3.75,GR8....1 52070L1-8..comveeeeeeeeeeseeeeeeseeee 2
8 123673 EITTING, 08 OR X 06 JIC STR.....1 44 123179  #8,90 DEG ORFS SWIVEL............ 2
9  6-7023-62 HOSE,06X06-90X31LG................... 2 45 123181 QUICK COUPLING,FEMALE.......... 2

10  6-6452-03 FITTING,060R X 06 JIC 45............ 4 46 123180 QUICK COUPLING,MALE............... 2
11 7-244-31  VALVE,ELECTRIC 4WAY................ 1 47 123673 FITTING, 08 OR X 06 JIC STR.......2
12 123138 SWITCH, AUXILIARY oo 1 48 6-7003-74 HOSE,BX6X37 ooveeooroveereesreeienenee 1
13 724497  Ref. DIN CONNECTOR. ... ) 49  6-7023-74 HOSE,06X06-90X37LG.......coomro..... 1
(7-244-27 is no longer available from 50 123838 COIL,PROTECTIVE,PLASTIC...... 24
supplier, however, some Genie 51 123670 FITTING,06 OR X 06 JIC 90.......... 1

inventory may still be in stock)

52 123671 FITTING, 060R X 06 JIC STR........ 1
14 6-5204-12 SCREW,HHC,1/4-20 X1.50,GRS8.....2

53 123758 VALVE,DUAL PILOT CHECK.......... 1

15 6356 WASHER,LOCK,.25.....ccccoviviiireinnnns 2
54 123668 SCREW,SHC,5/16-18X2.50............ 2
16 6-6201-04 NUTHEX,1/4-20......cccvvviviiiiieeiinnnnns 2
55 123669 WASHER,HI-LOCK.......evvviiieinnnns 2
17 108520 FITTING,08X06JIC EXP.....cc.ccvu...... 2
56 123672 FITTING,06 SAE X 06 COMP,90.....2
18 6-7014-184 HOSE,08X10X92"LG.....ccevvvevneennnnen 2
57 123674 FORMED TUBE........coovvveevveeevee, 1
19 123838 COIL,PROTECTIVE,PLASTIC...... 18
58 123580 CYLINDER,ROTATE***......ccccvvneennn. 1
20 7-273-32 CLAMP HALVES, TWIN,7/8"TUBE...2
21 123177 CLAMP CVR PLATE, TWIN,GRP
I TP 2
22 14723 SCREW,HHC,5/16-18 X 1.75.......... 1
23 5-2139 UNION,-10.ccuiiiiiiieeieeeeeeeeeeeen 4
24 123192 CLAMP HALVES, TWIN,5/8"TUBE...5
25 123176 PLATE, TOP....coiiieeeeeeee, 5
26 13000 SCREW,HHC,5/16-18 X 1.25.......... 5
27 108558 TUBE ASSY,STRAIGHT,TH............ 2
28 108559 TUBE ASSY,AUX,INNER................ 1
29 108560 TUBE ASSY,AUX,OUTER,TH......... 1
30 6-6475-07 FITTING,10 JIC BH-UNION,STR.....2
31 5-2096 FORMING,HARDLINE BRKT.......... 1
32 T106382 FLGHCS,3/8-16X1.25.GR5,ZN,LOC.4
33 29868 SPRING CLIP,3/8-16..........ccevvenn... 4
34 5-2136 FORMING,HARDLINE BRKT.......... 1
35 6-7014-792 HOSE,10X8X396LG........vvvvveennnnen 2
36 5-2038 SHEAVE,OPTION,HOSE................ 1
37 5-2041-2 PIN,2.00DIAX7.50 LG,1 HOLE........ 1
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 247



View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1010.1 Circuit, Auxillary Hydraulics, 3 -7 GPM

:

El

e @

[o o]
515

é?“‘?@@\@\ @ @Qfm@ Il

| o IL‘

:::i ;Mz ~
®

CONTROL
VALVE

& B Fo
v B

ATEREX BRAND

248 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |
1010.1 Circuit, Auxillary Hydraulics, 3 -7 GPM
Item Part No. Description Qty. |Item Part No. Description Qty.
1 123671 FITTING, 060R X 06 JIC STR........2 38 21604 SCREW,HHC,3/8-16 X 3.25............ 1
2 6-7023-40 HOSE,06X06-90X20LG................... 1 39 4828 NUT,NYLOCK,3/8-16..........c..ce.e...... 2
3 6-6453-07 FITTING,08 OR X 06 JIC 90........... 1 40 14033 SCREW,HHC,3/8-16 X 2.75............ 1
4  7-234-84  VALVE BODY.....cccocovvovrerrrrernnnn. Ref. 41 6097 WASHER,FLAT,USS,3/8",Y.............. 1
5 7-234-17  CARTRIDGE / NEEDLE.............. Ref. 42 52142 #8 JIC TO ORFS ADAPTER............ 2
6 7-234-103 NEEDLE VALVE ASSY.......cceco..... 1 43 75042 ELBOW,BULKHEAD UNION
7 6.5205-30 SCREW,HHC.5/16-18X3.75.GRS.....1 520701-8...ccoveeeeeeeeeeeeesee s 2
8 123673 FITTING, 08 OR X 06 JIC STR......1 44 123179 #8,90 DEG ORFS SWIVEL............. 2
9  67023-62 HOSE,06X06-90X31LG.........c..c.o.. 2 | 45 123181 QUICK COUPLING,FEMALE..........1
10  6-6452-03 FITTING,060R X 06 JIC 45............ 4 46 123180 QUICK COUPLING,MALE............... 1
- 7-244-27  Ref. DIN CONNECTOR............... Ref.
(7-244-27 is no longer available from
supplier)
11  7-244-31  VALVE,ELECTRIC 4WAY................ 1
12 123138 SWITCH, AUXILIARY.........ccccco....... 1
14  6-5204-12 SCREW,HHC,1/4-20 X1.50,GRS.....2
15 6356 WASHER,LOCK,.25........cccovrrerene. 2
16  6-6201-04 NUT,HEX,1/4-20......cc.crmrrerrrrnnn. 2
17 108520 FITTING,08X06JIC EXP.................. 2
18  6-7014-184 HOSE,08X10X92"LG.......c..coevvrenn. 2
19 123838 COIL,PROTECTIVE,PLASTIC......18
20 7-273-32  CLAMP HALVES,TWIN,7/8"TUBE...2
21 123177 CLAMP CVR PLATE, TWIN,GRP
Bt 2
22 14723 SCREW,HHC,5/16-18 X 1.75.......... 1
23 5-2139 UNION,-10.....ooiirieereieieeeere 4
24 123192 CLAMP HALVES, TWIN,5/8"TUBE...5
25 123176 PLATE, TOP......ooooeeveeeeeeeeeereenen 5
26 13000 SCREW,HHC,5/16-18 X 1.25.......... 5
27 108558 TUBE ASSY,STRAIGHT,TH............ 2
28 108559 TUBE ASSY,AUX,INNER................ 1
29 108560 TUBE ASSY,AUX,OUTER,TH......... 1
30 6-6475-07 FITTING,10 JIC BH-UNION,STR.....2
31 5-2096 FORMING,HARDLINE BRKT.......... 1
32 T106382  FLGHCS,3/8-16X1.25.GR5,ZN,LOC.4
33 29868 SPRING CLIP,3/8-16..........cc.coee...... 4
34 52136 FORMING,HARDLINE BRKT.......... 1
35  6-7014-792 HOSE,10X8X396LG.........c.crevunrnn. 2
36 5-2038 SHEAVE,OPTION,HOSE................ 1
37 5-2041-2  PIN,2.00DIAX7.50 LG,1 HOLE........1
Genie
Part No. 97486 GTH-644, GTH-842, GTH-844 249



=
o
=
0
O
()
(@R
n
Q
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
(D)
(@R
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>

oy
=

January 2015

I 1000 Accessories

‘ 1011.1 Road and Work Light Accessory

Part No. 97486

GTH-644, GTH-842, GTH-844

250



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1011.1 Road and Work Light Accessory

Item Part No. Description Qty. |Item Part No. Description Qty.
1 7-213-04  BEACON oo 1 19  6-5205-12 SCREW,HHC,5/16-18X1.50,GRS.....2
- 2-1355 HARNESS,STROBE LIGHT 20 7-162-02  CAB LIGHT ooveooooeooeeeeoeooeeeooeeseonnn, 2
123661 SCREW.PHM,10-24X.625................ 3 (road light option)
7-289-06  SWITCH / TURN SIGNAL............... 1 - 21354 HARNESS,HEADLIGHT

(models with road light option) (road light option)

4  7-164-02 SWITCH,LIGHTS
(models with road light option)

5 7-164-02 SWITCH,LIGHTS
(models with work light option)

141650 ADAPTER,04 FORB X02 MP
141654 6 FJIC SW X 6 MJIC RN X 4 ORBT
117659 SWITCH,PRESS,NO,50 PSI,04

(brake pressure switch) (refer to
923.1)

- 117659 SWITCH,PRESS,NO,50 PSI,04 OR
- 141650 ADAPTER,04 FORB X02 MP

- 141651 ADAPTER HARNESS,BRAKE LT PS
-- 141653 KIT,BRAKE LT PS-FIELD REPLACE

9 29868 SPRING CLIP,3/8-16.......cccvevueennne. 1
10 19934 WASHER,3/8
HARD.STEEL-FLAT,USS................. 1
11 94195 SCREW,HHC,3/8-16 X .75,GR 8.....1
12 7-289-05 LIGHT,HEADLIGHT......ccccvvvveinnnnnnn. 1
(models with road light option)
13 6-6286-04 NUT ..o 6
14  6-6284-05 SCREW,RLM,10-24-3/4.................. 6
15A  7-289-07 LIGHT,BACK-UPCLEAR................. 1
(models with work light option)
- 2-1261 HARNESS, TAIL&BACK UP LIGHT
-- 34052 RELAY,SPDT,12V(AUTO) PLUG IN**

- 7-319-15 CLAMP,ADHESIVE BACK,3/8

15B  7-289-04 LIGHT,BRAKE,TAIL,TURN
(red, models with road light option)

16A  7-289-04 LIGHT,BRAKE, TAIL, TURN
(models with roadlight and/or worklight
option)

17  7-289-03 LIGHT,PEDESTAL BLINKER

(includes fasteners)(road light option)
-- 123927 HARNESS,ROAD LIGHT,TURN SIG

--  4-2365 HARNESS, TURN/TAIL/HAZARD, TH
(road light option)
18 6886 WASHER,LOCK,.313........ceuvvereeenens 2
Genie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 251



View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1012.1 Road Light Harnesses

D |
£e T @'—7?%)
= ;

]
e
| O,

>

c R '\',
] NeZ

ATEREX BRAND

252 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1012.1 Road Light Harnesses

Iltem Part No. Description Qty.
1 7-289-04 LIGHT,BRAKE,TAIL,TURN.............. 2
2 7-289-05 LIGHT,HEADLIGHT......ccccvvvviinnnnn. 1
3  4-2365 HARNESS, TURN/TAIL/HAZARD, TH.1
4 117659 SWITCH,PRESS,NO,50 PSI,04

L ] o N 1
5 7-314-01 FLASHER......oovviiiiiiiiiiiii, 1
6 7-125-06 SWITCH, TURN SIGNAL................ 1
7 2-1354 HARNESS,HEADLIGHT.................. 1
8 34052 RELAY,SPDT,12V(AUTO) PLUG
IN** s 1
9 7-164-02 SWITCH,LIGHTS........coer. 1
10 7-162-02 CAB LIGHT ....ooiiiieieecceeeeeeee 2
11 7-289-03 LIGHT,PEDESTAL BLINKER
AMBER.......cccoiiiiiii 2

12 141652 HARNESS, TURN SIGNAL,PS........ 1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 253




View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1013.1 Work Light Harnesses

G ks 3
S - z
= |
|

ATEREX BRAND

254 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1013.1 Work Light Harnesses

Iltem Part No. Description Qty.
1 7-289-07 LIGHT,BACK-UP,CLEAR................. 1
2 7-289-04 LIGHT,BRAKE,TAIL,TURN.............. 1
3  4-2365 HARNESS, TURN/TAIL/HAZARD, TH.1
4 117659 SWITCH,PRESS,NO,50 PSI,04

L ] o N 1

5 2-1354 HARNESS,HEADLIGHT................. 1
6 34052 RELAY,SPDT,12V(AUTO) PLUG

IN** s 1

7-164-02 SWITCH,LIGHTS.......ccovr. 1

7-162-02 CAB LIGHT ... 2

141652 HARNESS, TURN SIGNAL,PS........ 1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 255




View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1014.1 HVAC Components

@ Compressor @
3) (a)
Condenser e @ Dryer
@
Heater-AC
Blower Assy
Genie

ATEREX BRAND

256 GTH-644, GTH-842, GTH-844 Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1014.1 HVAC Components

Iltem Part No. Description Qty.

1A T113835 COMPRESSOR,AC,PERK1104
- T113838 V-BELT,AC COMP,PERK1104
1B 123846 KIT,AC COMPRESSOR,JD,644/8XX
- 229025 BELT,FAN,DEERE 6/8K T3,AC
2A  T113840 HOSE ASSY,AC,COMP/COND,PERK
2B 130076 HOSE ASSY,AC,COMP/COND,JD
3A  T113841 HOSE ASSY,AC,EVAP/COMP,PERK
3B 130077 HOSE ASSY,AC,EVAP/COMPJD
T113839 HOSE ASSY,AC,DRIER/EVAP
130078 HOSE ASSY,AC,COND/DRIER
123861 RECEIVER/DRIER,AC,644/8XX
- 123858 SWITCH,PRESSURE,AC,644/8XX

7 Ref. Condenser
(refer to 1016.1)
8 Ref. Heater-AC, Blower Assy

(refer to 1015.1)

-- 235126 HEAT/AC DUCTING GASKET KIT
Contents of kit are included in
7-181-16. Service part only.

- 7-181-16 DUCTING KIT, 3"DIAMETER
Gasket kit only is 235136

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 257




View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1015.1 HVAC Unit

Yt} .-\aRm‘;‘.«\\

Genie
258 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1015.1 HVAC Unit

Iltem Part No. Description Qty.

-- 123910 KIT,AC BRACKETS,644/8XX
(includes condenser and dryer
bracket)

1 231144 COVER
2 231142 HEATER COIL
3 231140 BLOWER, 12V
4 231145 RELAY, 12V
5 231146 THERMOSTAT
6 231143 CASING
7 231151 COPPER TUBE, 5/8
8 231149 MOTORIZED VALVE
9 231150 CLAMP
10 231148 BLOCK VALVE
11 231141 EVAPORATOR COIL

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 259




View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1016.1 Condenser Assembly, HVAC

A

ATEREX BRAND

260 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1016.1 Condenser Assembly, HVAC

Iltem Part No. Description Qty.

234778 MOTOR,12V,CONDENSER,HVAC,8K.1
234779 FAN,CONDENSER,HVAC,8K.......... 1
234780 COIL,CONDENSER,HVAC,8K........ 1

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 261




View thousands of Crane Specifications on FreeCraneSpecs.com

I 1000 Accessories January 2015

‘ 1017.1 Fender Assembly

ATEREX BRAND

262 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 1000 Accessories |

1017.1 Fender Assembly

Iltem Part No. Description Qty.

1 6-5205-10 SCREW,HHC,5/16-18X1.25,GRS...24
2A 150003 WELDMENT, LH FENDER

SUPPORT ..ot 2
2B 150004 WELDMENT, RH FENDER

SUPPORT ...oooiiiiieeeeee e 2
3 7-119-01 FENDER,FULL WHEEL,UTILITY.....4
4 6038 NUT,HEX,5/16-18,GRS8.................. 24
5 6886 WASHER,LOCK,.313............cueee. 24
6 229016 WASHER,FENDER,5/16 X2.0 X

082 24

7 823664 SCREW,HHC,M12-1.25X40MM,10.9,Y.16

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 263




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page
108675 123153 145 123661 ....
108713 ... 123161 .. .101 123663
108717 ... 123162 .. .131, 133, 139, 123668
108744 ... 141 123669 .
108745 ... 123168 129 123670 .... 147, 149, 151
108746 ... 123169 .. 127 163, 247
108827 ... 123174 .. .133, 135 123671 .o 157, 161, 163
108828 ... 123176 137, 147, 149, 247, 249
108829 ... 151, 161, 163, 123672 .247
110129 ... 247, 249 123673 ... 159, 163, 247,
114057 123177 v, 135, 139, 147, 249
114058 149, 151, 153, 123674 ... 247
114059 .... 155, 247, 249 123677 ..103-105
114062 123179 i 247, 249 123688 ... 103-105
114071 123180 247, 249 123758 ... 247
114072 ... 123181 .. 247, 249 123800 ..103-105
114073 123184 127 123838 ... 147, 149, 151
114083 123185 127 153, 155, 247
114086 .... 123186 .. 127 249
114087 123187 127,141 123839 ... 104-105
114118 123188 125 123840 ... 103-105, 159
115328 ... 123190 .. .97,99 123841 ..103-105
117043 123192 137, 147, 149, 123842 ... 103-105
117044 151, 247, 249 123843 ... 103-105
117046 .... 123196 ..o, 103-105, 115, 123846 ..257
117048 117,119, 121 123858 ... 257
117050 123198 103-105 123861 ... 257
117149 ... 123199 .. .93, 103-105 123910 ..259
117150 ... 123200 .. 115, 117, 119, 123927 ..251
117151 ... 121 123932 .79, 87,91
117152 ... 123203 ..o, 115, 117, 119, 1255248 .71
117254 ... 13000 ..... 137, 147, 149
117259 ... 123221 151, 247, 249
117260 ... 123222 .. 130000 ...
117473 ... 123225 .. 130001
117513 ... 123232 .. 130002
117539 123245 130003 ...
117567 123261 130004 ...
117586 ... 123273 .. 130005
117587 123277 130006 ...
117589 123291 130007 ...
117659 123327 .. 130009
123328 130010 ...
117681 123329 130011 ...
117694 ... 123331 .. 130012
117923 123337 130015 ...
117926 123338 130016 ...
123079 ... 123339 .. 130017
123080 123351 130018 ...
123082 123362 130019 ...
123084 ... 123363 .. . 130021
123085 123425 104-105 130022 ...
123086 123445 241 130023 ...
123088 ... 123548 .. 129 130024
123089 ... 123556 .. 29,31 130025
108558 123091 ... 123559 .. .15, 29,31,145 130026
123092 ... 123561 .. .103-105 130027
108559 ... 123098 ... 123562 .. .104-105 130028
108560 ... 123105 ... 123565 .. 145 130029
108561 ... 123114 ... 123567 103-105, 115, 130030
108562 ... 123131 ... 117,119, 121 130031
108570 ... 123133 ... 123568 ......ccccovuinne 115,117,119, 130032
108576 ... 123134 ... 121 130033
108579 ... 123135 ... 123569 115, 117, 119, 130034
108581 ... 123136 ... 121 130035
108585 123137 123572 ..o 103-105, 107 130036 ...
108590 123138 123573 103-105, 109 130037 ...
108591 ... 123574 .. .103-105 130038
108612 123142 123576 145 130039 ...
123145 123577 15,17 130040 ....
108666 ... 123147 ... 123580 .. 241, 247 130041
108667 123148 123581 130042 ...
108670 123149 123595 130043 ...
108672 ... 123150 ... 123596 .. 130045

123151

123651

nie.

ATEREX BRAND

264

130046 ....

GTH-644, GTH-842, GTH-844

Part No. 97486



January 2015

View thousands of Crane Specifications on FreeCraneSpecs.com

Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
130048 ... 89 141922 . 226612
130076 .257 141946 .. .105 226614 ...
130077 .... 257 141950 226615
130078 ... 257 14392 ... 226616
130294 ... 103-105, 109, 14723 ... ...137, 147, 149, 226617 ...
233 151, 155, 247, 226618
130295 ... 103-105, 109 249 226620
130296 .231 226624 ...
130297 .... 231 226625
130298 ... 226626
130312 226627 ...
130339 ... 226628
130345 ... e 226639
130351 131, 135 226640 ...
130354 ... ...103-105 226641
130386 ...cceeveiiiiens 127, 129, 133, 19, 23, 25-26, 226642
135 29,79, 107, 145, 226876 ...
130480 ... 104-105 231, 251 226877 ...
130485 .29,31 2-1067-10 ....241 226878 ...
130535 127, 141 2-1067-11 .... 241 226879 ...
130687 ..104-105 2-1067-1 241 226880 ...
130688 ..104-105 2-1166 ... 97, 99 226881 ...
130689 ..104-105 2-1261 ... 227493 ...
130690 ..104-105 2-1284 ... 227784 ...
130691 ..104-105 2-1290 ... 22786 ..
130692 .... 104-105 2-1291 22788
130693 ... 104-105 2-1292 228986 4-2365 251, 253, 255
130694 ..104-105 2-1293 ... 228987 ... ..103-105
130695 ... 104-105 2-1294 229015 101
130696 ... 104-105 2-1295 229016 97
130697 2-1296 ... 229025 ... .97
130698 ... 2-1298 229053 127
130699 ... 2-1299 231132 15, 23, 25-26,
130700 2-1300 ... 231140 ... 137
130701 ... 2-1301 231141 157
130702 ... 2-1302 231142 133,135
130703 2-1303 ... 231143 ... 29,31
130704 ... 2-1304 231144 25-26, 125
130705 ... 2-1345 231145 125
130706 2-1346 ... 231146 ... 15, 19, 25-26,
130707 ... 2-1347 231148 79,99, 127, 131,
130809 ... 2-1352-1 231149 135, 137, 139,
130810 2-1353-1 231150 ... 141, 147, 149,
130811 2-1354 ... .251, 253, 255 231151 ... 151, 161, 247,
130813 2-1355 .251 231152 ...
130814 21130 113 231163 ...
130815 214425 .. .83 231164 ...
130816 214426 .. .83 234778 ...
130857 21496 .89 234779 ...
130859 21604 ............. ...131, 135, 247, 234780 ...
130870 249 234850 ...
130883 ... 218100 ..ccoovrieiennne 103-105 234953
130884 ... 226218 ....125 235126
130885 226222 .. 125 235393 ...
130913 ... 226223 ....125 236304
130914 ... 226403 ....229 236305
130917 226404 .. .229 238363 ...
130918 ... 226405 ...229
130919 ... 226406
130920 226407 ..
130921 ... 226435 29, 31, 129, 137,
130922 ... 226436 145, 247, 249,
130943 226438 .. 251 5-2039
13775 226440 3-1213 e 113 5-2040-243 .
138029 ... 226441 11 5-2040-257 .
13854 .. . 226442 .. 5-2041-1 ..
13918 15, 23, 25-26 226451 5-2041-11 ...
14033 .., 139, 147, 149, 226453 5-2041-18 ...
151, 247, 249 226454 .. 5-2041-19
141309 ... 127, 141 226456 .. 5-2041-2 ..
141650 ..229, 251 226460 ..
141651 ..251 226464 .. . 5-2041-20 ...
141652 ..253, 255 226570 .. .213-214 5-2041-21
141653 ..229, 251 226574 .. 91 5-2041-22
141654 ..229, 251 226582 .. .239 5-2041-25
141788 ... 109 226606 .26 5-2041-31 ...

ATEREX BRAND

Part No. 97486

GTH-644, GTH-842, GTH-844

265



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

| Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
5-2041-32 ...241 6-5208-20 ... 6-6450-20 85, 175, 177 6-7003-40 .......coeevenene 147, 149, 151,
5-2042-1 . ...143 6-5208-30 ... 6-6450-27 . .145 161
...143 6-5212-48 ... 6-6450-36 171 6-7003-56 .......ccccvennne 163
..127 6-5220-20 ... 6-6452-03 163, 247, 249 6-7003-74 ...cocveeene 163, 247
6-5306-14 ... 6-6452-04 147, 149, 151, 6-7003-90 ... 161
6-5603-06 ... 159 6-7004-256 ................ 145
6-5605-06 ... 6-6452-06 147, 149, 151 6-7004-352 ................ 159
6-5606-04 ... . 6-6452-08 . .145 6-7004-44 ... 161
6-5606-14 ... 147, 149, 151, 6-6452-17 147, 149, 151 6-7005-120 ................ 147, 149, 151
195 6-6452-19 157, 161, 169 6-7005-158 153
6-5606-22 .......cccuenen. 147, 149, 151, 6-6453-03 . .153, 155 6-7005-172 . 147, 149, 151
153, 155, 197, 6-6453-04 145, 147, 149, 6-7005-180 ................ 147, 149, 151
199, 201, 203 151, 157, 161, 6-7005-184 ................ 153, 155
6-6201-04 ......ccocvvee. 109, 145, 157, 163, 171, 173 6-7005-188 . 147, 149, 151
161, 167, 171, 6-6453-07 ....cccvveeee. 159, 161, 247, 6-7005-200 ................ 147, 149, 151
233, 247, 249 249 6-7005-204 ................ 155
6-6201-06 ... 6-6453-09 .......ccoeeeee. 147, 149, 151, 6-7005-32 ... 147, 149, 151
6-6201-10 ... 159, 161 6-7006-37 ... 85, 175, 177
6-6205-05 ... 6-6453-10 145 6-7014-184 . 247, 249
6-6205-06 ... 6-6453-11 . 147,149, 151 6-7014-768 . 147, 149, 151
6-6206-20 ... 6-6453-12 147, 149, 151, 6-7014-792 . 247, 249
6-6206-24 ... 153, 155 6-7022-100 . .171, 173
6-6208-04 ... 6-6453-13 153, 155 6-7022-172 . L1711
6-6211-10 ... 6-6453-15 . .85, 175, 177 6-7022-28 ... .57
6-6211-20 ... . 6-6453-25 . 145 6-7022-30 .....cceeennne 147, 149, 151,
6-6212-04 ... 23, 29, 31, 81, 6-6454-06 161 153, 155, 169
147, 149, 151, 97, 99, 103-105, 6-6455-05 .................. 145, 157, 161, 6-7022-34 .......ccceene. 157
247, 249 107, 109, 147, 163, 165, 167, 6-7022-44 ... ..157
147, 149, 151 149, 151, 157, 171,173 6-7022-60 .....cccoeuennee. 147, 149, 151,
...247, 249 163, 167, 171, 6-6455-15 157, 165, 167 157, 165, 167,
...135, 147, 149, 231, 233, 237 6-6457-03 147, 149, 151, 171
151, 153 6-6212-08 ......ccovnee 79, 85, 239 153, 155 6-7022-88 .....cccocvnee. 171
5224 ...25-26, 137 6-6212-10 ... 15 6-6457-05 .....ccvvvenne 147, 149, 151, 6-7023-120 ....ccocuvnee. 157
6-6214-06 ... 147, 149, 151, 153, 155, 169 6-7023-28 ... 171,173
153, 155, 195, 6-6457-06 ......ccvvvenne 145 6-7023-318 .....ccconee. 159
197, 199, 201, 6-6457-10 145 6-7023-32 ...ooevenne 157, 163, 165,
203 6-6459-01 . 175 167
6-6243-06 ......cocovnee. 127,129, 133, 6-6475-07 247, 249 6-7023-40 .....ccoveurnnee. 247, 249
56912 ...cooceeiiiiis 23, 29, 31, 135, 6-6476-07 147, 149, 151 6-7023-62 .....ccoveurnee. 157, 161, 163,
147, 149, 151 6-6252-04 ... 6-6480-03 . 157 165, 167, 171,
57201 ..o 101, 103-105, 6-6252-07 ... 6-6480-07 147, 149, 151 173, 247, 249
107, 171, 173, 6-6252-09 ... 6-6481-03 171,173 6-7023-74 ...oovevenee. 247
175, 177 6-6252-20 ... 6-6481-05 . 173 6-7024-388 . ..159
6-6275-04 ... 6-6481-07 . .147, 149, 151 6-7025-36 ... ...145, 147, 149,
6-6284-05 ... 6-6482-03 . 171,173 151, 161, 163
6-6286-04 ... 6-6482-05 . 171,173 6-7033-336 ....ccoeuenee 161
6-6286-05 ... 6-6485-03 . 147, 149, 151 6-7045-44 ... .85, 175, 177
6-6400-18 ... 6-6486-01 . 171,173 6-7088-43 ... ..145
6-6400-19 ... 6-6495-07 . 171 6-7156-234 . ..145
107, 109, 115, 6-6402-02 ... 6-6600-14 . .143 6-7801-132B .. .21
117, 119, 121, 6-7002-100 147, 149, 151, 6-7802-88B . .21
231, 233, 235 6-6406-04 163, 171, 173 6-8108-55 ......ccocuvnee 113
6-5204-06 ......ccoeuenee 23,29, 31,107, 6-6413-03 ... 6-7002-17 ...ocvvvvenns 147, 149, 151, 6-8112-35 .....cccocuvnee 15,79, 85
111, 113, 145, 6-6422-01 ... 157 6-8506-40 ... ..235
147, 149, 151, 6-6423-07 ... 6-7002-204 .......ccocue 157, 165, 167 6-8508-30 235
157, 171, 173, 6-6423-08 ... 6-7002-210 ......coeeeunee 171,173 6-8510-40 15, 85
231 6-6423-18 ... 6-7002-244 157 6-8514-25 ... .81, 113
6-5204-08 ......ccoeuennee 23,97, 99 6-6424-05 ... 6-7002-26 147, 149, 151, 6-9101-06 235
6-5204-10 ....covevveeenee 104-105, 109, 6-6435-03 157 6-9101-08 113
231, 233 6-7002-276 ......cocoeuee 157 6-9101-12 ... ..239
109, 161, 231, 6-6436-01 6-7002-34 .....cocveeenne 157, 169 6-9105-08 ......ccocuvnee. 235
233, 247, 249 6-6437-04 ... 6-7002-62 163 6-9111-08 113
...157, 161, 163 6-6438-04 ... 6-7002-74 . 161 6-9111-10 ... .15, 85
...167 6-6440-02 ... 6-7002-84 163 6-9605-720 179
171 6-6450-03 ... 6-7002-86 163 6-9611-320 175
.79, 107, 171, 173 6-6450-05 ... 147, 149, 151, 6-7003-100 171,173 6-9611-448 . 177
...101, 163, 263 153, 155, 157, 6-7003-130 ......cooveunee 171,173 6-9611-464 ................ 175
231, 235, 237, 163, 169, 171, 6-7003-136 167 6-9611-512 ................ 177
251 173 6-7003-144 ... .165 6019 ... .99
6-5205-16 ...147, 149, 151, 6-6450-06 ... 161, 171, 173 6-7003-174 ... 173 6021 . ...15, 83, 85, 89,
161 6-6450-12 ... ..145, 159 6-7003-180 171 91, 99, 107, 145,
6-5205-20 ...161 6-6450-15 ... 145, 147, 149, 6-7003-20 . .163 159, 241
6-5205-22 .. ...163 151, 161, 163 6-7003-212 157, 159, 165, 6033 ... 21, 26, 79, 85,
6-5205-30 .. ...247, 249 6-6450-16 ... 175,177 167 103-105, 145,
6-5206-16 .. .79 6-6450-17 ... 145, 147, 149, 6-7003-22 163 241
6-5208-08 .21 151 6-7003-244 159

nie.

ATEREX BRAND

266

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 |

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page
6038 ..o 103-105, 163, 7-112-45 ...217 7-126-404 7-126-498 ...
235, 237, 263 7-112-46 ... 217 7-126-405 .. 7-126-500
6090 ....oiiiiieieee, 135 7-112-47 ...217 7-126-407 7-126-506 ...
6091 ..o 29, 31, 97, 99, 7-112-48 ...217 7-126-409 7-126-507 ...
109, 125, 133, 7-112-49 ... 217 7-126-410 .. 7-126-512

....219 7-126-411
...217 7-126-412

.217 7-126-413 ..
...217 7-126-414
..217 7-126-415

7-126-517 ...
7-126-518 ...
7-126-519
7-126-520 ...

135, 231, 233 7-112-50
6097 ..o 15, 31, 83, 107, 7-112-51
139, 147, 149, 7-112-52 ...
151, 247, 249 7-112-53

61100-2400 ............... 145 7-112-54 . 7-126-521 ...
6146 ....ocoeiiiiiies 115, 117, 119, 7-112-55 ... 217 7-126-416 .. 7-126-522
121,231 7-112-56 ...217 7-126-417
6198 ... 23, 25-26, 125, 7-112-57 ...217 7-126-418
137, 143 7-112-58 ... 217 7-126-419 ..
62428 ... 91 7-112-59 ...217 7-126-420
6356 ....ciiieiiee 81, 104-105, 7-112-60 ..217 7-126-421

.217 7-126-422 ..
.217 7-126-423 ..
.79, 145, 217, 219 7-126-424 ..
.145, 209 7-126-425 ..
.209 7-126-428 ..
.209 7-126-429 ..
.209 7-126-431 ..
.209 7-126-432 ..
.209 7-126-434 ..
....263 7-126-435
...113 7-126-436

107, 111, 113, 7-112-61 ...
115, 117, 119, 7-112-62 ...
121, 145, 157, 7-112-63 ...
161, 163, 167, 7-118-03 ...
171,173, 247, 7-118-05 ...
249 7-118-06 ...
161 7-118-07 ...
127, 141 7-118-08 ...
..125, 135 7-118-09 ...
79, 103-105, 7-119-01

7-126-774
7-126-775
7-126-776
7-126-777 ...

159, 161, 163, 7-120-11 . 7-126-778 ...
251, 263 7-121-01 ... .19, 179, 181 7-126-437 .. 7-126-779
6889 ... 29, 31, 104-105 7-121-02 .19, 179, 181 7-126-438 7-126-780 ...

.19, 179 7-126-439

143 7-121-07 7-126-92

..101 7-121-08 ... 7-126-440 .. 7-128-01 ..

101 7-121-09 7-126-441

101 7-125-05 7-126-442

..101 7-125-06 ... 7-126-443 ..

101 7-126-04 7-126-444
7-126-05 7-126-445
7-126-215 . 7-126-446 ..
7-126-233 7-126-448
7-126-234 7-126-450
7-126-265 .... 7-126-451 ..
7-126-270 7-126-453
7-126-277 7-126-455 .
7-126-307 . 7-126-456 .. 7-132-147 ...
7-126-33 ... 7-126-457 ..
7-126-349 . 7-126-458 .. 7-132-148 ...
7-126-350 .... 7-126-459 .. 7-132-149
7-126-355 .... 7-126-460 .. 7-132-150
7-126-356 .... 7-126-461 .. 7-132-151
7-126-357 .... 7-126-464 .. 7-132-152
7-126-358 .... 7-126-465 .. 7-132-153
7-126-359 .... 7-126-466 .. 7-132-154
7-126-360 7-126-468 7-132-155 ...
7-126-361 7-126-469 7-132-156 ...
7-126-362 .... 7-126-470 .. 7-132-159
7-126-363 7-126-471 7-132-164 ...
7-126-364 7-126-472 7-132-166 ...
7-126-365 .... 7-126-473 .. 7-132-168
7-126-366 7-126-474 7-132-178 ...
7-126-368 7-126-475 7-132-186 ...
7-126-369 .... 7-126-476 .. 7-132-188
7-126-371 7-126-477 7-132-190 ...
7-126-372 7-126-480 7-132-191 ...
7-126-383 .... 7-126-481 .. 7-132-192
7-126-385 7-126-483 7-132-193 ...
7-126-386 7-126-484
7-126-388 .... 7-126-485 .. 7-132-195 ...
7-126-389 7-126-486 7-132-197 ...
7-126-391 7-126-487 7-132-198 ...
7-126-392 .... 7-126-489 .. 7-132-199
7-126-394 .... 7-126-490 .. 7-132-200
7-126-395 .... 7-126-491 .. 7-132-201
7-126-399 .... 7-126-493 .. 7-132-202
7-126-400 .... 7-126-494 .. 7-132-204
7-126-401 .... 7-126-495 .. 7-132-205
7-126-402 .... 7-126-496 .. 7-132-207
7-126-403 7-126-497 7-132-210 ...

enie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 267




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

| Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
7-132-213 7-200-120 213-214 7-229-559
7-132-214 7-200-121 . 214 7-229-562 ...
7-200-122 214 7-229-563
7-132-215 ..cov, 115, 117, 119, 7-200-123 214 7-229-564
121 7-200-124 . 214 7-229-565 ...
7-132-223 ..o 231 7-200-128 123 7-229-566
7-132-232 ..231 7-200-129 123 7-229-567
7-132-235 .. ..231 . 7-200-139 . 123 7-229-568 ...
..231 115, 117, 119, 7-200-14 ... 123 7-229-569
...235 121 7-200-140 . 123 7-229-570
...237 7-169-02 ......cocoveinnne 115, 117, 119, 7-200-15 ... 123 7-229-571 ...
121 7-200-155 . 123 7-229-572
7-169-03 ......cocovene 115, 117, 119, 7-200-156 123 7-229-573
121 7-200-157 . 123 7-229-574 ...
7-169-04 ......cocovennen. 115, 117, 119, 7-200-158 123 7-229-575
121 7-200-159 . 123 7-229-576
7-169-05 ......cocoveinnne 115, 117, 119, 7-200-16 ... 123 7-229-578 ...
7-132-74 ... 121 7-200-160 . 123 7-229-580 ...
7-169-06 .......ccoeevnnene 115, 117, 119, 7-200-161 . 123 7-229-582 ...
7-132-84 ..o 109, 231, 233, 121 7-200-163 . 123 7-229-583 ...
235, 237 .81 7-200-17 7-229-586 ...
7-132-85 ...235, 237 .93 7-200-18 7-229-587 ...
7-144-01 ... ...107 .81 7-200-19 7-229-588 ...
7-144-02 ...115, 117, 119, .81 7-200-37 7-229-589 ...
121 161, 171, 173, 7-200-38 7-229-590 ...
7-144-03 ..o 107 175, 177 7-200-44 ... 7-229-591
7-144-07 ...109 161 7-200-46 ... 7-229-592
7-144-08 ... ...107 .29, 31 7-200-52 7-229-595 ...
7-144-09 ...107 235 7-200-64 ... 7-229-596
7-144-10 ...103-105 237 7-200-66 ... 7-229-597
7-144-11 ...115, 117, 119, 7-173-26 .231 7-200-68 7-229-599 ...
121 235 7-200-69 ... 7-229-600
7-147-04 ...103-105 235 7-200-76 ... 7-229-601
7-147-09 ... ...205 .117,121 7-200-77 7-229-602 ...
7-147-10 ...205 7-200-78 ... 7-229-603
7-147-12 ...205 7-200-80 ... 7-229-604
7-147-13 ... ...205 7-200-91 7-229-605 ...
7-147-15 ...205 7-200-93 ... 7-229-606
7-147-16 ...205 7-200-94 ... 7-229-607
7-147-17 ... ...205 7-200-95 7-229-609 ...
7-147-18 ...205 7-200-96 ... 7-229-610
7-147-19 ...205 7-202-01 ... 7-229-611
7-147-23 ... ...205 7-202-05 7-229-612 ...
7-147-24 ... ...205 7-209-61 7-229-613 ...
7-147-25 ... ...205 7-229-614 ...
7-147-26 ... ...205 7-209-66 ... 7-229-615 ...
7-147-27 ... ...205 7-213-04 7-229-617 ...
7-147-28 ... ...205 7-229-520 . 7-229-618 ...
7-147-29 ... ...205 7-229-521 . 7-229-619 ...
7-147-31 ... ...205 7-229-524 . 7-229-620 ...
7-147-32 ... ...205 7-229-525 . 7-229-621 ...
7-147-33 ...205 7-229-622
7-147-34 ...205 7-229-623
7-147-35 ... ...205 7-229-624 ... .
7-147-36 ...205 7-229-648 .........con..e. 47,49, 51
7-147-37 ...205 7-194-40 7-229-649
7-147-38 ... ...205 7-229-669 ...
7-147-41 ...103-105 7-194-82 7-229-677
7-147-49 ...205 7-194-86 7-229-678
7-147-52 ... ...205 7-194-87 .. 7-229-679 ...
7-147-53 ...205 7-194-89 7-229-680
7-147-54 ...205 7-195-01 7-229-681
7-147-55 ... ...205 7-200-05 .. 7-229-683 ...
7-147-56 ...205 7-229-691
7-158-72 .79 7-229-692
7-158-73 ... .79 7-229-716 ...
7-161-01 ...145 . 7-229-717
7-162-02 ...251, 253, 255 7-200-108 ... 7-229-718
7-164-01 ... ...103-105 7-200-109 7-229-719 ...
7-164-02 ... 7-200-11 .. 7-229-720 ...
7-200-111 7-229-721 ...
7-164-10 7-200-113 ... 7-229-722 ...
7-166-06 ... 7-200-114 ... 7-229-723 ...
7-166-07 ... 7-200-115 ... 7-229-724 ...
7-166-08 ... 7-200-117 7-229-725 ...
7-166-17 7-200-12 7-229-726

nie.

ATEREX BRAND

268

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 |

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page

7-229-727 ...203, 245 7-316-370

197 7-316-383 ..

7-229-729 ... ..185

7-229-730 ....203

7-229-731 ....199

7-229-732 ... 195

7-229-733 ....197

7-229-803 ...211

7-229-823 ... .197, 203, 245

7-229-830 ....199, 201

7-229-888 ....195, 197

7-229-896 ... .245

7-229-897 ..211

7-229-898 ....245

7-229-899 ... 7-234-50 ...147, 149, 151,

7-229-900 169

7-229-901 7-234-53 ....201

7-229-902 ... 7-234-54 ...147, 149, 151,

7-229-922 ... 201

7-229-926 ... 7-234-60 ....201

7-229-927 ... 7-234-80 ... 197, 211

7-229-931 ... 7-234-84 ... 247, 249

7-229-939 ... 7-234-94 ...161, 163, 169, 115, 117, 119,

7-229-940 ... 211 121

7-229-943 ... 7-234-97 ... 211 ...97,99

7-229-944 ... 7-244-27 ...157, 161, 165, ...251 .
7-229-945 167, 171, 247, 81, 93 23, 29, 31, 107,
7-229-946 249 229 145, 159, 231,
7-229-947 ... ...223, 247, 249 241

....169
....145

.145
...161

7-229-952
7-229-956
7-229-957 ...
7-229-958

11

263

.29,31

125, 133, 135

7-229-959 135, 139, 147, 89, 107, 145, 251
7-229-960 ... 149, 151, 153, .83

7-229-961 155, 247, 249 125

7-229-962 ....163 11

7-229-963 ... 137 127,131, 139,
7-229-964 ....241 141

7-229-965 ....97, 99 129, 137, 139,
7-229-966 ... .251, 253 141, 247, 249

7-229-969 ...251, 253, 255 207 T106383

...251, 253

7-229-970 . T107982

7-229-971 ... .251 T109235 ..
7-229-972 ... .251, 255 T110331 ..
7-229-973 ... .169 T110843 ..
7-229-974 ... .163, 229 T110958 ..
7-229-975 ... .253 T110960 ..
7-229-976 ... .183, 187 T111121 ..
7-229-977 ... .187 T113263 ..
7-229-978 ... .185 T113552 ..
7-229-979 ... .189, 191 T113835 ..

7-229-980 ...189, 191 165, 167, 171 T113838

...185

7-229-981 . 227 T113839
7-229-982 ... .187 ...225, 227 T113840 ..
7-229-983 ....185 221, 225, 227 T113841
7-229-984 ....187 157, 221 T114334
7-229-985 ... ...183, 185, 187, ..221 T114340 ..
7-229-986 189, 191 221 T114409
7-229-987 7-316-249 ....187 163 T114410
7-229-988 ... 7-316-250 .... .187 ...225 T114411 ..
7-229-989 7-316-257 ....185 225, 227 T115360
7-229-990 7-316-258 ....185 221
7-229-991 ... 7-316-260 .... .185 ...103-105
7-229-994 7-316-262 ....189 167,171, 173
7-234-01 ..o 147,149, 151, 7-316-263 ....189, 191 243

197 7-316-264 .... .189, 191 ...243
7-234-02 ...ccvvvviee 147, 149, 151, 7-316-265 ....191 243

195 7-316-288 ....191 243
7-234-03 ..o 153, 155, 199, 7-316-289 . .189, 191 ...243

201 7-316-29 ... .187, 189, 191 ...243
7-234-04 .......ccooeee 147, 149, 151, 7-316-293 . .187 ...243

161, 203 7-316-294 . .187 ...243
7-234-103 ... ...247, 249 7-316-30 ... .185 ...243
7-234-13 .. 211 7-316-345 . 191 ...243
7-234-16 .. ..195 7-316-35 ... .187, 189 ...243
7-234-17 ..o 247, 249 7-316-36 ......... ....185 243

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 269




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

#

#10,45DEG BULKHEAD.....147, 149, 151
#8 JIC TO ORFS ADAPTER.....247, 249
#8,90 DEG ORFS SWIVEL.....247, 249

1
1ST&2ND SHAFT,DRUM,PLUG&SEAT.....51

2

2ND GEAR CLUTCH/BEARING ASSY.....39

3

3RD SHAFT-DRUM & PLUG ASSY.....49

5
5/8 LONG HANDLE.....207

6

6 FJIC SW X 6 MJIC RN X 4 ORBT....229, 251
6MM X 1.00 HEX NUT.....235

8 MM FLAT WASHER.....235
8MM LOCKWASHER.....113
8MM X 1.25 HEX NUT.....113

90RING 18.0 X 2.20MM, VITON.....55

A

A CLU PISTON.....51

ACCELERATOR CABLE / SAF-T-CAB.....113

ACCELERATOR PEDAL.....113

ACCUMULATOR,BRAKE.....171, 173

ADAPTER / PUMP.....43

ADAPTER HARNESS,BRAKE LT PS.....251

ADAPTER HOSE,INTAKE,PERKINS.....91

ADAPTER,04 FORB X02 MP.....229, 251

ADAPTER-FUEL FILTER, PERK 1104.....91

ADAPTOR.....213-214

ADJUSTING BOLT.....71, 73

ADJUSTING SCREWKIT.....213-214

AIR CLEANER ASSEMBLY.....101

AIR CLEANER ASSY,PERKINS.....101

AIR INTAKE PIPE.....101

AIR INTAKE TUBE.....101

AIR PIPE,INTAKE,PERKINS.....91

AIR TIRES,13X24+COUNTERWEIGHT.....26

AIRCLEANER ASSY,DEUTZ-2012.....101

ALTERNATOR.....83

ALTERNATOR,95 AMP,JD.....79

ALTERNATOR,PERK T3 6/8K.....95

ANCHOR,CHAIN.....133, 135

ANCHOR,EXTEND CHAIN.....127

ARM,STCIII,24"WET WIPER.....239

ARTICULATED TIE ROD.....75

ARTICULATION.....67

ASSY,DIPSTICK.....35

ASSY,GEAR & BEARING.....39

ASSY,LOAD CHART HOLDER,644/8XX...103—
105

ASSY,MID BOOM,BLUE,644.....125
ASSY,MID BOOM,BLUE,842.....125
ASSY,MID BOOM,BLUE,844.....125
ASSY,MID BOOM,GREY,644.....125
ASSY,MID BOOM,GREY,842.....125
ASSY,MID BOOM,GREY,844.....125
ASSY,ROD,SWAY CYL.,0.E.MFG......193
ASSY,SMALL BOOM W/BRGS.....125
ASSY, TUBE,SWAY CYL.,0.E.MFG......193
ASSY,VALVE COVER,PERK T3 6/8K.....95
AXLE ASSEMBLY,FRONT.....15

AXLE ASSEMBLY,REAR.....15

AXLE CASE.....67

AXLE HOUSING.....61

B

BACK UP RING.....214

BACK-UP RING.....71, 73, 185, 187, 189, 191,
207, 213-214, 219

Back-up Ring.....243

BALL.....207

Ball.....205

BALL BEARING.....67

BANJO.....83

BANJO BOLT,FUEL SUPPLY LINE.....83

Barrel Assembly.....183, 191, 243

BATTERY CABLE (BLK).....21

BATTERY CABLE (RED).....21

BATTERY,12V,1000 CCA GRP 31.....21

BEACON.....251

BEARING.....37, 39, 41, 45, 47, 49, 51, 67, 207

BEARING / NEEDLE.....37

BEARING ASSY.....65

Bearing Race 1.....205

Bearing Race 2.....205

BEARING,1.5 X 2.0 X 2.5.....127, 141

BEARING,1.50IDX2.060DX2.56L.....127

BEARING,2.00IDX2.500DX1.50L.....125

BEARING,2.00IDX2.560DX1.25L.....131, 135

BEARING,3.00IDX3.500DX2.00L.....125, 135,
143

BEARING,BALL.....41, 53

BELT / V-RIBBED.....83

BELT,FAN,DEERE 6/8K T3,AC.....257

BELT,V, PERKINS 1004-42 (SB).....91

BELT,V, PERKINS 1104C-44.....91

BEVEL GEAR AND PINION ASSEMBLY.....65

BEVEL GEAR SET.....63

Bias Spring.....217

BLEEDING BOLT.....71, 73

BLOCK VALVE.....259

BLOWER, 12V.....259

BODY.....195, 197, 203, 225, 227, 245

Body.....211

BOLT.....33, 35, 63, 65, 67

BOLT / #10-24 x 3/4 BUTTON HEA.....231

BOLT / 8mm x 35mm / C-SUNK ALL.....235

BOLT / COUNTERSUNK.....67, 71

BOLT / CYLINDER.....71

BOLT / GRUB.....71

BOLT / STRIKER.....235

BOLT 1/4-28 X 3/4.....239

BOLT,1 1/4-12X4 3/4.....241

BOLT,1/4-20 TRI-WING KNOB.....107

BOLT,CARRIAGE,3/8-16 X1.00,G5.....161

BOLT,CARRIAGE,3/8-16X2.25.....161

nie.

ATEREX BRAND

270

BOLT,EXH MAN M10X1.5X45,PER T3.....95

BOLT,FLANGE,3/8-16X.875,LT........ 131, 133,
135

BOLT,FLYWHEEL,PERK T3 6/8K.....95

BOLT,HMB,2-12X5 7/8,GR8.....241

BOLT,VLV COVER,6MM,PERK T3 6/8.....95

BOLT/3/8 UNF-2AX3/4 LG......15

BOOT.....63, 123

BOWL / FUEL FILTER.....91

BRACKET.....213-214

BRACKET,WASHER RESERVOIR.....231

BRAKE CAM.....71

BRAKE DISC.....47, 49, 51, 71, 73

BRAKE PEDAL,FLOOR MOUNT.....111, 171,
173

BREATHER / AIR.....35

BREATHER,FILLER,3 PSI.....145

BRKT,ENG HARNESS MOUNT.....93

BRKT,RADIATOR MOUNT.....91

BRKT,SIDE RAD SUPPORT.....91

BRKT,TOP RAD SUPPORT.....91

BRONZE BUSHING.....183, 185, 187

Buffer Seal.....183, 191

BUMPER, SNAP-IN.....29, 31

BUSHING.....37, 83

BUSHING / REDUCTION.....71

BUSHING, RUBBER.....19, 179, 181

BUSHING,RUBBER,LARGE.....19, 179

BUSHING/BASE END.....193

BUSHING/REDUCTION.....71

BUSHING/ROD END.....193

By-pass Valve for 7-118-01.....209

C

CAB LIGHT.....251, 253, 255

CAB, OPEN WITH PLEXIGLASS.....109

CANOPY ASSEMBLY.....231

CANOPY ASSY,ISO MOUNTED,STCIII.....109

Cant Seal.....205

CAP / FILLER.....83

CAP ASSEMBLY.....213-214

CAP SCREW,SH,10-24 X 0.75.....239

CAP, PERKINS RADIATOR, 6/8/10K.....91

CAPOIL FILLER,PERKINS 1104C.....91

CAPSCREW.....235

CAPSCREW / HEX HEAD.....15, 81, 85, 113

CAPSCREW 6MM X 1.00 X 40MM LG.....235

CARD,LOAD RNG,644 CAT ADPT.....104-105

CARD,LOAD RNG,644 PIN ON BKT........ 104-
105

CARD,LOAD RNG,644 PIN ON TB.....104-105

CARD,LOAD RNG,644 QA BKT.....104-105

CARD,LOAD RNG,644 QA TB.....104-105

CARD,LOAD RNG,644 QA&RQT.....104-105

CARD,LOAD RNG,644 STD FKS.....104-105

CARD,LOAD RNG,644 SWG CARR...104-105

CARD,LOAD RNG,842 CAT ADPT.....105

CARD,LOAD RNG,842 PIN ON BKT........ 104-
105

CARD,LOAD RNG,842 PIN ON TB.....104-105

CARD,LOAD RNG,842 QA BKT.....104-105

CARD,LOAD RNG,842 QA TB.....104-105

CARD,LOAD RNG,842 STD FKS.....104-105

CARD,LOAD RNG,842 SWG CARR...104-105

CARD,LOAD RNG,844 CAT ADPT.....105

CARD,LOAD RNG,844 PIN ON BKT.....105

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 |

Part Description Index (continued) |

CARD,LOAD RNG,844 PIN ON TB.....105
CARD,LOAD RNG,844 QA BKT.....105
CARD,LOAD RNG,844 QA TB.....105
CARD,LOAD RNG,844 QA&ROT.....105
CARD,LOAD RNG,844 STD FKS.....105
CARD,LOAD RNG,844 SWG CARR.....105
CARTRIDGE.....221, 225
CARTRIDGE / C-BALANCE.....199
CARTRIDGE / C-BALANCE***.....197
CARTRIDGE / CHECK.....195, 197, 211
CARTRIDGE / COUNTERBALANCE.....201
CARTRIDGE / DIFFLOCK.....227
CARTRIDGE / MODULAR CONTROL.....163,
229
CARTRIDGE / NEEDLE.....211, 247, 249
CARTRIDGE / PILOT CHECK.....203, 229, 245
CARTRIDGE / REDUCING.....211
CARTRIDGE / REDUCING-RELIEVING.....229
CARTRIDGE / RELIEVING.....211
CARTRIDGE / SHUTTLE.....229
CASING.....259
CENTER BEZEL.....115, 117, 119, 121
CHAIN ANCHOR, BOLT ON.....129
CHAIN SHEAVE ASSY,POLYGON.....127, 141
CHAIN,BL-666 LEAF,243 LINKS.....129, 135
CHAIN,BL-666 LEAF,257 LINKS.....127, 135
CHARGE PUMP ASSY.....43
CHECK VALVE.....43
CHECK VALVE ASSEMBLY.....213-214
Check Valve Poppet.....219
CIRCLIP.....61, 63, 65, 67, 71
CIRCUIT BREAKER BOOQT.....103-105
CIRCUIT BREAKER, 40 AMP.....103-105
CLAMP.....259
CLAMP - SOLENOIDS.....55
CLAMP /V-STYLE.....97
CLAMP BRACKET, EXHAUST, 3.....97, 99
CLAMP CVR PLATE, TWIN,GRP 3....135, 139,
147, 149, 151, 153, 155, 247, 249
CLAMP HALVES, TWIN,1/4"TUBE.....163
CLAMP HALVES, TWIN,3/8"PIPE.....161
CLAMP HALVES, TWIN,5/8"TUBE.....137, 147,
149, 151, 247, 249
CLAMP HALVES, TWIN,7/8"TUBE.....135, 139,
147, 149, 151, 153, 155, 247, 249
CLAMP,0.63,#10 X 1/4,RUB CUSH.....161
CLAMP,9/16 TO 1-1/14.....85
CLAMP,ADHESIVE BACK,3/8.....251
CLAMPHOSE.....175, 177
CLAMPMUFFLER,3 1/4".....97, 99
CLAMP,RADIATOR HOSE.....79
CLAMP,T-HOSE,2 1/8 IN NOM...... 145
CLAMP,WORM.....87
CLAMPING RING.....123
CLEVIS YOKE-1/4-28,PLTD W/PIN.....113
CLIP / GLASS RETAINER.....109, 231
COIL.....221, 225, 227
COIL,CONDENSER,HVAC,8K.....261
COIL,PROTECTIVE,PLASTIC...147, 149, 151,
153, 155, 247, 249
COLD START CIRCUIT BREAKER.....93
COLD START RELAY.....93
COLLAR.....25-26, 143, 241
COLUMN, STEERING, 225MM.....103-105
COMPRESSOR,AC,PERK1104.....257
CONNECTOR,070120-4-6....... 147, 149, 151,
153, 155, 157, 163, 169, 171, 173
CONNECTOR,ORIF,6-6,.062.....161
CONNECTOR,RUBBER,AIR INTAKE.....101

CONSOLE, FRONT.....107

CONTROL BLOCK.....161, 163, 169, 211

CONTROL CABLE BRACKET SHIM.....89

CONTROLKIT.....219

CONTROL PANEL HEAT ONLY.....117, 121

Control Spoaol.....219

CONTROLLER, 4 WAY.....123

CONVERTER.....37

COOLANT RECOVERY BOTTLE, GTH.....79

COOLANT RECOVERY BOTTLE,GTH...... 87,
91

COOLANT TEMP SENSOR.....83

COOLER MOUNTING ASSEMBLY.....87

COPPER TUBE, 5/8.....259

CORE ASSY......209

COTTERPIN,3/32X3/4LG....127, 129, 133, 135

COUNTERWEIGHT,CAST.....23

COUPLING W/PORT,AIR INTAKE.....101

COVER.....67, 259

COVER, CONTROL PANEL.....119, 121

COVER, SIDE CONSOLE.....107

COVER,BATTERY ACCESS.....29, 31

COVER,ENGINE ACCESS.....29, 31

COVER,FRONT.....125

COVER,FRONT ENGINE.....29, 31

COVER,REAR.....125, 135

COVER,STC PLASTIC BOLT....109, 231, 233,
235, 237

COVER,TOP ENGINE.....31

CROSS AND BEARING.....17

Cross Support.....205

CYLINDER.....77

Cylinder Block.....217

Cylinder Block Kit.....217

CYLINDER BOLT.....63, 65, 75

CYLINDER ROD / FOR 7-316-238 C.....187

CYLINDER ROD 2.50 X 160".....189

CYLINDER,BOOM EXT,GTH844,644.....189

CYLINDER,BOOM LIFT, GTH844.....183

CYLINDER,BOOM LIFT,GTH644.....185

CYLINDER,ROTATE***.....241, 247

CYLINDER,SWAY/REAR LOCK-UP***_...193

CYLINDER,TILT, GTH8XX,GTH644.....187

DASH PANEL,STCIII........ 103-105, 107, 115,
117,119,121

DECAL KIT,SAF/INST,644/842/844.....11

DECAL, 4WAY CONTROLLER.....13

DECAL, A, WHITE.....11

DECAL, ALWAYS USE SEAT BELT.....13

DECAL, AXLE DIFFERENTIAL LO.....13

DECAL, B, WHITE.....11

DECAL, BOOM ANGLE.....11

DECAL, BURN HAZARD.....11

DECAL, C, WHITE.....11

DECAL, CRUSH HAZARD, NO RIDE.....13

DECAL, CRUSH HAZARD, PARK BR.....13

DECAL, CRUSH HAZARD, PINCH.....11

DECAL, D, WHITE.....11

DECAL, DAILY CHECK LIST.....11

DECAL, DANGER, STARTING FLUID.....11

DECAL, DIESEL FUEL.....11

DECAL, ELECTRICAL HAZARD.....13

DECAL, EXPLOSION HAZARD, FLU.....11

DECAL, EXPLOSION, BURN HAZ, AC.....11

DECAL, FALLING OBJECT HAZARD.....13

DECAL, HYD OIL LEVEL.....11

DECAL, HYDRAULIC OIL ONLY!.....11

ATEREX BRAND

Part No. 97486

DECAL, INTAKE AIR HEATER.....13

DECAL, NOT A MAN LIFT.....11, 13

DECAL, OVERHEAD CRUSH HAZARD.....11

DECAL, OVERTURNING HAZARD.....13

DECAL, READ OPERATORS MANUAL.....13

DECAL, REAR AXLE STABILIZER.....13

DECAL, STEERING SELECTOR.....13

DECAL, SWAY.....13

DECAL, TRANSMISSION CONTROL.....13

DECAL, TRANSMISSION OIL.....11

DECAL,CHEVRON RANDO HD.....11

DECAL,COSMETIC,GENIE (GTH).....11

DECAL,COSMETIC,GENIE GTH-644.....11

DECAL,COSMETIC,GENIE GTH-842.....11

DECAL,COSMETIC,GENIE GTH-844.....11

DECAL,COSMETIC,GTH 644 SMALL.....11

DECAL,COSMETIC,GTH 842 SMALL.....11

DECAL,COSMETIC,GTH844 SMALL.....11

DECAL,DANGER,NO STARTING FLUID.....11

DECAL,DASH GANG SWITCHES.....13, 119,
121

DECAL,DUAL CONTROLLER.....13

DECAL,FLT GUIDE,PRKNS,JD,DEUTZ.....11

DECAL,GLOW PLUG TIME.....13

DECAL,GLOW PLUGS.....13, 95

DECAL,LOAD CHART,GTH-644.....13

DECAL,LOAD CHART,GTH-842.....13

DECAL,LOAD CHART,GTH-844.....13

DECAL,PB,WARNING LT & PUMP.....13, 119,
121

DECAL,WARN,OVERTURNING HAZ.....11

DETENT BALL.....63, 71

DIFFERENTIAL.....65

DIFFERENTIAL ASSY.....63

DIFFERENTIAL CARRIER.....63, 65

DIFFERENTIAL SIDE GEAR.....63, 65

DIODE/HARNESS.....81

DIPSTICK.....35, 93

DIPSTICK,DEUTZ-BF4M2012.....83

DISC SPRING ASSEMBLY.....47, 49, 51

DISC SPRING ASSY......51

DISPLAY,ENGINE DIAGNOSTIC.....121

Distributor Plate.....205

DOOR ASSY. COMPLETE / LOWER/ S.....235

DOOR HINGE PIN E-CLIP.....235, 237

DOOR KEY / SAF-T-CAB IlI.....235

DOOR LATCH / EXTERIOR.....235

DOOR LATCH / SPLIT DOOR.....237

DOOR POST / STC III.....231

DOOR STRAP /7 IN...... 239

DOOR STRIKER.....239

DOWEL.....71, 73

Drive.....205

DRIVE PLATE ASSY KIT.....59

DRIVE SHAFT ASSY, REAR (SHORT).....17

DRIVESHAFT,FRONT, TH644/8XX.....17

DUCTING KIT, 3"DIAMETER.....257

Dust Seal.....205

E

ELBOW / EXHAUST.....95
ELBOW,070221-4-4.....157

ELBOW,1/8" NPT BRASS.....89
ELBOW,BULKHEAD UNION 520701-8.....247,
249

ELEMENT,RETURN FILTER***.....145, 209
END BEZEL.....115, 117, 119, 121

End Cap Seal.....219

End Cover.....205

GTH-644, GTH-842, GTH-844

271



View thousands of Crane Specifications on FreeCraneSpecs.com

I January 2015

| Part Description Index (continued)

END PLATE.....45 FITTING,04 OR X 04 JIC 90.....153, 155 FLEX JOINT, EXHAUST MOUNT.....97, 99

ENG ASSY,PERK,T2,6/8K,REMAN.....91 FITTING,04 OR X 04 JIC STR.....171 FLGHC,1/2-13X15,GR5,ZN,LOC......127, 131,

ENG ASSY,PERKINS 1104D-44T T3.....91 FITTING,06 JIC SW-RN-TEE.....173 139, 141

ENG PKG ASSY,JD TIER3,644-8XX.....79 FITTING,06 OR X 04 JIC 45.....157, 161, 169 FLGHCS,1/2-13X1,GR5,ZN,LOC.....133, 135

ENG,ASSY,PERK,1104C-44T,T2,6/8.....91 FITTING,06 OR X 04 JIC 90.....145, 147, 149, FLGHCS,1/2-13X1.75,GR8,BLK,PH......... 131,

ENG/TRAN PKG,PERK,TII,644/8XX.....91 151, 157, 161, 163, 171, 173 133, 139, 141

ENG/TRANS PKG,PERKINS T3 6/8K.....91 FITTING,06 OR X 04 JIC RN-TEE....157, 165, FLGHCS,3/8-16X1.25.GR5,ZN,LOC........ 129,

ENGINE ASSY,JD-4045TF270.....79 167 137, 139, 141, 247, 249

ENGINE FUEL PRE-FILTER.....83 FITTING,06 OR X 06 JIC 90.....147, 149, 151, FLYWHEEL HOUSING,PERKINS ENGIN.....95

ENGINE HARNESS ASSY.....93 163, 247 FLYWHEEL,PERKINS ENGINE.....95

ENGINE&PUMP ASSY,DEUTZ-2012.....79 FITTING,06 OR X 06 JIC RN-TEE....145, 157, FORK FRAME, 48" NONROT PIN 844....... 25—

ENGINE,DEUTZ,99HP,BF4M2012.....83 161, 163, 165, 167, 171, 173 26

EVAPORATOR COIL.....259 FITTING,06 OR,HEX HEAD PLUG...147, 149, FORK FRAME, 60" NONROT PIN 844....... 25—

EXHAUST ASEMBLY,PERKINS.....99 151, 153, 155, 169 26

EXHAUST ASSY,DEUTZ-2012.....97 FITTING,06 SAE X 06 COMP,90.....247 FORK FRAME, 60" ROT PIN 844.....241

EXHAUST ASSY,JD TIERS, 644-8XX.....97 FITTING,06 X 04 JIC REDUCER.....171 FORK FRAME, 72" NONROT PIN 844....... 25—

EXHAUST BRACKET, 3 1/2.....97, 99 FITTING,060R X 06 JIC 45.....163, 247, 249 26

EXHAUST FLANGE.....97 FITTING,08 NPT ELBOW,BLK.....175 FORK FRAME, 72" ROT 844.....241

EXHAUST FLANGE,PERKINS ENG......99 FITTING,08 OR X 06 JIC 90.....159, 161, 247, FORK FRAME,48" ROT PIN 844.....241

EXHAUST PIPE, DEUTZ ENGINE.....97 249 FORMED TUBE.....247

EXHAUST PIPE,JD TIER3,644-8XX.....97 FITTING,08 OR X 08 JIC 45.....147, 149, 151, FORMING,BATTERY HOLDDOWN.....21

EXHAUST PIPE,PERKINS ENG.....99 159 FORMING,BULKHEAD BRKT.....129, 137

EXPANDER.....37 FITTING,08 OR X 08 JIC 90.....147, 149, 151, FORMING,ENG COVER SUPPORT.....29, 31

EXPANSION TANK ASSEMBLY.....87, 91 159, 161 FORMING,ENGINE COVER,TOP.....29

EXT.CYL.RETAINER.....137 FITTING,08 OR X 08 JIC BR-TEE.....161 FORMING,HARDLINE BRKT.....137, 247, 249
FITTING,08 OR X 08 JIC STR.....145, 159 FORMING,HOSE GUIDE.....23, 147, 149, 151

F FITTING,08 OR X 10 JIC 90.....147, 149, 151 FORMING,HOSE HOLDER.....161

FAN / PERKINS ENGINE....91 FITTING,08 OR X 10 JIC STR..145, 147, 149, FORMING,LOAD CHART HOLDER

FAN ASSEMBLY ... 239 151, 161, 163 BACK.....104-105

AN BELT. 7 N T SLEOWELIC LTS T oo 27

Eﬁm ggll‘\-;gigzvsv(ﬁg CC;I\l/IP """ & FITTING,1/2 PIPE NIPPLE.....175 Front Bearing Kit.....217

""" FITTING,1/4GASX06JIC90.....165 Front Cover.....205

FAN GUARD.....91
FAN GUARD,18".....79
FAN SHROUD.....91

FITTING,10 JIC BH-UNION,STR.....247,249  FRONT MOUNT TRAY.....87
FITTING,10 JIC, SW-RUN-TEE........ 147,149, FUEL FILTER,PRIMARY,JD-4045.....79

151 FUEL GAUGE.....115, 117, 119, 121
IEQNCB:;CI)\IV;EEQSQNH?;ESSK79261 FITTING,10 JIC,SW-BR-TEE.....147, 149, 151 FUEL SENDER.....19
’ ! o FITTING,10 OR X 08 JIC 90.....145 FUEL SUPPLY LINE,1/2 INCH.....83

FAN/ENGINE/DEUTZ BF4M 2012.....83
FASTENER,HOUSING,OIL FILTER.....91
FENDER,FULL WHEEL,UTILITY.....263

FITTING,10 OR X 10 JIC 45.....147, 149, 151  FUEL SUPPLY LINE,3/8 INCH.....83
FITTING,10 OR X 10 JIC 90.....147, 149, 151, FUSE BLOCK.....103-105

153, 155 FUSE, 10 AMP, ATC.....103-105

FILLER CAP, FUEL, BREATHER.....19, 179 ti11iNG 10 OR X 10 JIC, SWIV.......147, 149, FUSE, 20 AMP, ATC.....103-105

FILTER / ENGINE OIL / SPIN-ON.....83

FILTER / FUEL / SPIN-ON.....83 151 FUSE, 5 AMP, ATC.....103-105
“ON..... FITTING,10 ORX10 JIC STR.....175, 177 FUSE.20 AMP.....93

FILTER ELEMENT / PRIMARY.....101 FITTING. 100RX10JIC,STRAIGHT.....85, 175

FILTER HEAD (29560).....83 e STRAIGHT..... 175,

FILTER,FUEL, PERKINS 1104C....91 G

FITTING,12 OR X 10 JIC 45.....147, 149, 151

TTNG I ORXI0JC Ot T ABTER P
151 ' a ’ ' " GASKET / DOOR HOLD-BACK.....231

FITTING,12 OR X 12 JIC 45.....145 GASKET / OIL FILTER HEAD.....91

ASKET / PLATE TO TRANS......
FITTING,120RX12JIC,90....85, 175, 177 GASKET / o S.....35
GASKET, INSPECTION COVER.....145
FITTING.14MM X 06 JIC RN-TEE.... 171
GASKET COMPENSATOR.....145
FITTING.16 OR HEX HEAD PLUG.....145 T T SATOR
FITTING.16 OR X 16 JIC STR.....145 : '

FITTING,18MMX08 NPT,RED.....175 22§§E¥:3NJI\A/III§EDE:CE """ 3; 85. 145
FITTING,20 OR X 16 JIC 90.....145 ! M ATE D A

FILTER,OIL,PERKINS 1104C-44.....91

FITTING.....81, 145, 157, 179

FITTING, 02 NPT COUPLING.....171, 173

FITTING, 04 JIC, TEE.....171, 173

FITTING, 04 JIC,SW-RN-TEE.....171, 173

FITTING, 06 JIC, UNION TEE.....171, 173

FITTING, 060R X 06 JIC STR..157, 161, 163,
247,249

FITTING, 08 OR X 04 JIC STR...161, 171, 173

FITTING, 08 OR X 06 JIC STR........ 159, 163,

GASKET - OIL PAN, PERKIN 1104C.....95

247,249 GASKET-PUMP WATE,PERK 1104C-44.....91
" FITTING,20 OR X 20 NPT, STR.....145 !
Fll';'glNG, 14MM OR X 06 JIC,STR....167, 171, FITTING,3/4 MALE TO 3/4 FEMALE....85 Gﬁl;sz,lENG OIL PRESSURE........ 115, 117,
FITTING, 90, 3/8 HOSE.....19, 179, 181 IEHEES’S/C?D'\I;ZT;/(ZSI/S BAE% """ 8 GAUGE, TRANSMISSION OIL TEMP......115,
FITTING, AIR BREATHER, DEUTZ.....175, 177 FITTING’QODEGYS/S"ID """ 179 117,119,121
FITTING,02 NPT M X 04 JIC STR.....171, 173 FITTING}24 OR )’( 24 JICO STR....145 GAUGE,ENGINE WATER TEMP......115, 117,
FITTING,02 NPT X 04 NPT CPLG....165, 167, _ Anjce a2 ac 0 119,121

FLANGE.....63, 65

FLANGE PLUG.....53

FLANGE RETAINING RING.....53
FLASHER.....253

Flat Seal.....123

FLATWASHER 6MM ID X 12 MM OD.....235

171,173

FITTING,03 OR X 04 JIC STR.....171

FITTING,04 NPT X 06 JIC 90SW.....165, 167,
171,173

FITTING,04 OR OR HEX HEAD PLUG.....147,
149, 151, 158, 155

GAUGE,RETURN FILTER.....145, 209

GAUGE, TRANSMISSION OIL PRESS.....115,
117, 119, 121

GEAR.....37, 41

Gear Wheel Set.....205

GEAR WITH BEARING.....39

ATEREX BRAND

272 GTH-644, GTH-842, GTH-844 Part No. 97486




January 2015

View thousands of Crane Specifications on FreeCraneSpecs.com

GLAND,SWAY CYLINDER,O0.E.MFG...... 193
GLASS / DOOR /TOP / SAF-T-CAB.....237
GLASS / REAR.....103-105, 109, 233
GLASS/RH SIDE / SAF-T-CAB II.....103-105,
109
GLASS / TOP SKYLIGHT / SAF-T-C.....231
GLASS / WINDSHIELD / SAF-T-CAB.....231
Glass seal.....231, 233, 235, 239
GREASE FITTING.....67, 69, 71
GROMMET.....115, 117, 119, 121
GROUND WIRE.....81

H

HOSE,08X08X176LG.....159

HOSE,4X4-90X15".....147, 149, 151, 153, 155,
169

HANDLE / INSIDE DOOR LATCH/ S.....235

HANDLE ASSEMBLY.....123

HANDLE ASSY / STEEL.....123

HANDLE GRIP.....123

HARNESS, DASH.....103-105

HARNESS, MAIN POWER.....103-105

HARNESS, REAR LOCKUP.....103-105

HARNESS, TIER 3 ADAPTER.....79, 121

HARNESS, TRANSMISSION.....55

HARNESS, TRANSMISSION
CONTROL.....103-105

HARNESS,COLD START,SAUER,TH.....145

HARNESS,ENGINE,TIER Il 99HP.....79

HARNESS,HEADLIGHT.....251, 253, 255

HARNESS,ROAD LIGHT, TURN SIG.....251

HARNESS,STROBE LIGHT.....251

HARNESS, TAIL&BACK UP LIGHT.....251

HARNESS, THROTTLE PEDAL.....113

HARNESS, TURN SIGNAL,PS.....253, 255

HARNESS, TURN/TAIL/HAZARD, TH........ 251,
253, 255

HDPE,LOAD CHART HOLDER.....104-105

Head.....187, 193

HEAD / CYLINDER.....189, 191

HEAD / OIL FILTER.....91

HEAD BACK-UP RING.....183

HEAT/AC DUCTING GASKET KIT.....257

HEATER COIL.....259

HEATER LOUVER,STL,12GA.....107

HEAVY WIRE TIE,1/4 X 18.....85

HEX HEAD CAPSCREW.....113

HEX NUT 12MM.....239

HINGE.....237

HINGE LR DOOR/STCIII/ W ST DR.....235

HINGE PIN.....235, 237

HINGE,ACCESS COVER.....29, 31

HINGE,BAT COV & ENG ENCLOSURE.....31

HINGE,CONTROLS DOOR.....29

Hinged Arm Rest, Black Plastic.....107

Hold Down Pin.....217

HOLE PLUG, 1 3/16.....103-105

HOLE PLUG, 1 3/8.....115, 117, 119, 121

HOLE PLUG, 3IN.....103-105, 107

HOLE PLUG, 3/4 DIA......107

HOLE PLUG, 3/8 DIA......109

HOLE PLUG, 5/16 DIA......107

HOLE PLUG, 5/8 DIA......115, 117, 119, 121

HOLE PLUG, 7/16 DIA......107

HOLE PLUG,1 1/8 DIA......107

HOOK, BATTERY HOLD DOWN.....21

HORN.....103-105

HORN BUTTON KIT***.....103-105

HOSE ASSY.....145

Part Description Index (continued) |

HOSE ASSY,AC,COMP/COND,JD.....257
HOSE ASSY,AC,COMP/COND,PERK.....257
HOSE ASSY,AC,COND/DRIER.....257
HOSE ASSY,AC,DRIER/EVAP.....257
HOSE ASSY,AC,EVAP/COMPJD.....257
HOSE ASSY,AC,EVAP/COMP,PERK.....257
HOSE BARB ELBOW, 1/2 X 3/8.....83
HOSE CLAMP.....101, 179, 181
HOSE CLAMP, SAE #6.....83
HOSE CLAMP,PERKINS ENGINE.....91
HOSE CLAMP,SAE #4.....83
HOSE END,12-08 MALE PIPE.....175, 177
HOSE, 3/8".....87
HOSE, 4X4-90X17".....157
HOSE, 5/8".....85
HOSE,04X04-90X14LG.....171
HOSE,04X04-90X30LG.....147, 149, 151, 157,
165, 167, 171
HOSE,04X04-90X44LG.....171
HOSE,04X04-90X50.....171, 173
HOSE,04X04X102LG.....157, 165, 167
HOSE,04X04X105LG.....171, 173
HOSE,04X04X122LG.....157
HOSE,04X04X138LG.....157
HOSE,04X04X31LG.....163
HOSE,04X04X37LG.....161
HOSE,04X04X42LG.....163
HOSE,04X04X43LG.....163
HOSE,04X04X50LG..147, 149, 151, 163, 171,
173
HOSE,04X04X8 1/2LG.....147, 149, 151, 157
HOSE,06X06-90X14LG.....171, 173
HOSE,06X06-90X159LG.....159
HOSE,06X06-90X20LG.....247, 249
HOSE,06X06-90X31LG.....157, 161, 163, 165,
167,171, 173, 247, 249
HOSE,06X06-90X37LG.....247
HOSE,06X06-90X60LG.....157
HOSE,06X06X106LG.....157, 159, 165, 167
HOSE,06X06X122LG.....159
HOSE,06X06X20LG.....147, 149, 151, 161
HOSE,06X06X50LG.....171, 173
HOSE,06X06X65LG.....171, 173
HOSE,06X06X68LG.....167
HOSE,06X06X72"LG.....165
HOSE,06X06X87LG.....173
HOSE,06X06X90LG......171
HOSE,06X08-90X168LG.....161
HOSE,08X08-90X194LG.....159
HOSE,08X08X128LG.....145
HOSE,08X08X22LG.....161
HOSE,08X10X92"LG.....247, 249
HOSE,10X10-90X18"....... 145, 147, 149, 151,
161, 163
HOSE,10X10-90X21.50".....145
HOSE,10X10X100LG.....147, 149, 151
HOSE,10X10X102"LG.....155
HOSE,10X10X16".....147, 149, 151
HOSE,10X10X60LG.....147, 149, 151
HOSE,10X10X79LG.....153
HOSE,10X10X86LG.....147, 149, 151
HOSE,10X10X90LG.....147, 149, 151
HOSE,10X10X92LG.....153, 155
HOSE,10X10X94LG.....147, 149, 151
HOSE,10X8X384LG.....147, 149, 151
HOSE,10X8X396LG.....247, 249
HOSE,12X10-90X22.....85, 175, 177
HOSE,12X12X18.5".....85, 175, 177
HOSE,12X16-90X117LG.....145

ATEREX BRAND

Part No. 97486

HOSE,24X32-STSFX111".....145
HOSE,4X4-90X14".....157
HOSE,4X4-90X22".....157
HOSE,4X4X13".....147, 149, 151, 157
HOSE,4X4X17".....157, 169
HOSE,5/16".....87
HOSE,6X6-90X16".....157, 163, 165, 167
HOSE,6X6X10".....163
HOSE,6X6X11".....163
HOSE,6X6X28".....163
HOSE,6X6X37".....163, 247
HOSE,6X6X45".....161
HOSE,HEATER,3/4X40.....175
HOSE,HEATER,3/4X58.....175
HOSE,LOWER RADIATOR.....91
HOSE,RUBBER,7/8".....87
HOSE,UPPER RADIATOR.....91
Hose-fuel, 3/8 x 90.....179

HOUR METER,10-80 VOLTS***.....103-105
Housing.....205, 217

HOUSING GASKET.....33

IDLER SHAFT.....45

INJECTOR / FUEL.....83

Inlet Section with Spool.....213-214

INNER SPRING, LEFT SIDE.....219

INNER SPRING/PC.....219

INTAKE PIPE,JD TIER3, 644-8XX.....101

INTERMEDIATE BRAKE DISC....... 47, 49, 51,
71,73

INTERMEDIATE COVER.....61

ISO MOUNTS.....15

J

JAM NUT, 1/4-28.....113
JAM NUT,NYLOCK,5/16-18,PLATED.....235

K

KEY,SET(2) ING/7-146-01,123196.....103-105

KIT.....213-214

KIT / HYDRAULIC PUMP.....85

KIT, CLAMP (7-125-05).....103-105

KIT, OIL COOLER.....175, 177

KIT, SAUER PUMP, 8K.....79

KIT,844 LIFT CYL SERV......183, 185

KIT,AC BRACKETS,644/8XX.....259

KIT,AC COMPRESSOR,JD,644/8XX.....257

KIT,BRAKE LT PS-FIELD REPLACE........ 229,
251

KIT,FRONT WINDSHIELD WIPER.....239

KIT,MID ENGINE COVER.....29, 31

KIT,SEAL,SWAY CYL.,0.E.MFG......193

KNOB.....207
KNOB / SPLIT DOOR LATCH.....237
L
LANYARD ASSY,RETAINING WASHER....104—
105

LARGE BOOM ASSY GTH-644.....125
LARGE BOOM ASSY,GTH-844.....125
LARGE BOOM ASSY,GTH842.....125
LATCH / DOOR HOLD BACK.....231, 237
LATCH GASKET.....235

LATCH, COMPRESSION, SMALL.....29, 31
LEV-O-GAGE INDICATOR.....103-105

GTH-644, GTH-842, GTH-844

273



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

| Part Description Index (continued)

LEVER.....71, 123

LEVER /RH.....71

LEVER/LH.....71

LIFT PUMP RELAY.....93

Lifting Bracket.....219

Lifting Lug.....213-214

LIGHT,BACK-UP,CLEAR.....251, 255

LIGHT,BRAKE,TAIL,TURN.....251, 253, 255

LIGHT,HEADLIGHT.....251, 253

LIGHT,PEDESTAL BLINKER AMBER...... 251,
253

LIP SEAL.....217

Loaded U-cup.....243

LOCKING PLATE.....67

LOCKNUT.....243

Locknut.....193

LOCKWASHER.....33, 35, 43, 59

LOCKWASHER,10MM.....15, 85

LOCKWASHER,PUMP COVER SCREW.....43

LOOM,3/4 INCH.....83

LOOP CLAMP,COATED, #44.....29, 31

LUBE FITTING.....183, 187

M

MACHINE SCREW / 10-32 x 3/8 LG.....237
MAGNETIC PLUG.....61, 67

MAIN RELIEF ASSEMBLY.....213-214
MANIFOLD.....145, 161, 163
MANIFOLD,EXH,PERK T3 6/8K.....95
MANIFOLD,REAR LOCKUP.....229
MANUAL PACK,DEUTZ,TH.....83

MANUAL, DEUTZ BF42012 OPERATOR.....83
MANUAL,DEUTZ BF42012 PARTS.....83
MIRROR, INTERIOR.....103-105, 109
MIRROR,8 1/2,CONVEX.....23
MOTOR,12V,CONDENSER,HVAC,8K.....261
MOTORIZED VALVE.....259

MOUNT / ACCELERATOR CABLE.....113
MOUNT / RETURN SPRING.....113
MOUNT / STARTER RELAY.....81
MOUNT,RUBBER,CENTER,BONDED.....79
MOUNTING BAND, SMALL BASE.....101
MOUNTING BRACKET,
ACCUMULATOR.....171, 173

MOUNTING PLATE (FOR 7-200-139).....123
MOUNTING STRAPR,FUEL TANK.....19
MOUNTING STUD.....43

MOUNTING STUDS.....43

MUFFLER.....97, 99

N

Name Plate.....205

NEEDLE ROLLER.....43

NEEDLE VALVE ASSY.....247, 249

NUT.....35, 43, 63, 67, 71, 123, 185, 187, 251

NUT / NYLOCK JAM.....109, 233

NUT / SELF LOCKING.....231

NUT / STEERING WHEEL.....103-105

NUT,FAN BLADE,PERKINS 1004-42.....91

NUT,HEX,1/2-13 GRD 8.....25-26, 241

NUT,HEX,1/4-20....... 109, 145, 157, 161, 167,
171, 233, 247, 249

NUT,HEX,1/4-28.....89

NUT,HEX,10-32.....119, 121

NUT,HEX,3/8-16.....15

NUT,HEX,5/16-18,GRS.....103-105, 163, 235,
237, 263

NUT,HEX,5/8NC.....15

NUT,LOCK.....241

NUT,LOCK,DIN 936,GR 8.8.....193

NUT,LP NYLOCK,1/4-20.....29, 31, 104-105

NUT,LP NYLOCK,10-32....91

NUT,LP NYLOCK,3/8-16.....23, 91

NUT,NYLOCK 1 1/4.....241

NUTNYLOCK, 1 1/2.....141, 143

NUT,NYLOCK,1-14.....127

NUT,NYLOCK,1/2-13......23, 25-26, 125, 137,
143

NUT,NYLOCK,1/4-20........ 29, 31, 97, 99, 109,
125, 133, 135, 231, 233
NUT,NYLOCK,10-24.....89
NUT,NYLOCK,3/4-10.....143
NUT,NYLOCK,3/4-10,GRD.8.....15, 23, 131
NUT,NYLOCK,3/8-16.....15, 19, 23, 25-26, 79,
99, 127, 131, 135, 137, 139, 141, 147, 149,
151, 161, 247, 249
NUT,NYLOCK,5/16-18,GR8.....101, 107
NUT,NYLOCK,M4X.70.....123
NUT,NYLOCK,M6X1.00.....237
NUT,STARTER,FLANGED,10MMX1.5MM.....95

O

O-RING....... 33, 35, 37, 43, 61, 63, 65, 67, 71,
73, 145, 185, 189, 191, 195, 197, 199, 201,
207, 209, 213-214, 219

O-ring.....187, 205, 217, 243

O-RING 1 5/16 ID X 3/32.....189, 191

O-RING 1 9/16 ID X 3/32.....185

O-RING 35/8 ID X 3/16.....189, 191

O-RING 4 1/8 ID X 3/16.....185

O-RING 51/2ID X 1/4.....187

O-RING /-021.....201

O-RING / MODULATOR HOUSING.....57

O-RING / OIL SEAL.....53

O-RING / PLUG.....35

O-RING / SLEEVE.....57

O-RING FLANGE.....145

O-RING, HEAD.....183

O-RING, STUB SHAFT.....183, 187

0O-RING,12.1 X 1.60 MM,VITON.....55

0O-RING,14.1 X 1.60 MM,VITON.....55
0O-RING,15.1 X 1.60 MM,VITON.....55
0O-RING,21.5 X 1.5 MM,VITON.....55

O-RING,SPEED SENSOR.....35

OIL DISTRIBUTOR SLEEVE.....47

OIL FILTER/ENGINE.....79

OIL PAN,PERKINS 1104C-44.....95

OIL SEAL / CONV.HOUSING.....37

OIL SEAL / OUTPUT SHAFT.....53

OUTER RACE.....67

OUTER SPRING, LEFT SIDE.....219

OUTER SPRING/PC.....219

OUTPUT FLANGE.....53

P

PANEL PLUG.....103-105, 115, 117, 119, 121
PANEL, FUSE BLOCK.....107

PANEL, STEERING ORBITAL ACCESS.....107
PANEL,LH REAR LOWER,STCIII.....231
PANTOGRAPH WIPER BASE w/ GASKE...239

Pin.....205

PIN, FORK TINE 48".....241
PIN,.75X6.75.....133, 135

PIN,1.50 DIA X 5.13,NOTCHED.....23
PIN,1.50 DIA X 5.38,0O0NE HOLE.....25-26

ATEREX BRAND

274

PIN,1.50 DIA X 7.95 LG,1 HOLE.....23

PIN,1.50DIAX5.75LG,1 HOLE.....137

PIN,1.5DIAX15.5LG,1 CROSS HOLE...... 127,
141

PIN,2 RING GROOVE.....127

PIN,2.00 DIA X 8.13,0ONE HOLE.....25-26

PIN,2.00 DIAX21.00,0ONE HOLE.....241

PIN,2.00DIA X 19.88,0ONE HOLE.....241

PIN,2.00DIA X 7.63,0ONE HOLE.....23

PIN,2.00DIAX13.13, TAPPED,NIT.....25-26

PIN,2.00DIAX7.50 LG,1 HOLE..131, 135, 247,
249

PIN,2.50 DIA X 39.38,2 HOLE.....25-26

PIN,ACCUMULATOR STOP.....57

PIN,CHAIN ANCHOR,2.625X.313.....127, 129,
133, 135

PIN,FORK TINE 60".....241

PIN,FORK TINE 72".....241

PIN,ONE THRU HOLE.....15

PIN,ROTATE CYLINDER.....241
PIN,THREADED END.....143

PIN,TILT CYL...... 125

PIN,TWO CROSS DRILLED HOLE.....143
PINNION NUT / M20 X 1.5 THREAD.....63, 65
PIPE / EXHAUST.....97

PIPE PLUG.....33, 35

PIPE SEALANT,LOCKTITE #567.....85

PIPE, AIR INLET.....101

PISTON.....43, 49, 63, 189, 191
Piston.....185, 187, 193, 243

PISTON & SEAL ASSEMBLY.....47
PISTON/RH.....71

Piston Assembly.....217

PISTON ASSY.....73

PISTON RING.....47, 49, 51

Piston Ring.....217

PISTON,SWAY CYL.,0.E.MFG...... 193

PIVOT FRAME, ROTATE 844.....241

PIVOT PIN.....67

PLANET GEAR.....67

PLANET GEAR CARRIER.....67

PLANET GEAR CARRIER ASSY.....67

PLASTIC BUSHING / DOOR HINGE....... 235,
237

PLASTIC STEER COLUMN COVER LH...115,
117,119, 121

PLASTIC STEER COLUMN COVER RH..115,
117,119, 121

PLATE.....43, 47, 49, 51

PLATE, FRONT CHASSIS COVER.....23

PLATE, INSPECTION COVER.....145

PLATE, JOYSTICK MOUNT.....107

PLATE, PEDAL MOUNTING.....107

PLATE, PROT CHECK, 4 HOLE.....145

PLATE, SEAT MOUNT.....107

PLATE, STEERING SELECTOR MOUNT...107

PLATE, TOP...... 137, 147, 149, 151, 161, 163,
247, 249

PLATE,ANGLE INDICATOR.....25-26, 125

PLATE,BASE SWAY MOUNT.....15

PLATE,CHAIN PIVOT.....127

PLATE,ENG COV,NON-EXHAUST SIDE.....31

PLATE,ENG COVER,EXHAUST SIDE.....31

PLATE,ENGINE ACCESS DOOR.....29, 31

PLATE,ENGINE COVER,DOOR.....31

PLATE,EXHAUSE SIDE ENGINE.....29, 31

PLATE,LOADCHART FRAME.....104-105

GTH-644, GTH-842, GTH-844

Part No. 97486



January 2015

View thousands of Crane Specifications on FreeCraneSpecs.com

PLATE,RADIATOR FILL COVER.....29, 31

PLATE,SIDE ENG.NON EXHAUST.....29, 31

PLATE,TOWER COVER,REAR.....23

PLATE,TOWER COVER,SIDE.....23

PLATE,VALVE BLOCK SHIM.....165, 167, 171

PLUG...33, 35, 37, 61, 63, 67, 69, 71, 73, 213—
214

Plug.....123, 205

PLUG / GLOW.....95

PLUG / PC/ w/O-RING.....219

PLUG ASSEMBLY.....219

Plug Assembly.....217

PLUG ASSEMBLY / U-TYPE.....213-214

PLUG w/ O-RING.....35

PLUG,ENGINE OIL,PERKIN 1004-42.....95

PLUG,MAGNETIC DRAIN.....35

PLUG,SPEED SENSOR PORT.....35

PLUG-LS ADJUSTING.....219

PLUG-SOLENOID BORE.....55

POPPET.....35

Poppet.....213-214

PRESSURE SEAL.....207

PRESSURE SWITCH,1000NC***,,...171, 173

PRESSURE SWITCH,250NC***.....165, 167

PRESSURE SWITCH,350NC***.....171, 173

PSP Seal.....243

PULLEY,ALTERNATOR, PERK 1104C.....95

PULLEY,CRANKSHAFT,PERKINS 1004.....91

PUMP ASSEMBLY (SAUER).....85

PUMP ASSEMBLY,SAUER 8K.....79, 145

PUMP DRIVE ADAPTOR.....43

PUMP DRIVE IDLER GEAR.....41

PUMP DRIVESHAFT & PIN ASSMBLY.....41

PUMP, WATER,PERKINS 1104C-44....91

PUSHER.....71

Q

QUICK COUPLING,FEMALE.....247, 249
QUICK COUPLING,MALE.....247, 249

R

R.H. PANEL / SAF-T-CAB III.....109

RADIAL END CAP.....219

RADIATOR / DEUTZ ENGINE.....87

RADIATOR CAP.....79

RADIATOR HOSE,LOWER.....79

RADIATOR HOSE,UPPER.....79

RADIATOR PERKINS,8K & 6K MACH......91

RADIATOR w/ SHROUD.....79

RAIN CAP W/CLAMP.....101

Rear Bearing Kit.....219

REAR LOCK UP BLOCK ASSEMBLY......163,
229

REAR MOUNT,CAB SIDE.....87

REAR MOUNT,EXHAUST SIDE.....87

RECEIVER/DRIER,AC,644/8XX.....257

RECOVERY TANK SIGHT GLASS,1/2".....87

REDUCER BUSHING.....81

REDUCTION BUSHING.....67, 69, 71

REGULATOR VALVE SLEEVE.....43

RELAY / GLOW PLUG.....95

RELAY MOUNT BRACKET,DEUTZ.....83

RELAY, 12V.....259

RELAY, HIGH CAPACITY.....103-105

RELAY,SPDT,12V(AUTO) PLUG IN**....... 251,
253, 255

REMOTE FUEL FILTER MOUNT PLATE.....83

REMOTE PC SPOOL.....219

Part Description Index (continued) |

RESERVOIR,1.5L WASHER.....231

RETAINER.....47, 49, 51

Retainer Shaft.....217

RETAINING RING.....37

Retaining Ring.....205, 217

RETURN FILTER ASSEMBLY......145, 209

RETURN SPRING / FOR -139.....123

REV CLUTCH GEAR & BEARING ASSY.....39

REVERSE IDLER GEAR.....39, 45

RING.....37, 59, 63

Ring.....205

RING / DOOR HOLD BACK MOUNT.....231

RING GEAR.....67

RING GEAR / FLYWHEEL.....95

RING GEAR SUPPORT.....67

RING GEAR SUPPORT ASSY.....67

RING NUT.....63, 65

RING SEAL.....219

RING-OIL DISTRIBUTOR.....37

RING/DOOR HOLDBACK
MOUNT/INNER.....231

Rivet.....205

Rod Assembly.....185, 243

ROD ASSEMBLY / CYLINDER.....193

ROD END,.250 X 2.75 LG.....133, 135

ROD END,.375 X 3.69.....15, 23, 25-26, 137

ROD END,CHAIN TENSIONER.....127

ROD SEAL.....185, 187, 189, 191

Rod Wiper.....243

ROD WIPER / 2.50 ID 7-209-34.....187, 189

ROD WIPER / 3.00 ID.....185

ROLL PIN.....41

ROLLER ASSEMBLY.....131, 135

ROLLER BEARING.....49, 51

ROTATE STOPS.....241

ROTOR.....207
RUBBER BUMPER / STICK ON....... 109, 231,
233
RUBBER SEAL WASHER.....109, 231, 233
S
S-HOOK.....113

SAFETY ELEMENT.....101
SCREW.....43, 67
Screw.....123, 205, 219
SCREW /M6 x 1.00 x 30mm LG./.....237
SCREW M4X10 (FOR 7-126-767).....55
SCREW,1/4-20 X 1.25,GR8......104-105, 109,
231, 233
SCREW,12MM X 1.75X35MM.....15, 79, 85
SCREW,3/4-10X6.....15, 23
SCREW,3/8NF 1 3/4.....15, 85
SCREW,ALTERNATOR MOUNTING.....95
SCREW,BHHS,1/4-20X5/8,BLK.....107
SCREW,BHHS,3/8-16X.75,GR5.....107
SCREW,CAP,16X20X79.5MM,3STEP.....71
SCREW,CRANKSHFT,PERKIN 1004-42.....91
SCREW,FLANGE HEAD,10-24.....83
SCREW,HHC,1 1/4-7X2.5,GR8.....26
SCREW,HHC,1/2-13 X 1.5 GRD 8.....145
SCREW,HHC,1/2-13 X 1.75.....137
SCREW,HHC,1/2-13 X 3.75.....125
SCREW,HHC,1/2-13 X 4.5,GRD 8.....25-26
SCREW,HHC,1/2-13 X 4.5,GRD.8.....241
SCREW,HHC,1/2-13 X 5.5.....25-26, 143
SCREW,HHC,1/2-13X1.00,GRS.....21
SCREW,HHC,1/2-13X1.25,GRS8.....103-105
SCREW,HHC,1/2-13X2 1/2.....79, 85

ATEREX BRAND

Part No. 97486

SCREW,HHC,1/2-13X3.75,GRS8.....23, 25-26,
241

SCREW,HHC,1/4-20 X .625.....29, 31

SCREW,HHC,1/4-20 X .75.....135

SCREW,HHC,1/4-20 X 1.25.....125, 133, 135

SCREW,HHC,1/4-20 X1.50,GR8......109, 161,
231, 233, 247, 249

SCREW,HHC,1/4-20X.5,GR8.....81, 104-105,
107, 109, 115, 117, 119, 121, 231, 233, 235

SCREW,HHC,1/4-20X.75,GRS....... 23, 29, 31,
107, 111, 113, 145, 147, 149, 151, 157, 171,
173, 231

SCREW,HHC,1/4-20X1,GR8.....23, 97, 99

SCREW,HHC,1/4-20X1.75,GRS....... 157, 161,
163

SCREW,HHC,1/4-20X2.25,GR8.....167

SCREW,HHC,1/4-20X3.75,GR8.....171

SCREW,HHC,10-24 X .75.....89

SCREW,HHC,3/4-10 X 6.....143

SCREW,HHC,3/4-10X7,GR5,Y.....131

SCREW,HHC,3/4-10X9.0,GR8.....15

SCREW,HHC,3/4-16X1.5,GRS.....129

SCREW,HHC,3/8-16 X .75,GR 8........ 89, 107,
145, 251

SCREW,HHC,3/8-16 X 1 GRD 8.....23, 29, 31,
107, 145, 159, 231, 241

SCREW,HHC,3/8-16 X 1.25 GRD 5.....99

SCREW,HHC,3/8-16 X 1.75,GRD.S......15, 23,
25-26

SCREW,HHC,3/8-16 X 2.....25-26, 137

SCREW,HHC,3/8-16 X 2.75.....139, 147, 149,
151, 247, 249

SCREW,HHC,3/8-16 X 3.25.....131, 135, 247,
249

SCREW,HHC,3/8-16 X 3.5,GR5.....127, 141

SCREW,HHC,3/8-16X1.25 GD307A.....83

SCREW,HHC,3/8-16X1.25GR8......15, 29, 31,
145

SCREW,HHC,3/8-16X2.0,GR8.....79

SCREW,HHC,5/16-18 X .50.....25-26, 125

SCREW,HHC,5/16-18 X 1.25....137, 147, 149,
151, 247, 249

SCREW,HHC,5/16-18 X 1.75....137, 147, 149,
151, 155, 247, 249

SCREW,HHC,5/16-18 X 2........ 135, 147, 149,

151, 153
SCREW,HHC,5/16-18 X 2.00,GR8....147, 149,
151, 161
SCREW,HHC,5/16-18X.75,GR8,Y.....103-105,
159

SCREW,HHC,5/16-18X1.....79, 107, 171, 173
SCREW,HHC,5/16-18X1.25,GR8.....101, 163,
263
SCREW,HHC,5/16-18X1.50,GR8.....231, 235,
237,251
SCREW,HHC,5/16-18X2.50,GR8.....161
SCREW,HHC,5/16-18X2.75,GR8.....163
SCREW,HHC,5/16-18X3.75,GR8.....247, 249
SCREW,HHC,5/8-11 X 4.0 GRS.....15
SCREW,HHC,M12-1.25X40MM,10.9,Y.....263
SCREW,HHC,M6 X 10MM.....89
SCREW,HHC,M8 X 55MM,GRD.8.8.....83
SCREW,HHCS,5/16-18 X 7/8.....87
SCREW,HHCS,M8 X 20MM.....83, 85
SCREW,M3-0.5X4.....123
SCREW,PHILLIPS,PHM,10-32 X .38....... 115,
117,119,121
SCREW,PHILLIPS,PHM,10-32 X .5.....19

GTH-644, GTH-842, GTH-844

275



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

| Part Description Index (continued)

SCREW,PHILLIPS,PHM,10-32 X .75..91, 119,

121, 145

SCREW,PHM,10-24X.625.....251
SCREW,PUMP MTG.PERMANENT
COVER.....43

SCREW,RLM,10-24-3/4.....251

SCREW,SET,3/8-16X.75.....143

SCREW,SHC,3/8-16 X 1.75...... 147, 149, 151,
195

SCREW,SHC,3/8-16 X 2.75...... 147, 149, 151,
153, 155, 197, 199, 201, 203

SCREW,SHC,5/16-18X.75.....175, 177

SCREW,SHC,5/16-18X2.50.....245, 247

SCREW,SHC,M4-0.7X10.....123

SCREW,SPEED SENSOR.....35

SCREW, THERMSTAT.PERKINS1004-42.....95

SEAL.....47, 49, 51, 63, 65, 67

SEAL / OIL SUPPLY TUBE.....35

SEAL KIT...145, 195, 197, 199, 201, 203, 221,
225, 227, 245

SEAL KIT / CYLINDER.....77, 185

SEAL KIT / CYLINDER***,....187, 189, 191

SEAL KIT / FOR -48 ORB...... 205

SEAL KIT / FOR 7-182-01 SWAY C.....193

SEAL KIT / LIFT CYLINDER.....183

SEAL KIT / PUMP OVERHAUL...79, 145, 217,
219

SEAL KIT FOR 105628.....229

SEAL KIT,CHARGE PUMP.....33

SEAL KIT,CYLINDER***.....243

SEAL KIT,DIR VALVE,3W2P.....229

SEAL KIT,PRESSURE REDUCING.....229

SEAL RING.....83

SEAL WASHER.....61, 63, 235, 237

SEAL, HEAD ROD.....183

SEAL,FELT,LWR RH WIN,SAF-T-CAB.....233

SEAL, THERMOSTAT HSG,PERK 6/8K.....95

SEAL- EXHAUST MANIFOLD PERK-44.....95

SEAL-VALVE COVER PERKINS 1104C.....95

SEAL/DUST CAP.....17

SEALING CAP.....123

Sealing Cap.....214

SEALING CAP KIT.....214

Sealing Lead.....214

Sealing Wire.....214

SEAT ASSY, FULL-SUSPENSION.....103-105

SEAT ASSY, STD.....103-105

SEAT BASE.....107

SEAT MOUNT RISER.....107

SEATBELT 2.5" WIDE STANDARD.....103-105

SEATBELT,3"WIDE,REQ'D IN CA,TH....... 103-
105

SECURITY SWITCH.....63

SELECTOR.....63

SELECTOR FORK.....63

SELF LOCKING NUT.....235

Self Tapping Screw.....183, 185, 187, 189, 191

SELF-LOCKING NUT 1.25-12 THD.....189, 191

SENDER / ENG. WATER TEMP......93

SENDER, ENGINE OIL PRESSURE.....81

SENDER, TRANSMISSION OIL TEMP.....81

SENDER,TEMP TRANSMISSION.....35

SENDER,TRANSMISSION OIL PRESS.....81

SENDER/SWITCH,ENGINE OIL TEMP.....93

SENDER/SWITHC,TRANS OIL TEMP.....35

SENSOR,COOLANT TEMP.....81

SERV KIT, CONTROL,
SWITCH.....123

SERVICE KIT,FLEX STEP,STCIII.....103-105

HANDLE

SERVICE KIT,FUEL TANK,8K OLD w/
HARDWARE.....19

SERVICE KIT,LD CHRT HOLDER,644.....103—
105

SERVICE KIT,LD CHRT HOLDER,842.....103—
105

SERVICE KIT,LD CHRT HOLDER,844.....103—
105

Servo Piston Assembly.....217

SET SCREW.....243

SHAFT / OUTPUT.....53

SHAFT,WIPER MOTOR PIVOT***.....239

SHEAVE,CHAIN.....127, 141

SHEAVE,FAN,PERK T3 6/8K.....91

SHEAVE,OPTION,HOSE.....131, 135, 247, 249

SHEET.....63

SHIFTER ASSEMBLY***,....103-105

SHIM / 0.10mm.....63, 65

SHIM / 0.15mm.....63, 65, 67

SHIM / 0.20MM.....67

SHIM / 0.20mm.....63, 65

SHIM / 0.30mm.....63, 65

SHIM / 0.40mm.....63, 65

SHIM / 0.50mm.....63, 65, 67

SHIM,2X7X.06.....127, 141

SHRINK TUBING,1/4 ID.....145

SHUT OFF SOLENOID.....83

SIDE CONSOLE ASSEMBLY.....107

SIGHT GAUGE.....145

SINGLE BEZEL.....119, 121

SLEEVE.....49, 51

SLEEVE / OIL SEAL.....53

SLIDER ASSY / RH SIDE / SAF-T-.....233

Slip Stub.....17

SLIP YOKE.....17

Slipper Retainer.....217

Slipper Retainer Guide.....217

Slotted Pin.....219

SNAP RING.....35, 37, 45, 47, 49,51, 71

SNAP RING / OUTPUT FLANGE.....53

SNAP RING,EXTERNAL,1.00 DIA...... 127

SOCKET HEAD CAPSCREW.....145

SOLENOID ASSY/DROP IN.....55

Solenoid Valve Adapter.....219

SOLENOID VALVE ASSEMBLY.....219

SPACER.....39, 63, 65, 71

Spacer.....205

SPACER / CYLINDER.....187

SPACER / GLASS.....109, 231

SPACER,7X2X.375.....127, 141

SPACER,7X3X.375.....133, 135

SPACER,7X3X.50.....127, 131, 135, 139

SPACER,FAN,2" W/ENGINE.....79

SPACER,FAN,PERK T3 6/8K.....93

SPEED CABLE SWIVEL.....89

SPEED CONTROL CABLE CLAMP.....89

SPEED CONTROL CABLE,DEUTZ.....89

SPEED LEVER EXTENSION.....89

Spline Shaft, 14 Tooth.....217

SPLIT FLANGE KIT, 2 IN...... 145

SPRING...... 35, 43, 63, 71, 73, 113, 207, 213—
214

Spring.....205, 217, 219

SPRING / RETAINER.....57

SPRING CLIP, 5/16-18.....137, 147, 149, 151

SPRING CLIP,1/4-20,.025-.15X.5....23, 29, 31,
135, 147, 149, 151

SPRING CLIP3/8-16.....29, 31, 129, 137, 145,
247, 249, 251

ATEREX BRAND

276

SPRING CLIP3/8-16 LG ZINC.....29, 31

SPRING GUIDE, LEFT SIDE.....219

Spring Guide, PC.....219

SPRING KIT.....213-214

SPRING PACK / FOR -139.....123

SPRING PIN KIT.....123

SPRING PIN KIT (FOR 7-200-81).....123

Spring Seat.....217

SPRING, COMPRESSION.....127

Spring, Flat.....205

SPRING,ACCUMULATOR,INNER.....57

SPRING,MIDDLE.....57

SPRING,OUTER.....57

STAR WASHER,M8.....83

STARTER RELAY.....81, 93

STARTER RELAY,12V,DEUTZ.....83

STARTER, DEUTZ F4L913.....83

STARTER,ENG,PERK T3 6/8K.....95

STATOR SUPPORT.....37

STEEL WASHER.....143

STEERING CASE / LH.....67

STEERING CASE / RH.....67

STEERING UNIT 250CC TEFLON***.....205

STEERING WHEEL, 362MM.....103-105

STRAP KIT,DRIVESHAFT,1480.....15, 17

Stroke Limiter.....185, 191

STUD.....67

STUD / 1/4-20 / PLATED.....109

STUD,FAN MTG M8X1.25X90 PK 6/8.....93

STUDS,STARTER, 10MMX1.5MMX65MM....95

SUPPORT.....69, 71

Swashplate Assembly.....217

Swashplate Bearing Kit.....217

SWITCH / TURN SIGNAL.....251

SWITCH / WATER TEMP......93

SWITCH, 4-WAY CONTROLLER.....123

SWITCH, AUXILIARY.....103-105, 247, 249

SWITCH, DIFFERENTIAL LOCK.....104-105

SWITCH, IGNITION...103-105, 115, 117, 119,
121

SWITCH, PARKING BRAKE.....115, 117, 119,
121

SWITCH, TURN SIGNAL.....253

SWITCH,3TERM,3POS,ROCKE.....103-105

SWITCH,LIGHTS.....103-105, 251, 253, 255

SWITCH,PRESS,NO,50 PSI,04 OR..229, 251,
253, 255

SWITCH,PRESSURE,AC,644/8XX.....257

SWITCH,PUSHBUTTON.....115, 117, 119, 121

SWITCH,SNAP ACTION.....143

SWITCH,W/ AMBER LAMP.....103-105

SWIVEL NUT ELBOW,-10,90DEG,...147, 149,
151

T

T WASHER,4.00X2.00X.125.....241

T-SEAL /4.00 OD.....189, 191

TAILPIPE.....97, 99

TANK,FUEL,30GAL.....19, 179

TAPER ROLLER BEARING.....63, 65

TAPERED ROLLER BEARING.....63

THERMOSTAT.....87, 259

THERMOSTAT&GASKETS;PERKINS.....95

Thread Cap.....243

Thread Cap Head.....243

THREADED SPRING CLIP, 5/16......161, 171,
173, 175, 177

THROTTLE CABLE BRACKET.....89

THROTTLE PEDAL,FLOOR MNT,W-C.....113

GTH-644, GTH-842, GTH-844

Part No. 97486



January 2015

View thousands of Crane Specifications on FreeCraneSpecs.com

Thrust Bearing.....205
THRUST BUSHING.....67, 69
THRUST WASHER.....37, 45
THRUST WASHER, 5.00X3.00X.250.....143
TIE ROD.....213-214
TIE WRAPRS8.5 X 0.13,BLACK.....85, 87
TILT CYL SEAL KIT.....187
TIRE ASSY,ROCK,CAL CHL,13 X 24.....26
TIRE, 13.00 X 24 G3000.....25-26
TIRE,14.00 X 24 G3000 10K,12PR.....25-26
TIRE,AIR,LEFT,1300X24.....26
TIRE,AIR,RIGHT,1300X24.....26
TIRE,CHLORIDE,LEFT,1300X24.....25-26
TIRE,CHLORIDE,LEFT,1400X24.....25-26
TIRE,CHLORIDE,RIGHT,1300X24.....26
TIRE,CHLORIDE,RIGHT,1400X24.....25-26
TIRE,FOAM,LEFT,1300X24***.....26
TIRE,FOAM,LEFT,1400X24***.....26
TIRE,FOAM,RIGHT,1300X24***.....26
TIRE,FOAM,RIGHT,1400X24***.....26
TIRE,ROCKLUG,CHLORIDE,LH,1400*.....26
TIRE,ROCKLUG,CHLORIDE,RH,1400.....26
TIRE,ROCKLUG,FOAM,1300X24.....26
TIRE,ROCKLUG,FOAM,LH,1400.....26
TIRE,ROCKLUG,FOAM,RH,1400.....26
TIRE,TITAN E-3/L3-3 1300X24.....26
TIRE,TITAN E-3/L3-3 1400X24.....26
TRANS.OIL PRESSURE SENDER.....89
TRANS.TEMP SENDER.....89
TRANSMISSION ASSEMBLY/DEUTSCH...79,
91
TRANSMISSION CASE.....35
TRANSMISSION MOUNT / LH.....15, 85
TRANSMISSION MOUNT / RH.....15, 85
TRANSMISSION OIL FILTER.....43
TRANSMISSION,SPRING,SEAT.....35
TRIM,BLACK,1/2".....137
TUBE & SCREEN ASSEMBLY.....35
TUBE / FUEL LINE.....179
Tube Assembly.....193
TUBE ASSY,AUX,INNER.....247, 249
TUBE ASSY,AUX,OUTER,TH.....247, 249
TUBE ASSY,STD,INNER,TH.....147, 149, 151
TUBE ASSY,STD,OUTER,TH.....147, 149, 151
TUBE ASSY,STRAIGHT,TH...... 147, 149, 151,
247, 249
TUBE,HIPRESS #1CYL,PERK T3 6/8.....91
TUBE,HIPRESS #2CYL,PERK T3 6/8.....91
TUBE,HIPRESS #3CYL,PERK T3 6/8.....91
TUBE,HIPRESS #4CYL,PERK T3 6/8.....91
TUBE,HOSE GUARD SLEEVE.....131
TURBINE SHAFT DRUM & PLUG ASSY.....47

U

U-BOLT W/ NUTS.....113
UNION,-10.....147, 149, 151, 247, 249
UNIVERSAL JOINT.....67

UPPER DOOR ASSEMBLY.....237
Upper Nipple.....209

UPPER RADIATOR MOUNT.....79

\Y,

V-BELT,AC COMP,PERK1104.....257
VALVE.....147, 149, 151, 169

VALVE / REGULATOR.....43

VALVE BODY.....221, 247, 249

Valve Plate, CW.....219

VALVE PRESSURE REDUCING.....229

Part Description Index (continued) |

Valve Seat.....205

VALVE, DIRECTIONAL.....213-214

VALVE, MOTION.....147, 149, 151, 201

VALVE,DIFF.LOCK&PARKING BRAKE.....165,
167,171

VALVE,DIRECTIONAL,3W2P.....229

VALVE,DIRECTIONAL,F130.....213-214

VALVE,DUAL CHECK....... 147, 149, 151, 161,
203

VALVE,DUAL PILOT CHECK.....245, 247

VALVE,ELECTRIC 4WAY......... 157, 221, 223,
247, 249

VALVE,MALE PRESSURE CHECK.....169

VALVE,MOTION........ 147, 149, 151, 153, 155,
195, 197, 199, 201

VALVE,PO CHECK.....229

VALVE,PRESSURE CHECK,MALE.....169

VALVE,REAR LOCKUP.....163

VALVE,STEERING.....159

VENT.....61

VIBRATION ISOLATOR,RADIATOR,LOWER
MOUNT.....91

VIBRATION  ISOLATOR,RADIATOR,UPPER
MOUNT.....91

VOLTMETER GAUGE.....115, 117, 119, 121

wW

WARNING LIGHT.....115, 117, 119, 121
WASHER.....35, 41, 47, 49, 51, 71, 241
Washer.....205
WASHER BOTTLE/BRACKET ASSY.....231
WASHER,3/8 HARD.STEEL-FLAT,USS.....19,
23, 25-26, 29, 79, 107, 145, 231, 251
WASHER,5/16,NARROW.....87
WASHER,FENDER,5/16 X2.0 X .062.....263
WASHER,FLAT, 313, HARDENED....101, 103—
105, 107, 171, 173, 175, 177
WASHER,FLAT,.250, HARDENED....... 23, 29,
31, 81, 97, 99, 103-105, 107, 109, 147, 149,
151, 157, 163, 167, 171, 231, 233, 237
WASHER,FLAT,.375 X 1.5 X .125.....79
WASHER,FLAT,.625, HARDENED.....15
WASHER,FLAT,.812X2X.14 HARDEN.....23
WASHER,FLAT,1.063 X 2 X .134.....127
WASHER,FLAT,1.56 X 3.5 X .061.....127, 141
WASHER,FLAT,2.01 X 3.5 X .06.....131, 135
WASHER,FLAT,MS,#10,Y.......... 115, 117, 119,
121, 231
WASHER,FLAT,USS,1/2")Y.....79, 85, 239
WASHER,FLAT,USS,1/4"Y.....125, 135
WASHER,FLAT,USS,3/8"Y.....15, 31, 83, 107,
139, 147, 149, 151, 247, 249
WASHER,FLAT,USS,5/16",Y.....25-26, 125
WASHER,FLYWHEEL,PERKINS 127HP.....95
WASHER,HI-LOCK.....245, 247
WASHER,LOCK,.25....81, 104-105, 107, 111,
113, 115, 117, 119, 121, 145, 157, 161, 163,
167, 171, 173, 247, 249
WASHER,LOCK,.313..79, 103-105, 159, 161,
163, 251, 263
WASHER,LOCK,.375....15, 83, 85, 89, 91, 99,
107, 145, 159, 241
WASHER,LOCK,.625 PLTD.....15
WASHER,LOCK,.75 PLTD.....15, 129
WASHER,LOCK,0.5"........ 21, 26, 79, 85, 103—
105, 145, 241
WASHER,LOCK,1 1/4.....26
WASHER,LOCK,HI COLLAR,.375....147, 149,
151, 153, 155, 195, 197, 199, 201, 203

ATEREX BRAND

Part No. 97486

WASHER,LOCK,M12.....15, 79, 85

WASHER,LOCK,M14.....81, 113

WASHER,OIL DRAIN,PERKIN1004-42...... 93,
95

WASHER,STAR,#10,PLTD.....83

WASHER,STC PLASTIC COVER.....109, 231,
233, 235, 237

WEAR RING.....47, 49, 51, 185, 189, 191

Wear Ring.....243

WEAR RING / HEAD.....187, 189, 191

WEAR RING / PISTON.....183

WEAR RING, HEAD.....183

WEARPAD,5X3X.50.....131, 133, 135

WEARPAD,7X2X.75.....127, 141

WEARPAD,7X3X.75...127, 131, 133, 135, 139,
141

WELD YOKE.....17

WELDMENT, LH FENDER SUPPORT.....263

WELDMENT, RH FENDER SUPPORT.....263

WELDMENT,ENG/RAD MOUNT,DEUTZ.....79

WELDMENT,ENG/RAD MOUNT,JD4045.....79

WELDMENT,FORK TINE,48"***.....25-26

WELDMENT,FORK TINE,60".....25-26

WELDMENT,FORK TINE,72".....25-26

WELDMENT,OIL RES,644/8XX.....145

WELDMENT,SWAY CYL MOUNT.....15

WELDMENT,SWITCH ACTIVATOR **** 143

WHEEL CYLINDER.....71

WHEEL HUB.....67

WHEEL NUT.....25-26, 67

WHEEL STUD.....67

WHEEL,9.5MM RIMSHELL.....25-26

WINDOW / RUBBER MOUNTING / PE.....109,
233

WINDOW / LH / UPPER REAR.....231

WIPER / DOUBLE LIP.....191

WIPER BLADE / 28 IN./ FLEX.....239

WIPER MOTOR / SAF T CAB 2 & 3.....239

WIPER MOTOR WITHOUT SHAFT***_,...239

WIPER SHAFT.....183

WIRE.....123

WLDM'T,CHASSIS,STC 11l ISO MNT.....23
X

X-ring.....205
Y

Y-PLUG ASSEMBLY.....213-214
Z

ZERK,GREASE,1/8 NPT.....241
ZERK,GREASE,5/16-24,STRAIT.....125
ZIPTIE.....123

GTH-644, GTH-842, GTH-844

277



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

| Fitting Cross References

Genie PN Parker PN

12342
13757
19685
22664
27431
28678
39871
39872
39873
39874
39875
39876
39877
39878
39879
39880
39881
39882
39883
39885
39886
39887
39888
39889
39890
39891
39892
39894
39895
42286
42756
42757
42758
42759
42760
42761
42762
42768
42776
42777
42786
42787
42788
42789
42790
42791
42792
42793

6-4 F50X-S
4R6X-S
12-10 C50X-S
12-10 C50X
8-12 F50X-S
AS-B-33
6 WETX-WLN-S
4 R50X-S
6 C50X-S
8-6 C50X-S
4-6 C50X-S
6-8 C50X-S
4 F50X-S
6 F50X-S
4-8 F50X-S
6-10 F5OX-S
4-6 F50X-S
4-HP5ON-S
8-8 FTX-S
260HB 12-12
431-6
540N-2
801-8
801-12
10643-6-6
13943-6-6
13743-6-6
30682-8-8
30682-10-12
8-8 CTX-S
8-12CLO-S
8-12FLO-S
4JL0-8
4-4FLO-S
6-8 FLO-S
1J143-6-4
1J743-6-4
1J043-4-4
601-8
1J743-16-16
16 CLO-S
16 R6LO-S
16-8 TRLO-BL-S
6-6 CLO-S
8-10 V50LO-S
3/4 CD-S
3/4 X 1/2 PTR-S
1/2CR-S

Description

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,SWIVEL NUT,ORFS
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.81"ID

UNION,90° BULKHEAD W/NUT,FLARE TUBE

RUN TEE,STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
PLUG,STRAIGHT THREAD

CONNECTOR,MALE PIPE TO FLARE TUBE
ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
HOSE,3/8 INCH ID

HOSE,1/8 INCH ID

HOSE,1/2 INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

ELBOW,90°,MALE PIPE TO FLARE TUBE
ELBOW,90,MALE PIPE TO ORFS
CONNECTOR,MALE PIPE TO ORFS

UNION TEE,ORFS

CONNECTOR,MALE PIPE TO ORFS
CONNECTOR,MALE PIPE TO ORFS

HOSE END,90° FEMALE SWIVEL,SEAL LOK

HOSE END,45° FEMALE SWIVEL,SEAL LOK

HOSE END,MALE,SEAL LOK

HOSE,1/2 INCH ID

HOSE END,45° FEMALE SWIVEL,SEAL LOK
ELBOW,90°,MALE PIPE TO ORFS

RUN TEE,SWIVEL NUT,ORFS

REDUCER,TUBE END TO SWIVEL,ORFS
ELBOW,90°,MALE PIPE TO ORFS
ELBOW,45°,STRAIGHT THREAD TO ORFS
ELBOW,90°,MALE TO FEMALE PIPE
REDUCER,MALE TO FEMALE PIPE
ELBOW,90°,MALE PIPE

278

ATEREX BRAND

Genie PN Parker PN
42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015 |

Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
48771 881-10 HOSE,5/8 INCH ID 48847  13943-12-12 HOSE END,90° FEMALE SWIVEL, JIC
48772 381-4 HOSE, 1/4 INCH ID 48848  10543-12-12 HOSE END, MALE, STRAIGHT THREAD
48773 AS-B-13 SLEEVE,NYLON, 86" ID 48849  1JC71-12-12 HOSE END,FEMALE SWIVEL, SEAL LOK
48800  1JC43-4-4 HOSE END,FEMALE SWIVEL, SEAL LOK 48850  1JS71-12-12 HOSE END,FEMALE SWIVEL, SEAL LOK
48801 1743-4-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK 48851  1J171-12-12 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48802  1J943-4-4 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48852  1J771-12-12 HOSE END, 45° FEMALE SWIVEL, SEAL LOK
48804  1M43-4-4 HOSE END,MALE, SEAL LOK, NO O-RING 48853  1J971-12-12 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48805  10643-4-4 HOSE END, FEMALE SWIVEL,JIC 48854  1JC43-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
48806  13943-4-4 HOSE END,90° FEMALE SWIVEL,JIC 48855  1J943-16-16 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48807  1JS43-4-4 HOSE END,FEMALE SWIVEL, SEAL LOK 48856  1J171-16-16 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48808  3JC82-8-8 HOSE END,FEMALE SWIVEL, SEAL LOK 48857  1J971-16-16 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48809  3JC82-12-12 HOSE END,FEMALE SWIVEL, SEAL LOK 48859  1JS43.8-4 HOSE END,FEMALE SWIVEL SEAL LOK
48810  1JC43-6-4 HOSE END,FEMALE SWIVEL, SEAL LOK 48867  PD36BTL DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
48811 1J943-6-4 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48873 6 PNLO-S PLUG, TUBE END,ORFS
48812 1JC43-6-6 HOSE END,FEMALE SWIVEL, SEAL LOK 48874 6 PNTX-S PLUG, FLARE TUBE
48813 1J1436-6 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48875  6R6LO-S RUN TEE,SWIVEL NUT,ORFS
48814  1J5436-6 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48877 4 F50LO-SW/.025  CONNECTOR,STRAIGHT THREAD TO ORFS,
48815  1J7436-6 HOSE END,45° FEMALE SWIVEL, SEAL LOK W/.025 ORI
48816  1J9436-6 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48878 16-12C50L0-S  ELBOW,90°,STRAIGHT THREAD TO ORFS
48817  1JS436-8 HOSE END,FEMALE SWIVEL, SEAL LOK 48879  8CBLO-S ELBOW,90°, SWIVEL NUT ORFS
48818  1J9433-4 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48880 PD6-285 CAP,DIAGNOSTIC NIPPLE
48819  1JC43-8-6 HOSE END,FEMALE SWIVEL, SEAL LOK 48881 6 HLO-S UNION,ORFS
48820  1J7433-6 HOSE END,45° FEMALE SWIVEL, SEAL LOK 48883 8 PSON-S PLUG, STRAIGHT THREAD
48821 1J943-8-6 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48884 8M18F870MLO-S  CONNECTOR METRIC,STRAIGHT THREAD
48822 1JC43-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK TO ORFS
48823 1JS43-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK 48885 4 WGTX-WLN-S CONNECTOR ,BULKHEAD,FEMALE PIPETO
48824  1J143-8-8 HOSE END,90° FEMALE SWIVEL, SEAL LOK FLARE TUBE
48825  1J543-8-8 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48886 4 F50LO-SW/2MM  CONNECTOR,MACHINED STRAIGHT THREAD TO
48826  1J743-8-8 HOSE END, 45° FEMALE SWIVEL, SEAL LOK ORFS
48827  1J943-8-8 HOSE END,90° FEMALE SWIVEL, SEAL LOK 48887 4CTX-S ELBOW,90°,MALE PIPE TO FLARE TUBE
48828 1JCA3.10.8 HOSE END, FEMALE SWIVEL SEAL LOK 48888 10-12V50LO-S  ELBOW,45°, STRAIGHT THREAD TO ORFS
48829 1JS43.10.8 HOSE END, FEMALE SWIVEL SEAL LOK 48890 4 S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS
48830  1J743-10-8 HOSE END, 45° FEMALE SWIVEL, SEAL LOK 48891 486L0-S BRANCH TEE SWIVEL NUT TO ORFS
48831  1J943-10-8 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48833 1JC43-10-10 HOSE END,FEMALE SWIVEL, SEAL LOK
48834  1J943-10-10 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48835  1JS43-10-12 HOSE END,FEMALE SWIVEL SEAL LOK
48836 1JC43-12-8 HOSE END,FEMALE SWIVEL SEAL LOK
48837  1J943-12:8 HOSE END, FEMALE SWIVEL SEAL LOK
48838 1J743-12:8 HOSE END, 45° FEMALE SWIVEL, SEAL LOK
48839  1J943-12:8 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48840  1J943-12-10 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48841  1JC43-12-12 HOSE END,FEMALE SWIVEL, SEAL LOK
48842  1J043-12-12 HOSE END,MALE, SEAL LOK
48843  1J143-12-12 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48844  1J543-12-12 HOSE END,90° FEMALE SWIVEL, SEAL LOK
48845  1J743-12-12 HOSE END, 45° FEMALE SWIVEL, SEAL LOK
48846  1J943-12-12 HOSE END,90° FEMALE SWIVEL, SEAL LOK

enie

ATEREX BRAND

Part No. 97486 GTH-644, GTH-842, GTH-844 279



View thousands of Crane Specifications on FreeCraneSpecs.com

I January 2015

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904 4 C50LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-SW/030  CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S  CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 RSOLO-S RUN TEE,STRAIGHT THREAD

48914 4-8F50LO-5 CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48915 6C50LO-S ELBOW,90° STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS | 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918 6RSOLO-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR,MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

nie.

ATEREX BRAND

280 GTH-644, GTH-842, GTH-844 Part No. 97486




View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

Genie PN Parker PN

48971
48972
48973
48974
48975
48976
48977
48978
48980
48983
48984
48985
48986
48988
48989
48990
48991
48992
48993
48994
48995
48996
48997
48998
48999
49201
49202
49203
49205
49207
49209

49212

49213
49216
49217
49219
49418
49511
49512
49513
49514
49515
49517
49519
49520
49530

12 G5G5JG5-S
12 XHL6-S
12-1/2 F50G-S
12-10 C50L0-S
12-10 F5OLO-8
12-16 C50L0O-S
12-16 F5QOLO-S
12-16 V50LO-S
12-16 FLO-S
16 C50LO-S
16 FS0LO-S
16 VEOLO-S
16 FLO-S
16 CD45-S
12CD45-S
8 CD45-8
16-12 FLO-S
16-12 V50LO-S
XV501-12
XV501-16
XV510P-12
XV510P-16
PD341
PD 361
DT-500-MOMS-5
10 VBOLO-S
1JC43-12-10
10-8 V50LO-S
6 FS5OHAQO-S
PD34BTL
8M18F870MX-S

8 WGTX-WLN-S

30682-8-8
831-8
33982-8-8
PS-B-35
4-6 VEOLO-S
DT370-MOMS-5
1DD-S
1 FF-S
10 HPSON-S
12-16 CLO-S
6 HP50ON-S
16-12 F50OLO-S
4AVTX-S
16 C6LO-S

Description

TEE,FEMALE STRAIGHT THREAD
ADAPTER, 37° MALE TO SWIVEL ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,90°, STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPETO ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45°,MALE TO FEMALE PIPE
CONNECTOR,MALE PIPETO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
BALL VALVE

BALL VALVE

BALL VALVE

BALL VALVE

DIAGNOSTIC NIPPLE, STRAIGHT THREAD
DIAGNOSTIC NIPPLE, STRAIGHT THREAD
VALVE,CHECK

ELBOW,45°, STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45° STRAIGHT THREAD TO ORFS
UNION,STRAIGHT THREAD

DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
CONNECTOR ,METRIC,STRAIGHT THREAD TO
FLARE TUBE
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

HOSE END,FEMALE SWIVEL,JIC

HOSE,1/2 INCH ID

HOSE END,90° FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.19"ID

ELBOW,45°, STRAIGHT THREAD TO ORFS
VALVE,CHECK

ELBOW,90°,FEMALE PIPE

NIPPLE,PIPE

PLUG,STRAIGHT THREAD
ELBOW,90°,MALE PIPE TO ORFS
PLUG,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE PIPE TO FLARE TUBE
ELBOW,90°, SWIVEL NUT ORFS

Part No. 97486

49612
49613
49728
49729
49814
49829
49831
49834
49838
49840
49844
49854
49855
49859
49861
49867
51152
51153
51154
51264
51265
51508
51580
51628
51735
51803
53023
53497
53499
53500
53501
53502
53503

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

PKT 02586
PKT06276
10143-12-12
16-1 F50G-S
12-8 FLO-S
DT-500-MOMF-5
881-12
16 JLO-S
12-8 TRLO-BL-S
8JLO-S
10-8 TRLO-BL-S
8 PSON-S
1JC43-16-12
4 PSON-S
4 FF50LO-S
12-3/4 F50G-S
O R6X-S
6-4 TRTX-S
4-4GTX
881-12
8JLO-S
6BTX-S
12-8 TRLO-BL-S
6 R6X-S
3/8 HHP
1J943-6-8
125HBL-5-4
PKT 02585
1JC71-16-16
3-904
3-906
3-908
3-910

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10

GTH-644, GTH-842, GTH-844

281



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

| Fitting Cross References (Continued)

Genie PN Parker PN

53535
53536
53537
53538
53539
53540
53946
53951
53980
54132
54135
54283
54428
54803
54954
55190
55448
55839
55968
56003
56166
56188
56233
56234
56235
56236
56237
56238
56352
56353
56354
56604
56639
56640
56655
56676
56776
56777
56789
57884
59335
59342
59371
60653
60806
61064
61079
61080

3-912
4-PNLO-S
6 PNLO-S
8 PNLO-S
10 PNLO-S
12 PNLO-S
129HB-5-4
8-1/4F50G-S
6 S6L0-S
4C6LO-S
11343-16-16
810 C50L0-S
8M18C870MLO-S
FS-F-16-10
10143-2-4
3/8 HP-S
8HLO-S
6 F650X-S
10 C50X-S
6 CC50L0-S
BV-0837
10143-8-6
2.011
2.012
2.014
2.016
2:018
2.021
6 WLNL-S
3J782-12-12
3J982-12-12
10-8 F50LO-S
3JC82-10-10
3J982-10-10
3JC82-8-10
10-8 C50L0-S
471TC-6
471TC-8
811-16
3/8 FF
6 FNL-S
4FNL-S
8 HP5ON-S
BV-0751
125HB-3-4
5.1/4 F50G-S
4 WELO-WLNL-S
6 WLO-WLNL-S

Description

O-RING,STRAIGHT THREAD,-12

PLUG, TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

FITTING,90° HOSE BARB TO MALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
BRANCH TEE,SWIVEL NUT TO ORFS
ELBOW,90°, SWIVEL NUT ORFS

HOSE END,MALE SWIVEL,PIPE
ELBOW,90°,STRAIGHT THREAD TO ORFS
ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS
SLEEVE,FIRE,.96" ID

HOSE END, MALE PIPE

PLUG,PIPE THREAD

UNION,ORFS

CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
BALL VALVE,90°

HOSE END, MALE PIPE

O-RING,ORFS,-4

O-RING,ORFS,-6

O-RING,0ORFS,-8

O-RING,0ORFS,-10

O-RING,0RFS,-12

O-RING,0ORFS,-16

LOCKNUT,BULKHEAD

HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL ,SEAL LOK
CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°, STRAIGHT THREAD TO ORFS
HOSE,3/8 INCH ID

HOSE,1/2 INCH ID

HOSE,1 INCH ID

NIPPLE,PIPE

CAP, TUBE END

CAP, TUBE END

PLUG,STRAIGHT THREAD

BALL VALVE

FITTING, , HOSE BARB TO MALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
UNION,90° BULKHEAD W/NUT,ORFS
UNION,BULKHEAD,ORFS

282

Genie PN Parker PN

61083
61086
61090
61091
61093
61095
61100
61130
61131
61132
61152
61251
61259
61260
61262
61263
61264
61265
61268
61269
61272
61316
61321
61327
61328
61336

61345 12 WJJLO-WLNL-S
61346 8 WNLO-WLNL-S 4

61569
61610
61742
63426

nie.

ATEREX BRAND

24 F50LO-S
20 R50LO-S
24-20 F50LO-8
1J943 24-24
1J978-12-12
1J543-20-16
811-24
1J843-24-24
1J878 1212
1J778-12-12
139HB-6-4
BV-0750
4 CC50L0-s
20-12 TRLO-BL
12 C6LO-S
20 F50HAO-S
6-10 C50L0-S
6 WNLO-WLNL-S
4 WNLO-WLNL-S
4 WLO-WLNL-S
12 AOEL6
482T7C-16
6 JLO-8
782-12
881-24
11943-20-24

33782-8-8
12 FFS0LO-S
1/8 X 1.5 FFF

8 PNTX-S

Description

CONNECTOR,STRAIGHT THREAD TO ORFS
RUN TEE,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL ,SEAL LOK
HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE,11/2 INCH ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,JIC
ELBOW,45° BARB TO MALE PIPE

BALL VALVE

ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
REDUCER, TUBE END TO SWIVEL,ORFS
ELBOW,90°,SWIVEL NUT ORFS
UNION,STRAIGHT THREAD

ELBOW,90°, STRAIGHT THREAD TO ORFS
UNION,BULKHEAD 45°,ORFS
UNION,BULKHEAD 45°,0RFS
UNION,BULKHEAD,ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
HOSE,1 INCH ID

UNION TEE,ORFS

HOSE,3/4 INCH ID

HOSE,11/2 INCH ID

HOSE END,90° FLANGE HEAD

RUN TEE, BULKHEAD,ORFS
UNION,BULKHEAD 45°,ORFS

HOSE END, 45° FEMALE SWIVEL,JIC
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
NIPPLE,PIPE

PLUG,FLARE TUBE

GTH-644, GTH-842, GTH-844

Part No. 97486



View thousands of Crane Specifications on FreeCraneSpecs.com

January 2015

Genie PN Parker PN

64271 4 WLO-WLNL-S
64272 6 WLO-WLNL-S
65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F50X-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358  10HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOF0-5
69316 8 FLO-S
69333 H3174PP
69503 4 FB50X-S
69775 8 FNL-S
71038  1/4X1/4F3HG-S
71196  12-8 F50LO-S
71383 1/4 CD45-8
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-S
73768 20-16-F50G5-S
73769 16-20 F50LO-S

74660 6-8 FA2EDMLO-S

74661 8-8 FA2EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 12HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F5OHAQO-S
75255 12 F50HAQ-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WJLO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-8
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Part No. 97486

Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
77711
77758
78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10
12 WNLO-WLNL-S
6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

nie.

ATEREX BRAND

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

GTH-644, GTH-842, GTH-844

283



View thousands of Crane Specifications on FreeCraneSpecs.com

I January 2015

Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie

ATEREX BRAND

284 GTH-644, GTH-842, GTH-844 Part No. 97486



Genie North America
Phone 425.881.1800
Toll Free USA and Canada

800.536.1800
Fax 425.883.3475

@ View thousands of Crane Specifications on FreeCraneSpecs.com

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.

Phone +617 3375 1660
Fax +617 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 21 53852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +6598 480775
Fax +6567 533544

Genie lberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 33453 6082
Fax +81 334536083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665 754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581102
Fax +31 183581566




View thousands of Crane Specifications on FreeCraneSpecs.com

¢v8-H1O
Yr9-H1O

[enuein slied

Part No.
97486

Rev B16

Geni
Qe




